Cuoca

2007
Turf/Carryall 2, 252, 2 Plus,
and XRT 900

Turf/Carryall 2, 252, 2 Plus, and XRT 900
Gasoline and Electric Vehicles

Manual Number 103209004
Edition Code 0107M1114L






USING THE ILLUSTRATED PARTS LIST

A WARNING

» This manual is to be used only for identification and ordering of service parts. Be sure to read and use
the maintenance and service manual before attempting any vehicle repairs.

This manual covers all Turf/Carryall 2, 252, 2 Plus and XRT 900 vehicles built during the 2007 model year.

The manual is divided into sections. Note that there are two or three flags on the outside edge of each page. The
first flag contains the section number of which that page is a part. The other flag (or flags) contains the letter G or E,
signifying that the page pertains to the electric or gasoline vehicles only.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek. The Table
of Contents lists section numbers, and under them, the individual page titles and numbers to be found in that
section. The index can be used to find specific parts and assemblies. The index is divided into numerical and
alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a balloon.
The right-hand page is the parts list page, and gives the page title at the top, then the item numbers (corresponding
to the numbers on the illustration), part descriptions, and quantity of parts used.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated by the
numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part that is indented
to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is a component of the level
2 part that it is listed under, and a level 4 part is a component of the level 3 part preceding it. In each case, the part
quantity given for a level 2, 3, or 4 part is the quantity used per next higher level assembly of which it is a component. A
part that is not indented is a level T part. This means that the quantity given is the quantity used per the portion of
the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and distributors. You
can obtain the name and phone number of your closest authorized Club Car dealer or distributor by visiting our
web site at www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free Service Parts and
Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3887.

ClubCar |8

P. 0. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club Car, Inc. is
continually working to further improve its vehicles and other products. These improvements may affect the
parts used to service the vehicle. Any modification and/or significant change in specifications will be for-
warded to all Club Car and Carryall distributors/dealers and will, when applicable, appear in future editions of
this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice and without
the obligation of making changes to units previously sold.

Copyright © 2007, 2014 Club Car, Inc.
Club Car and ArmorFlex

are registered trademarks of Club Car, Inc.
This manual effective July 31, 2006.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



CONTENTS

SECTION 1 - BODY AND TRIM

Front Body and Trim — Turf/Carryall 2 and Carryall 2 PIUS .........cceeeececenmecermenesessssssssssessessessssnessssseses 1-3
Front Body and Trim - Turf/Carryall 252 and XRT 900 ........... 1-5
Dash POCKETLS @NA FIOOIMAL .....uvvurreurrerieseiesseiesssessssissssssssssssssssssssssssssssssssssssessssasssssssssesasssssssssssssssasssssssssssssesssssssssassssassass 1-7
BEVEIAGE HOIAET ..ot sess s s ssssssssssssssssssssssssssssssssssssssssssssssanes 1-9
SAT BOTLOM ettt isesessetsstas i st sssssas s ss st s s ss e s st R R st b s s R bt s bR R et st R b as et sets 1-11
Seat Back Assembly 1-13
Hip Restraints and Seat BaCk MOUNTING ...ovirenriennienneineenseessssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssseses 1-15
Tilt Bed, Hinge, and Latch - Turf/Carryall 2, 252, 2 XRT, and Carryall 2 Plus 1-17
LALCN PIALE oo seasesssssssssssssssssssssssssssssessssassssassssessssessssassssassssesessa sessesessasssesssss sessssssssssssssassssssasessssessssssssassssassass 1-19
PIOP RO ottt sississsssssssssssssssssssssssssssssssssssssssssssssssssssssssssessssssssasssssssasssasssasssssssasssnsssssssssssessssssssssssssssssssssssssssssssssssssnssss 1-21
CaArgo BOX (AIUMINUM) oouiiurrererineiinsesissessssessssssissesssssssssassssesssssssssessssessssessssessssasssssssssassssasssssssssssssessassssssssssessssessssssssssassssssssnss 1-23
CargO BOX MOUNTING c.couceeieuieeieinieseeeinseseesessesscssessessstssesssassassssssssssssesssssssssessesssssssssssssesstsssssssssesessssssesssssssssessssssssssssssassssesssss 1-25
Cargo Box (Steel) ..ereerrrenennn. ettt aetsastsasts st tast st s assasassasastssastsastes 1-27
Trailer Hitch v 1-29
RECEIVET HItC — XRT Q00 ....oourvurererreneressssiasesissesissesissasssssssssessssessssesssssssssessssessssassssassssasssseassssssssasssssessssessssssssessssssssssssssassass 1-31
Rear Body Trim — Turf/Carryall 2, and Carryall 2 Plus 1-33
Rear Body Trim — Turf/Carryall 252 and XRT 900 .......ccoveeeuueeermeresecemmmersssesssmsssesmnesssssessssssesssssessssssesssssessssmsesssssessssnsess 1-35
SECTION 2 - WHEELS AND TIRES
Wheels and Tires — TUM/CAITYAll 2 ... eeeeeerecereeeeiieceiseeeimeesssssssssssssasessssssssssssesssssessssssssssssssssssssssssessssssessssssssssesssanss 2-3
Wheels and Tires, Off-Road Tread — Turf/Carryall 252 and XRT 900 .......cocccovvurrreermeesnresnsressssssesssssssssssssssssssssssssesnss 2-5
Wheels and Tires, Turf Tread — Turf/Carryall 252 and XRT 900 2-7
SECTION 3 - DECALS
Decals — Turf/Carryall 2 1Q Plus Vehicles 33
Decals - Turf/Carryall 2 1Q Plus Vehicles, CONTINUE ........ccocrreormrrcnneenneinersissssissssissessssssssssssssesssens 3-5
Decals - Turf/Carryall 252 and XRT 900 1Q Plus Vehicles ........concenccrnnecernee 3-7
Decals — Turf/Carryall 252 and XRT 900 IQ Plus Vehicles, Continued 3-9
Decals - Turf/Carryall 2 Gasoline Vehicles 3-11
Decals — Turf/Carryall 2 Gasoline Vehicles, Continued 3-13
Decals - Carryall 2 Plus Gasoline Vehicles 3-15
Decals - Carryall 2 Plus Gasoline Vehicles, Continued 3-17
Decals - Turf/Carryall 252 Gasoline Vehicles 3-19
Decals — Turf/Carryall 252 Gasoline Vehicles, CONtINUEd ......occovvvvrerrrerreenneerneenseernnennns 3-21
Decals — XRT 900 GASOINE VENICIES ...ttt iisesissessssssisss s sessesssssssssssssssssssssssssssssssssassssssssssssssessssssssssssssssases 3-23
Decals — XRT 900 Gasoline Vehicles, Continued ..........cevervunneee 3-25
Decals, Logo - Turf/Carryall 2, and Carryall 2 Plus .............. 3-27

2005-2006 HUV4210-E and HUV4210-EXP Electric Vehicle Illlustrated Parts List 1



CONTENTS

Decals, Logo — Turf/Carryall 252 .. 3-29
Decals, Logo — XRT 900 ......cevreererrerrrsrerssersssssssneens 3-31

SECTION 4 - BRAKES, PEDAL, AND CABLE ASSEMBLIES

Rear Brake Assembly, Self-Adjusting — Vehicle with 2-Wheel Brakes 4-3
Rear Brake Assembly, Manually-Adjusted — Vehicles with 4-Wheel Brakes 4-5
Brake Pedal Assembly — Vehicles with Two-Wheel Brakes ............cweennerenneesseisennns 4-7
Brake Pedal Assembly — 1Q Plus Vehicles .......oeneenecenecennecenecenecnns 4-9
Front Brake Assembly — Vehicles with Four-Wheel Brakes 4-11
Front Brake Cables and Equalizer — Vehicles with Four-Wheel Brakes 4-13
Front Brake Cable Clips and Hardware - Vehicles with Front-Wheel Brakes .........orneerreneessnessenssssssneens 4-15
Rear Brake Cables and Equalizer - IQ Plus Electric Vehicles 4-17
Brake Cables and Equalizer — Turf/Carryall 2 Vehicles with Two-Wheel Brakes ................. 4-19
Accelerator Pedal Assembly - Electric Vehicles 4-21
ACCEIEIATOT ROT ...ouvieeaiceuncenecesecietiseessesssseessessasessasessaseesssesssseesssessss e esssess e es s s RS st s R bRt tb et bt 4-23

SECTION 5 - STEERING, FRONT AND REAR SUSPENSION

Steering Column — All Vehicles Except Turf/Carryall 252 and XRT 900 5-3
Steering Column - Turf/Carryall 2 XRT and Turf/Carryall 252 VENICIES .....c.veereverreeereeenneceinsecessecersaeeesasesenns 5-5
Steering Wheel - Turf Vehicles 5-7
Steering Wheel — Carryall and XRT Vehicles 5-9
Steering Gear Assembly e 5-11
Front Frame Plates — Turf/Carryall 252 and XRT 900 5-13
Front Suspension, Upper — Vehicles with Two-Wheel Brakes ..... 5-15
Front Suspension, Lower - Vehicles with Two-Wheel Brakes 5-17
Front Suspension, Upper - Turf/Carryall 252 and XRT 900 5-19
Front Suspension, Lower — Turf/Carryall 252 and XRT 900 ......cccveumeereemmeeessereneemmecmsmecsssesssessssessssessssessssessssessasessass 5-21
Front Suspension, Upper - Turf/Carryall 2 and 2 Plus with Four-Wheel Brakes 5-23
Front Suspension, Lower — Turf/Carryall 2 and 2 Plus with FOUr-Wheel Brakes ..........ccooenmernsrenssensssnssessesens 5-25
Front Spindles and Hubs — Vehicles with Two-Wheel Brakes 5-27
Front Spindles and Hubs — Vehicles with FOUr-Wheel BraKes .........cooorecnrrensienssensssnssenssssssssssssssssssssssens 5-29
Rear Suspension — Gasoline Turf/Carryall 2 and Carryall 2 Plus 5-31
Rear Suspension — Gasoline Turf/Carryall 252 and XRT 900 .......couvcomereermeeermmssesesessssssessesssssessssssessssssssssssasssssssssssnss 5-33
Rear Suspension - Turf/Carryall 2 1Q Plus Vehicles 5-35
Rear Suspension — Turf/Carryall 252 and XRT 900 1Q Plus VENICIES ......occvrermerermrrrenserensessssesnsens 5-37
Stabilizer Bar — Turf/Carryall 2 and Carryall 2 Plus Gasoline Vehicles 5-39
Stabilizer Bar — Gasoline Turf/Carryall 252 and XRT 900 5-41

2005-2006 HUV4210-E and HUV4210-EXP Electric Vehicle Illlustrated Parts List 2



CONTENTS

SECTION 6 - ELECTRICAL SYSTEM - GASOLINE VEHICLE

Wiring — TUrf/Carryall 2 @nd 252 ....eeeeeeeseeeeceeeessecesseessessssessssesssessssessssessasessasees 6-5
Wiring — Carryall 2 PIUS .......vceeneereeenseiiessssessssssesessssssesssssssssanes 6-9
WIEING = XRT 900 ..cceeeeeieeineieeseeneescnseasessesssessessesssessesssssssssessstasessesssssssssssasessessssssesse sessastsssssssssesessasssssssssssssesssssssssssassassssessess 6-13
Headlight and Horn Electrical Components ................. 6-15
HEAAIIGNTS oottt ctessstssssssss s siasssbssesb st st s sass s bs st st s 4 RS s bR e A kst e 6-17
Electrical Component Box - Turf/Carryall 2, and 252 ................. 6-19
Electrical Component BoOX — XRT Q00 .......ccceromrimrronrinmesssesnssssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 6-21
Electrical Component Box - Carryall 2 Plus 6-23
Instrument Panel and Electrical Components — XRT 900 and Carryall 2 PIUS .......ccoveenreenmeeernsreneseeseenesesesesiasenens 6-25
Instrument panel and Electrical Components — Turf/Carryall 2 and 252 ... enecnecenneernnecnneemssecesseessseeesseenns 6-27
Horn and Brake Switches 6-29
Starter/Generator Assembly 6-31
FE350 Starter/Generator MOUNTING ... ceeeeeueeeeeeseeseeseesessssssesssssssessssessessssessessssesssssssesssssssesssssssesssssssesssssssasessss 6-33
Battery ..cceceeeeeeeeescsescseeseeseennenne 6-35
Operation and Maintenance Switch ...... 6-37

SECTION 7 - FE350 ENGINE WITH ACR (CARRYALL 2 PLUS)

FE350 Engine with ACR (Automatic Compression Release) — Shrouds and Brackets 7-3

FE350 Engine - Ignition Components and Flywheel 7-5
FE350 Engine — Oil Girculation ........ooeeoneeeneeesseessesssesssssssssssanns 7-7
FE350 ENGINE — CYIINAEN HEAA ..ottt siesisssssssssisssssssssessassssssssssssssssssssssssssssssssassssssssssssssasssssssssssssssssass 7-9
FE350 Engine with ACR - Crankcase, Camshaft, and Oil Sensor 7-11
FE350 Engine — Crankcase and CrankShaft ... sesisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssass 7-13
Engine Mounting - Turf/Carryall 252 and XRT 900 ............. 7-15
FE350 Engine Mounting — Turf/Carryall 2 and Carryall 2 Plus 7-17
SECTION 8 - FE350 ENGINE WITHOUT ACR (TURF/CA 2,252 AND XRT 900)
FE350 Engine without ACR (Automatic Compression Release) — Shrouds and Brackets 8-3
FE350 Engine — Ignition Components and FIYWNEEI ...t ssesisssssssssissssasssssssssssssssssssases 8-5
FE350 ENGINE — Oil CIFCUIATION ..ceovvereeiereressreresessierssssiesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 8-7
FE350 ENGINE = CYIINAEE HEAA ..o ssss s s ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 8-9
FE350 Engine without ACR - Crankcase, Camshaft, and Oil Sensor 8-11
FE350 Engine — Crankcase and CrankSNaft .........ceenrennennensenssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 8-13
Engine Mounting - Turf/Carryall 252 and XRT 900 ............. 8-15
FE350 Engine Mounting — Turf/Carryall 2 and Carryall 2 Plus 8-17

2005-2006 HUV4210-E and HUV4210-EXP Electric Vehicle Illlustrated Parts List 3



CONTENTS

SECTION 9 - EXHAUST SYSTEM

EXhaust SYStEM — FE350 ENGINE ... sssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 9-3

SECTION 10 - FUEL, INTAKE, AND GOVERNOR SYSTEMS

Y o] -1 g W CTUT: o OO 10-3
Fuel Tank with Sending Unit 10-5
FUBT SYSEEIM .coreeeeeeerctetesseesesssssssssssassssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssasssesssssssssssssssssssssssssssssssssssssssssssssssssssnssns 10-7
Carburetor Assembly — FE350 .. 10-9
Carburetor INSTAllAtION — FE350 .....ierereisesisesissssissesssssssssessssesssssssssssssssssssessssassssasssssssssssssessassssssssssssssssssssssssssessssassasass 10-11
Governor and Accelerator Cables . 10-13
Air BOX aNd INTAKE HOSE ....coueeueeeiemecinecesseceeeiseessecssseesaseessseessessssessssesssssssssssssessasecsas . 10-15
INEAKE SYSTEM oervereieeieeeeee i eeissesssssesssssssss s sbssssbsses s st s sass s bs sS4 RS s eSS e A st e 10-17

SECTION 11 - TORQUE CONVERTER

Drive Clutch - Turf/Carryall 2, and 252 .........meecrercnnernsereseresnseanne 11-3
Drive Clutch - XRT 900 ............ 11-5
Drive Clutch - Carryall 2 Plus 11-7
DIFIVE BEIT = FE350 ..cuuiiueeeeieeeeseisssssssssssssssassessssssssssssssssassssssesssssssssessssssssssssssssssssssssass sesssssassssssssssessssssssssssssssssassssassssasssssssses 11-9
Driven Clutch - Turf/Carryall 2, 252 11-11
Driven Clutch — Carryall 2 PIUS, aNd XRT 900 ......ccovomremrenressensesssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 11-13

SECTION 12 - UNITIZED TRANSAXLE

Unitized Transaxle — Gear Cases and Brackets . 12-3
Transaxle — Transmission and Gear REAUCTION ......ccuevreeeneeinneriesissesisssssssssssssssssessssssssness 12-5
Transaxle — Differential and AXIES ...t essesssseessseseaseesasecnns 12-7
Forward/Reverse Shifter 12-9
Forward/Reverse Shifter Cable e 12-13

SECTION 13 - ELECTRICAL SYSTEM - ELECTRIC VEHICLES

Headlight and Horn Electrical Components ........ccccovveeneee. 13-3
Wiring — Turf/Carryall 2 ... 13-7
HEAAIIGNTS oottt ssssssss s bssssbasesb st st s sass s bs s b st s 4RSS  ebabasEAsEabAbA bRt e 13-9
Instrument Panel with Electrical Components — Turf/Carryall 252, and XRT 900 13-11
Horn and Brake Switches 13-13
Motor Controller Output Regulator (MVCOR) 13-15
Instrument Panel and Electrical Components — Turf/Carryall 2 13-17
Battery Charger Receptacle 13-19
Electrical Installation ........cccoeeeuueee. 13-23

2005-2006 HUV4210-E and HUV4210-EXP Electric Vehicle Illlustrated Parts List 4



CONTENTS

TOW/RUN SWILCR oottt ssssss st sssssssssssssssss et sssssssssesassasssssssses et s sas et ssssssssassassessssassassassassssssssesasassasens 13-25
ElECLIICAl COMPONENTES ...cceeeeerreeresreesesssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 13-29
Hour Meter — Turf 2, 252, Carryall 252, XRT 900 .....cccovvrrerrrrenersernernersssssneens 13-31
BATLEIIES, T=TOD5 ettt ettt sesesssesesestass st sesesesesess st ssssssssssssesesssesssbesssssesesssensasasasassssssssssnsnsasasasassssssssssnsasasnsane 13-33
BAtEEIIES, T-TAD ettt sss s ssssssssebssssssssssssbssssssssss s bbb st s s bbb ses s s R b s bt sbetssbe e bt sbetss s ssbberasesssssseserasassssssernares 13-35
SECTION 14 - ELECTRIC MOTOR
MOTOT (MOAEI DAS-4006) ..o sesesesessssssssssssssssssssssssssssssssssssssssssassesssssssssssssssassssssssssssssssssssssssssssssassssssosass 14-3
SECTION 15 - TRANSAXLE - ELECTRIC VEHICLES
Transaxle ............. 15-3
SECTION 16 - BATTERY CHARGER
1Q Plus Domestic Battery Charger (Model 25730) .. 16-3
1Q Plus Onboard Battery Charger (MOl 25260) ........couowerrmersseinsesesessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssass 16-5
Onboard Charger (Model 25260) and Reel Mounting 16-7
Onboard Charger (Model 25260) and Reel Mounting - 1Q Plus Turf/Carryall 2, Continued .......ccoeceeeeenecunnees 16-11
IQ Plus Battery Charger (Model 25880), Export and European 16-13
IQ Plus Onboard Battery Charger (Model 25660), EXPOIT ....c.vvveeermeeemerierissssssssssssesssssssessssssssssssssssssssssssssssssssssssases 16-15
Onboard Charger (Model 25660) and Reel Mounting 16-17
Onboard Charger (Model 25660) and Reel Mounting - 1Q Plus Turf/Carryall 2, Continued ...........cooevceseereveenecs 16-21
SECTION 17 - MAINTENANCE AND SERVICE TOOLS
Maintenance and Service Tools 17-3
Maintenance and Service TOOIS, CONTINUEA ... eeeeeeceeereeeeseeesessessssssasssssssens 17-5
Maintenance and Service TOOIS, CONTINUED .....cveeeerieceneeeerceeceeneesensesesessessnne 17-7
Maintenance and Service TOOIS, CONTINUED .....oveeeeeeeereneeeeeeeeseeesseesseesssesessssessens 17-9
Maintenance and Service TOOIS, CONTINUED ....oeeeveeeereeereeeereeeeeeeesesessesesessseesssesssssssssses 17-11
2005-2006 HUV4210-E and HUV4210-EXP Electric Vehicle Illlustrated Parts List 5






BODY AND TRIM !



000249-003

ed Parts

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle Illlustrat

Page 1-2



FRONT BODY AND TRIM - TURF/
CARRYALL 2 AND CARRYALL 2 PLUS

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTOZ3 | BArrel = PIASHIC ..cocieriirecirincisrsssisnsisssssssssssssssissssssssisssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssess 12
2 [[0T0433 | Bolt, Carriage, 5/16-18 X 1.00 ..ceerrmriirsennsverssmsnnsssssssssssssessssssssmsssssssssssses 2
3 [[OTT0T4 | Trim, Cowl 1
4 [OTTOTZ | SCrew, #8-32 X 0.375 wovveeroerserssrsssssssssssssssssssssssssssssssssssess 6
5 1011394 T-NUL PACKAGE (SO Of 4) .cereeeeresrrreressssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnses 1
6 1015075 WaAShEr, 5/T6 FIAt TYPE A oottt essecssseessseessestasesssssesssssssssssssessssessasessssasssssssssessssassasees 2
7 [[OTEIZ50T] | COWI, TPO, BEIGE .cceveeirrcerrnsncissinsissssmssisssssssssssssssssssssssssssssssssssssssssssssssmsssssssssssesssssasssssssssssasssss 1
8 [[OTE92507 | COWI, TPO, WHILE ..eeeeittcrttmncrsssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssss 1
9 [[O0T69250F | Cowl, TPO, Red ....criicrsississsssssssssssssssssssssssssssnssenss 1
10 [[0T692509 | Cowl, TPO, Pacific Blue (Royal Blue) ... 1
1 [[OTE9Z5TY | Cowl, TPO, DArk GrEEN .......iicicississssssssssssssssssssssssssssssssssssssssssssssssss s sssssssssssssssssssssasssssss 1
12 [[OTGIZ25TT] | Cowl, TPO, BIACK ..ottt sssvnsssssnscsssssnsissssnssissinns 1
13 [[O0TE925T | Cowl, TPO, ClassiC BIUE (NAVY) ..cirrmcirmmaecnmssnnesessassnssssssssssssssssssssmsssssssssssssssssassssssssssssssess 1
14 [[OTEIZ25TY | CoWl, TPO, BUIGUNAY ...ccieeriiimccitinsssssssssssssisssssmssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 1
15 [[0T6925T4 | Cowl, TPO, Dark Gray ... 1
16 [[OTE925TY | COWl, TPO, SAfELY YEIOW ...oucveeceerinnccrrnmrcinnsnsnecssssnsesessassnsssssssssssssssssssssssssssssssssssssssassssssssssssssess 1
17 [[0T6939017 | Cowlwith Headlight Opening, TPO, Beige ........... 1
18 [[0T6939071 | Cowl with Headlight Opening, TPO, White . 1
19 [[0T693904 | Cowl with Headlight Opening, TPO, REd ......mririimimssssssssnssssssssssnssssssssssssssss 1
20 [[0T693909 | Cowlwith Headlight Opening, TPO, Dark Green 1
21 [[0T6939Tg | Cowlwith Headlight Opening, TPO, BIACK ......cririinscriinesissssssssssssssssssssssssssssns 1
22 [[0T6939TT | Cowl with Headlight Opening, TPO, Classic Blue (Navy) 1
23 [[0T6939T | Cowlwith Headlight Opening, TPO, BUrGUNAY .....ccoocciriincrismncsisssssssssssssssssisssssssssssns 1
24 [[0T6939T3 | Cowl with Headlight Opening, TPO, Dark Gray 1
25 01693974 Cowl with Headlight Opening, TPO, Safety Yellow 1
26 [[0T7080 Kit, Front Bumper (includes items 27 through 30) 1
27 [[0T686] Front Bumper 1
28 [[0T6967 Blind Rivet, Push Type 2
29 FZ=7 Screw, 5/16-18 x 1.0 Truss-Head 2
30 72473 Locknut, 5/16-18 Nylon Insert 2
31 [[01734803 | Kit, Heavy-Duty Bumper (includes items 32 through 36) 1
32 [[0T0433 Bolt, Carriage, 5/16-18 X 1.00 .............. 2
33 [[0T0549 Yo T-Te/=] S 2
34 [[0T15403 Bolt, Carriage, 5/16-18 X 2.0 2
35 N/A Weldment, Heavy DUty BUMPET ......iiecrinseresecssessasessasessssessssessssesssnsssssessssssssssssasssssees 1
36 Fa73 Locknut, 5/16-18 Nylon Insert 4
37 [[OT87040T] | FENAEr EXIIUSION .iiiircisissensssissssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssssmssssssssmssssssssmsssssssass 2
38 247 Washer, 5/16 TYPe A FIat c..cceereeecerseeeseeiseeeseenseeesseseanne 2
39 FZ57 | Screw, 5/16-18 x 1.0 Truss-Head .. 2
40 FA73 | Locknut, 5/16-18 Nylon INSErt ......orvvvicccrsssisnsissinns 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-3


.?sku=1010434
.?sku=1010435
.?sku=1010435
.?sku=1011014
.?sku=1011017
.?sku=101692501
.?sku=101692502
.?sku=101692506
.?sku=101692509
.?sku=101692510
.?sku=101692511
.?sku=101692512
.?sku=101692513
.?sku=101692514
.?sku=101692515
.?sku=101693901
.?sku=101693902
.?sku=101693906
.?sku=101693909
.?sku=101693910
.?sku=101693911
.?sku=101693912
.?sku=101693913
.?sku=101693914
.?sku=1017080
.?sku=1016868
.?sku=1016967
.?sku=7251
.?sku=7251
.?sku=7473
.?sku=7473
.?sku=7473
.?sku=101734802
.?sku=1010435
.?sku=1010435
.?sku=1010546
.?sku=1015405
.?sku=7473
.?sku=7473
.?sku=7473
.?sku=101870401
.?sku=1241
.?sku=7251
.?sku=7251
.?sku=7473
.?sku=7473
.?sku=7473

000249-004

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 1-4



FRONT BODY AND TRIM - TURF/CARRYALL 252 AND XRT 900

W
o

Screw, 5/16-18 X 2.25 Hex-Head Cap
Front FENAEr EXTIUSION = LYNX .ccuvvrreereeereseessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTOZ3 | BArrel = PIASHIC ..cocieriirecirincisrsssisnsisssssssssssssssissssssssisssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssess 12
2 [[0T0433 | Bolt, Carriage, 5/16-18 X 1.00 .....cccevrveerrrmnssnnnsrvssssmmsssssssssssssssssssssssssssmsssesse 2
3 SCrew, 5/16-18 X 1.00 HEX CAP wuuucvvrreerinsessiennssssnsssssssssesssssssessssssssessssssssssssssssssssssasssssssssnsesssssess 4
4 [[OTTOTA | THM, COWI ottt sssismssssss s sssssssss s sssssssssss s ssss s ssssssssssss s ssssssssssssssssssss 1
5 [[OTTOT7 | Screw, #8-32 X 0.375 ..crencrrisnccsisnnsneians 6
6 1011394 T-NUL PACKAGE (SO Of 4) .ceerereerrrreesersesesssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 1
7 [[OTTS78 | Washer, 5/16 TYPE B FIAT ... rsssssnncssssssssnsssssssssmssssssssssssssssssssssssssssssssssssssss 4
8 [[OT503207 | FIOOIMAL ..ottt csssssssssssssssssssss s sssssssssssssssssssssssssssssssssnss 1
9 1015075 WaAShEN, 5/T6 FIAE TYPE A oottt s e esssssessesessesssssssssesassessssesssses s sessassssessssessasassasacs 2
10 [[0T5608 | Tube Spacer, HYydraulic CYIINEN .....circinmicesmesssssssssssssessmssssssssssssssssssnssssssnsess 2
1 [[0T69390T | Cowl with Headlight Opening, TPO, Beige ...... 1
12 [[0T693904 | Cowlwith Headlight Opening, TPO, White ........coumurriunee. 1
13 [[0T693904 | Cowl with Headlight Opening, TPO, Red ......crisisssssssssnssnnecs 1
14 [[0T693909 Cowl with Headlight Opening, TPO, Pacific Blue (Royal BIUE) .....cccoveuureuneeureerecreeerrecesecaes 1
15 [[0T693909 | Cowlwith Headlight Opening, TPO, Dark Green 1
16 [[0T6939Tg | Cowl with Headlight Opening, TPO, BIACK .......uiicrrrisissssssssssssssssssssssnsssssssssssnss 1
17 [[0T6939T1) Cowl with Headlight Opening, TPO, Classic Blue (Navy) 1
18 [[0T6939T3 | Cowlwith Headlight Opening, TPO, Burgundy 1
19 [[0T6939T3 | Cowlwith Headlight Opening, TPO, Dark Gray 1
20 [[0T6939T4 | Cowl with Headlight Opening, TPO, Safety Yellow 1
21 [[0T7087 Kit, Front Bumper (includes items 22 through 25) ......cncnneenneeinseinseieesssessssssissesssessssesens 1
22 [[0Te363 Front Bumper ..o, 1
23 [[0T&967 Blind Rivet, Push Type ......uuccriuinnncinns 2
24 FZ=7 Screw, 5/16-18 X 1.0 TrUSS-HEAA ...onrvirircsrssssmmnsssssssnssssssssssmsssssssssssssssssssssssssssssss 2
25 3 LOCKNUE, 5/16-18 NYION INSEIT .o 2
26 [[0200430T | Brush Guard ..., 1
27 WASHEN, 5/T6 TYPE A FIAt oottt tissssissessssssassesassessssssssssssssssssssssssssssssssssssssssssssssasess 6
28 FZ5T | Screw, 5/16-18 X 1.0 TrUSS-HEAM ......cirverieicsicssisnsssismssssssssssssssssssssssssssssssssssssssssssssssss 2
29 72473 LOCKNUL, 5/16-18 NYION INSEIT c.ccvurrererireiiaeiisseiisssissseissesissssssssssssesssssssssssassssssssssssssssssssssssssssssssssssssess 8
B933 2
2

w
—_

AV TOS0

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-5


.?sku=1010434
.?sku=1010435
.?sku=1010934
.?sku=1011014
.?sku=1011017
.?sku=1011578
.?sku=101503202
.?sku=1015608
.?sku=101693901
.?sku=101693902
.?sku=101693906
.?sku=101693908
.?sku=101693909
.?sku=101693910
.?sku=101693911
.?sku=101693912
.?sku=101693913
.?sku=101693914
.?sku=1017080
.?sku=1016868
.?sku=1016967
.?sku=7251
.?sku=7251
.?sku=7473
.?sku=7473
.?sku=102004301
.?sku=1241
.?sku=7251
.?sku=7251
.?sku=7473
.?sku=7473
.?sku=8935
.?sku=AM10808

Page 1-6

000252-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DASH POCKETS AND FLOORMAT

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T3343 | Dash Component, Passenger-Side, Black ..... 1
2 1013344 Dash COMPONENT, DIIVEI-SIAE ... ssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 1
3 [[OT503207 | FlOOrMat ...t sssssssssssssssssssssssssssssssssssssnes 1
4 973 | Rivet, 3/16 X .400 Blind 5
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-7



.?sku=1013343
.?sku=101503202
.?sku=7973

Page 1-8

000253-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



BEVERAGE HOLDER

ITEM PART NO. DESCRIPTION QTY
123 4
1 1013422 Cup Holder Kit (includes items 2 through 4) 2
2 N/A Holder, Single Cup 1
3 1016952 U-NUE, 174720 oeeeeeeeeiecineeeseeesssetssse s essssessssesssssssssessssessssesssssessssssssssessssssssssssssssassesassessasesssssess 2
4 7847 Screw, 1/4-20 X 0.75 HEX-HEAA CAP ......ovrrvurenrrissnseissssssssssssmnsssssssssssssssssssssssssssssssssssss 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-9



.?sku=7847

WHITE
S

BEIGE

EAT BOTTOM ASSEMBLY

GRAY
S

BLACK

EAT BOTTOM ASSEMBLY

000254-001

nd Electric Vehicle Illustrated Parts List

nd XRT 900 Gasoline a

2007 Turf/Carryall 2, 252, 2 Plus, a

Page 1-10



SEAT BOTTOM

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T564507T] | SeatBottom Assembly, Beige (includes items 2 through 9) 1
2 1010543 T =T e To T OO 5
3 [[013309 STraP, ULIHITY SEAT ..ottt ssss s ssssssssssssssssssssss s sssss s sssssssess 1
4 [[OT33TT BUMPET, SEAL, SNOTT ..ottt sssss s ssssas s aasss s saassssssasnes 4
5 [[013313 BUMPET, SEAL, LONG ..ottt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 [[0T5627T1) Vinyl Cover, Seat Bottom, BUFf ... ssssssssssssssssesssns 1
7 [[0T894303 STIFENE ..ttt s R AR s RRR SR RRR 1
8 [[0T954307 Screw, 1/4-20 X 0.75 HEX-HEAd CAP ......cconrrcrrsinnssssssmmsssssssssssnssssssssssssssssssssssssssssssses 5
9 B32 Washer, 1/4 Type A Narrow FIat ......ccvecevnecsnecennecnns 5
10 [[0T5645071 | SeatBottom Assembly, White (includes items 11 through 18) 1
1 1010543 F =T o OO 5
12 [[0T3309 SErap, ULIIITY SEAT ...ttt ssss s sssssssssssss s ssssssssssssssssssssasssssss 1
13 [[OT33T7 Bumper, Seat, SNOIT ......rrrccrnrcericsessmnsssssssssesenns 4
14 [[0T33T3 BUMPET, SAL, LONG ..oouuiriirmnrriimnsssinnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssass 1
15 [[0T562712 Vinyl Cover, Seat Bottom, White ... iicssincsssssssssssssssssssssssssssssssssssssssssns 1
16 SHIFFRNE .ottt ssassss st sessassssssssassssesasssssssssasssssassssssassassssssssasssssssassessess 1
17 [[0T954307 Screw, 1/4-20 X 0.75 HeX-HEad CaP .......mrriviiisssssimmmsssssssssssnssssssssmmsssssssssssssssssssns 5
18 B32 Washer, 1/4 Type A Narrow Flat 5
19 [[0T564503 | Seat Bottom Assembly, Black (includes items 20 through 27) 1
20 1010543 INSEIT = WOO oottt sssss s ssss s s saass s sass s sabnss 5
21 [[0T3309 SEraP, ULIIITY SEAT ...ttt sssssssssssssssssssssssssssssass s ssssssssssssssssssssassssiss 1
22 [[0T33TT| Bumper, Seat, ShOrt ......ccrriinisccsvssssnnnssssisnns 4
23 [[0T3313 BUMPET, SAL, LONG ..couuriiunniriiimnsccsinssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssass 1
24 [[0T5627T4 Vinyl Cover, Seat Bottom, BIack ........ricriscisnnncssssssssisnnns 1
25 STIFENET oot sssssassssssssssssssssens 1
26 [[0T954307 Screw, 1/4-20 X 0.75 HeX-Head Cap ... sssssmmsssssssssssssssssssss 5
27 B32 Washer, 1/4 Type A Narrow Flat 5
28 [[0T564503 | Seat Bottom Assembly, Gray (includes items 29 through 36) 1
29 1010543 INSEIT = WOOM ..ottt sssssssssssssssssssssssssssssssssss s sasssssssssssssssssass 5
30 [[0T3309 SErAP, ULIIILY SEAL ..ottt ssssisssssssssssssssssssssassssssssssssssssssssssssasssssssassssins 1
31 [[OT33T7 Bumper, Seat, Short ... 4
32 [[0T3313 BUMPET, SEAL, LONG ..couurnrirrneiririnnscissnssssssssssssssissssssssssssssssssssssssssssssssssssssasssssssssssesssssssssssssasss 1
33 [[0T5627T3 Vinyl Cover, Seat BOtLOM, Gray ........mmcimmmsismsssssmsmsssssmmsssssssmsssssssssssssssmssnsssssssssssiss 2
34 STFENEN et ssiaans 1
35 [[0T954307 Screw, 1/4-20 X 0.75 HeX-Head Cap ... 5
36 B32 Washer, 1/4 Type A Narrow Flat ... 5

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-11


.?sku=101564501
.?sku=1013309
.?sku=1013309
.?sku=1013309
.?sku=1013309
.?sku=1013311
.?sku=1013311
.?sku=1013311
.?sku=1013311
.?sku=1013312
.?sku=1013312
.?sku=1013312
.?sku=1013312
.?sku=101562711
.?sku=101894303
.?sku=101894303
.?sku=101894303
.?sku=101894303
.?sku=101954301
.?sku=101954301
.?sku=101954301
.?sku=101954301
.?sku=332
.?sku=332
.?sku=332
.?sku=332
.?sku=101564502
.?sku=1013309
.?sku=1013309
.?sku=1013309
.?sku=1013309
.?sku=1013311
.?sku=1013311
.?sku=1013311
.?sku=1013311
.?sku=1013312
.?sku=1013312
.?sku=1013312
.?sku=1013312
.?sku=101562712
.?sku=101894303
.?sku=101894303
.?sku=101894303
.?sku=101894303
.?sku=101954301
.?sku=101954301
.?sku=101954301
.?sku=101954301
.?sku=332
.?sku=332
.?sku=332
.?sku=332
.?sku=101564503
.?sku=1013309
.?sku=1013309
.?sku=1013309
.?sku=1013309
.?sku=1013311
.?sku=1013311
.?sku=1013311
.?sku=1013311
.?sku=1013312
.?sku=1013312
.?sku=1013312
.?sku=1013312
.?sku=101562714
.?sku=101894303
.?sku=101894303
.?sku=101894303
.?sku=101894303
.?sku=101954301
.?sku=101954301
.?sku=101954301
.?sku=101954301
.?sku=332
.?sku=332
.?sku=332
.?sku=332
.?sku=101564505
.?sku=1013309
.?sku=1013309
.?sku=1013309
.?sku=1013309
.?sku=1013311
.?sku=1013311
.?sku=1013311
.?sku=1013311
.?sku=1013312
.?sku=1013312
.?sku=1013312
.?sku=1013312
.?sku=101562715
.?sku=101894303
.?sku=101894303
.?sku=101894303
.?sku=101894303
.?sku=101954301
.?sku=101954301
.?sku=101954301
.?sku=101954301
.?sku=332
.?sku=332
.?sku=332
.?sku=332

Page 1-12

~
~
~

GRAY

~

000608-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



SEAT BACK ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T677707] | SeatBack Assembly, White (includes items 2 and 3) 1
2 1016751 CAP, SEAL BACK .cvurveereeresreseesssisnessessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssanes 1
3 [[0T6755T2 Vinyl Seat Back, White 1
4 [[0T67770 | SeatBack Assembly, Black (includes items 5 and 6) 1
5 1016751 CAP, SEAL BACK .cvurreererresreseesssesnessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssnsssssanes 1
6 [[0T6755T4 Vinyl Seat Back, Black 1
7 [[0T677703 | Seat Back Assembly, Beige (includes items 8 and 9) 1
8 1016751 CAP, SEAL BACK .cvurreereeeesreseessesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssnsssssanes 1
9 [[0T6755T7 Vinyl Seat Back, BEIGE ...t sssissssssssssssssssssssssss s sssssssssssssssssssss 1
10 [[0T677703 | SeatBack Assembly, Gray (includes items 11 and 12) .. 1
11 1016751 CAP, SEAL BACK .cverrverrerrereensresseesssssssssssssssssssssssssssssssssasssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 1
12 [[0T6755T3 Vinyl Seat Back-gray Svc 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-13


.?sku=101677701
.?sku=101675512
.?sku=101677702
.?sku=101675514
.?sku=101677703
.?sku=101675511
.?sku=101677705
.?sku=101675515

8

R\




HIP RESTRAINTS AND SEAT BACK MOUNTING

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTZ37T] | Screw, #10 TrUSS-HEAA TOIX ...ccvvvrrirecirnnssssssssssisssssssissssssssissssssssisssssmsssssssssssssssssssssssssssssssssassess 4
2 [[0TZ387 | Cap, COINEN ..iciisrcssimsssssssssssssssssssssssssssssssssssssssssssasss 2
3 N/A Instl, Seat Bk, Hip Restr, Ca1 (includes items 4 through 14) 1
4 [[0T946207 Washer, Lock, 0.250 EXternal-TOOTh ...ttt ssissssssssssssssssssssssssessens 4
5 [[0T963307 Bolt, 5/16-18 X 0.75 ROUNA-HEAM .....oocvevrrrmmrrcersrsessssmmsssssssssssmsssssssssssssssssssssssssssssnes 6
6 [[0T963407 Locknut, 5/16-18 HEX FIANGE ...cvvveeretimmnsssesssssssssssmsssssssssssssssssssssssssssssssssssssssssssnes 6
7 [[0T964007 Trim, S€at BOTLOM FrONT ...ttt sssssssssssssesssssssssssssssssssssssssssssssssssssssnes 1
8 [[02966407) Seat Back, TUDe ... 1
9 [[02966507 Hip Restraint, Left 1
10 [[02966502 Hip Restraint, Right ........ 1
1 [T02989507 Seal, Bed, 41-Inch ....... 1
12 032450 SCrEW, 5/T16-T8 X 1.5, TE TX H ettt esensesessssessssessasssssssssssasesssssnsssssssssnsassnsasens 4
13 [[03245307 Nut, Hex, Cp, MECH DEf, 5/16-T .uerrverrcerrsnseerisssssmssssssssssssssssssnsssssssnssssssmssssssssssssssssess 4
14 BZ57) Screw, 1/4-20 X 1.0 Truss-Head Machine ...........uu...... 4

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-15


.?sku=1014321
.?sku=1014387
.?sku=101946201
.?sku=101963301
.?sku=101963401
.?sku=101964001
.?sku=102966401
.?sku=102966501
.?sku=102966502
.?sku=102989501
.?sku=103245201
.?sku=103245301
.?sku=8251

Page 1-16

000257-003

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



TILT BED, HINGE, AND LATCH - TURF/CARRYALL 2, 252, 2

XRT, AND CARRYALL 2 PLUS
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTZ303 | BUSKING, STEEI .ottt ssssssssssssssssssssssssss s ssssssssssssssssssssssssssssasssssssssssssss 2
2 [[0T5359 | Hinge .. 2
3 [[0T542907T] | Assembly, Tilt Bed (includes items 4 through 14) 1
4 [[0T0433 Bolt, Carriage, 5/16-18 X 1.00 ....vwreernserisnssesmmssssssmmsssssssssssssssssssssssssssssssmsssssssssmsssssssssss 4
5 [[0T12477) Tape, VINYl FOAM T/8" X 3/4" ¥ vvvrnsssvssissssssssssmmnssssssssssssnsissssssssssmmssssssssssssssssssssssssssssnss A/R
6 1015252 LatCh Weld ASSEMDIY ...ttt eessseesssseasssesse s sessssssssssssss s sassesssssssssseas 1
7 N/A Plate, FIOOr Bed ....veeveceiseessnsssinnsssssasnsinns 1
8 N/A Frame Assembly 1
9 [[OT5397] Extension, Spring Latch .... 2
10 1015399 Screw, 5/16-18 X 0.88 TOIrX TrUSS-HEAM ......courriiimrveireiimsreissssssmssssssssssssssssssssssssseesss 4
1 [[0T5400 Grip, Tilt LAatCh HAaNG ..ot rsisssssscssissssssssssssssssssssssssssssssssssssssssssssssss 1
12 [[0T835607 Locknut, 1/4-20 HEX WRIZ ...t ssssssmssssssssssssssssssssssssmssssssssssssssssssssss 4
13 03 Screw, 1/4-20 X 0.625 Hex-Head Cap 4
14 373 Locknut, 5/16-18 Nylon Insert 8
15 [[OT5507 | Shim, Tilt BEA PIVOL coouuueveeteevesmmnnsssssisssssssssmssssssssssssssssssssssssssmsssssssssssssssssssssssssssssssssssssssssss A/R
16 [[OT5583 | BUSHING, UrETNANE ....cercerrcrrrccrinansesmnssssssssssisssssssesssssassssssssssssssssssssssssssssssssssssssssssssssssssssssnsess 4
17 [[0206590T | Locknut, 3/8-16 Flanged DIMPIe ... vinriveimsssssssssssssssssmsssssssssssssnsssssssssssssmnssenss 4
18 [[0206600T | Washer, 3/8 Type B HArd FIAt ...cirieriimnssvsisssssssssmssssssssssssssssssssssssmssssssssssssssssnes 4
19 [[0Z98950T] | S€al, BEA, AT-INCH .cererrcrrrcenrecirisseessassssesmsssssssssssesssssesnsssssssssssssssasssssesssssesssssssssssssssssssssses 1
20 705 Screw, Cap-hex Hd 3/8-16x1.25 4
21 7532 | Rivet, 3/16 X 0.3125, Pop 1
22 B753 | Locknut, 3/8-16 HEX ......sissssnnnnnnsssssvssssssssmmsssssssssnnnns 2
23 B753 Screw, 3/8-16 X 3.375 Hex Cap 2

* Note: Item not shown.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-17


.?sku=1012303
.?sku=1015356
.?sku=101542901
.?sku=1010435
.?sku=1014471
.?sku=1015391
.?sku=1015400
.?sku=101835601
.?sku=403
.?sku=7473
.?sku=1015507
.?sku=1015583
.?sku=102065901
.?sku=102066001
.?sku=102989501
.?sku=8754
.?sku=8755

Page 1-18

000258-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



LATCH PLATE

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTO878 | Bumper, RUBDEr .......circiircctictsiicisnsncssssssissssanns 2
2 [[0T5277 | Latch Plate, Tilt Bed 2
3 [[0T606Q | Plate, Latch SUPPOIT ...t sssssssssssssssssssssssssssmsssnes 2
4 [[O0TB078 | Latch Plate SHiM .t crsssssmsssisssssssmsssisssssssmssssssssssssmsssssssssssssssssssssssssss A/R
5 [[0T83560T | Locknut, 1/4-20 HeX Wiz .......cccorveerrmmssrnnnsversmmnssnseseinns 4
6 [[OT95860T] | Carriage Bolt, 1/4-20 X 0.75 ....vcerriisennssesssmmmnssssssssssnsssssssssssmmssssssssssssssssssssssssssmmssssssssssssssssses 4
7 B33 | Washer, 1/4 Type A Narrow Flat 4
8 BZ233 Locknut, 1/4-20 Nylon Insert 4

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-19



.?sku=1010878
.?sku=1015277
.?sku=1016060
.?sku=1016078
.?sku=101835601
.?sku=101958601
.?sku=332
.?sku=8233

Page 1-20

000259-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



PROP ROD

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OZ30TATT] | RO, PIOP ..coocirrimiirncisnsssissssssnsissssssssssssssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssassssssssssasssss 1
2 [[024T8T0T] | Track, Prop Rod 1
3 033 Cotter Pin, 3/32x 1 2
4 B32 Washer, 1/4 Type A Narrow Flat 2
5 B34 Washer, 3/8 Type A Flat 1
6 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap 2
7 BZ33 Locknut, 1/4-20 Nylon Insert 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-21


.?sku=102301401
.?sku=102418101
.?sku=1035
.?sku=332
.?sku=334
.?sku=7847
.?sku=8233

®

(19) (1aTre) Tis N(r2)
/9%

)

il

000260-002

Page 1-22 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



CARGO BOX (ALUMINUM)

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T5607 | Cargo Box Set (includes items 2 through 37) 1
2 [[0T5364 Side-Panel Assembly, Right-Hand (includes items 3 through 17) 1
3 [[010434 Barrel - PIASTIC oottt ssis s sssssnsssssssssssssssssssssssssssssssssssssssssssssssssssessssssssssssss 1
4 [[0TT99q WaASHEN, 3/8 FIAt ettt eetsesmsissssmnsssssssssssssssssssssssssssssssssssssmssssssssasssssssssnsessss 1
5 [[0T5243 Latch, Tailgate, RIGht-Hand ... sssisssssssssssssssssssssssssssnss 1
6 N/A Side-Panel Weldment, Right-Hand . 1
7 [[0T5363 BUSRING, SNAP-IN ottt ssasssessssss s sssssssssssssasssssess 1
8 [[01539Q Compression SPring Latch Till ... sssssssssssssssssssasses 1
9 [[0T5400 Grip, Tilt Latch HaNd ...ttt ssssssssssssssssssssssssssssssssssssssssssssnss 1
10 033 Bushing, Nylon ............. 1
11 [[03406502 Kit, TIgt Mtg Brkt, Ca Rh (includes items 12 through 16) 1
12 023 Nut, 1/4-20 Hex 2
13 03388602 Asm, TIgt, Mtg Brkt, Ca Rh .......reireiseiseiseiseiseisesissssssssssssssssssssssssssssssssssssssssssssssssssses 1
14 03206607 Stud, 1/4 Self-cINchng FIUSh ..ot 2
15 B32 Washer, 1/4 Type A Narrow Flat 2
16 Bz Lockwasher, 1/4 Helical Split ... 2
17 1231 Pin, 1/8 X 1.00 SPIIt ROII covvveeeeerremeenceeennerasnssereesssssssscsssssssssmssesessesssssassssessssssssnsssssssssssans 1
18 [[0T5363 Side Panel Assembly, Left-Hand (includes items 19 through 33) 1
19 [[0T0434 Barrel - PlastiC .....cucerrnereerennncersannenee 1
20 [[OTT990 Washer, 3/8 Flat 1
21 [[OT53T3 Latch, Tailgate, Left-Hand ............coovuimnceirnnnccriunnnccinns 1
22 N/A Side-Panel Weldment, Left-Hand .... 1
23 [[0T5363 Bushing, Snap-In ....cccunnnn. 1
24 [[0T539Q Compression Spring Latch Tilt ........ccriennnccinns 1
25 [[0T5200 Grip, Tilt Latch Hand .......ciciinncisineninnns 1
26 032 BUSHING, NYION oottt ssssssissssssssssssssssssssssssssssssssssssssssassassiss 1
27 [[03406507 Kit, Tlgt Mtg Brkt, Ca Lh (includes items 28 through 32) .. 1
28 023 NUT, T/4-20 HEX overeeeerrrrerrrnnscenmssessssessssssessssssssssssssssssssssssssssssssssssessssssssssssesssssasssssssssssessses 2
29 [[03388607 Asm, Tlgt, Mtg Brkt, Ca Lh 1
30 [[03406607 Stud, 1/4 Self-clnchng Flush 2
31 B32 Washer, 1/4 TYpe A NarrOW FIAE ... ceeceeceeceecennecenseceseeisecsseessseessseessssessssessaseeses 2
32 25N} Lockwasher, 1/4 Helical Split 2
33 1231 Pin, 1/8 X 1.00 Split Roll 1
34 [[0T5413 Front Panel Assembly (includes items 35 and 36) 1
35 N/A Front Panel BoX .......ciisunnnciunns 1
36 [[OT553907 Decal, Bed Load Warning ....... 1
37 015477 Tailgate Assembly (includes items 38 and 39) 1
38 [[0T33T7 Decal, Logo, Tailgate ....... 1
39 N/A Tailgate WEldMENT ... ieeiseiseissssseisssssseasssssssssssssssssns 1

Note: Additional components in kit [0T5607 are shown on the following two
pages.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 1-23



.?sku=1015607
.?sku=1015607
.?sku=1015366
.?sku=1010434
.?sku=1010434
.?sku=1011990
.?sku=1011990
.?sku=1015245
.?sku=1015363
.?sku=1015363
.?sku=1015390
.?sku=1015390
.?sku=1015400
.?sku=1015400
.?sku=1032
.?sku=1032
.?sku=103406502
.?sku=1028
.?sku=1028
.?sku=103388602
.?sku=103406601
.?sku=103406601
.?sku=332
.?sku=332
.?sku=451
.?sku=451
.?sku=1015368
.?sku=1010434
.?sku=1010434
.?sku=1011990
.?sku=1011990
.?sku=1015313
.?sku=1015363
.?sku=1015363
.?sku=1015390
.?sku=1015390
.?sku=1015400
.?sku=1015400
.?sku=1032
.?sku=1032
.?sku=103406501
.?sku=1028
.?sku=1028
.?sku=103388601
.?sku=103406601
.?sku=103406601
.?sku=332
.?sku=332
.?sku=451
.?sku=451
.?sku=1015412
.?sku=101553901
.?sku=1015424
.?sku=1013317

000261-001

Page 1-24 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



CARGO BOX MOUNTING

ITEM PART NO. DESCRIPTION QTY
123 4
1 TOT0934 SCrew, 5/16-18 X 1.00 HEX CAP c.vvururerereireirrrsennisesesisssssissassssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessses 2
2 [[0T4327 | Screw, #10 TruSS-HEA TOIX ...ovcvverrirmmiriiimnssssisssssssssssssssssssssssmsssssssssssssssasssssssssssssssssssssssssssssess 4
3 [[0TZ387 | Cap, COINEN ..iciistsssimssssssssssssssssssssssssssssssssssssssssssssasss 2
4 [[0T24TY | Screw, 1/4-20 X 0.75 TOrX TrUSS-HEAd .....ccovrrvvirimmrississssssimsssssssssmsssssssssssssssssssssssssns 4
5 1015399 Screw, 5/16-18 X 0.88 TOIX TrUSS-HEAM .....ucueveereerceceeeeesrsceeesanssssesssssssnssesssssessesssssssssssssenes 23
6 [[0T894707 | Kit, Tailgate Angle (includes items 7 through 9) 1
7 [[0T4537 Stud, Self-Clinching FIUSh HEAM ..........ovviriirrisiicsssssmsncssssssssssssssssmssssissssins 4
8 N/A BOX BEd TaIlGAte ANGIE ..ottt eessseease s eesassesssees s ssesessssessssssssessasessasacs 1
9 [[0T963407 Locknut, 5/16-18 Hex FIaNGe .....vvnrecersisensesesssnnsnes 4
10 B33 | Washer, 1/4 TYPe A NAITOW FIAt c.cvciricrirrinncisnnecsssansnssssmssssssssmsssssssmssssssssssssssssmsssssssssssess 4
11 7049 BUSHING, NYION .ottt ettt seees e s sesssesssesssses b s bt ss b b s ssseneas 2
12 7373 LOCKNUL, 5/16-18 NYION INSEIT c.ccuurvereeunreirneerneeeiseceseeisesisseesssesssseesssetsssessessssesssssssssssssssssssssassssssseas 25
13 Locknut, 1/4-20 NYION INSEIT ....oiviirciicriscsisssssssissssissssisssssisssssssssssmsssssssssssssssssssssssisnes 4
Note: All parts listed on this page are included in kit 1015607.
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-25



.?sku=1010934
.?sku=1014321
.?sku=1014387
.?sku=1014415
.?sku=101894702
.?sku=1014537
.?sku=101963401
.?sku=332
.?sku=7049
.?sku=7473
.?sku=8233

PN

)

N
\
N

000038-001

nd Electric Vehicle Illustrated Parts List

nd XRT 900 Gasoline a

2007 Turf/Carryall 2, 252, 2 Plus, a

Page 1-26



CARGO BOX (STEEL)

ITEM PART NO. DESCRIPTION QTY

12 3 4
N/A Instl, Steel Box, XRT (includes items 2 through 27) ................ 1
[[0T0433 Bolt, Carriage, 5/16-18 X 1.00 .....ccuuvenrevressmmmsssssssssmssssssssssmmsssssssssssssssssssssssssssssssssssssssssssnss 13

1

2

3 [[0T0439 BUMPEL, RUDDET .ottt sssssssssssssssssssssssssssssssssssssssssssssssssssssssss 4
4 [[0T4304 Washer, 1/4" TYPE@ B FIAL ..ottt ssstssssssmsssssssmsssssssssssssssssssssssssssssssssssssessoss 4
5 [[0T4473 Screw, 1/4-20 X 0.75 TOrX TrUSS-HEAA ......vvrrrcrrriinnsevesimnsnsss i ssssssmsssssssssssssssssssnes 8
6 [[0T4537 Stud, Self-Clinching FIUSh HEAd ...ttt ssssscssssssssssssssssssssssssess 4
7 1015399 Screw, 5/16-18 X 0.88 TOIrX TruSS-HEAM ..ot sssssssssssssssssssassens 18
8 [[0T894304 Box Bed Tailgate ANGIe ...ttt ssssssssssssssssssnss 1

9 [[0T963407 Locknut, 5/16-18 HEX FIANGE ....cvvrvvesimmnsssesssssssssssmmssssssssssssssssssssssssssssssssssssssssssnss 4
10 [[0222T1307) Front Panel Weldment 1

1 [[0ZZ2T407 Left Panel Weldment ..... 1

12 [[0ZZZT507 Right Panel WeldmMENT ... ssssssssssssssssssssssssssssssssssssssssssssssens 1

13 [[0ZZ2T707 FrONt COMNET CAP oot ssinssssinsssssssssimsssssssssssmssssssssssimsssssssssssssssssnssssssssesssssssssssosss 2
14 [[02222007) Y= 0 - ) ol o TN 2
15 [[02239907 Washer, Rubber, 3/8 4
16 [[026T4407 Assembly, Tailgate (includes items 17 through 24) . 1

17 [[0T3364 HAIE PIN CHD oottt ssis s sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssiss 4
18 [[0T24T3 Screw, 1/4-20 X 0.75 Torx Truss-Head 4
19 N/A Tailgate, Weldment 1

20 [[0ZZZT807 Tether Assembly 2
21 [[02222707) SPING LATCH LEft oottt ssssssssssssssssssssssssssssssssssssssssssssnss 1

22 [[02222207) SPHNG LAtCh RIGRT ...ttt tissssssssssssssssss s siasssss s srssasssssns 1

23 [[02673207 Decal, Club Car Tailgate 1

24 BZ33 Locknut, 1/4-20 Nylon Insert 4
25 B33 Washer, 1/4 Type A Narrow Flat .........cccenrrennce. 4
26 7373 Locknut, 5/16-18 Nylon Insert 31
27 BZ33 Locknut, 1/4-20 Nylon Insert 4

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-27


.?sku=1010435
.?sku=1010436
.?sku=1014306
.?sku=1014415
.?sku=1014415
.?sku=1014537
.?sku=101894304
.?sku=101963401
.?sku=102221301
.?sku=102221401
.?sku=102221501
.?sku=102221701
.?sku=102222001
.?sku=102239901
.?sku=102614401
.?sku=1013366
.?sku=1014415
.?sku=1014415
.?sku=102221801
.?sku=102222101
.?sku=102222201
.?sku=102673201
.?sku=8233
.?sku=8233
.?sku=332
.?sku=7473
.?sku=8233
.?sku=8233

Page 1-28

000265-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



TRAILER HITCH

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T5445 Kit, Trailer Hitch (includes items 2 through 12) 1
2 [[0T0934 SCrew, 5/16-18 X 1.00 HEX CAP ....covvvnreerrnrnnesisinenssssssisssssasesssssnssesssssssssssssssnssssssssesssssassesssssassens 4
3 [[0TT553 Decal, Trailer Hitch ..., 1
4 [[OTT990 WaSher, 3/8 FIAt ...ttt sssssnsssssssssssssssssssssssssssssnns 2
5 [[0T3483 Brace, Trailer Hitch ... 2
6 N/A Asm, Trailer Hitch 1
7 247 Washer, 5/16 TYPE A Flat ... isssssssssss s ssssssssssssssssssssssssssssoss 4
8 242 NUL, 5/T6-T8 HEX ouerereerereeceeseeresesesesse s sessssssssesessesssssssssssssssessesessesessssessens 4
9 B57 Washer, Lock, Hel Sp 3/8 Reg 2
10 705 Screw, Cap-hex Hd 3/8-16x1.25 2
11 709 Nut, Hex 3/8-16 2
12 173 Lockwasher, 5/16 Split 4

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-29


.?sku=1015445
.?sku=1010934
.?sku=1011553
.?sku=1011990
.?sku=1013483
.?sku=1241
.?sku=1242
.?sku=357
.?sku=706
.?sku=7174

Page 1-30

000100-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



RECEIVER HITCH - XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02065T03 | Kit, Rear Receiver (includes items 2 through 7) 1
2 [[0T0934 SCrew, 5/16-18 X 1.00 HEX CAP ....covvvnreerrnrnnesisinenssssssisssssasesssssnssesssssssssssssssnssssssssesssssassesssssassens 6
3 [[0TT553 Decal, Trailer Hitch ..., 1
4 [T02056007 Receiver HIitch Weld ASIM ... ceievisseismssssinsssssssssssssssssssssssssssssmssssssssssssssssssses 1
5 247 Washer, 5/16 Type A Flat 6
6 232 NUL, 5/T6-T8 HEX ouevrreterceeeeeeereeeetesnesesnesesssssssssesessesessesssssssssssessssessesessesessssessss 6
7 173 Lockwasher, 5/16 Split ......cccvnuvinncens 6

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-31


.?sku=102065103
.?sku=1010934
.?sku=1011553
.?sku=102056001
.?sku=1241
.?sku=1242
.?sku=7174

Page 1-32

000266-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



REAR BODY TRIM - TURF/CARRYALL 2, AND CARRYALL 2 PLUS

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0T22Z8] | Screw, 1/4 X 0.625 HEX-HEAM .......coorrriimrsssimmmssisssssnsssssssssmssssssssssssmsssssssssssssssssssssssssss 2
2 [[0T2308 | Washer, 1/4" TYPE B FIAt ....vcvveneevssisssvsssmnsinsssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssess 12
3 [[OT5530 | TailSKIrt uceeeiiecrivimccssicessisssssssssssssssssssssssssssssssssssssssssssssss 1

4 [[OTBE7T | REAI FENAEN .......oovtrriviinrsssismnsssssssssssiisssssssssssisssssssssssssssssssssssssssssssssssssmsssssssssssssssssssssssssss 2
5 B32 Washer, 1/4 Type A Narrow Flat 2
6 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap ... 8
7 BZ33 | Locknut, 1/4-20 Nylon INSErt ......rrriumessccsssssnnnnnns 8

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 1-33


.?sku=1012285
.?sku=1014306
.?sku=1015530
.?sku=1016679
.?sku=332
.?sku=7847
.?sku=8233

Page 1-34

000267-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



REAR BODY TRIM - TURF/CARRYALL 252 AND XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T22Z8] | Screw, 1/4 X 0.625 HEX-HEAM .......coorrriimrsssimmmssisssssnsssssssssmssssssssssssmsssssssssssssssssssssssssss 2
2 | LEO 1S3 B =11 PP 1
3 N/A Rear Fender Kit (includes items 4 through 9) ...... 1
4 [[0T4304 Washer, 1/4" TYPE@ B FIAL ..ottt sssssssssssssssssssssssssssmsssssess 10
5 [T02004607 Extended Fender, Rear, Left-Hand ... sssssssssssssssees 1
6 [T02004602 Extended Fender, Rear, RIght-Hand .........sicssssssssmssssssssssssssssnss 1
7 304 Screw, 1/4-20 X 1.0 HEX-HEAA CAP ...cvvrrcrrrerrnrrreirsisinessssssessssssssasssssssssssssssssssssssssssssssssssssssssssns 8
8 B32 Washer, 1/4 Type A Narrow FIat ......ccveevvecvnecennecnns 6
9 BZ33 Locknut, 1/4-20 Nylon Insert 8
10 [[02224007T] | Decal, Rotating Parts Warning .......cmmmmmsssmmmmssssmmmssssssmmssssssssmsssssmssnsssssssssssess 1
11 B32 Washer, 1/4 Type A Narrow Flat 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 1-35



.?sku=1012285
.?sku=1015530
.?sku=1014306
.?sku=102004601
.?sku=102004602
.?sku=332
.?sku=332
.?sku=8233
.?sku=102224001
.?sku=332
.?sku=332




WHEELS AND TIRES E



FOR FRONT

PREMIUM TREAD
OR REAR

L
)
‘?j% 6
@&

AURUAUR

=N

EXTRATRACTION
TREAD

FOR REAR
ONLY

FOR FRONT
OR REAR

FOR FRONT
ONLY @h
STEM

PREMIUM TREAD

DURO HF 232 TREAD

000269-002

Page 2-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



WHEELS AND TIRES - TURF/CARRYALL 2

ITEM PART NO. DESCRIPTION QTY
123 4
1 [OTOI8A | .500-20 UNFLUG NUL ceoooerroerrerrssesssssssssssssssssssssssssssssssssssssssssssssssesssssssssssssssssesssssssssse s 16
2 [[0T65T404 Tire/Wheel Asm, White, Premium Tread, 6-Ply (includes items 3 through 5) 4
3 [[014777 WHheel RimM, WHITE ..ottt ssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssss 1
4 [[0T737007 Tir€, UNMOUNTEA oottt sssssssssssmssssssssssssssssssssssssssssssssssssssssssssssssssmssesssssssssssosss 1
5 319 Valve Stem 1
6 [[0T65T407 Tire/Wheel Asm, White, Extra-Traction, 6-Ply (includes items 7 through 9) .....cceeevvrvvrrneene 2
7 [[OT3777 WHEEI RIM, WHILE oottt sssssnssssssssssssssmsssssssssssesssssssssssssssssssssssssssssssssssssess 1
8 [[0T769307 Tire, Unmounted Xtrac 18 x 8.50-8 1
9 =g Valve Stem 1
10 [[0T65T409 | Tire/Wheel Asm, White, Premium Tread, 6.5-inch (includes items 11 through 13) ........... 4
1 [T0T884907 Tire, Unmounted, Power Rib 18 x 6.50-8 1
12 [[OT9T8407 Wheel Rim, BEIGE .....iiriicriiississssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
13 310 ValVe SEEM ...orverrccerctrninnscsminsssssssssnssssasssissassssssssasssoss 1
14 [[0T65T4T4 Tire/Wheel Asm, White, Duro HF 232 (includes items 15 through 17) 4
15 [T0T9T8402 Wheel Rim, WHITE ...ttt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssiss 1
16 310 ValVe SEEM ..cvrvcrrccerictrninsscsmnesssssssssssssassisesssssssssssasssess 1
17 REXK Tire, Unmounted, 6-Ply Rated (18.5 x 8.5 - 8) (Duro) 1
**¥* Special order item available upon request.
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 2-3



.?sku=1010984
.?sku=101651406
.?sku=1014771
.?sku=1014771
.?sku=101737002
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=101651407
.?sku=1014771
.?sku=1014771
.?sku=101769302
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=101651409
.?sku=101884901
.?sku=101918401
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=101651414
.?sku=101918402
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310

G
E

WHITE RIMS

PASSENGER FRONT

TIRE

STEM

DRIVER FRONT

TIRE

STEM

PASSENGER REAR

@ RIM ‘\ N
VALVE
STEM

DRIVER REAR

S

(26) T

Page 2-4

SILVER RIMS

PASSENGER FRONT

e TIRE

STEM

DRIVER FRONT

o fg@b
£ d

OFF ROAD TREAD @ @/
STEM

PASSENGER REAR
<) >
@% oo
@ »®
@ & G

OFF ROAD TREAD

RIM ‘\ >
VALVE
STEM

DRIVER REAR

@ ©T
@%g%@@ ="y
o © TIRE
@ §

OFF ROAD TREAD @ @/
STEM

000269-004

<) 5
@% oo
@ »®
@ & G

OFF ROAD TREAD

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



WHEELS AND TIRES, OFF-ROAD TREAD - TURF/CARRYALL

252 AND XRT 900
ITEM PART NO. DESCRIPTION QTY
123 4
1 [OTOT8A | .500-20 UNF LUG NUL ccvovoversesessessssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 16
2 [T02009207) Off-Road Tire and Wheel Asm, Right, Front (includes items 3 through 5) ......ccoveeervvrrernnes 1
3 N/A Rim, Wheel, White 1
4 N/A Tire, Unmounted, Duro, Off-Road Tire, 22 x 11-10, 6-Ply Rated 1
5 319 Valve Stem 1
6 [T02009202 Off-Road Tire and Wheel Asm, Right, Front (includes items 7 through 9) .....cccoveeevrrrrennnes 1
7 N/A Wheel Rim, Silver ... 1
8 N/A Tire, Unmounted, Duro, Off-Road Tire, 22 x 11-10, 6-Ply Rated 1
9 319 Valve Stem 1
10 [[02009307T] | Off-Road Tire and Wheel Asm, Left, Front (includes items 11 through 13) ... 1
11 N/A Rim, Wheel, White 1
12 N/A Tire, Unmounted, Duro, Off-Road Tire, 22 x 11-10, 6-Ply Rated 1
13 310 ValVe SEEM ..ot sssssssssssssssisssssssssssasssoss 1
14 [T02009302 Off-Road Tire and Wheel Asm, Left, Front (includes items 15 through 17) ......ceeeevvrereenee.. 1
15 N/A Wheel Rim, Silver ........ 1
16 N/A Tire, Unmounted, Duro, Off-Road Tire, 22 x 11-10, 6-Ply Rated .......ccovmrrcmmrrrmrrrrsressrernnns 1
17 319 Valve Stem .....ciccsincssisssssnnns 1
18 [T02009407 Off-Road Tire and Wheel Asm, Right, Rear (includes items 19 through 21) ....cceeevreeeene... 1
19 N/A Rim, Wheel, White 1
20 N/A Tire, Unmounted, Duro, Off-Road Tire, 22 x 11-10, 6-Ply Rated 1
21 319 Valve Stem .....cciccsinncssssesissnnns 1
22 [[02009407 | Off-Road Tire and Wheel Asm, Right, Rear (includes items 23 through 25) ... 1
23 N/A Wheel Rim, Silver ................ 1
24 N/A Tire, Unmounted, Duro, Off-Road Tire, 22 x 11-10, 6-Ply Rated 1
25 310 ValVe STEM ... sssssmnnssssssssssssssssssssssssssens 1
26 [T0Z009507 Off-Road Tire and Wheel Asm, Left, Rear (includes items 27 through 29) ......cccoecovvvucreeunece 1
27 N/A Rim, Wheel, White 1
28 N/A Tire, Unmounted, Duro, Off-Road Tire, 22 x 11-10, 6-Ply Rated 1
29 319 Valve STEM ...t sssssssssassssssssssas 1
30 102009502 Off-Road Tire and Wheel Asm, Left, Rear (includes items 31 through 33) ..o 1
31 N/A Wheel Rim, Silver ............... 1
32 N/A Tire, Unmounted, Duro, Off-Road Tire, 22 x 11-10, 6-Ply Rated 1
33 310 ValVe SEEM ...t sssssssssssssssssssssssssssssans 1

Note: Front and rear wheels are NOT interchangeable. The rear wheels have a
different offset than the front wheels. The rear wheels must be installed
with the deeper offset facing out. Off-road tires are directional.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 2-5



.?sku=1010984
.?sku=102009201
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102009202
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102009301
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102009302
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102009401
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102009402
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102009501
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310

WHITE RIMS

FOR FRONT
ONLY

TIRE (

FOR REAR
ONLY

=
TURF TREAD
= &5

SILVER RIMS

FOR FRONT

FOR REAR
ONLY

000269-005

Page 2-6 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



WHEELS AND TIRES, TURF TREAD - TURF/CARRYALL

252 AND XRT 900
ITEM PART NO. DESCRIPTION QTY
123 4
1 [OTOI8A | .500-20 UNFLUG NUL ceoooerroerrerrssesssssssssssssssssssssssssssssssssssssssssssssssesssssssssssssssssesssssssssse s 16
2 [[02009907] | Turf Tire and Wheel Asm, Front (includes items 3 through 5) 2
3 N/A Rim, Wheel, White 1
4 N/A Tire, Front, Unmounted, Titan Turf Trac, 23 x 10.5-12, 4-Ply Rated 1
5 319 Valve Stem 1
6 [[02009902 | Turf Tire and Wheel Asm, Front (includes items 7 through 9) 2
7 N/A Wheel Rim, Silver .....cicinnnee. 1
8 N/A Tire, Front, Unmounted, Titan Turf Trac, 23 x 10.5-12, 4-Ply Rated 1
9 319 Valve Stem 1
10 [[02Z0T000T | Turf Tire and Wheel Asm, Rear (includes items 11 through 13) 2
11 N/A Rim, Wheel, White 1
12 N/A Tire, Rear, Unmounted, Titan Turf Trac, 23 x 10.5-12, 4-Ply Rated 1
13 310 ValVe SEEM ..ot sssssssssssssssisssssssssssasssoss 1
14 [[020T0003 | Turf Tire and Wheel Asm, Rear (includes items 15 through 17) 2
15 N/A Wheel Rim, Silver ........ 1
16 N/A Tire, Rear, Unmounted, Titan Turf Trac, 23 x 10.5-12, 4-Ply Rated 1
17 319 Valve Stem .....ciccsincssisssssnnns 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 2-7


.?sku=1010984
.?sku=102009901
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102009902
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102010001
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102010002
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310




DECALS E



/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
* Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
« Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.
* Never operate under the influence of alcohol or drugs.
» Use brakes to reduce speed when coasting downhill.
* Never stand in front of or behind vehicle.

OPERATING INSTRUCTIONS

Read owner's manual and dash-mounted safety warnings prior todriving.
Study and understand controls.

TO OPERATE
Turn wheels to desired direction and ensure pathis clear.
TurnkeytoON position.
While stopped, place Forward/Reverse switch in desired position:
F-Forward N-Neutral R-Reverse (Buzzer will sound)
Park brake will release and vehicle will start moving when

accelerator pedal is pressed.
Slowly press accelerator pedal to increase speed.
Tostop, release accelerator pedal and press brake pedal.

BEFORE LEAVING
Press park brake pedal until it locks and holds vehicle.
Place Forward/Reverse switch in NEUTRAL position.
Turn key OFF and remove key when not in use.

MOTOR BRAKING
Electric motor braking provides speed regulation functions.
For parked vehicle, beeping alarm indicates vehicle roll away.
In operation, beeping alarm indicates reduction in motor braking.
Apply brakes to further reduce vehicle speed as required.
System is activated only when tow switchiis in the RUN position.
When towing this vehicle, tow switch must be in the TOW positio

n.
CCiuazesiot 1 CO! 102516001

AN WARNING

Riding in cargo bed

can cause severe injury

or death.

Do not ride in cargo bed,
CCl 101553901

/N WARNING
CRUSH AREA

« Vehicle rated capacity - 1200 Ibs. on level surface only. Cargo should be evenly spread over the floor of the
VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.

; ) For vehicle stability, when fully loaded, drive slowly
LOADING gros.s trailer weight. See Owner's Manual. and avoid stopping on or backing down steep hills.

. » Maximum cargo load - 800 Ibs. Weight to include cargo Avoid top heavy loads. See Owner's Manual.
Redad Owlners Madnua": bed load and gross trailer weight. When driving on uneven terrain or down steep hills,
ANdWarmnIngs Ondash=y . \aximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CC1 101960201

000600-001

Page 3-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - TURF/CARRYALL 2 1Q PLUS VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT55390T] | Decal, Bed LOad WarNiNg ........mmmmimmmsssssssssmnsssssmmmssssssmssssssssmssssssssssssesssssassssssssssssiss 1
2 [[0T60940T] | Decal, Crush Area Warning ... 2
3 [[OT8Z5T0T] | Decal, Off/ON ..ceeeescvrrisnnssessimmsssssssssssssssssssssssmsssssses 1
4 [[0T96020T] | Decal, Vehicle LOAdING ... iriiiicsssimmmnsssssssssnsssssssssmmmsssissssssssssmsssssssssssmmssssssssssssssasss 1
5 102518001 Decal, Operating INStr, EIEC ... snssssssnssesesens 1
6 [[03205401T | Decal, Warning, Rollover, Utl 1
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-3



.?sku=101553901
.?sku=101609401
.?sku=101825101
.?sku=101960201
.?sku=103205401

[\ WARNING CAUTION
AVOID FIRE HAZARD
+ Replacement battery wires must be 4-gauge (AWG) with low-resistance terminals

EXPOSURE TO WATER MAY
DAMAGE ELECTRONIC COMPONENTS

equivalent to factory-installed wires.
+ Ensure that battery connections are clean and properly tightened. See owner’s manual.

* Do not operate vehicle without this cover properly installed.

CCl 102967601

* Do not direct water stream in the area of the cover without
cover securely in place.

* See vehicle maintenance and service manual before servicing.
CC1102518301

e | N |

/\ DANGER / POISON
PV B

FLUSH EYES

H H SULFURIC|  IMMEDIATELY

R4 NO : ACID WITH WATER
[T s -sparKs § )\ Fm o

GET
EXPLOSIVE" > + FLAMES BLIN R J/ MEDICA

+ SMOKING Vi Z0 HELP
H SEVERE BURNS m HELP

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

GASES CAN CAUSE
BLINDNESS OR INJURY

NOTICE

MAXIMUM TONGUE
WEIGHT - 150 Ibs.

CCI 1011553

L 0 /\ WARNING
/N WARNING A ? <
=, T ‘3@l Crush area. Can cause severe injur
BATTERY EXPLOSION COULD RESULT IN = c = - S jury.
SEVERE PERSONAL INJURY. NORMAL TRIPPED N Stay clear when closing bed.
« Do not store items in battery compartment. H

* Place Run/Tow switch in TOW position before:

- Disconnecting or connecting battery cables
- Towing this vehicle TOW RUN
- Extended storage

- Servicing the vehicle ©C1102845101

000611-001

Page 3-4 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - TURF/CARRYALL 2 1Q PLUS VEHICLES, CONTINUED

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTT553 | Decal, Trailer HitCh ... ccciciccsnincssisnencsisanns 1
2 [[0T3677 | Decal, Battery DAnger .......imcriimnsssssssssssssssssssssnss 6
3 [[02459307] | Decal, Bed Crush Area Warning ... 1
4 [[025T830T | Decal, Caution, Electrical Component Cover ... 1
5 [[02845T07] | Decal, Tow SWitCh .....oincririiscriciccisinnnene. 1
6 [[02967607T] | Decal, Warning, 4 Gauge Wire ........rcrssssssssnnnenee 1
7 [[032T030T | Decal, Forward/ReVverse, EIQCIIIC ... ssssssmsssssssssssmssssssssssssssssssees 1
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-5



.?sku=1011553
.?sku=1013677
.?sku=102459301
.?sku=102518301
.?sku=102845101
.?sku=102967601
.?sku=103210301

Page 3-6

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
 Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
* Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
» Keep entire body inside vehicle while moving.
* Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.
* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.
* Never stand in front of or behind vehicle.

NN

CC1 103205401

OPERATING INSTRUCTIONS

Read owner’s manual and dash-mounted safety warnings prior to driving.
Study and understand controls.

TO OPERATE
Turn wheels to desired direction and ensure path is clear.
TurnkeytoON position.
While stopped, place Forward/Reverse switch in desired position:

F-Forward N-Neutral R-Reverse (Buzzerwill sound)

Park brake will release and vehicle will start moving when
accelerator pedal is pressed.

Slowly press accelerator pedal toincrease speed.
Tostop, release accelerator pedal and press brake pedal.

BEFORE LEAVING
Press park brake pedal until it locks and holds vehicle.
Place Forward/Reverse switch in NEUTRAL position.
Turn key OFF and remove key when notin use.

MOTOR BRAKING
Electric motor braking provides speed regulation functions.
For parked vehicle, beeping alarm indicates vehicle roll away.
In operation, beeping alarm indicates reduction in motor braking.
Apply brakes tofurther reduce vehicle speed as required.
System s activated only when tow switch is in the RUN position.
When towing this vehicle, tow switch must be in the TOW position.

O CO! 102512001

A WARNING

Riding in cargo bed

can cause severe injury

or death.

Do not ride in cargo bed,
CCl 101553901

/\ WARNING
CRUSH AREA

[

STAY CLEAR
CCI 101609401

« Vehicle rated capacity - 900 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

* Maximum cargo load - 500 Ibs. Weight to include cargo
bed load and gross trailer weight.

* Maximum trailer hitch tongue weight - 150 Ibs.

VEHICLE
LOADING

Read owner's manual
and warnings on dash.

/\ WARNING

YOUNG DRIVERS INCREASE CHANCE OF DEATH
* Young drivers may not be able to control vehicle.

* No drivers younger than 16 years old.

CC1 102075801

« Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.

« For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.

* Avoid top heavy loads. See Owner's Manual.

* When driving on uneven terrain or down steep hills,
reduce speed and load.

000612-001

CCl 102006701

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - TURF/CARRYALL 252 AND XRT 900 1Q PLUS VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT55390T] | Decal, Bed LOad WarNiNg ........mmmmimmmsssssssssmnsssssmmmssssssmssssssssmssssssssssssesssssassssssssssssiss 1
2 [[0T60940T] | Decal, Crush Area Warning ... 2
3 [[OT8Z5T0T] | Decal, Off/ON ..ceeeescvrrisnnssessimmsssssssssssssssssssssssmsssssses 1
4 [[0200670T] | Decal, Vehicle LOAdING ... irciiissssimmmmissssssssnssssssssmmmmsssssssssssssmsssssssssssmmsssssssssssssssanss 1
5 [[02075807] | Decal, Young Driver Warning 1
6 102518001 Decal, Operating INStr, EIEC ... sesenssesesens 1
7 [[03205407 | Decal, Warning, Rollover, Utl 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 3-7



.?sku=101553901
.?sku=101609401
.?sku=101825101
.?sku=102006701
.?sku=102075801
.?sku=103205401

N\ WARNING
AVOID FIRE HAZARD

+ Replacement battery wires must be 4-gauge (AWG) with low-resistance terminals

equivalent to factory-installed wires.

+ Ensure that battery connections are clean and properly tightened. See owner’s manual.

/N WARNING

WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.
« Do not use winch while persons are seated on the vehicle.
« Use remote operation switch for winch control.
« Stand to the side and away from the vehicle to operate winch.
« Read winch operator manual before operating winch.
102231601

/N WARNING

BATTERY EXPLOSION COULD RESULT IN
SEVERE PERSONAL INJURY.
* Do not store items in battery compartment.
* Place Run/Tow switch in TOW position before:
- Disconnecting or connecting battery cables

- Towing this vehicle
- Extended storage
- Servicing the vehicle

Page 3-8

Tow ' RUN

CCl 102967601

FLUSH EYES
H IMMEDIATELY
v NO : WITH WATER
 SPanks N I y S5
N . BLINDNESS OR MEDICALJ
EXPLOSIVE i Wl uoresso oo B
KEEP OUT OF THE REACH OF CHILDREN — DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

NOTICE

MAXIMUM TONGUE
WEIGHT - 150 Ibs.

CCl 1011553

CAUTION

EXPOSURE TO WATER MAY
DAMAGE ELECTRONIC COMPONENTS

« Do not operate vehicle without this cover properly installed.
« Do not direct water stream in the area of the cover without
cover securely in place.
« See vehicle maintenance and service manual before servicing
ol 102518301
[T

ITO-H>r

CCl 102845101

000613-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - TURF/CARRYALL 252 AND XRT 9200 1Q PLUS

VEHICLES, CONTINUED
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTT553 | Decal, Trailer HitCh ... ccciciccsnincssisnencsisanns 1
2 [[0T3677 | Decal, Battery DAnger .......imcriimnsssssssssssssssssssssnss 6
3 [[0223760T | Decal, Winch Cable Fracture Warning .......cmmssesimmmssssssssssmsnssssssssssmssssssssssssssenes A/R
4 [[0225930T | Decal, Bed Crush Area Warning ... 1
5 [[025T8307] | Decal, Caution, Electrical Component Cover A/R
6 [[02845T0T] | Decal, Tow SWitCh .....oiriiisrriicisinnnene, 1
7 [[0296760T | Decal, Warning, 4 GAUGE WIre ... ssssssmmsssssssssssssssssssssssssmsssssssssssssssssss 1
8 (03270307 | Decal, Forward/Reverse, EICLIIC .....omrrverrrvmsssesnsrverssnnnees 1
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-9



.?sku=1011553
.?sku=1013677
.?sku=102231601
.?sku=102459301
.?sku=102518301
.?sku=102845101
.?sku=102967601
.?sku=103210301

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
* Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
» Keep entire body inside vehicle while moving.

F-
« Drive slowly in turns and straight up and down slopes. .
* Do not leave children unattended on vehicle.

* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.

* Never stand in front of or behind vehicle.
CCI 103205401

« Vehicle rated capacity - 1200 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

VEHICLE
LOADING

Read Owner's Manual
and warnings on dash.

« Maximum cargo load - 800 Ibs. Weight to include cargo
bed load and gross trailer weight.
» Maximum trailer hitch tongue weight - 150 Ibs.

Page 3-10

OPERATING INSTRUCTIONS

Read owner's manual and safety warnings located on dash panel
priorto driving.
Study and understand controls.

TO OPERATE
Turnwheels to desired direction and ensure path is clear.
Turn key to ON position.

While stopped, place shift lever in desired position:

Forward N-Neutral R-Reverse(Buzzerwillsound)

Park brake will release and vehicle will start moving when
accelerator pedal is pressed.

Slowly press accelerator pedal to increase speed.

To stop, release accelerator pedal and press brake pedal.

BEFORE LEAVING
Press park brake pedal untilitlocks and holds vehicle.
Place Forward/Reverse switchin NEUTRAL position.
Turn key OFF and remove key when not in use.

00 O CC1102519201

A WARNING
Riding in cargo bed |
can cause severe injury
or death

Do not ride in cargo bed.
Cl 101553901

N\ WARNING
GCRUSH AREA

WV
STAY CLEAR
CCI 101609401

Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.
For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.
Avoid top heavy loads. See Owner's Manual.

When driving on uneven terrain or down steep hills,
reduce speed and load. CCl 101960201

000616-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - TURF/CARRYALL 2 GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT55390T] | Decal, Bed LOad WarNiNg ........mmmmimmmsssssssssmnsssssmmmssssssmssssssssmssssssssssssesssssassssssssssssiss 1
2 [[0T60940T] | Decal, Crush Area Warning ... 2
3 [[OT8Z5T0T] | Decal, Off/ON ..ceeeescvrrisnnssessimmsssssssssssssssssssssssmsssssses 1
4 [[0T96020T] | Decal, Vehicle LOAdING ... iriiiicsssimmmnsssssssssnsssssssssmmmsssissssssssssmsssssssssssmmssssssssssssssasss 1
5 [[025T920T] | Decal, Operating INSTr, GAS ... sssssssssssssssssssssssssssss 1
6 [[03205401T | Decal, Warning, Rollover, Utl 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-11



.?sku=101553901
.?sku=101609401
.?sku=101825101
.?sku=101960201
.?sku=102519201
.?sku=103205401

/\ WARNING

GASOLINE EXPLOSION / FIRE.
« Can cause severe injury or death.
* No smoking, sparks, or open flame.
* Stop engine, allow to cool before refueling.

* Turn fuel valve (+—) on during operation.
(—) off during storage or transport. ©C1101547601

/\ WARNING
CAN CAUSE SEVERE INJURY

Rotating parts
= [
manifold & muffler

KEEP CLEAR ¢ 101960501

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCI 1011553

Maintenance Operate

/\ WARNING

& WARN'NG ‘_ £ Crush area. Can cause severe injury.

VEHICLE MOVEMENT MAY CAUSE SERIOUS INJURY Stay clear when closing bed.
When switch is in Maintenance position, chock
wheels and firmly set park brake. cCl 103208501

Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.
Disconnect negative battery lead first.

2 Illn /A  WARNING /\ WARNING
Negative frame ground. Can cause severe injury. N Excessive speed.
v %

Do not tamper with engine governor adjustment.
CCIr'101915201

000617-001

Page 3-12 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - TURF/CARRYALL 2 GASOLINE VEHICLES, CONTINUED

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTT553 | Decal, Trailer HitCh ... ccciciccsnincssisnencsisanns 1
2 0154760 Decal, Gasoline EXPlOSiON/Fire WarNiNg .......cccmreoneunnsennsusnsesnsssssssssssssssssssssssssssssssssssssssssssssssens 1
3 [[OTOT5207T] | Decal, Frame Ground and GOvernor Warning ... 1
4 [[0T96050T | Decal, Rotating Parts/Hot Manifold ... ssssssmssnsees 1
5 [[02459307T] | Decal, Bed Crush Area Warning ... s 1
6 [[0320550T] | Decal, RUN/SErVICE SWILCh ......occerrisnsceressmnnssssssssssssssssssmss s sssssssssssssssssssmsssssssssssssssses 1
7 [[032T020T | Decal, Forward/Reverse, Gas ................ 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-13


.?sku=1011553
.?sku=101547601
.?sku=101915201
.?sku=101960501
.?sku=102459301
.?sku=103205501
.?sku=103210201

/N WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
Do not start vehicle until all occupants are seated.
 Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
» Keep entire body inside vehicle while moving.
* Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.
* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.
« Never stand in front of or behind vehicle.

CCl1 103205401

* Vehicle rated capacity - 1200 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and

VEHICLE

gross trailer weight. See Owner's Manual.

LOADING

* Maximum cargo load - 800 Ibs. Weight to include cargo

Read Owner's Manual
and warnings on dash.

bed load and gross trailer weight.
* Maximum trailer hitch tongue weight - 150 Ibs.

Page 3-14

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
« Study and understand controls.

TO START ENGINE
* Place shift lever in “N”- Neutral position.
* Depress brake pedal.
* Turn key switch to “START” position and release.

TO OPERATE VEHICLE
* Make sure wheels are turned in desired direction.
* Be sure nothing is in your path.
* While vehicle is stopped, and engine is at idle, select vehicle direction
by placing shift lever or switch in desired position.
F — Forward N - Neutral R - Reverse (Buzzer will sound)
* Park brake will release when accelerator pedal is pushed.
* Slowly push accelerator pedal to increase speed.
* Engine must be at idle before moving shift lever.
TO STOP VEHICLE
* Release accelerator pedal and push brake pedal.
* After stopping, firmly push park brake until it locks.
* Turn key to “OFF” position, remove key and place shift lever
in straight up neutral position when not in use.

CCl 101693201

A WARNING

Riding in cargo bed
can cause severe injury

or death,
Do not ride in car
CCl

g0 bed.
0

1553901

/\ WARNING
GRUSH AREA

Ce

Crush area. Can cause severe i
Stay clear when closing bed.

Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.
For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.
Avoid top heavy loads. See Owner's Manual.

When driving on uneven terrain or down steep hills,
reduce speed and load. CCl 101960201

000618-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - CARRYALL 2 PLUS GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT55390T] | Decal, Bed LOad WarNiNg ........mmmmimmmsssssssssmnsssssmmmssssssmssssssssmssssssssssssesssssassssssssssssiss 1
2 [[0T60940T] | Decal, Crush Area Warning ... 2
3 [[0T693207T] | Decal, Operating INSTructions, KEY-STart ... sssssssssssssssssssss 1
4 [[OT8Z5T0 | Decal, Off/ON/STArt ... sssssmmmsssssssssssmsssss s ssssssmmsssssssssssssssssss 1
5 [[0T96020T] | Decal, Vehicle LOAING ... sssssssssssssnsssssmssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 [[0225930T] | Decal, Bed Crush Area Warning ... 1
7 [[03205407 | Decal, Warning, Rollover, Utl 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-15


.?sku=101553901
.?sku=101609401
.?sku=101693201
.?sku=101825102
.?sku=101960201
.?sku=102459301
.?sku=103205401

/N WARNING
GASOLINE EXPLOSION / FIRE. /\ WARNING

* Can cause severe injury or death.

* No smoking, sparks, or open flame.
« Stop engine, allow to cool before refueling. CAN CAUSE SEVERE INJURY

« Turn fuel valve («—) on during operation.
(—) off during storage or transport. CC1101547601 ( @ Rotating parts

= [
manifold & muffler

KEEP CLEAR g 101960501

NOTICE

MAXIMUM TONGUE
WEIGHT - 150 Ibs.

CCI 1011553

Maintenance Operate

/N WARNING p

VEHICLE MOVEMENT MAY CAUSE SERIOUS INJURY
When switch is in Maintenance position, chock
wheels and firmly set park brake. CCI 103205501

Negative frame ground. Can cause severe injury. Excessive speed.
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CCI'101915201

2‘“" /A WARNING /A WARNING

000619-001

Page 3-16 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - CARRYALL 2 PLUS GASOLINE VEHICLES, CONTINUED

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTT553 | Decal, Trailer HitCh ... ccciciccsnincssisnencsisanns 1
2 0154760 Decal, Gasoline EXPlOSiON/Fire WarNiNg .......cccmreoneunnsennsusnsesnsssssssssssssssssssssssssssssssssssssssssssssssens 1
3 [[OTOT5207T] | Decal, Frame Ground and GOvernor Warning ... 1
4 [[0T96050T | Decal, Rotating Parts/Hot Manifold ... ssssssmssnsees 1
5 [[0320550T] | Decal, RUN/SErVICE SWILCh ......ceerirnsceressmnnsssssssinssssssssssmsss s sssssssssssssssssssssssssssssssssssses 1
6 [[032T0207 | Decal, Forward/Reverse, Gas 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-17


.?sku=1011553
.?sku=101547601
.?sku=101915201
.?sku=101960501
.?sku=103205501
.?sku=103210201

/N WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
* Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
* Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.
* Never operate under the influence of alcohol or drugs.
» Use brakes to reduce speed when coasting downhill.
* Never stand in front of or behind vehicle.

CCI 103205401

OPERATING INSTRUCTIONS

Read owner's manual and safety warnings located on dash panel
priortodriving.
Study and understand controls.

TO OPERATE
Turn wheels to desired direction and ensure pathis clear.

Turn key to ON position.
While stopped, place shift lever in desired position:

F-Forward N-Neutral R-Reverse(Buzzerwillsound)

Park brake will release and vehicle will start moving when
accelerator pedal is pressed.

Slowly press accelerator pedal toincrease speed.

To stop, release accelerator pedal and press brake pedal.

BEFORE LEAVING
Press park brake pedal until itlocks and holds vehicle.
Place Forward/Reverse switch in NEUTRAL position.
Turn key OFF and remove key when not in use.

[ CC1102519201

/N WARNING

Riding in cargo bed |
can cause severe injury

or death.

Do not ride in cargo bed.
CCl 101553901

N\ WARNING
CRUSH AREA

o~

-~

STAY CLEAR
CCl 101609401

/\ WARNING

Crush area. Can cause severe injury.
Stay clear when closing bed.

« Vehicle rated capacity - 900 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual. I I y D

» Maximum cargo load - 500 Ibs. Weight to include cargo and avoid stopping on or backing down steep hills.

bed load and gross trailer weigh
* Maximum trailer hitch tongue weight - 150 Ibs.

/\ WARNING

YOUNG DRIVERS INCREASE CHANCE OF DEATH
« Young drivers may not be able to control vehicle. * No drivers younger than 16 years old.

CCl1 102075801

* Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.
 For vehicle stability, when fully loaded, drive slowly

* Avoid top heavy loads. See Owner's Manual.
* When driving on uneven terrain or down steep hills,

reduce speed and load. CCl 102006701

000620-001

Page 3-18 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - TURF/CARRYALL 252 GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT55390T] | Decal, Bed LOad WarNiNg ........mmmmimmmsssssssssmnsssssmmmssssssmssssssssmssssssssssssesssssassssssssssssiss 1
2 [[0T60940T] | Decal, Crush Area Warning ... 2
3 [[OT8Z5T0T] | Decal, Off/ON ..ceeeescvrrisnnssessimmsssssssssssssssssssssssmsssssses 1
4 [[0200670T] | Decal, Vehicle LOAdING ... irciiissssimmmmissssssssnssssssssmmmmsssssssssssssmsssssssssssmmsssssssssssssssanss 1
5 [[02075807] | Decal, Young Driver Warning 1
6 [[02259307T] | Decal, Bed Crush Area Warning ... 1
7 [[025T920T | Decal, Operating INStr, GAS ......rriummmcrsssmmmmmsssssmmmmssssssssssmmsssissssssssssmsssssssssssmmssssssssssssssssss 1
8 [[03205401T | Decal, Warning, Rollover, Utl 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-19



.?sku=101553901
.?sku=101609401
.?sku=101825101
.?sku=102006701
.?sku=102075801
.?sku=102459301
.?sku=102519201
.?sku=103205401

& WARNING Maintenance Operate
_AWARNING .\

GASOLINE EXPLOSION / FIRE.
+ Can cause severe injury or death.
* No smoking, sparks, or open flame. VEHICLE MOVEMENT MAY CAUSE SERIOUS INJURY
When switch is in Maintenance position, chock
wheels and firmly set park brake. cairozssot

« Stop engine, allow to cool before refueling.
 Turn fuel valve («~~) on during operation.
(—) off during storage or transport. CCI101547601

/N WARNING

Rotating Parts

ccl 102224001

NOTICE

MAXIMUM TONGUE
WEIGHT - 150 Ibs.

A WARNING CCl 1011553
CAN CAUSE SEVERE INJURY

Rotating parts

/\ WARNING 27 HOT
WINCH CABLE FRACTURE COULD RESULT manifold & muffler

IN SERIOUS INJURY OR DEATH.
* Do not use winch while persons are seated on the vehicle. KEEP CLEAR CCl 101960501
* Use remote operation switch for winch control.
» Stand to the side and away from the vehicle to operate winch.
* Read winch operator manual before operating winch.
102231601

Page 3-20

/\ WARNING /N WARNING

Negative frame ground. Can cause severe injury. Excessive speed can cause severe
Do not contact positive (+) battery post or cable injury or death. Do not tamper with

to frame. Disconnect negative battery cable first. engine governor adjustment.

CC1101915201

000621-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - TURF/CARRYALL 252 GASOLINE VEHICLES,

CONTINUED
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTT553 | Decal, Trailer HitCh ... ccciciccsnincssisnencsisanns 1
2 0154760 Decal, Gasoline EXPlOSiON/Fire WarNiNg .......cccmreoneunnsennsusnsesnsssssssssssssssssssssssssssssssssssssssssssssssens 1
3 [[OTOT5207T] | Decal, Frame Ground and GOvernor Warning ... 1
4 [[0T96050T | Decal, Rotating Parts/Hot Manifold ... ssssssmssnsees 1
5 [[0222400T | Decal, Rotating Parts Warning ... 1
6 [[02Z3T60T] | Decal, Winch Cable Fracture Warning ... 1
7 [[0320550T] | Decal, RUN/SErvice SWItCh ... sssssssmssssssssssssmssssssssssssmsssssssssssssssssss 1
8 [[03270207 | Decal, Forward/Reverse, Gas 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-21


.?sku=1011553
.?sku=101547601
.?sku=101915201
.?sku=101960501
.?sku=102224001
.?sku=102231601
.?sku=103205501
.?sku=103210201

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.

* Before using vehicle, read operating instructions. * Read Owner's Manual and safety warnings located on dash panel prior to driving.

* Remain seated and hold on to seat handle while moving. * Study and understand controls.
TO START ENGINE

* Do not start vehicle until all occupants are seated. Pl hift I in “N”— Neutral iti
* Place shift lever in “N”~ Neutral position.
* Two (2) persons per seat maximum. « Depress brake pedal. B
* Operate from driver side only and not on public roads «Turn key switch to “START” position and release.
* Keep entire body inside vehicle while moving. TO OPERATE VEHICLE
* Drive slowly in turns and straight up and down slopes. * Make sure wheels are turned in desired direction.
« Be sure nothing is in your path.
*While vehicle is stopped, and engine is at idle, select vehicle direction
* Never operate under the influence of alcohol or drugs. by placing shift lever or switch in desired position.
* Use brakes to reduce speed when coasting downhill. F-Forward  N-Neutral R - Reverse (Buzzer will sound)
I 0  Park brake will release when accelerator pedal is pushed.
* Never stand in front of or behind vehicle. CCl1 1019606-01 « Slowly push accelerator pedal to increase speed.
+ Engine must be at idle before moving shift lever.
TO STOP VEHICLE
« Release accelerator pedal and push brake pedal.
* After stopping, firmly push park brake until it locks.
«Turn key to “OFF” position, remove key and place shift lever
in straight up neutral position when not in use.

OPERATING INSTRUCTIONS

* Do not leave children unattended on vehicle.

CC1 101693201

/N WARNING

Riding in cargo bed

can cause severe injury

or death.

Do not ride in cargo bed.
o

101553901

/\ WARNING
GRUSH AREA

\(s
STAY CLEAR
\ CCI 101609401

/N WARNING

Crush area. Can cause severe injury.
Stay clear when closing bed.

/\ WARNING

YOUNG DRIVERS INCREASE CHANCE OF DEATH
« Young drivers may not be able to control vehicle. * No drivers younger than 16 years old.

CCl 102075801

« Vehicle rated capacity - 900 Ibs. on level surface only. * Cargo should be evenly spread over the floor of the
VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
LOAD| NG gross trailer weight. See Owner's Manual. * For vehl_cle stab!llty, when fully loaded, drive slo_wly
» Maximum cargo load - 500 Ibs. Weight to include cargo and avoid stopping on or backing down steep hills.
. bed load and gross trailer weight * Avoid top heavy loads. See Owner's Manual.
Read owner's manual « Maximum trailer hitch tongue weight - 150 Ibs. * When driving on uneven terrain or down steep hills,

and warnings on dash.
g reduce speed and load. ©C1 102006701

000622-001

Page 3-22 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - XRT 900 GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT55390T] | Decal, Bed LOad WarNiNg ........mmmmimmmsssssssssmnsssssmmmssssssmssssssssmssssssssssssesssssassssssssssssiss 1
2 [[0T60940T] | Decal, Crush Area Warning ... 1
3 [[0T693207T] | Decal, Operating INSTructions, KEY-STart ... sssssssssssssssssssss 1
4 [[OT8Z5T0 | Decal, Off/ON/STArt ... sssssmmmsssssssssssmsssss s ssssssmmsssssssssssssssssss 1
5 101960601 Decal, Dash Warning 1
6 [[02006707] | Decal, Vehicle LOAING ... sssssssssssnsssssmsssssssmssssssssssssssssssssssssssssssssssssssssss 1
7 [[0207580T | Decal, Young Driver Warning 1
8 [[02459307T] | Decal, Bed Crush Area Warning ... 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-23


.?sku=101553901
.?sku=101609401
.?sku=101693201
.?sku=101825102
.?sku=102006701
.?sku=102075801
.?sku=102459301

/N WARNING /N WARNING

GASOLINE EXPLOSION / FIRE.
« Can cause severe injury or death. Rotating Parts
*No smoking, sparks, or open flame. ‘

+ Stop engine, allow to cool before refueling. oot 10222400
*Turn fuel valve («—) on during operation.
(—) off during storage or transport. CCI101547601

Maintenance Operate

/N WARNING .

VEHICLE MOVEMENT MAY CAUSE SERIOUS INJURY
When switch is in Maintenance position, chock
wheels and firmly set park brake. coi103205501 )

NOTICE

MAXIMUM TONGUE
WEIGHT - 150 Ibs.

CCl 1011553

/\ WARNING
CAN CAUSE SEVERE INJURY

Rotating parts
- manifold & muffler

KEEP CLEAR ¢ 101960501

WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.
» Do not use winch while persons are seated on the vehicle.
* Use remote operation switch for winch control.
 Stand to the side and away from the vehicle to operate winch.
* Read winch operator manual before operating winch.
102231601

/N WARNING

INCORRECT WIRING COULD RESULT IN
SEVERE INJURY OR DEATH.
* Diode and solenoid connections must have correct polarity.

* Keep all persons clear of engine belts when making final
CCl 102345901

/\ WARNING . /\ WARNING

Negative frame ground. Can cause severe injury. Excessive speed can cause severe
Do not contact positive (+) battery post or cable injury or death. Do not tamper with

to frame. Disconnect negative battery cable first. engine governor adjustment.
CCI101915201

000623-001

Page 3-24 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS - XRT 900 GASOLINE VEHICLES, CONTINUED

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTT553 | Decal, Trailer HitCh ... ccciciccsnincssisnencsisanns 1
2 0154760 Decal, Gasoline Explosion/Fire Warning 1
3 [[OT9T5207T] | Decal, Frame Ground and Governor Warning A/R
4 [[0T96050T | Decal, Rotating Parts/Hot Manifold ... ssssssmssnsees 1
5 [[0222400T | Decal, Rotating Parts Warning ... 1
6 [[02Z3T60T] | Decal, Winch Cable Fracture Warning ... 1
7 [[0232500T] | Decal, Diode SAfely ... sssssmmsssissssssssssmsssssssssssssssinss 1
8 [[0320550T] | Decal, RUN/SErvICe SWItCh ......iceeriinnseereimmnnsssssssssssssssssmsss s sssssssssssssssssssmsssssssssssssssnes 1
9 [[032T0207 | Decal, Forward/Reverse, Gas 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-25


.?sku=1011553
.?sku=101547601
.?sku=101915201
.?sku=101960501
.?sku=102224001
.?sku=102231601
.?sku=102345901
.?sku=103205501
.?sku=103210201

LOGO DECALS




DECALS, LOGO - TURF/CARRYALL 2, AND CARRYALL 2 PLUS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T33T7 | Decal, Logo, TAIlgate .......iciircisinnssssnnssssssssnssssssnsesssssssssssssssseass 1
2 [[0T67020T] | Nameplate Kit (SIVEN) ...t sssssssssssssssssssess 1
3 [[03234307] | Decal, Badge, IR ....rririsissiimssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
4 [[03260T0T] | Decal TUIf 2 Side PANEI ........criiiiissssimmnscsssssssnsssssssssssmsssssssssssssssssssssssssmssssssssssssssssss 2
5 [[0326080T] | Decal Ca 2 Side PANEl ... ririssiicssismssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
6 [[0326090T] | Decal Ca 2 PlUs Side@ PANEl ...t sssicsssssssssssmsisssssssssssssssssssssssssssssssssssssssssssssss 2
7 N/A Decal Ca2/ca2p/ca252/ca272 Bar ......cuveeee. 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-27


.?sku=1013317
.?sku=101670201
.?sku=103234301
.?sku=103260101
.?sku=103260801
.?sku=103260901

LOGO DECALS

Page 3-28

000289-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS, LOGO - TURF/CARRYALL 252

ITEM PART NO. DESCRIPTION QTY

123 4

[[0T33T7 | Decal, Logo, TAIlgate .......iciircisinnssssnnssssssssnssssssnsesssssssssssssssseass

[[0T67020T] | Nameplate Kit (SIVEN) ...t sssssssssssssssssssess
N/A Decal, Turf 252, Passenger-Side .......

N/A Decal, Turf 252, Driver-Side
[[03234307] | Decal, Badge, IR .....iiisissismsssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss
N/A Decal Ca 252 Side Panel
N/A Decal Ca2/ca2p/ca252/ca272 Bar ......cuveeee.

NOoOu b~ w N =
N NN = =

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-29


.?sku=1013317
.?sku=101670201
.?sku=103234301

LOGO DECALS

Page 3-30

000624-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DECALS, LOGO - XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T33T7 | Decal, Logo, TAIlgate .......iciircisinnssssnnssssssssnssssssnsesssssssssssssssseass 1
2 [[0T67020T] | Nameplate Kit (SIVEN) ...t sssssssssssssssssssess 1
3 [[02683707T] | Decal, XRT 900 PasSeNGEr-Side ... sssssssssssssssssssss 1
4 [[0268380T] | Decal, XRT 900 DIiVer-Side ......cccoouririurmcrsssmmmmmissssssssnssssssssssmmsssissssssssssmssssssssssssssssssssssssssssssss 1
5 [[03234307] | Decal, Badge, IR ....iicssissisnsssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 3-31


.?sku=1013317
.?sku=101670201
.?sku=102683701
.?sku=102683801
.?sku=103234301




BRAKES, PEDAL, AND CABLE
ASSEMBLIES



000186-001

ed Parts

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle Illlustrat

Page 4-2



REAR BRAKE ASSEMBLY, SELF-ADJUSTING - VEHICLE WITH 2-

WHEEL BRAKES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T3924 | Nut, 5/16-24 Hex Head CONE .......rirsssiissssssmsssssssssssssssssssssssssees 8
2 [[0T4T53 | Bolt, Brake Cluster Mounting ... 8
3 [[OT79TT0T] | Drum without Center Hole, Brake ... sssssssssssssssssssssssssssss 2
4 [[0T823301T] | Cluster Assembly, Right (Passenger) Brake (includes items 5 through 15) .......cccouvcviuenecenes 1
5 [[010850 DUST COVET oommritrrriimnssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 [[0TT46q Kit, Shoe Retainer (includes items 7 and 8) 1
7 N/A PIN s ssssssssssissssasens 2
8 N/A Shoe Clamp SPring .....cccceeeenecesseeenecnns 2
9 101815501 Lever Assembly, Self-Adjusting Brake, Right (Passenger) 1
10 [[OT8T6307 Package, Brake Spring, Self-Adjusting .........cicciunnnnnn. 1
11 [[OT8T6507 Adj Mechanism, S.A. Brakes, Right (PaSSENGEL) ......ceerrerrecnreersrerseenssenssessssssssssssssssssssssssssenns 1
12 [[0T823207 Package, Brake Shoe, Self-AdjuSting ... sssssssssssssssssssssssssssenss 1
13 [[0T823807 Plate, Washer, Brake, SEIf-AJUSTING ......oucurmcrmmecirmcrermmnscesmmssssssmmsnssssssnssssssssssssssassses 1
14 [[0T823907 Washer, Brake, Self-Adjusting ......crcnsisssssssssaee. 1
15 [T0T824007 Plate Assembly, Right Brake Backing ......ccicricisicsssnssssssssssssssssssssssssssssnss 1
16 [[0T8233073 | Cluster Assembly, Left Brake (includes items 17 through 27) 1
17 [[0T0850 DUST COVET oomrittmrisssscssisssssssssssssssss s ssssssss s sssssss s sass s aas s sasss s bbb s bass s ass s e be s 1
18 [[0TT46q Kit, Shoe Retainer (includes items 19 and 20) 1
19 N/A PIN s ssssssssss s sssssssssssssssssssssssssssssssssssasssssssens 2
20 N/A Shoe Clamp Spring ...... 2
21 101815502 Lever Assembly, Self-Adjusting Brake, LEft ... ssessssesssssens 1
22 [[OT8T6307] Package, Brake Spring, Self-Adjusting ..... 1
23 [[0T8T6502 Adjusting Mechanism, Self-Adjusting Brake, Left ............iicniicsisinscsissnnnnnns 1
24 [[0T823207 Package, Brake Shoe, Self-AdjuSting ........riscricisicssisssssessssmssssssssssssssssssnss 1
25 [[0T823807] Plate, Washer, Brake, SEIf-AdJUSTING ... sssssssmssssssssssssssssssssssssssssenes 1
26 [[0T823907 Washer, Brake, Self-Adjusting 1
27 [T0T824002 Plate Assembly, Left Brake Backing ........oiciicssimscisinsssssssssssssssssssssssssssnss 1

Note: Driver-side brake cluster not shown. Components have a similar
appearance to passenger-side brake cluster components.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-3


.?sku=1013924
.?sku=1014153
.?sku=101791101
.?sku=101823301
.?sku=1010850
.?sku=1010850
.?sku=1011466
.?sku=1011466
.?sku=101816301
.?sku=101816301
.?sku=101816501
.?sku=101823201
.?sku=101823201
.?sku=101823801
.?sku=101823801
.?sku=101823901
.?sku=101823901
.?sku=101824001
.?sku=101823302
.?sku=1010850
.?sku=1010850
.?sku=1011466
.?sku=1011466
.?sku=101816301
.?sku=101816301
.?sku=101816502
.?sku=101823201
.?sku=101823201
.?sku=101823801
.?sku=101823801
.?sku=101823901
.?sku=101823901
.?sku=101824002

000293-001

Page 4-4 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



REAR BRAKE ASSEMBLY, MANUALLY-ADJUSTED -
VEHICLES WITH 4-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0TT463073 | Kit, Non-Asbestos Brake Shoe (includes item 2) .........onvcveuvveecenns 1
2 N/A Shoe Brake Manual Adj .....encenneenseenecenseessseessessseesassessees 4
3 [[0TT464 Package, Brake Spring (includes item 4) 1
4 N/A Brake Spring 4
5 [[0T3924 | Nut, 5/16-24 Hex Head Cone 8
6 [[0TAT53 | Bolt, Brake Cluster Mounting ... 8
7 [[0T6557 | Cluster, Brake, Driver-Side (includes items 8 through 23) ....... 1
8 [f010850 DUST COVET oouritrrriimssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
9 N/A Brake Spring 2
10 [[0TT463 Kit, BIAKE ACLUTON ...ooumnrvrernicrirrnicermnsscssssssnssssmssniessssssssssssssssssssssssesssssssssssssssssssssssssssssssssssssssssses 1
11 [[0TT46q Kit, Shoe Retainer (includes items 12 and 13) 1
12 N/A PIN e ceeceeseceseeisecneenns 2
13 N/A SHOE ClamP SPIING oieieeirerirreireeisssisesisssssssisssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
14 [[0TT467 Kit, Anchor Body (includes items 15 through 20) 1
15 [[OTTTT4 NUL, M6B-T.00 HEX .couvreurerneemeemeeesseeesseeisseesasesesseessssssasessasecens 2
16 N/A ANCNOT PISTON cerrerererernreeieiissiessssisesssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 2
17 N/A Adjustment Bolt 1
18 N/A Anchor Body Component 1
19 [[OTT303 AdJUSTMENT BOIL CAP .cvvurvcvrearnrrremnreerimsnsssrmmssssssssssessssssnsssssssmssssssssssessssssssessssssssssssssssnsssssssnsess 1
20 BT Lockwasher, 1/4 Helical Split 2
21 N/A Backing Plate, Left-Hand 1
22 N/A Shoe Brake Manual Adj .... 2
23 N/A AN, BrAKE LEVEN e tsessaese s ssssssssssssssasseses 1
24 [[0T6573 Cluster, Brake, Passenger-Side (includes items 25 through 40) 1
25 [[0T0850 DUSE COVET ttmmmirririmsnsssssssssmssssssssssssssssisssssssssssssissssssssssssssssssssssssssssssssssss 1
26 N/A Backing Plate, Right-Hand .........ccccoeveunecenee. 1
27 N/A Brake Spring 2
28 [[0TT463 Kit, Brake ACTUATOL .....iveecreismscimmnissssssissssss sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 1
29 [[0TT469 Kit, Shoe Retainer (includes items 30 and 31) 1
30 N/A PIN oot ssesissssssssssssssissesessssissens 2
31 N/A Shoe Clamp Spring 2
32 [[0TT467 Kit, Anchor Body (includes items 33 through 38) 1
33 [OTTTT14 NUt, MB-1.00 HEX w.vvvoevrreerernsessssssssssssssssssssssssssssssssssssssssssssssssssses 2
34 N/A ANCROL PISTON eereerterrereneeinseeisecesseeissecsssecssssessseesssessssesssessasesssssasasessasesssses s sassessasesssssssssssssassasaes 2
35 N/A AQJUSTMENT BOIT .eveeeveieecieinciinecsecieisessessseesssesssesssssassssasssssssssssssssssssssssssssssssssssassssases 1
36 N/A Anchor Body Component 1
37 [[0TT1303 AdJUSTMENT BOIT CAP ..coounvriirnriinritincssssmssssssss s sssssssssssssssssssssssssssssssssssssssssssssssssess 1
38 BT Lockwasher, 1/4 Helical Split .........cccoecccruunneee. 2
39 N/A Shoe Brake Manual Adj .... 2
40 N/A AT, BrAKE LEVEN ettt sa s s snssesssssssnssasen 1
41 [[OT79TT0T] | Drum without Center HOlE, BIaKe ... cmciircsirnsssssmmsnssssmssssssssssssssssasnsssssssssssens 2

Note: Passenger-side brake cluster not shown. Components have a similar
appearance to driver-side brake cluster components.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-5


.?sku=101146302
.?sku=1011464
.?sku=1013924
.?sku=1014153
.?sku=1016557
.?sku=1010850
.?sku=1010850
.?sku=1011465
.?sku=1011465
.?sku=1011466
.?sku=1011466
.?sku=1011467
.?sku=1011467
.?sku=1011114
.?sku=1011114
.?sku=1011303
.?sku=1011303
.?sku=451
.?sku=451
.?sku=1016573
.?sku=1010850
.?sku=1010850
.?sku=1011465
.?sku=1011465
.?sku=1011466
.?sku=1011466
.?sku=1011467
.?sku=1011467
.?sku=1011114
.?sku=1011114
.?sku=1011303
.?sku=1011303
.?sku=451
.?sku=451
.?sku=101791101

Page 4-6

000187-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



BRAKE PEDAL ASSEMBLY - VEHICLES WITH TWO-

WHEEL BRAKES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T0878 | Bumper, Rubber ... 1
2 [[0T0927 | Screw, 5/16-18 X 2.50 Hex Cap ......... 4
3 [[0T0927 | Hill Brake Spacer 1
4 [[0TO933 | Spring, Hill Brake TOISION ... crsssssmnssssssssmsssssssssmssssssssssssmssssssssssssssssssssssssssss 1
5 [[0TT402 | Package, Brake MouNting BlOCK ........iiiiciiinncsissssssssssssssssssssssssssssssssssssssssssens 1
6 [[0TT4TY Kit, Hill Brake Pedal (includes items 7 through 11) 1
7 [[0T3870 Pad, Hill Brake ......cireinceisseismsssssnnssssssssssssssssssssssssssssssses 1
8 [[013879 PUSNINUL, 3/8 oottt crvttmminssssssisssssssssmsssss s sssssssssssssssssmsssssssssssssssssssssssssssssssssssssssasssssenss 1
9 N/A Hill Brake Weld Assembly 1
10 [[032 BUSIHING, NYION ceritireresesesenssiseississsssssssssssssssssssssssssssssssssssesssssssessssssssssssssssssssssssssssssess 2
11 7716 Screw, #10-16 Type AB, SHEEL METAL ...ttt ssssessssessssesssesssesnanes 2
12 [[0TT87703 | Kit, Hill Brake Latch (includes items 13 through 19) 1
13 [[0T0803 Sleeve, Hill Brake ROG ... riicceinsssinnnssiisnss s ssssssssssssssssssssmssssssssssssssssssmsssssssssssens 1
14 [[0T0877 Pushnut, 3/8 1
15 1010932 Ball JOINT, 1/4-28 ....ovtrtrsrerimmsssss s ssssssssssissssssssssssssssssssssssssssssssssssssssmsssssses 1
16 N/A RO, Hill BrAKE ..ottt isss s sssssssssssssssssssssssssssssssssess 1
17 [[0T7029 Pin, Cotter, 7/64 x 1/2 Stainless-Steel 1
18 N/A Pawl, Hill Brake 1
19 N/A Ratchet Assembly 1
20 [[0T878201] | Brake Pedal Kit (includes items 21 through 23) .. 1
21 [[0T3869 Pad, Brake Pedal .........iciscsiiscssssnssssssssssions 1
22 N/A Weldment, Brake Pedal 4Wb Std ... ircinisccinnssisnnssinns 1
23 7716 Screw, #10-16 Type AB, Sheet Metal 3
24 [[0Z323T0T] | Pin, Bow Tie LOCKING .oiiuciiercciinncissicssssnsssssssssnsssssssssians 1
25 (02323207 | Pin, 3/8 X 1-5/16 ClVIS .orrcrvvssssssssnnnsensvrvssssssmmssssnssnisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 1
26 [OZ8 | NUL 1/4-20 HEX wcvvvrrmmmcrrrsissmsssssmsssnsssssssssssmssissssssssssssssssssssssssssssssssssssssssssssssssssmsssssssssssssssssssssses 1
27 WASHET, 5/T6 TYPE A FIAt oottt tissetissess s sassessssssssssssssssssssssssssssassssssssssssssessasess 4
28 7373 LOCKNUL, 5/16-T8 NYION INSEIT c..ourerveererreerssnsesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 4

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 4-7



.?sku=1010878
.?sku=1010921
.?sku=1010927
.?sku=1010933
.?sku=1011402
.?sku=1011418
.?sku=1013870
.?sku=1013876
.?sku=1032
.?sku=101187702
.?sku=1010805
.?sku=1010877
.?sku=1017029
.?sku=101878201
.?sku=1013869
.?sku=102323101
.?sku=102323201
.?sku=1028
.?sku=1241
.?sku=7473

000187-002

nd Electric Vehicle Illustrated Parts List

nd XRT 900 Gasoline a

2007 Turf/Carryall 2, 252, 2 Plus, a

Page 4-8



BRAKE PEDAL ASSEMBLY - 1Q PLUS VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTO9ZT | Screw, 5/16-18 X 2.50 HEX CAP ....ccovrrrivinssssssmmsisssssssssmsssssssssmssnssssssssssmssssssssssssssssssssssssssss 4
2 [[0TT402 | Package, Brake Mounting BIOCK ... ssssssssssssssssssssssens 1
3 N/A Subasm, Pedal Group, 4-Wheel Brake (includes items 4 through 24) 1
4 [[0T0879 BUMPEL, RUDDET oottt ssssssssssnssssssssssssssssssisssssssssssssssnsssssssssssssssssnss 1
5 [[0T0927 Hill BraKe SPACET ..ot ssssss s sssssssssssssssssssssssssssssssssssssssssssessssssssssssssssss 1
6 [[0T0933 SPring, Hill Brake TOISION ... sssssssssssssssssssssssssssssssssssssssssssssssssess 1
7 [[0TT4TY Kit, Hill Brake Pedal (includes items 8 through 12) 1
8 [[0T3879 Pad, Hill BraKe ...ttt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
9 [[0T3879 PUSIINUL, 378 aacetttrcertisns s sssssissssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
10 N/A Hill Brake Weld ASSEMDBIY .....c.enireieiseiseiseisessessssssssssssssssessssssssssssssssssssssssssssssssssssssess 1
11 032 Bushing, Nylon 2
12 7716 Screw, #10-16 Type AB, Sheet Metal .. 2
13 [[0TT87702 Kit, Hill Brake Latch (includes items 14 through 20) 1
14 [TOTO803 Sleeve, Hill Brake Rod 1
15 [[0T0877 PUSRINUL, 3/8 ...ottirrevttmcssisssssssmsssssssssssssssssssssssssssssssssssssssssssssssssssssssmsssssssssssssssssss 1
16 1010932 Ball JOINT, 1/4-28 ..ottt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssass 1
17 N/A Rod, Hill Brake ............... 1
18 [[0T7029 Pin, Cotter, 7/64 x 1/2 Stainless-Steel 1
19 N/A Pawl, Hill Brake .........cuuecemnrccrnnee. 1
20 N/A Ratchet Assembly 1
21 [[0T3869 Pad, Brake Pedal .. 1
22 [[0T5TT303 Brake Pedal WelIdMENT .......evinnseesiisssssssssssnnsssssssssssssssssssssssssssssssssssssssssssssssssssess 1
23 [[023 Nut, 1/4-20 Hex 1
24 7716 Screw, #10-16 Type AB, SHEET METAI .......viuueeeereieseeisetiseeisetisseeissstssessessssssssssssssssasssssssssssssssss 3
25 [[02323T07] | Pin, Bow Tie Locking 2
26 [[0Z32320T | Pin, 3/8 X 1-5/16 ClEVIS ..crierrirrciircsissnssssisssssssssssssssssssssssssssssssssanss 2
27 247 WASHEr, 5/T6 TYPE A FIAt ot issciseissssssssssssssasssssssssssssssssssasssssssssssassssessssesssssssssesssnas 4
28 V473 | Locknut, 5/16-18 Nylon INSert ........reerrrvssenenseeerssnnsnns 4

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-9


.?sku=1010921
.?sku=1011402
.?sku=1010878
.?sku=1010927
.?sku=1010933
.?sku=1011418
.?sku=1013870
.?sku=1013876
.?sku=1032
.?sku=101187702
.?sku=1010805
.?sku=1010877
.?sku=1017029
.?sku=1013869
.?sku=101511303
.?sku=1028
.?sku=102323101
.?sku=102323201
.?sku=1241
.?sku=7473

IS )
/ () -
“\.Tm%«/\‘\ 4

/ 5 7 \.

<
\

000298-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 4-10



FRONT BRAKE ASSEMBLY - VEHICLES WITH FOUR-

WHEEL BRAKES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTTT37] | Drum, BraKe ..ciniciissssisnssisssssssssssssssssssssssssssssssssssmssssssssssssssssmssssssssssssssssssssssssssssssess
2 [[0TT463073 | Kit, Non-Asbestos Brake Shoe (includes item 3) ...
3 N/A Shoe Brake Manual Adj .....ceeneeenneenseeseeeneessseesssessseessssessees
4 [[0TT464 | Package, Brake Spring (includes item 5) ...........vcvervsrersenne
5 N/A Brake Spring
6 [[0T39274 | Nut, 5/16-24 Hex Head Cone
7 [[0T4T53 | Bolt, Brake Cluster Mounting ........
8 [[0T6557 Cluster, Brake, Driver-Side (includes items 9 through 24)
9 [[0T0850 DUST COVET oumritmrssimnsssssssssssssssssssssssssssssssssssssssssssssssssssssns
10 N/A Brake SPIiNG wceueeeeeeincinceeinseiseansesesseseases s ssssessssssssssssssssssssssssssssessssesssssssssssssssssasessssssasesss
1 [[0TT463 Kit, Brake ACTUATON ....ouuiviecriiimcnsismssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss
12 [[0TT46q Kit, Shoe Retainer (includes items 13 and 14)
13 N/A PN oot scecscsssssssssssens
14 N/A Shoe Clamp Spring
15 [[0TT467 Kit, Anchor Body (includes items 16 through 21)

16 [[OTTTT4 NUL, ME-T.00 HEX ...cccvvumnrrmmnnerrcemrimmncessmsmsseesmmssssssssssssssssnsssssssssssssssasss

17 N/A ANCROT PISTON coutrvererrermsereenserermssresssesssssesessssesssssessssssesssssesesssssessssesssssssessssessssssesssesessssssssassssnses
18 N/A Adjustment Bolt

19 N/A Anchor Body Component

20 [[OTT303 AdJUSEMENT BOIL CAP ..covuueirriiincrisincsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssecs
21 BT Lockwasher, 1/4 Helical Split

22 N/A Backing Plate, Left-Hand ........coovvensrenrrennns

23 N/A Shoe Brake Manual Adj

24 N/A AT, BrAKE LEVEN e tsessssse s ssssnssssssssssnsseses

25 [[0T6573 | Cluster, Brake, Passenger-Side (includes items 26 through 41)

26 [[0T0850 DUSE COVET oourirmcisrnssssssssssssmssissssssssssssssssssssssmsssssssssssssssssssssssssssssssssssasss

S NN = m NN = NN = =2 N /2 a3 a a2 N= = a9 NN=NI-N= =2 N 2 200D~ - DN = N

27 N/A Backing Plate, Right-Hand .........cccooeveuneeenee.

28 N/A Brake Spring

29 [[0TT463 Kit, BraK@ ACLUATON ....couuiveecrirrnniniinnssssssssssssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssassssassas
30 [[0TT469 Kit, Shoe Retainer (includes items 31 and 32)

31 N/A PiN oo ceerreneenseneensenecsseessessnessenans

32 N/A SHOE CIAMP SPIING worieiriieirriisersisssiisessssesissssssssssssssssssssssssessssassssesssssssssessssssssssssssessssessssassass
33 [[0TT467 Kit, Anchor Body (includes items 34 through 39)

34 [[OTTTT4 NUT, M6-1.00 HEX .....ooorirmnririnriinnnssssnsisssssssssssssnssssssns

35 N/A ANCNOT PISTON ortieteriereeieiiceieiisetiesisesissssss s s s s sssesssssssssssssssssssssssasssssssesssssssesssssssssssssass
36 N/A AQJUSTMENT BOIT .cveeeviriicieicrinectetieisessaesssessssssssesssssassssssssssssssssssssssssssssssssssssssssassssases
37 N/A Anchor Body Component

38 [[OTT303 AdJUSTMENT BOIL CAP .coveevirrnricrreccirinsicssssmsssssssssssssssssnsssssssmssssssssssssssmsssssssssssssssssmsssssssssnsess
39 BT Lockwasher, 1/4 Helical Split .........cccoecccruunneee.

40 N/A Shoe Brake Manual Adj

41 N/A AN, BIAKE LEVET .ottt sississsssssasssssssssssasssssssssssssssssssssesssssssssssssssssssssssesssssssssssssssssssssesss

Note: Passenger-side brake cluster not shown. Components have a similar
appearance to driver-side brake cluster components.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-11


.?sku=1011137
.?sku=101146302
.?sku=1011464
.?sku=1013924
.?sku=1014153
.?sku=1016557
.?sku=1010850
.?sku=1010850
.?sku=1011465
.?sku=1011465
.?sku=1011466
.?sku=1011466
.?sku=1011467
.?sku=1011467
.?sku=1011114
.?sku=1011114
.?sku=1011303
.?sku=1011303
.?sku=451
.?sku=451
.?sku=1016573
.?sku=1010850
.?sku=1010850
.?sku=1011465
.?sku=1011465
.?sku=1011466
.?sku=1011466
.?sku=1011467
.?sku=1011467
.?sku=1011114
.?sku=1011114
.?sku=1011303
.?sku=1011303
.?sku=451
.?sku=451

000294-001

Page 4-12 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FRONT BRAKE CABLES AND EQUALIZER - VEHICLES WITH

FOUR-WHEEL BRAKES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT7217] Kit, Equalizer and Pivot Limiter (includes items 2 and 3) 1
2 N/A Equalizer Weld ASSEMDIY ........reemcrrcrrrecsmeessensmssesesmsseessssesesssssessanes 1
3 N/A Equalizer, Pivot Limiter 1
4 [[OTBBS3UT] | SPACET .ooerivvmrmmiiisssssssmsssisssssssssmsssissssssssssssssssssssssssssssssssssasssssssssssssssssssssss sassassssssssssssssssssssssssssssssssssssss 2
5 [[0T874607] | Kit, Brake Cable (includes items 6 through 9) ..........rrirsisssssssssnsnsenns 1
6 [[0T0829 Pin, CIEVIS, 5/16 X 3/4 oorvvrsssssissssssssssmmsssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssssssssss 4
7 [OoT11779 E-ClID, 172 ettt sssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssssssssssssissssssssssess 4
8 N/A Brake Cable 2
9 [[02292807) Pin, Bow Tie Locking -.072 4
10 [[OTO53TOF | RO, EQUANIZEL, 9.75" ...oicirrciirisscrnnnsssssssssssssssssssssassssssssssssssssssssssssssmssssssssssssesssssasssssssssssssssss 1
1 [[0Z323TOT] | Pin, BOW Tie LOCKING ..coooiiriumrriimriiimcsisssscssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
12 [[02323207 | Pin,3/8 X 1-5/16 Clevis 1
13 [[ZZF | NUL 5/T6-T8 HEX eveecirecrrrinsnccsmnsnsssssasnssssassissssasssssssmsssssssssssssssssssssssss 1
14 373 Locknut, 5/16-18 NYlON INSEIt ....cvereerererrerereeieeeneeenseeesseneanae 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-13


.?sku=1017211
.?sku=101865301
.?sku=101874601
.?sku=1010829
.?sku=1011779
.?sku=102292801
.?sku=101953106
.?sku=102323101
.?sku=102323201
.?sku=1242
.?sku=7473

Page 4-14

)
25

000305-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FRONT BRAKE CABLE CLIPS AND HARDWARE - VEHICLES WITH

FRONT-WHEEL BRAKES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTO3530T] | Clamp, Brake Cable ... sssnssssssssssssssssssssssssssssssssssssssssssssssssssassssss 2
2 [[02025407] | Tie Wrap, HEAVY DULY ...t smmssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
3 320 Screw, 3/8-16 X 1.00 Hex-Head Cap ....... 1
4 B754 | Locknut, 3/8-16 Hex ... 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-15


.?sku=101935301
.?sku=102025401
.?sku=8754

bop
\

]
I/

000295-002

Page 4-16 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



REAR BRAKE CABLES AND EQUALIZER - 1Q PLUS ELECTRIC

VEHICLES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTOBZY | Pin, CleVis, 5/T6 X 3/4 ....rriiscssssimmnssssssssssssssssssssmsssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
2 [OTT77 | E-CHP, 1/2 cvrnnssssssssssssssmsmsssssssssssssssssssssssssssssmssssssssssssss 4
3 [[OT353T] | SPring, Brak@ RETUIN ...ttt ssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
4 [[OTI53T0G | ROd, EQUANIZEN, 9.75" ...t ssssssmmsssssssssssssssssssssssssmsssssssssssssssssssssssssssssmssssssssssssssssss 1
5 [[OTO9080T] | EQUAlIZEr BraCKet ...ttt sssss s sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 [[0229280T] | Pin, BOW Tie LOCKING = .072 ...t ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssss 2
7 [[02323T0T] | Pin, BOW Tie LOCKING ...ouririmmmrrisiiscssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
8 [[02323207 | Pin,3/8 X 1-5/16 Clevis 1
9 [[0Z852T0T] | Cable, Brake, 51-iNCh, RIGht ...ttt s sssssssssssssssssssss 2
10 [[ZZT] | WaSher, 5/16 TYPE A FIAL ....crrcinrscesimscsismsssssssssssssssssssssssssssssssssssssessssssssssssssssssssssssnsss 1
11 MZ22 | NUL 5/16-18 HEX wovvereersersersssssssssssssssssssssssssssssssssssse 1
12 373 Locknut, 5/16-18 NYlON INSEIt ...creeeereeerrereeeeeeeseenseeesseeeanae 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-17


.?sku=1010829
.?sku=1011779
.?sku=1013531
.?sku=101953106
.?sku=101990801
.?sku=102292801
.?sku=102323101
.?sku=102323201
.?sku=102852101
.?sku=1241
.?sku=1242
.?sku=7473

000296-001

Page 4-18 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



BRAKE CABLES AND EQUALIZER - TURF/CARRYALL 2
VEHICLES WITH TWO-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTY

123 4

[[OT353T] | SPring, Brake RETUIN ...oieciircctiicisinssssssssssssssssssssssssssissssssssssssssssssssmsssssssssssssssssssssssssassens 1
101953102 Rod, Equalizer 1

EQUANIZET BIACKET ..t ssesessss s sss s sssssssssssssessssssssesssssssasssssassessossasasssssnsasssessessoes 1
[[0T990807 q

1

2

3

4 [[0202ZT0T | Brake Cable Kit (includes items 5 through 8) ..........crrivssncrisssicsssisnsannes 2
5 [[0T0829 Pin, CIEVIS, 5/16 X 3/4 ooversssessissssssssssmmssssssssssssssssssssssssmmsssssssssssssssssssssssssssssssssssssssssssssnss 1
6 [[OTT779 E-ClID, 1/2 st s sssss s aas s sasss s s as s s aas s aas e bn s 2
7 N/A Cable, Brake 1
8 033 COLEEI PiN, 3/32 X T e essssesessessssesssssessssesssssssesessesessssssassessssosens 1
9 [[0Z323T0OT] | Pin, BOW Tie LOCKING ..coniiriuriiimrisimnssrisnscssisnsssssssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssss 1
10 [[0Z32320T] | PiN, 3/8 X 1-5/16 CLEVIS .ouuvrrcirrciriscerisssesmnsssssssssssssssssssssssssssssssasnssssssmsssssssssssssssssssssssssses 1
11 247 Washer, 5/16 Type AFlat ... 1
12 2432 NUL, 5/TO-T8 HEX ettt essesesesse s ssssssssssesessesssssssssssssssssssesessssessssesessssessesessssessssesaens 1
13 FZ73 | LOCKNUL, 5/16-18 NYION INSEIT coouerrrrervrrriecrrieessissncsssmssesesmsssisssssssssssssssssssssnsesssssasssssssssssessess 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-19


.?sku=1013531
.?sku=101990801
.?sku=102022101
.?sku=1010829
.?sku=1011779
.?sku=1035
.?sku=102323101
.?sku=102323201
.?sku=1241
.?sku=1242
.?sku=7473

Page 4-20

000188-004

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY - ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0TT694 | Accelerator Bracket and Bearing Assembly .......ccccccuvunvvvunenn. 2
2 [[0TT937 | Washer, 1/4 Flat 1
3 [[0T4007 | Washer, 1/4 Flat 4
4 017379 | Cup, Spring 1
5 [[OT7380 | BUMPEr, SPING RETUIMN .ouuuieericttmcrttnnscssimssssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
6 [[UT7424 | Bearing, PIVOT SUPPOIT ...iiciiicsiisnsssssssssssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
7 [[0T7699 | Sub Asm, Accelerator Pedal (includes items 8 through 10) .......ciinccrcciinnnnccrisnnns 1
8 1013871 Pad, Accelerator Pedal .......evevverevenreenne 1
9 N/A Accelerator Pedal Weldment 1
10 7716 Screw, #10-16 Type AB, SHEET METAI .......ceceeeecerceciectiserisenesetisesssessssessssesssssssassssane 4
11 101796201 SPIiNG, ACCEIEIATOr RELUIN ...ttt ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssanes 1
12 [[OT8T740T] | Retainer, SPriNg ..iisismsssssssssssssssssssssssssssssssssssss 1
13 [[OT8ETO0T] | Screw, 1/4-20 X 1.125 HEX CAP cucovvcrrrreccrrrecessassnsssssnsesssssssnssssmssssssssssssssssssssssssssssssssssassssssssssssssess 4
14 [[OT86Z00T | Screw, 1/4-20 X 1.500 FIANGE ...covnrvverrrisnnrsersssmmnsssssssssnssssssssssssmssssssssssssssssssssssssssmssssssssssssssssnes 1
15 [[02026007] | Kit, Accelerator Pivot Rod Assembly (includes items 16 through 18) ........ccinniciinnccnnnns 1
16 [[0TT70Q Spacer Assembly (includes item 17) ......ccoeccuurrveccenns 1
17 N/A Spacer, Accelerator 1
18 N/A Pivot Rod Weldment .........cincnicccssinnneen. 1
19 [[ZZT] | WAaSher, 5/16 TYPE A FIALt ..ccerrcerrmcerresseesmmssssesmsssssssssssessssssssssssssnsesssssssssssesssssssasssssassssssssses 1
20 623 Screw, 3/8-16 X 1.50 Hex-Head Cap ....... 1
21 B33 Washer, 3/8 Type A Flat .. 2
22 V373 | Locknut, 5/16-18 NylON INSEIt .nncceevrvrrrrissmssssnsssenenns 1
23 BZ33 Locknut, 1/4-20 Nylon Insert 4
24 B717 Locknut, 1/4-28 Nylon Insert 1
25 B753 | LOCKNUL, 3/8-16 HEX ....cvvrrrrrrmmsmissssssssssnnsssssssssssssssssssssssssssssssnss 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 4-21



.?sku=1011694
.?sku=1011931
.?sku=1014007
.?sku=1017378
.?sku=1017380
.?sku=1017424
.?sku=1017696
.?sku=101817401
.?sku=101861901
.?sku=101862001
.?sku=102026001
.?sku=1011700
.?sku=1241
.?sku=1624
.?sku=334
.?sku=7473
.?sku=8233
.?sku=8717
.?sku=8754

Page 4-22

000362-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ACCELERATOR ROD

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T82200T] | Rod, Accelerator (includes items 2 through 4) 1
2 [[0TT084 NUT, 1/4-28 HEX JAIM ..ottt sinssssssassessssssssssssssasessssasss s saass s sasssssssssass 2
3 [[0T1734 JOINT, Ball oot nnsssssssssiins 2
4 N/A Accelerator Rod .................. 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 4-23



.?sku=101822001
.?sku=1011084
.?sku=1011734




STEERING, FRONT AND REAR
SUSPENSION



Page 5-2

000247-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



STEERING COLUMN - ALL VEHICLES EXCEPT TURF/CARRYALL

252 AND XRT 900
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTTS78 | Washer, 5/16 TYPE B FIAT ...t crssssimnssssssssssssssssssmssssssssssssssssssssssssssssssssssssssss 1
2 [[OTTEO7] | WAShEL, 5/T6 FIAL ...oovorevrrrerervrismnssssssssssnsas s sssssssssssssssssssssssssssssssssssssessssssssssssssssssssssssssssssssssssess 1
3 [[0T3867 | Intermediate Steering Shaft (includes items 4 and 5) 1
4 [[017229 Bolt, Hex-Head, 8Mm X 1.25 - 30 ... ssssssssssssssssssssssssssssmnssssssssmssssssssses 3
5 173 Lockwasher, 5/16 SPlit ......coocoveeeerereeerneerneenns 3
6 [[0T42Tq | Steering Column Rebuild Kit (includes items 7 through 15) ....... A/R
7 [[0T2464 DUST COVET tttmmrnrrismmmmnnsissssssmmssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssss 1
8 [[0T2603 Ring, 0.579 Internal REtaiNiNg ... sssssssssssssssssssssssses 1
9 1014125 Wedge, MOlded ... sssssssssssssssssssesssenes 2
10 [[0T4129 Seat, Plastic Bearing 2
1 [[0T42T7) Seal, Baring ... ssssssssssssssssssans 1
12 [[0T42T2 SPACET, SNATT ..ottt aRR 0 1
13 [[0T4213 BEANNG, Bl ..ottt sssassssasies 2
14 1014214 RING, RETAINING ot sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssses 1
15 [[0T4217 Spring, Steering Shaft ... 1
16 [[0T4288 | Screw, 5/16-18 X 0.75 Thread-FOIMING ......ccumcemmmscmmmssssmsmsssessssssssssmssnessssssnsesssssassessssssases 1
17 [[0T6T83 | Screw, 3/8-16 X 7.00 Hex Cap 2
18 [0T6269 | Screw, 5/16-18 Thrd FOIMING ... sssssssmsssssssssssssssssssssssssssssssssssssssss 2
19 [[0T73T3 | Steering Shaft Assembly (includes items 20 through 28) ............incccccinnnscssisnnns 1
20 [[0TZ604 Washer, 0.675ID X 1.19 OD 1
21 [[0T2603 Ring, 0.579 Internal REAINING ... isscssssssssmsssssssssssssssssssssssssssssssssssisssssssses 1
22 1014125 WEAGE, MOIAEM ...t issssssssssssssssssssssssssssssssssssssssssassssssssssssssssssssssssssssssssssnes 2
23 [[0T4129 Seat, PlastiC BEAING .....ciiiicciinsssisnsssssssss s s sssssssssssssssssssssssssssssssssssssssassass 2
24 [[0T4213 BEAIING, Ball ettt sabas 2
25 1014214 Ring, Retaining ... 1
26 [[0T4217 Spring, Steering Shaft 1
27 [[0T73T4 Column, Aluminum Steering 1
28 [[01737T3 Shaft StEeriNG COIUMN ...t sssssssssssssssssssssssssssssssssssssssssssssssssessssssess 1
29 [[OT73T7 | Tube Cover, Steering COIUMN ... ciisssininsssssnssssssssssssmsssssssssssssssmsssssssssssssssssssssssssssssess 1
30 101984801 Kit, Steering Column Mounting Bracket (includes items 31 and 32) 1
31 N/A Bracket, RH Steering Column Mount 1
32 N/A Bracket, LH Steering column mount .... 1
33 [[02278001T] | Boot, Steering Column Round .........orircvnncccrunnn. 1
34 B34 Washer, 3/8 TYPE A FIAL ...t eesecesseceaseesaseesaseesas 4
35 B754 | Locknut, 3/8-16 Hex 2

Note: Item 6 is not illustrated.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-3



.?sku=1011578
.?sku=1011697
.?sku=1013861
.?sku=1017226
.?sku=7174
.?sku=1014216
.?sku=1012466
.?sku=1012605
.?sku=1012605
.?sku=1014126
.?sku=1014126
.?sku=1014211
.?sku=1014212
.?sku=1014213
.?sku=1014213
.?sku=1014217
.?sku=1014217
.?sku=1014288
.?sku=1016183
.?sku=1016269
.?sku=1017313
.?sku=1012604
.?sku=1012605
.?sku=1012605
.?sku=1014126
.?sku=1014126
.?sku=1014213
.?sku=1014213
.?sku=1014217
.?sku=1014217
.?sku=1017314
.?sku=1017315
.?sku=1017317
.?sku=102278001
.?sku=334
.?sku=8754

Page 5-4

000247-003

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



STEERING COLUMN - TURF/CARRYALL 2 XRT AND TURF/

CARRYALL 252 VEHICLES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTTS78 | Washer, 5/16 TYPE B FIAT ...t crssssimnssssssssssssssssssmssssssssssssssssssssssssssssssssssssssss 1
2 [[OTTEO7] | WAShEL, 5/T6 FIAL ...oovorevrrrerervrismnssssssssssnsas s sssssssssssssssssssssssssssssssssssssessssssssssssssssssssssssssssssssssssess 1
3 [[0T427q | Steering Column Rebuild Kit (includes items 4 through 12) 1
4 [[0T2464 DUSE COVET ovmnretreeismnnssssmsssssssssssssssssssssssssesssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssmsssssssmssssssssss 1
5 [[0T2603 Ring, 0.579 Internal REtaiNiNg ... sssssssssssssssssssssssses 1
6 1014125 WEAGE, MOIAEM ...ttt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes 2
7 [[0T4129 S€at, PlastiC BEAMNG .....curvrrrcirrcesricssssnsissssssssssssssssssssassisssssassssssssssssssssmssssssssssssesssssssnssss 2
8 [[0T42T17) Seal, BEAriNG ...t sssss s ssssaans 1
9 [[0T42T2 Spacer, Shaft 1
10 [[0T4273 Bearing, Ball . 2
11 1014214 Ring, Retaining ... 1
12 [[0T4217 Spring, Steering Shaft ..., 1
13 [[0T4288 | Screw, 5/16-18 X 0.75 Thread-FOIMING ......ccucrmmccmricsssmsnsssessmssssssmssnssssssnsesssssassesssssssses 1
14 [[OT6T8] | Screw, 3/8-16 X 7.00 HEX CaP ....omnrrrerrrmnssnsisssssmmssenenies 2
15 1016263 Cover, SteriNg COIUMN TUDE ...ttt ssss st sssssssssassssssssssssssssssssssssssssssanns 1
16 [[O0T626 | Screw, 5/16-18 TRId FOIMING ....ccocerirmmmssemmmmrsssssssesssssasmssssssssssssssssssssssssssssssssssssssssssnssssssnsess 2
17 [[0T73T3 | Steering Shaft Assembly (includes items 18 through 26) 1
18 [[0TZ604 Washer, 0.675ID X 1.19 OD 1
19 [[0T2603 Ring, 0.579 Internal REtAINING ... ssinssssimsssssssssssssssssssssssssssssssons 1
20 1014125 Wedge, MOIAEd ... ssssssssssssssssssssenns 2
21 Seat, Plastic BEAMNNG ... ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassassiss 2
22 [[0T4213 3= T = - || OO 2
23 1014214 RiNG, REtAINING ...cuveeeeircrriierceeiesesensenscessenesssessssssssssssenses 1
24 [[0T4217 Spring, Steering Shaft .......icccinnnn, 1
25 [[0T173T4 Column, AlUMINUM SEEEIING ...coourrrrrmmmsirrsssssssssssssmssnssssssssssssssssssssssssssisssssssssssssesssssssss 1
26 [[0T73T3 Shaft Steering Column ........cississssssssssssseans 1
27 101984801 Kit, Steering Column Mounting Bracket (includes items 28 and 29) 1
28 N/A Bracket, RH Steering Column Mount 1
29 N/A Bracket, LH Steering column mount .... 1
30 [[0Z004T0T] | Joint, Steering (includes items 3T aNd 32) ... ssssssssssssssssssssssssins 1
31 017229 Bolt, Hex-Head, 8mm X 1.25 - 30 ....ormncrecrccrisnncninns 3
32 173 LOCKWASNEL, 5/16 SPIIT ..cceereeerererteertrestssstssstesstssssesssasssesssssssssssssssssssssssssssasssssssasssssssnsssssssssesssssssenses 3
33 [[02278007T] | Boot, Steering Column ROUNG .......iciicrisissssisisssssssssssssssssssssssssssssssssssssssssssssssssssins 1
34 B34 Washer, 3/8 TYPE A FIAL ...cureeeeeeeeceecerseeeseiecenseesseeesseseanee 4
35 B754 Locknut, 3/8-16 HEX ..vveeereceesenseneneranes 2
Note: Item 5 is not illustrated.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-5


.?sku=1011578
.?sku=1011697
.?sku=1014216
.?sku=1012466
.?sku=1012605
.?sku=1012605
.?sku=1014126
.?sku=1014126
.?sku=1014211
.?sku=1014212
.?sku=1014213
.?sku=1014213
.?sku=1014217
.?sku=1014217
.?sku=1014288
.?sku=1016183
.?sku=1016269
.?sku=1017313
.?sku=1012604
.?sku=1012605
.?sku=1012605
.?sku=1014126
.?sku=1014126
.?sku=1014213
.?sku=1014213
.?sku=1014217
.?sku=1014217
.?sku=1017314
.?sku=1017315
.?sku=102004101
.?sku=1017226
.?sku=7174
.?sku=102278001
.?sku=334
.?sku=8754

Page 5-6

000246-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



STEERING WHEEL - TURF VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTETEA | WHEEl, STEEING ..cooueirrrcirrictsrsssiinsstssssssssssssssssssssssssssssssssssmssisssssssssssssssssssssssssssssasssssssssssssss
2 1016219 Plate, Scorecard (includes items 3 through 7)
3 [[0T2563 Screw, #12 Phillips ROUN HEAd ...ttt sssssssssssssssssssssssssssssssssssess
4 [[0T2564 Tapered COMPIeSSiON SPIiNG ...
5 1016154 ClIP, SCOMECATA ...t s st sssssssssssssssssasssssssssssssssssssssssssssssssssssssssssssssssns
6 N/A Plate, Score Card
7 [[0T62T4 PENCI GFIP coovreeetettmcrtmnns st tiss st ssssss s asssse s sasss s sass s ssass s aass s aass s sassss
8 [[OTEBET | SCrew, #12-T4 X 0.625 .....iriimrssissssissssssssssssssssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssses
9 [[0T72Z73 | Nut, 5/8-18 Nylon Insert Jam

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-7


.?sku=1016156
.?sku=1012565
.?sku=1012566
.?sku=1016214
.?sku=1016663
.?sku=1017273

Page 5-8

000246-003

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



STEERING WHEEL - CARRYALL AND XRT VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTETE50G | Plate, SCOrECANM .....iiriiiricissinsssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassssssssssssssns 1
2 [[OTETS8 | Wheel, STEEIING ..ottt sssssssssssss s sasss s sssssss s asss s ssss s sass s ssssassess 1
3 [[OTBB6T | SCrew, #12-T4 X 0.625 ....ccvvnnsssssssssssssssssssmmssnssssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssess 2
4 [[0T7273 | Nut, 5/8-18 Nylon Insert Jam .......rissimnssssssmnnnes 1
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-9



.?sku=101615504
.?sku=1016156
.?sku=1016663
.?sku=1017273




STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0T2467 | Link, Rack @and PIiNION Drag ......isimmsismmssssmssssssmsssssssmssssssmmsssssssssssssssssssssssssssssess
2 1013042 NUE, T2MIM HEX et sssssesesenstsssssssssssssssssssssssssssassssssssssasasssssssssses
3 [[0T878307 Steering Gear Assembly (without yoke) (includes items 4 through 23)
4 [[0T3033 BElIOWS, LONG .c.ottiretmrrtimnssismnss s sssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssssmssssssssssssssssssss
5 [[0T3044 RACK SCrEW LOCKNUL ..ottt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss
6 1013051 SNAP RING ceiririeireiriseissisesessssssssssssssssssssssssssssesssssssssssssssssssssssssssssssssssssssssassssssssssssssssssssssssssssssssssssans
7 [[0T3052 Seal, STering PINION DUST ...ttt ssssis s sssssssssssssmsssssssssssssssssssssssssssssssssssssens
8 [[0T879407 BEAIING, Bl ettt ees
9 [[OT879507 Stop Washer
10 101879601 Stop Ring, C-Type
1 [[OT879707 SUPPOTT YOKE .cooeriiiinmrciimnscsismnsssssmsssssssssisssssssisssssssisssssssssssssssssssssssssssssass s sssssssssssssssssssssssssasssss
12 [TOT879807 Rack GUide Pressure SPring ... s sssssssssssssssssssmssssssssssssssssssnss
13 [TOT879907 RING, STOP, C-TYPE cceirrirncrisisssinississsssssssisssssssssinssssssssssimssssssssssisssssinssssssssssssssssssssosss

W = = am a a9 a W W -2 N =2 3 a4 a9 a a a a a a a o o a o o g g g -

14 [TOT880007 BElIOWS, SNOIT ..ottt sssssssssss s ssssss s s saas s ssss s ass s s b
15 101880101 Dust Seal Retaining Ring

16 [T0T880207 INNET Ball JOINT ASIM .ouriimiiiiricirsiinsiisssinssssissssssssnsssssssssssimssssssssssisssssisssssssssssssssssssssosss
17 101880301 WASIEE, TAD .ttt sesceseesssssssessssasassssasssssssssssssasassassssassssassssasassssassssassssassssassssassssssssase
18 N/A BOX, StEEIING GEA ...veeeeeeeererersseessississssssssssssssssssssssssssssssssens

19 N/A Bearing, LOWEr PiNION ......iceecneenecneenecnennecnsessecnsens

20 N/A PiNioN, STEEIING ...oveeeeereeereeecseeecseesecaseesseeesesiseseens

21 N/A Screw, Rack Guide

22 N/A Rack, Steering .......ccovevevenen.

23 B990 Tie Wrap, 8" Nylon

24 [[033 Cotter Pin, 3/32x 1

25 [[624 | Screw, 3/8-16 X 1.50 Hex-Head Cap ......

26 B33 Washer, 3/8 Type A Flat

27 549 Ball Joint, Left (includes items 28 through 31)

28 N/A Socket, LH Vertical

29 [[OTT930 Seal, Vertical Socket Dust

30 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease

31 7602 Nut, 3/8-24 UNF Hex

32 553 Nut, 1/2-20 Hex, Left-Hand Thread

33 B754 LOCKNUL, 3/8-T6 HEX ot ecessiesessssssssnsssssssssnssnssases

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-11


.?sku=1012467
.?sku=101878302
.?sku=1013035
.?sku=1013044
.?sku=1013052
.?sku=101879401
.?sku=101879501
.?sku=101879701
.?sku=101879801
.?sku=101879901
.?sku=101880001
.?sku=101880201
.?sku=8990
.?sku=1035
.?sku=1624
.?sku=334
.?sku=7540
.?sku=1011930
.?sku=1015597
.?sku=7555
.?sku=8754

Page 5-12

000304-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FRONT FRAME PLATES - TURF/CARRYALL 252 AND XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Extension, I-Beam 4
2 1218 Screw, 5/16-18 X 1.25 Hex-Head Cap . 16
3 247 | Washer, 5/16 Type A Flat 32
4 473 | Locknut, 5/16-18 Nylon Insert 16

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-13


.?sku=1241
.?sku=7473

000312-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-14



FRONT SUSPENSION, UPPER - VEHICLES WITH TWO-WHEEL

BRAKES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[O0TOT38 | Locknut, 3/8-16 DIMPIEA ... crsssssmmssssssssmssss s ssssssssmssssssssssssssssssssssssssss 2
2 LEOIO 7M1 R 1= 2o T PO 1
3 [[0T6353 Sub-Assembly, Delta A-Plate (includes items 4 through 7) .... 2
4 [[0T6349 BUShING, Urethane ...ttt ssmssssssssssssssssssssssssssssssssssssssssssnnses 6
5 [[0T6349 Y LT B = = 3T OO 2
6 [[0T6357 S1EEVE, DElta QUL ..ucceecvrtssssrsssssssssmsss s ssssss s sssssssssssssssssssssss s ssss s ssssassass 1
7 N/A Delta A-PIAe ..oceirreiisserirsssisnsssmssssssssssssssssssssenns 1
8 [[0T6383 | Delta Shock and Gear SUPPOrt ASSEMDIY ... sssssssssassens 1
9 [[OT7268 | A-Plate Strap .. ssssssssssssssssssssssss 2
10 [[0335T00T] | Shock Absorber, Front, COMMON .....immccmmmcsssssssmsssssssmsssssssmssssssssssssssssssssssssssssssess 2
11 [[033 Cotter Pin, 3/32x 1 2
12 309 | Nut, 1/2-20 Hex 1
13 402 | Screw, 3/8-16 X 2.25 Hx Hd Cap ....ccccouuuuuevuvunens 4
14 7539 Ball Joint, Right-Hand (includes items 15 through 18) ......... 1
15 N/A Socket, RH VEItiCal ..t ssesnseens 1
16 [[0TT930 S€al, VErtiCal SOCKET DUST .....couevreccerressisminsnsssmmssnsesssasnsssssasssessssssssesssssssssssssssssssssmsssssssssansess 1
17 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
18 7602 Nut, 3/8-24 UNF Hex 1
19 543 | BallJoint, Left (includes items 20 through 23) 1
20 N/A Socket, LH Vertical 1
21 [[0TT930 Seal, Vertical Socket Dust 1
22 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
23 7602 Nut, 3/8-24 UNF Hex 1
24 553 Nut, 1/2-20 Hex, Left-Hand Thread 1
25 B753 | LOCKNUL, 3/8-16 HEX ....cvvrrrrrrmmsmissssssssssnnsssssssssssssssssssssssssssssssnss 6
26 BB6T | Bolt, 3/8-16 X 1.75 HeX ... 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-15



.?sku=1010138
.?sku=1010219
.?sku=1016353
.?sku=1016346
.?sku=1016349
.?sku=1016350
.?sku=1016385
.?sku=1017266
.?sku=103351001
.?sku=1035
.?sku=1308
.?sku=2402
.?sku=7539
.?sku=1011930
.?sku=1011930
.?sku=1015597
.?sku=1015597
.?sku=7540
.?sku=1011930
.?sku=1011930
.?sku=1015597
.?sku=1015597
.?sku=7555
.?sku=8754
.?sku=8861

000311-001

Page 5-16 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FRONT SUSPENSION, LOWER - VEHICLES WITH TWO-WHEEL

BRAKES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTOTZ4 | Plate, SPring MOUNT .....cirrecssinscsssnsssssssssissssssssssssssssssssssssssssssssasseass 1
2 [[0TOT5Q | Bearing, Thrust 2
3 [[0T020Q | Bolt, 3/8-16 X 4.25 Hex Head ......ceevrsnrennvverirnnnnee. 4
4 [[O0T2030 | SPriNG, FIONT LEAT ....iiiirrvitiisssimsssssssissssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
5 [[0T2303 | Bushing, StEel ...t ssssssssssssssssssnnes 2
6 [[0T4278 | Plate, Front SPring RETAINET ...t ssssssssssmsssssssssssssssssssssssssssssssssssssssssssess 1
7 [[O0TS583 | BUShING, Urethane ... s sssssssmssssssssssssmssssssssssssssssssssssssssss 4
8 [[0T6384 | Clevis, Delta UPPET ......riicrrirssssimnssssssssssssssssssssssnns 2
9 [[0T6388 | King Pin ASSembIY ......cocriicrriiccriinncinns 2
10 [[0T6387 | Screw, 3/8-16 X 2.75 Hx Hd Cap 2
11 [[0T6389 | Washer, 1.125 Od Wave 2
12 [[OTI03T0T | Locknut, 1/2-20 NYION INSEIT ..ovrcerrisinnsersssmmmnssssssssssnsssssssssssmmssssssssssssssssssssssssssmssssssssssssssssses 2
13 624 | Screw, 3/8-16 X 1.50 HEX-HEAA CAP ..cvvcvrrrcrrrecrrinsirsasnesssmssnisssssssnssssssmsssssssssssssssssssssssssssess 4
14 B57 Washer, Lock, Hel Sp 3/8 Reg 4
15 706 Nut, Hex 3/8-16 5
16 B723 | Screw, ECCentriC AQJUSTMENT ...ccivvvirivsisnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
17 B753 Locknut, 3/8-16 Hex 8
18 B753 Screw, 3/8-16 X 3.375 Hex Cap 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-17


.?sku=1010124
.?sku=1010150
.?sku=1010200
.?sku=1012030
.?sku=1012303
.?sku=1014276
.?sku=1015583
.?sku=1016384
.?sku=1016386
.?sku=1016387
.?sku=1016389
.?sku=101903101
.?sku=1624
.?sku=357
.?sku=706
.?sku=8745
.?sku=8754
.?sku=8755

000314-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-18



FRONT SUSPENSION, UPPER - TURF/CARRYALL 252 AND XRT

200
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[O0TOT38 | Locknut, 3/8-16 DIMPIEA ... crsssssmmssssssssmssss s ssssssssmssssssssssssssssssssssssssss 2
2 LEOIO 7M1 R 1= 2o T PO 1
3 [[0T6353 Sub-Assembly, Delta A-Plate (includes items 4 through 7) .... 2
4 [[0T6349 BUShING, Urethane ...ttt ssmssssssssssssssssssssssssssssssssssssssssssnnses 6
5 [[0T6349 Y LT B = = 3T OO 2
6 [[0T6357 S1EEVE, DElta QUL ..ucceecvrtssssrsssssssssmsss s ssssss s sssssssssssssssssssssss s ssss s ssssassass 1
7 N/A Delta A-PIAe ..oceirreiisserirsssisnsssmssssssssssssssssssssenns 1
8 [[0T6383 | Delta Shock and Gear SUPPOrt ASSEMDIY ... sssssssssassens 1
9 [[OT7268 | A-Plate Strap .. ssssssssssssssssssssssss 1
10 [[OTO5500T] | Bracket, Brake Cable GUIE .......iiimcinnicsssinssssssssssssssssssssssmssssssssssssssssssssssssssssssess 1
1 [[0335T00T] | Shock Absorber, Front, COMMON ... sssssssssssssssssssssssssssss 2
12 [[033 Cotter Pin, 3/32x 1 2
13 [[308 | NUL 1/2-20 HEX wcvvvrrrrrrisinsssssssssnsssssssssssssssssssssssmsssssssssssssssssessssssssns 1
14 p402 Screw, 3/8-16 X 2.25 Hx Hd Cap 4
15 539 Ball Joint, Right-Hand (includes items 16 through 19) ......... 1
16 N/A Socket, RH Vertical .....miceinsscisnnssssissssnsenns 1
17 [[0TT930 Seal, Vertical SOCKET DUST ... ssssss s sssssssssssssssssssssssssssssssssssssssassans 1
18 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
19 7602 Nut, 3/8-24 UNF Hex ...... 1
20 549 Ball Joint, Left (includes items 21 through 24) 1
21 N/A Socket, LH Vertical 1
22 [[0TT939 Seal, Vertical SOCKET DUST ........vvuwmirvsimsmsssssssssssnsisssssssssssssssssssssssssssssssssmssssssssssssssssssss 1
23 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
24 7602 Nut, 3/8-24 UNF Hex 1
25 553 | Nut, 1/2-20 Hex, Left-Hand Thread ........neriresssssssssnssssssesnns 1
26 B753 LOCKNUL, 3/8-T6 HEX ot eessieesessssssssssssssssassnssaes 6
27 B3&1 | Bolt,3/8-16 X 1.75 HeX .......ccommmnvrrrrrrnnnnns 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-19


.?sku=1010138
.?sku=1010219
.?sku=1016353
.?sku=1016346
.?sku=1016349
.?sku=1016350
.?sku=1016385
.?sku=1017266
.?sku=101955001
.?sku=103351001
.?sku=1035
.?sku=1308
.?sku=2402
.?sku=7539
.?sku=1011930
.?sku=1011930
.?sku=1015597
.?sku=1015597
.?sku=7540
.?sku=1011930
.?sku=1011930
.?sku=1015597
.?sku=1015597
.?sku=7555
.?sku=8754
.?sku=8861

000313-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-20



FRONT SUSPENSION, LOWER - TURF/CARRYALL 252 AND XRT

200
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTOTZ4 | Plate, SPring MOUNT .....cirrecssinscsssnsssssssssissssssssssssssssssssssssssssssssasseass 1
2 [[0TOT5Q | Bearing, Thrust 2
3 [[0TOT77 | Bolt, 3/8-16 X 2.00 Hex Head .......ervvnssrenrevrrirsnnnee. 4
4 [[O0T2Z303 | BUShING, STEEI ..ottt srsssssss s sssssssssss s s sssssssssssssssssssssssssssssssss 2
5 [[0T4278 | Plate, Front SPring RETAINET ... ssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
6 [[OT5583 | BUShiNgG, Ur€tNaANE ...ttt ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 4
7 [[0TE38 | Clevis, Delta UPPET ....cirrcsirisssssmsssssssmsssssssssssssssssssssssssssnsssssssssass 2
8 [[0T6388 | King Pin ASSembIY ......cocriicrrirccriinncinns 2
9 [[0T6387 | Screw, 3/8-16 X 2.75 Hx Hd Cap 2
10 [[0T6389 | Washer, 1.125 Od Wave 2
1" [[OT870507 | Screw, 3/8-16 X 4.75 Hx Hd Cap 4
12 [[OTI03TO0T | Locknut, 1/2-20 NYION INSEIT ..ovicveririessesssmmmnssssssssssnsssssssssssmmssssssssssssssssssssssssssmssssssssssssssssnes 2
13 [[02004001T] | Spring, Front (includes items 14 through 16) 1
14 N/A Spring, Front Leaf 1
15 704 Nut, Hex 3/8-16 1
16 B723 Screw, ECCentric AQJUSTIMENT .......ivmriisincssisisiessinssssssessissesssssssssssssssssessssssssssssesssssessss 1
17 B57 Washer, Lock, Hel Sp 3/8 Reg 4
18 709 | Nut, Hex 3/8-16 4
19 B754 | Locknut, 3/8-16 Hex 8
20 B753 Screw, 3/8-16 X 3.375 Hex Cap 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-21


.?sku=1010124
.?sku=1010150
.?sku=1010177
.?sku=1012303
.?sku=1014276
.?sku=1015583
.?sku=1016384
.?sku=1016386
.?sku=1016387
.?sku=1016389
.?sku=101870501
.?sku=101903101
.?sku=102004001
.?sku=706
.?sku=706
.?sku=8745
.?sku=357
.?sku=706
.?sku=706
.?sku=8754
.?sku=8755

000316-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-22



FRONT SUSPENSION, UPPER - TURF/CARRYALL 2 AND 2 PLUS

WITH FOUR-WHEEL BRAKES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[O0TOT38 | Locknut, 3/8-16 DIMPIEA ... crsssssmmssssssssmssss s ssssssssmssssssssssssssssssssssssssss 2
2 LEOIO 7M1 R 1= 2o T PO 1
3 [[0T6353 Sub-Assembly, Delta A-Plate (includes items 4 through 7) .... 2
4 [[0T6349 BUShING, Urethane ...ttt ssmssssssssssssssssssssssssssssssssssssssssssnnses 6
5 [[0T6349 Y LT B = = 3T OO 2
6 [[0T6357 S1EEVE, DElta QUL ..ucceecvrtssssrsssssssssmsss s ssssss s sssssssssssssssssssssss s ssss s ssssassass 1
7 N/A Delta A-PIAe ..oceirreiisserirsssisnsssmssssssssssssssssssssenns 1
8 [[0T6383 | Delta Shock and Gear SUPPOrt ASSEMDIY ... sssssssssassens 1
9 [[OT7268 | A-Plate Strap .. ssssssssssssssssssssssss 1
10 [[OT87060T] | Shock AbSorber, FroNt ULIlILY .......ccimmcirmccsrssimnnssssmmsnsssssmssnssssssnssssssasnssssssssessens 2
1 [[OTO5500T] | Bracket, Brake Cable GUIE ... ississssssssssssssssssisssssssssssssssssssssssssssssssssssss 1
12 [[033 Cotter Pin, 3/32x 1 2
13 [[308 | NUL 1/2-20 HEX wcvvvrrrrrisinsssssssssmssssssssssssssssssssssssmsssssssssssssssssesssssssssns 1
14 p402 Screw, 3/8-16 X 2.25 Hx Hd Cap 4
15 7539 Ball Joint, Right-Hand (includes items 16 through 19) ......... 1
16 N/A Socket, RH Vertical ....mieeisssisnnssissnsnsenns 1
17 [[0TT930 Seal, Vertical SOCKET DUST ... s ssssssssssssssssssssssssssssssssssssssassass 1
18 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
19 7602 Nut, 3/8-24 UNF Hex ...... 1
20 549 Ball Joint, Left (includes items 21 through 24) 1
21 N/A Socket, LH Vertical 1
22 [[0TT939 Seal, Vertical SOCKET DUST .........vvvwumcirvsimssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
23 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
24 7602 Nut, 3/8-24 UNF Hex 1
25 553 | Nut, 1/2-20 Hex, Left-Hand Thread .........rcrssesssssssssnnssssssesnns 1
26 B753 LOCKNUL, 3/8-T6 HEX oot ese s sssssssssssssssssnssases 6
27 B3&1 | Bolt,3/8-16 X 1.75 HeX .......cmmmncrrrrrrnnnnns 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-23


.?sku=1010138
.?sku=1010219
.?sku=1016353
.?sku=1016346
.?sku=1016349
.?sku=1016350
.?sku=1016385
.?sku=1017266
.?sku=101870601
.?sku=101955001
.?sku=1035
.?sku=1308
.?sku=2402
.?sku=7539
.?sku=1011930
.?sku=1011930
.?sku=1015597
.?sku=1015597
.?sku=7540
.?sku=1011930
.?sku=1011930
.?sku=1015597
.?sku=1015597
.?sku=7555
.?sku=8754
.?sku=8861

000315-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-24



FRONT SUSPENSION, LOWER - TURF/CARRYALL 2 AND 2 PLUS
WITH FOUR-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTOTZ4 | Plate, SPring MOUNT .....cirrecssinscsssnsssssssssissssssssssssssssssssssssssssssssasseass 3
2 [[OTOT5Q | Bearing, TRIUST .. crcincsssscssssmssssssssssssssssssssssssssssssnes 2
3 [[0TOT77 | Bolt, 3/8-16 X 2.00 Hex Head .......ervvnssrenrevrrirsnnnee. 4
4 [[O0T2030 | SPriNG, FIONT LEAT ....iiiirrvitiisssimsssssssissssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
5 [[0T2303 | Bushing, StEel ...t ssssssssssssssssssnnes 2
6 [[0T4278 | Plate, Front SPring RETAINET ...t ssssssssssmsssssssssssssssssssssssssssssssssssssssssssess 1
7 [[O0TS583 | BUShING, Urethane ... s sssssssmssssssssssssmssssssssssssssssssssssssssss 4
8 [[0T6384 | Clevis, Delta UPPET ......riicrrirssssimnssssssssssssssssssssssnns 2
9 [[0T6388 | King Pin ASSembIY ......cocriicrriiccriinncinns 2
10 [[OTE387 | Screw, 3/8-16 X 2.75 HX HA CAP cooovvvercirrnncrrnnnscssmsssissssasnsessssmssnssssssssssssssssssssssssssssssssnsssssssssess 2
11 07638 | Washer, 1.125 Od WAVE ... ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 2
12 [[OT87050T | Screw, 3/8-16 X 4.75 HX HA CAP wuvverrenrsvesisssssessssssssssssssmssssssssssssns 4
13 [[OTO03TOT] | Locknut, 1/2-20 NYION INSEIT ..covercirrnnreinmmaecnsssnsesssassnssssssssssssssssssssmsssssssssssssssssassssssssssssssess 2
14 B57 Washer, Lock, Hel Sp 3/8 Reg 4
15 706 NUT, HEX 3/8-T6 ettt ssssse s sssssssss s sssssassssssssssasasssssssssssssssssssesesssasassssssssssnsasssasssnsses 5
16 B723 | Screw, ECCentriC AQJUSTMENT ..o.uiiviirisiiinscsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
17 B753 Locknut, 3/8-16 Hex 8
18 B753 Screw, 3/8-16 X 3.375 Hex Cap 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-25


.?sku=1010124
.?sku=1010150
.?sku=1010177
.?sku=1012030
.?sku=1012303
.?sku=1014276
.?sku=1015583
.?sku=1016384
.?sku=1016386
.?sku=1016387
.?sku=1016389
.?sku=101870501
.?sku=101903101
.?sku=357
.?sku=706
.?sku=8745
.?sku=8754
.?sku=8755

Page 5-26

PASSENGER SIDE

DRIVER SIDE

000310-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FRONT SPINDLES AND HUBS -
VEHICLES WITH TWO-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTO00T | WaShEr, 3/4 FIAL ..o ccsssimmnssssssssssnsisssssssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssssss 2
2 [[0T0347 Spindle Assembly, Right (includes items 3 through 6) .........cceeceecernecnneernneemeeerneeesseeesseessseennee 1
3 N/A Spindle Sub-Assembly, Right-Hand 1
4 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
5 7043 Bushing, Flanged Bronze 1
6 Bushing, Bronze Spindle 1
7 [[0T0348 | Spindle Assembly, Left (includes items 8 through 11) 1
8 N/A Spindle Sub-Assembly, Left-Hand 1
9 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
10 7043 Bushing, Flanged Bronze ........cnnecnnccnneinscennns 1
11 B06 Bushing, Bronze Spindle 1
12 [[0TT393 | Hub Bearing Package (includes items 13 and 14) 4
13 N/A Bearing, Front Hub Wheel 1
14 N/A Race, Front Hub Bearing 1
15 [[0TT892 | Hub Assembly (includes items 16 through 23) 2
16 [[0TT837 DUSE COVET orurnirrrenmnicerrmnmesermnssisssssssessssssssessssssssssssasmssssssssssssssmssssssssssssssssssassessssssssesssssassessssssssesssssess 1
17 N/A Hub (includes items 18 through 20) 1
18 N/A FIONT HUD oottt esiaesi e seasssiasees 1
19 N/A 50-20 LUQG STUA coueerieeresecesesssesesssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassssssssssseses 4
20 N/A Race, Front Hub Bearing 2
21 [[0T3T33 SAL, DOUDIE LD ittt sssssssssssssss s s ssssssssssssssssssssssssssssssssssssssssssass 1
22 N/A Bearing, Front Hub Wheel 2
23 7919 Pin, 5/32 X 1.00 COTLEI uueircrercerrerrscrensesnsessesessesessenens 1
24 7340 NUL, 3/4-T6 HEX SIOTEEA ...t sssssaesessssssssssssnssssssssssassssnes 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-27



.?sku=1010005
.?sku=1010347
.?sku=1015597
.?sku=1015597
.?sku=7048
.?sku=7048
.?sku=8067
.?sku=8067
.?sku=1010348
.?sku=1015597
.?sku=1015597
.?sku=7048
.?sku=7048
.?sku=8067
.?sku=8067
.?sku=1011393
.?sku=1011892
.?sku=1011887
.?sku=1013135
.?sku=7910
.?sku=7840

Page 5-28

PASSENGER SIDE @

DRIVER SIDE

000310-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FRONT SPINDLES AND HUBS -
VEHICLES WITH FOUR-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTO00T | WaShEr, 3/4 FIAL ..o ccsssimmnssssssssssnsisssssssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssssss 2
2 [[0TT393 | Hub Bearing Package (includes items 3 and 4) 4
3 N/A Bearing, FIONt HUD WREEI ... ettt ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssenes 1
4 N/A Race, Front Hub Bearing 1
5 [[0TT893 | Hub Assembly (includes items 6 through 13) 2
6 [[OTT887 DUST COVET ovmmiritmriiimssimsssssssssssssss s ssssssssssssssssssssssssisssssss s sssss s ssas s s sass s aasss s sassss s sasnss 1
7 N/A Hub (includes items 8 through 10) .......cocccevevvrenrerrecenees 1
8 N/A Front Hub 1
9 N/A 50-20 Lug Stud 4
10 N/A Race, Front Hub Bearing 2
1 [[0T3T33 S€AI, DOUDIE LIP ettt cssssssssssssss s s ssssssssssssssssssssssssssssss s ssssassans 1
12 N/A Bearing, Front Hub Wheel 2
13 po1a Pin, 5/32 X 1.00 COLLEN uurririncsssssmmmnsssssssssssnsssssssssssasees 1
14 101876901 Spindle Assembly Left (includes items 15 through 18) 1
15 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
16 N/A Spindle Assembly, Left . 1
17 Bushing, Flanged Bronze ..... 1
18 B06 Bushing, Bronze Spindle ...... 1
19 [[0T877007] | Spindle Assembly Right (includes items 20 through 23) 1
20 [[0T5597 Fitting, 1/4-28 Thread-Forming Grease 1
21 N/A Spindle Assembly, Right 1
22 Bushing, Flanged Bronze .......... 1
23 B067/ Bushing, Bronze Spindle ...... 1
24 7340 Nut, 3/4-16 Hex Slotted ... 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-29


.?sku=1010005
.?sku=1011393
.?sku=1011892
.?sku=1011887
.?sku=1013135
.?sku=7910
.?sku=1015597
.?sku=1015597
.?sku=7048
.?sku=7048
.?sku=8067
.?sku=8067
.?sku=101877001
.?sku=1015597
.?sku=1015597
.?sku=7048
.?sku=7048
.?sku=8067
.?sku=8067
.?sku=7840

PASSENGER'S SIDE

(NOT SHOWN)

DRIVER'S SIDE
(SHOWN)

000308-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-30



REAR SUSPENSION - GASOLINE TURF/CARRYALL 2 AND

CARRYALL 2 PLUS
ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTOTZT | NUL 3/8-24 HEX wcccvvvrrivirmsssssssmmsissssssssssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 4
2 [[0TT4T3 Kit, Shock Absorber Cushion (includes items 3 and 4) 4
3 N/A Cushion, Shock Absorber 2
4 N/A Retainer, Shock Absorber Cushion ... 2
5 [OTZTBY | U-BOIt .ecceeeeceeneiemncrressssssnssesensssssssssnssssssssssssssesesssssssssssssssssssssssssesssssssssssssssssessssssssssssssssssssssesssosess 2
6 [[OTZ303 | BUSHING, STEEI .ottt ssss s s aass s sass s sass s sssaasses 6
7 [[0T2304 | Shackle, Rear SPring ... sssssssssnns 4
8 [[0T3207 | Hanger, Brake Cable ... sssssssssssmsssssssssssssssssssssssssssssssssssssssssess 2
9 [[0T4553 | Locknut, 7/16-14 Nylon Insert 4
10 [[0T5583 | Bushing, Urethane 12
1 [[0T926507] | Bracket, Left-Hand ... 1

12 101929401 Bracket, RIGNT ...ttt ssss s sssssssssssssssssssssssnnns 1

13 [[OZB7T80T] | SPriNG, MUILE LEAT ....ooeeiirrercrrrcerrctricernasnssesmnssssssssssssssssssssssssasssssssssssssssssssssssssssssssssssssssssses 2
14 [[03350907T] | Shock Absorber, Rear, ULIlITY ....ciiciiicisicsiissssisssssssssssssssssssssssssssssssssssssssssssss 2
15 B753 Locknut, 3/8-16 Hex 6
16 B753 | Screw, 3/8-16 X 3.375 HEX CaP ..ccvvvvcrrumrermmcerrasnecessassnssssasseene 6

Note: Only the driver-side rear suspension is shown. Parts for the passenger-
side rear suspension are identical except for the leaf spring/shock
mounting plate.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-31


.?sku=1010145
.?sku=1011415
.?sku=1012180
.?sku=1012303
.?sku=1012304
.?sku=1013207
.?sku=1014555
.?sku=1015583
.?sku=101926501
.?sku=102871801
.?sku=103350901
.?sku=8754
.?sku=8755

DRIVER'S SIDE
(SHOWN)

000308-003

Page 5-32 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



REAR SUSPENSION - GASOLINE TURF/

CARRYALL 252 AND XRT 900
ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTOTZT | NUL 3/8-24 HEX wcccvvvrrivirmsssssssmmsissssssssssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 4
2 [[0TT4T3 Kit, Shock Absorber Cushion (includes items 3 and 4) 4
3 N/A Cushion, Shock Absorber 2
4 N/A Retainer, Shock Absorber Cushion ... 2
5 [OTZTBY | U-BOIt .ecceeeeceeneiemncrressssssnssesensssssssssnssssssssssssssesesssssssssssssssssssssssssesssssssssssssssssessssssssssssssssssssssesssosess 2
6 [[OTZ303 | BUSHING, STEEI .ottt ssss s s aass s sass s sass s sssaasses 6
7 [[0T3207 | Hanger, Brake Cable ... s sssssssmssssssssssssmssssssssssssssssssssssssssss 2
8 [[0T4553 | Locknut, 7/16-14 Nylon Insert 4
9 [[OT5583 | BUShIiNG, UrETNANE ...ttt ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 12
10 [[0T926507 | Bracket, Left-Hand 1

11 101929401 Bracket, Right 1

12 [[0Z00420T] | Rear SPring ShACKIE ...ttt sssss s sssss s sssssss s ssssssssssssssssssnss 4
13 [[OZB7T80T] | SPriNG, MUILE LEAT ....oomeiirrecrrrcrrctriceriasnssesmnsssssssssssssssasnssssssassssssssassssssssssssssssssssssssssssessssses 2
14 [[0335TTOT] | Shock, Absorber, ULIlity ......cicicssisssisnsssssssssesinns 2
15 B753 Locknut, 3/8-16 Hex 6
16 B753 | Screw, 3/8-16 X 3.375 HEX CaP ..ccvvvvcrrumerrrmmcemsasnsecensassnssssasnenne 6

Note: Only the driver-side rear suspension is shown. Parts for the passenger-
side rear suspension are identical except for the leaf spring/shock
mounting plate.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-33


.?sku=1010145
.?sku=1011415
.?sku=1012180
.?sku=1012303
.?sku=1013207
.?sku=1014555
.?sku=1015583
.?sku=101926501
.?sku=102004201
.?sku=102871801
.?sku=103351101
.?sku=8754
.?sku=8755

N S\
-
PASSENGER’S SIDE e ’
(NOT SHOWN) ‘

I
DRIVER'S SIDE !
(SHOWN) e ( )

@\G/ ‘\\2)
A 000309-003

Page 5-34 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



REAR SUSPENSION - TURF/CARRYALL 2 1Q PLUS VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTOTZT | NUL 3/8-24 HEX wcccvvvrrivirmsssssssmmsissssssssssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 4
2 [[0TT4T3 Kit, Shock Absorber Cushion (includes items 3 and 4) 4
3 N/A Cushion, Shock Absorber 2
4 N/A Retainer, Shock Absorber Cushion ... 2
5 1012181 Bracket, Shock Mounting, Right (Passenger) 1

6 1012182 Bracket, Shock Mounting, Left (Driver) 1

7 [[O0T2Z303 | BUShING, STEEI ..ottt srssssssssssssssssssssssss s ssssssssssssssssssssssssssssssssss 6
8 [[0T4553 | Locknut, 7/16-14 Nylon Insert 4
9 [T0T4902 U-BOIE ceoeeeerterrtereesstesstesssssessssssssssssssssssssssssssssssssssssssssssssssnssssssssssssans 2
10 [[0T5583 | Bushing, Urethane 12
1 [[02066207 | Screw, 3/8-16 X 3.50 Hex Cap 6
12 [[0ZB7T80T] | SPriNg, MUIti LEAS ...ttt ssssss s sssssssssssssssssssssssssssssssessssssssssssssssssssens 2
13 [[0ZBOTTOT] | Clamp, Cable, Brake, SYM .....crimcismicsssssnsessssassnssssmssssssssssssssssmssssssssssssesssssassssssssssssssess 2
14 [[OZ9T7T0T] | Weldment, SNACKIE ...ttt sssssssssssssssssssssssssssss s sssssssssssssssssssssssssins 2
15 [[O0335TTOT] | Shock, ADSOrber, ULIlItY ...t ssssssssssssssssssssssssssssssesssssssssssssssssssssss 2
16 B754 | Locknut, 3/8-16 HEX ..vcncivisinnnscsssssnnsissssssssssnsnns 6

Note: Only the driver-side rear suspension is shown. Parts for the passenger-
side rear suspension are identical except for the leaf spring/shock
mounting plate.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-35


.?sku=1010145
.?sku=1011415
.?sku=1012303
.?sku=1014555
.?sku=1014902
.?sku=1015583
.?sku=102066201
.?sku=102871801
.?sku=102891101
.?sku=102917101
.?sku=103351101
.?sku=8754

PASSENGER'S SIDE

(NOT SHOWN)

DRIVER'S SIDE
(SHOWN)

000309-005

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 5-36



REAR SUSPENSION - TURF/CARRYALL 252 AND XRT 9200 1Q

PLUS VEHICLES
ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTOTZT | NUL 3/8-24 HEX wcccvvvrrivirmsssssssmmsissssssssssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 4
2 [[0TT4T3 Kit, Shock Absorber Cushion (includes items 3 and 4) 4
3 N/A Cushion, Shock Absorber 2
4 N/A Retainer, Shock Absorber Cushion ... 2
5 [[OT2303 | BUSHING, STEEI .ottt ssss s s aass s ssss s sass s sssaasses 6
6 [[0T4553 | Locknut, 7/16-14 Nylon Insert 4
7 [[O0TZT07 | U-BOIt .ottt ssssssssssssssssssssssssssssssssssssssssssssssssssssses 2
8 [[OT5583 | BUShiNgG, UretNaNE ...t ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 12
9 [[0T926507 | Bracket, Left-Hand ......riciccicsssincssssnnsenes 1

10 101929401 Bracket, Right ... 1

1" [[0206620T | Screw, 3/8-16 X 3.50 HEX CaP ..vvvvvveervverrsmsennsivsssmssssnsssessns 2
12 [[0Z39900T] | SHOCK EXTENSION ..ouiiimciiinsrissncssiisssssssssssmssssssssssssssssssssssss s ssssssssssssssssssssssssssssssssssssssssssssssnss 2
13 [[OZB7T80T] | SPriNG, MUILE LEAT ....coomeiirrecirrrcrrctriccriasnsesmsssssssssssessssssnssssssssssssssssssssssssssssssssssssssssssssssssses 2
14 [[0Z89TTOT] | Clamp, Cable, Brake, SYM ... ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
15 [[03324807] | Weldment, ShACKIE, T0.0 ... ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
16 [[O335TTOT] | ShOCK, ADSODEN, ULIlILY ..coocvreecerreciricernasnssemmmssssssssnessssasnssssssssssssssssssssssssssesssssssssessssssssssssses 2
17 B753 Locknut, 3/8-16 Hex 6
18 B753 Screw, 3/8-16 X 3.375 Hex Cap 4

Note: Only the driver-side rear suspension is shown. Parts for the passenger-
side rear suspension are identical except for the leaf spring/shock
mounting plate.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-37


.?sku=1010145
.?sku=1011415
.?sku=1012303
.?sku=1014555
.?sku=1014902
.?sku=1015583
.?sku=101926501
.?sku=102066201
.?sku=102399001
.?sku=102871801
.?sku=102891101
.?sku=103324801
.?sku=103351101
.?sku=8754
.?sku=8755

000306-001

nd Electric Vehicle Illustrated Parts List

nd XRT 900 Gasoline a

2007 Turf/Carryall 2, 252, 2 Plus, a

Page 5-38



STABILIZER BAR - TURF/CARRYALL 2 AND CARRYALL 2 PLUS

GASOLINE VEHICLES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT5453 | COMPIESSION MOUNT ...ooriireciirissssinsisssssssssssssssissssssssissssssssssssssmssissssssssssssssssssssssssssssssssssssssssssssss 8
2 [[0T5457 | Spacer, 0.720" 4
3 [[OT56T3 | Bushing, StabiliZer BAr ... ssssssssssmsssssssssssssasssssssssssssssssssssssssssssess 2
4 [[OTSETA | SUPPOIT, BUSNING oot ssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
5 [[OT5760 | Stabilizer Bar ... sssssssssssssssssssnss 1
6 [[0T68T3 | Mounting Bracket, STtabiliZer Bar ... s ssssssssssssssses 2
7 [[OTE8TA | Link, STADIlIZEF BA ..o ssssssnsississssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssss 2
8 242 Nut, 5/16-18 Hex 8
9 B57 Washer, Lock, Hel Sp 3/8 Reg 4
10 Screw, 5/16-18 X 0.75 HEX-HEAd CaP ...coirrirrcrsimccssmssssssssssssssssssssssssssssssssssssssssssssses 8
11 173 Lockwasher, 5/16 Split 8
12 731 Screw, 1/4-20 X 2.00 Hex-Head Cap 8
13 B03 WaSher, 3/8 TYPE B FIAL ...vuirrereeseeserisseissssseisesisssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssesssns 8
14 BZ233 Locknut, 1/4-20 Nylon Insert .......ocoecnnecens 8
15 B3e1 Bolt, 3/8-16 X 1.75 Hex 4

Note: Only the driver side of the stabilizer bar is shown. Parts for the
passenger side of the stabilizer bar are identical.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-39


.?sku=1015453
.?sku=1015457
.?sku=1015613
.?sku=1015614
.?sku=1015760
.?sku=1016813
.?sku=1016814
.?sku=1242
.?sku=357
.?sku=7173
.?sku=7174
.?sku=7311
.?sku=808
.?sku=8233
.?sku=8861

000306-001

nd Electric Vehicle Illustrated Parts List

nd XRT 900 Gasoline a

2007 Turf/Carryall 2, 252, 2 Plus, a

Page 5-40



STABILIZER BAR - GASOLINE TURF/CARRYALL 252 AND XRT

200
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT5453 | COMPIESSION MOUNT ...ooriireciirissssinsisssssssssssssssissssssssissssssssssssssmssissssssssssssssssssssssssssssssssssssssssssssss 8
2 [[0T5457 | Spacer, 0.720" 4
3 [[OT56T3 | Bushing, StabiliZer BAr ... ssssssssssmsssssssssssssasssssssssssssssssssssssssssssess 2
4 [[OTSETA | SUPPOIT, BUSNING oot ssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
5 [[OT5760 | Stabilizer Bar ... sssssssssssssssssssnss 1
6 [[0T68T3 | Mounting Bracket, STtabiliZer Bar ... s ssssssssssssssses 2
7 [[0200400T] | Link, STAbIliZEr BAr ... csssissmsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
8 242 Nut, 5/16-18 HEX ....uuvveeercrnnee reereenerseneastssassaesaens 8
9 B57 Washer, LOCK, HEl SP 3/8 REQ wuerreresrersessessesssessstssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssanes 4
10 173 | Screw, 5/16-18 X 0.75 Hex-Head Cap 8
11 173 Lockwasher, 5/16 Split 8
12 7317 Screw, 1/4-20 X 2.00 HEX-HEAA CAP .cuovvvcrerrrrrnernsenesssssssssssssessssssssssssssssssssssssssssssssssssssssssssssssnssans 8
13 B03 WaSher, 3/8 TYPE B FIAL ...vuirrereesrererisseisssisseisssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssesssns 8
14 BZ33 Locknut, 1/4-20 Nylon Insert .......cccoueeune. 8
15 B3e1 Bolt, 3/8-16 X 1.75 Hex .......... s 4

Note: Only the driver side of the stabilizer bar is shown. Parts for the
passenger side of the stabilizer bar are identical.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 5-41


.?sku=1015453
.?sku=1015457
.?sku=1015613
.?sku=1015614
.?sku=1015760
.?sku=1016813
.?sku=102004901
.?sku=1242
.?sku=357
.?sku=7173
.?sku=7174
.?sku=7311
.?sku=808
.?sku=8233
.?sku=8861




ELECTRICAL SYSTEM - GASOLINE
VEHICLE



FUEL TANK
SENDING UNIT
S

18_ORG(WIS5) N

o
16_BLK(W21) \

[

TOGGLE
SWITCH

ﬁiiiiiiiiiiiiﬂ{ERﬁDAﬁSﬂ T 16_BLACK(WO09)
PANEL ASM. =

|
I18_BLK/YEL(W33)

——

BLK/LT_BLU(W34)

16 _RED(WI2)

|
|
OIL SENDING
oIt L‘GHJ 16_YEL(W04) I8_YEL(W25) UNIT
! FORWARD & REVERSE
‘ ‘ LIMIT SWITCHES ©
| ‘
‘ ‘
‘ 16_GRN(WIO)
|
| FUEL/HOUR \ 18_WHT(W06)
REVERSE SONIC WELD 2 18_TAN(W36)
‘ METER GUAGE BUZZER 1 o
| i L 16_ORG(WI 1)
‘ ! 16 _RED_WHT(W32) -
SONIC | | Y18 _GRAY (W35)
‘ WELD | ‘ e ————
‘ 18_WHT(WI6) | ‘
[
| ‘ | 18_GRN(W38)
‘ g X | 18_BLU(WO5)
= !
< -
! S il [
! = o
®© = =
© =l - ‘ E
‘ 2| = 18_WHT|(W37) ‘ =
a5 18 WHTKWST)] =
| 2 o
‘ o £ ‘ e
bl Bt ©
z 2 16_ORG(W30)
! ! |8 _WHT_BLK(W0T)
® T
| _— ‘ | I18_WHT_BLK(W02)
— >
- ! 18_BLK(W28) <
| ‘ | a
=
‘ ‘ % é
«
o
| <I> |
o
‘ ! = ‘
<
| ‘ = ‘
B
L | o FUSE BLOCK
77777777 o
(=4 |
- ped
S
=
=
= |
]
S) \;

000594-001

Page 6-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



BARE

10_NON_INSUL (W22) ‘
ENGINE - [NSUL(Wez ‘ ‘ ‘\

BATTERY

6_RED(W24) N
S
=<
B_WHT(WI8) ]
N2
SOLENOID

6_GREEN_HIGH_TEMP(W31)

COMPONENT BOX

|
> ‘ STARTER
= GENERATOR
N
VOLTAGE REGULATOR ! =
18_YEL(W20) ‘ = =
! =
O ! :
‘ _
16_BLK(WI3) ‘ j
|
|
|
ELECTRICAL ‘

000594-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-3



Page 6-4

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



WIRING - TURF/CARRYALL 2 AND 252

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[O3T97T0T | Asm, Wire Harness, Carryall 2, Gas ........cccc... 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-5


.?sku=103197101

BARE
ENGINE 10_NON_INSUL(W21) ‘ M
FUEL TANK
SENDING UNIT
o
o o
16_BLK(W36) \e o
OIL SENDING 18 YEL(W20) 4444l4447
UNIT
CENTER DASH ]
- PANEL ASM. §
— |
© ~
OIL LIGHT - @
. . = SONIC WELD
| I
| = o
3l = - ~ 18_PINK(W40)
= E § —
‘ REVERSE ‘ ol & > 3 =
BUZZER =T - =z
FRONT e zl 2
‘ | ~| m
POS (+) ‘ w oé
. NEG () '
‘ ‘ ~ FORWARD & REVERSE
. (1016857) . =
= LIMIT SWITCHES
| g | a
w ‘ =
a @
) = -
. < FUEL/HOUR ' =
o METER GUAGE =
d |2 o .
© a
© &
. 0s 6l .
. ' ©
~ ‘ 34 ‘
>
= b
< S < .
: SE
: 4 |2 |
Lo = ‘ 18_ORG_WHT_STP (W02)
‘ 7 - ///'%\\\\
: |
18_BLK(W25) * W- W ;
‘ B A KEY
SWITCH

f 16_RED(WO08)

000595-001

Page 6-6 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



TO ENGINE KILL

18_WHT_BLK_STP(W0T)
Cror7ot1) . PR . o o
_ : 18_0ORG (W26) ‘
-
o ‘ I8_BRN(WI5)
=
z \ |
z .
S .
= NI
2 | NO  COIL
‘ NC [NO |
‘ NC ColL
RELAY]]
. [ T8 BLK(W3!I
| .
| 18_BLK(W32)
: 18_ORG (W26) — ‘
LIMIT SWITCH :
. I8 _RED(WI6)
. ‘ 6_WHT(WI2) ~
. ; >
2
=
‘ z
<
— ‘ 014948 ‘ STARTER e
- | GENERATOR i
‘ > @
Z
= =
: OLENOID ‘ - 2
| ’ =
w© (&)
~ | - ©
3 |
= = f
= ‘ 3 18_RED(W24)
< =] ‘
= . )
o . o
® ‘ “| VOLTAGE REGULATOR :
18_YEL(W22) |
: |
‘ @ j . 6_RED(W27)
1 ;\' —
. o 2 ‘ 6 _BLK(W28)
| = -
18 _WHT (W06 ) -
i @ ]
| i 2|
- o
‘ - BATTERY
[
; FUSE BLOCK - ‘ —
= .
g |
2 .
©
ELECTRICAL COMPONENT BOX

000595-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-7



Page 6-8

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



WIRING - CARRYALL 2 PLUS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 [[03T9800T] | Asm, Wire Harness, Carryall 2 PIUS ........iimiircisisssssmsssssssmsssssssssssssssssssssssssssssins 1
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-9



.?sku=103198001

HEAD
LEFT

Page 6-10

FUEL TANK
SENDING UNIT

16_BLK(W36)
- R
s _
(&)
o -
o
HEAD LIGHT © f*********]
RIGHT |
|
‘ CENTER DASH oIt “GHJ 18_YEL(W22) }\s,vn(wzm
OIL SENDING
‘ PANEL ASM. ‘
‘ ‘ UNIT
T
(&)
e REVERSE '|§ RED WHT STP(W03)
‘ = BUZZER ‘
| = I
T
ol _
E - |
=
| ~ |
5
‘ 2
| OS |
| FUEL/HOUR |
© o | METER GUAGE |
= =
z = ! I 2 18_BLUMWIT) !
= o ! s |
d | - . |
— o
2
| @ _ i~ !
= 4 3 |
> = @
L3 = oo‘ ‘
| = I |
- e
| — |
| I
LIGHT
| E
| &s =
16 _BLUW23) % i . O\ L8 WHT BLK(WI2) ‘5
0 V- M =
o - ‘ . K‘ !
e | < ® N GN LL ' o
V2 7] ‘ x = SWITCH
= ! - bl ‘
= ‘ S S \
pu e
- | @ [
= !
= o]
o ‘ - ‘
52 ‘
o ‘ 18_RED(WO04) |
e - 14 YEL(WIO) |
— ~ |
- TS s |
S
o — 16_BLK(W28) ‘
© =z ! |
< o
=
- [ _ _ _
o 16_BLK(WIT)
=

000601-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



=
L[z ] FORWARD
Co LMt swiTcH .
GRN W43 ==
—— BARE ‘
ENG I NELO-NON_ I NSUL (W37) " BATTERY
2 |REVERSE
AAAAAEfTL\M\T SWITCH
6_RED(W38)
6 _WHT(W08)

i WA TE | STARTER :

‘ @ g| GENERATOR -

| 2| |

= Sl =
—~ [ . _| = =
< ‘ =E \ RED = ‘ N 5
% | = = L\\‘A/// | % y‘ ©
& i SOLENOID ! = -
= | 03 S

| | 2

‘ ~ VOLTAGE REGULATOR ! 3

I (=)

‘ Z @ 16_BLK(W30) ‘ —

! 8BLK(W40)§

| ruse |BLock

I I

! E ; FLECTRICAL !

\ F COMPONENT BOX \

“ 18_BLK(W3I)

6 _BLACK(W35)

000601-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 6-11




Page 6-12

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



WIRING - XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[O3TO8TOT] | Asm, Wire Harness, CA XRT ....immmmcimmmsssssssssmssnsssssmssssssssmssssssssmsssssssssssesssssassssssssssassiss 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-13


.?sku=103198101

Page 6-14

(((««(((7\
\’\%

i

000599-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



HEADLIGHT AND HORN ELECTRICAL COMPONENTS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTT229 | LOCKNUL, #6-32 WHIZ ..ot ssssssssssssssissssssssssssssssssssssssssssssmssssssssssssssssssssssssssssess 3
2 [[0T3357 | Rivet, 5/32 AIUMINUM POD .ouivvrnnsevssisissssssssmssissssssssssssssssssssssmssisssssssssssssssssssssssssssssssssssssess 2
3 [[0T5720 | Screw, #6-32 X 1/2 HEX WaSher-HEAM .......ccvvceernnnsvesissssessmsssssssssssmssssssssssssssssssssssssssss 1
4 [[0TG35g | Terminal BIOCk With INSUIATOT ...t ssssssssssssssssssssssssssssssssssssssssssssssssssss 1
5 N/A Headlight Instl-gas Golf (includes items 6 through 14) 1
6 [TOT0909 Screw, #10-32 X 1.25 RAd HAd MCh ..ttt sssssssssssssssssssssens 1
7 [oTq Washer, #10 Split Lock 1
8 [[0T7727] LIMIter, VOITAGE ..ottt ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
9 [[02869407 Switch, Rocker, Light ... 1
10 [[03255607 Wire Harness, Hd Lght, Ca, Gas 1
11 =3 Washer, #10 Type A Flat 1
12 373 Locknut, 5/16-18 Nylon Insert 1
13 7893 NUE, #10-32 HEX v srsssmsssssssssssssssssssssssssssssssssssssssssees 1
14 B990 Tie Wrap, 8" Nylon 12
15 [[0T7853 | Screw, #6-32 X 0.75 Hex-Head Machine 2
16 101914401 ASSEMDIY, VOItag@ SUPPIESSOF ..uceeieeeereierresessseessssisssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssns 1
17 [[0ZT9900T | Relay, 12-VOlt ....crircrcircrisscccsncsssisnaeees 1
18 304 Screw, 1/4-20 X 1.0 Hex-Head Cap . 2
19 B33 | Washer, 1/4 Type A Narrow Flat ....... 2
20 B029 Horn (includes items 21 through 25) ......cereennecennecsseisseeiseeinnees 1
21 [[0TT823 HOPN BIACKET ...ttt sssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
22 N/A Horn, 12-VDC 1
23 [[0T955T07 NUL, M HEX eorrvernrreereesesiesssssssssssssssssssssssssssssssssssasssssssssssssssssssssssssssssssssssssssssssassssssssssssassssssssssssases 1
24 7329 Washer, 5/16 Internal-Tooth 1
25 N/A 5/16 Ring Term. 1
26 7597 Washer, #6 Flat 2
27 BZ33 Locknut, 1/4-20 Nylon Insert 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-15


.?sku=1011229
.?sku=1013357
.?sku=1015720
.?sku=1016356
.?sku=1010909
.?sku=1016
.?sku=1016
.?sku=1017721
.?sku=102869401
.?sku=103255601
.?sku=183
.?sku=7473
.?sku=7893
.?sku=8990
.?sku=1017853
.?sku=102199001
.?sku=332
.?sku=4029
.?sku=1011825
.?sku=101955101
.?sku=7820
.?sku=7591
.?sku=8233

000073-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 6-16



HEADLIGHTS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T98800T] | Headlight Assembly, Driver-Side Single Beam (includes items 2 through 10) ................... 1
2 [[0T3467 Screw, #10-16 Hex-Head Hi-LO ... cisicsssssssssssssssssssssssssssssssssssssssssens 2
3 [[0T6880 Headlight Bezel, LEft ...ttt ttcsssssssmssssssssssssssss s sssssssssssssssssssssssses 1
4 017 Nut, #10-24 Stainless-Steel Hex Machine .....vrvunneee. 2
5 T0T/062 TUIN SIGNALLENS ASSY .eeerreeeererrsersesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes 1
6 TOT /062 MOUNTING BraCKEL ....vevreeeeeeeereeerereenseessssssssssssss s st ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 2
7 T0T/063 Retainer, HEAANGNT ... iesssssssssesssesssss s sasssssssssssssssssessssessassssesssss 1
8 [[0T987907 Connector Harness Assembly, Headlight 1
9 [[OT988T0T Bulb, Headlight 1
10 [[0T988207 Lens, Headlight 1
1 [[0T988007 | Headlight Assy, Passenger-Side Single Beam (includes items 12 through 20) .................... 1
12 [[0T3467 Screw, #10-16 Hex-Head Hi-Lo .....ciciiccsicssssscsssssssenns 2
13 [[0T6879 Headlight Bezel, RIGT ... ssisssssssssssssassssssssssasses 1
14 017 Nut, #10-24 Stainless-Steel Hex Machine 2
15 TOT/062 TUIN SIGNQAILENS ASSY .uveereeneeneeetreetuseisseisseessseesssssssssssssessssesssssssssstasssasssssssesssssssssssasssusssssasessssseas 1
16 TOT/062 MOUNTING BIrACKET ....coueeeeeiecireieieissinseississeisse s sssssssssssesssssssssssssssssssssssssssssssasssssssssssesssssess 2
17 TOT /063 REtAiNEr, HEAANIGNT ..ottt sessssssasssss s s s ssssssssssssssssssssssssssnssanees 1
18 [[0T987907 Connector Harness Assembly, Headlight 1
19 [[OTo88T0T BUID, HEAAIIGNT «..couerreernvrennicrrianncrrinnccerimsnssssmnssssssmsssesesssssnsssssassssssssssssessesssssssssssssssssssssssssssssssess 1
20 [[0T988207 Lens, HEAAIIGNT ...ttt ssssss s ssssssssssssssssssssssssssssssssssssassass 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-17


.?sku=101988001
.?sku=1013461
.?sku=1013461
.?sku=1016880
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017062
.?sku=1017062
.?sku=1017064
.?sku=1017064
.?sku=1017065
.?sku=1017065
.?sku=101987901
.?sku=101987901
.?sku=101988101
.?sku=101988101
.?sku=101988201
.?sku=101988201
.?sku=101988002
.?sku=1013461
.?sku=1013461
.?sku=1016879
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017062
.?sku=1017062
.?sku=1017064
.?sku=1017064
.?sku=1017065
.?sku=1017065
.?sku=101987901
.?sku=101987901
.?sku=101988101
.?sku=101988101
.?sku=101988201
.?sku=101988201

000327-006

nd Electric Vehicle Illustrated Parts List

nd XRT 900 Gasoline a

2007 Turf/Carryall 2, 252, 2 Plus, a

Page 6-18



ELECTRICAL COMPONENT BOX - TURF/CARRYALL 2, AND 252

ITEM PART NO. DESCRIPTION QTY
123 4
1 [OT5753 | Screw, #12-16 X 0.625 Hi-Lo 1
2 [[OTBAZT | FUSE, 20-AMP cooiiiritimncissmmsssssssssssssssssssssssssssssssssssssssssssssssssssssasss s ssss s sssssss s sassssssssssssssssssses 1
3 N/A Asm, Electrical Component Box (includes items 4 through 33) ........eeveerrenernnensesseennens 1
4 0710954 StU, 1/4-28 X 0.560 Ball ..oeevvereereerersesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
5 [[0T2293 FUSE, TO-AMP oottt ssssssssssss s ssssssssssssssssssssssssssssss s sssss s ssss s st sass s sasss s ssssssssssnss 1
6 1012431 WASHEE, H4 FIAT e eeeieseesstsessssessasessasssssssssssssssssssssssssssssssssssssssassssassssassssssssasassssassssacs b
7 [[0T3589 Ring, 0.338" Internal REtaiNiNg ........ocveiccevineeisnssssismsssssssssssssssssssssssssssssmnssssssssmssssssssnes 1
8 [[0T3609 SOIENO0I, T2-VOIT ..ottt asas s sass s sasa s ssss s 1
9 [[0T4063 Washer, 0.38" ID Delrin FIAL ....iciiriiicisissssscssimsssssssssssssssssssssssssssssssssssssssssssssssiss 1
10 [[0TZTT9 Wire AsSemMDBIY #6 Red ...ttt sssssssssssssssssmsssssasses 1
1 [[0T4T43 Bushing, Secondary Weight, SPlit ... sssssssesssssssnes 2
12 [T0TZ4807 SWILCH, LIMIT ettt ssss s sssssssssssssssssssssssssssss s ssssssssssssssssssssssss 1
13 [[0T4809 SWICH, LIMIT oottt ssissssimsssssssssssmssssssssssssmsssssssssessmsssssmsssssssssssssssssssss 1
14 1014948 DIOTE .ceeercerecerecermseeeecenmseesssesessssesmssssessesssssseses s sssssesesssesesssssssssesesssas esse s srss e s st sranes 1
15 1015345 Bell Crank and Shaft ASSEMDIY ...ttt sessseessssssssss s s esssssssssseas 1
16 [[OT5377] Box, Electrical COMPONENT ... sinssississsssssissssssssssasssssssssssssssssssssssasses 1
17 [[0T5372 COVEN, EIQCEIIC BOX ..oouurriumniritimsssisnnssssssssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssiss 1
18 [[0T5373 Cam, EIECHHC BOX vttt ssis s sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssins 1
19 [[0T5403 BOlt, Carriage, 5/16-T8 X 2.0 ...cucerruecerrmnnncensesseesmssssssssssssssssssssssssssnsssssasssssesssssessssssssesssssens 1
20 [[0T5737 Wire ASSY, #10 REA ...ttt sssssssssssss s sasss s saassssssssssssssass s sssees 1
21 [[0T5747] FUSE BIOCK .coouriiivrmriiincciinmsssssssss s sssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssassssssssssssssssassas 1
22 [0T15752 SCIEW, #12-16 X 0.625 HI-LO wovvvevrevrerssrssrssssssssssssssssssssssssssssssssss s 4
23 [[0T5873 Screw, #4-40 Hex Head MaChine .......iccicsssssssssssssssssssssssssssssssssssssssassans 2
24 N/A Wire Assy, #16 Orange 1
25 [[0T856T02 Screw, 1/4-15 X 1.50 Hi-lo Hex 1
26 [[0Z7TT207 Voltage Regulator 1
27 [[03T97T07 Asm, Wire Harness, Carryall 2, Gas 1
28 242 Nut, 5/16-18 Hex 2
29 7893 Nut, #10-32 Hex 2
30 B057 Nut, #4-40 Hex Machine 4
31 B053 Lockwasher, #4 Helical Split ......... 2
32 B717 Locknut, 1/4-28 Nylon Insert 1
33 B900 Tie Wrap, 8" Nylon 2
34 [[ZZT] | Washer, 5/16 TYPE A FIAL ... sssssssssssssssssssssesssssssssssssssssssssssmssssssssssssss 2
35 7273 Locknut, 5/16-18 NYlON INSEIt ...cuureerrreerererressresssressssissenens 2
36 8T | Bolt, Carriage, 5/16-18 X 1.5 ...rnccrrrnseissaesissassease 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-19


.?sku=1015752
.?sku=1015752
.?sku=1016423
.?sku=1010954
.?sku=1012295
.?sku=1013589
.?sku=1013609
.?sku=1014065
.?sku=1014119
.?sku=1014145
.?sku=1014807
.?sku=1014808
.?sku=1015371
.?sku=1015372
.?sku=1015373
.?sku=1015405
.?sku=1015737
.?sku=1015741
.?sku=1015752
.?sku=1015752
.?sku=1015878
.?sku=101856102
.?sku=102711201
.?sku=103197101
.?sku=1242
.?sku=7893
.?sku=8057
.?sku=8058
.?sku=8717
.?sku=8990
.?sku=1241
.?sku=7473
.?sku=7818

000237-002

Page 6-20 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ELECTRICAL COMPONENT BOX - XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 [OT5753 | Screw, #12-16 X 0.625 Hi-Lo 1
2 [[0T96340T | Locknut, 5/16-18 Hex Flange 1
3 N/A Asm, Electrical Component Box (includes items 4 through 28) .........ccoeveereerernreerseerseenerns 1
4 0710954 StU, 1/4-28 X 0.560 Ball .ooceverreereerersesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
5 [[0T2293 FUSE, TO-AMP ceeitrtttrrtsmsssssssssssss s sssssssssssssssssssssssssssssss s sssss s ssss s st sass s sasss s asssssssssnss 1
6 [[0T3589 Ring, 0.338" Internal REtainiNg ... ssssssssssssssssssmsssssssssssssssssssss 1
7 [[0T3609 SOIENOI, T2-VOIL ..ottt sss s aaasssssass s asm s sasbassens 1
8 [[0T4063 Washer, 0.38" ID Delrin FIAL ... sisissssssscssimssssssssssssssssssssssssssssssssssssssssssssssssss 1
9 [[0TZTTY Wire ASSEMDBIY #6 R ...ttt sssissssssssssssmssssssssssssssssssssssssssssssssssssss 1
10 [[0T4T43 Bushing, Secondary Weight, SPlit ... 2
11 1014948 DIOTE .ceeercerercerrcermseeaeeemsseesmsesessssessssssessesesssseses s srssssesssssesssssssasesesssssesse s arss s sase e ss s sneses 1
12 1015345 Bell Crank and Shaft ASSEMDIY ...ttt eessessssessssss s s esssssssssseas 1
13 [[0T5377] Box, Electrical COMPONENT ... sinssisssississsssssssisssssssssssssssasmssssassssasnes 1
14 [[0T5372 COVER, EIQCTIIC BOX ..oouurrienniriiimsssiimns s ssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
15 [[0T5373 Cam, EIECTHC BOX vt ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssiss 1
16 [[0T5403 BOlt, Carriage, 5/16-T8 X 2.0 ...cucerreeremresncessassesssmssssssmssssssssssssssssssnssssssssssssssassessssssssesssssess 1
17 [[0T5737 Wire ASSY, #10 REA ...ttt ssssssssssssssssssss s s sass s sssssssssass s siseas 1
18 [[OT5747] FUSE BIOCK .coouiiiviriiimcccinnsssssssssssssssssssssssssssssss s ssssssssssssssssssssssssssssssssssssssssssasssssssssssssssssssas 1
19 [[0T5752 SCrew, #12-16 X 0.625 Hi-LO ...t ssssssssssssssssssmssssssssssssssssssmssssssssssens 4
20 [[0T6423 FUSE, 20-AMP ceciitiriiicnsimmssssssssssssss s ssssssssssssssssssssssssssssssss s sasss s sssb s s s basss s aass s ssbnss 1
21 [[0T856T02 Screw, 1/4-15 X 1.50 Hi-lO HEX ... ssssssmnssssssssssssssssssssssssssssssssssssssssssssss 1
22 102264001 DIOAE ASSEMDIY ..cceierereeeieseineiseeseisssisssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssasssesssssess 1
23 [[0Z7TT207 VOItage REGUIALON ....ciieeirivrcriimnc st sssisssssssssssssssssssssssssssssssssssssssisssssssssssssssssssssssssssssssnss 1
24 [T03T98T07) Asm, Wire Harness, CA XRT ... isisisssssssssssssssmmssssssssssssssssssssssssssssssssssssssssssssiss 1
25 242 Nut, 5/16-18 Hex 2
26 7893 Nut, #10-32 Hex 2
27 B717 Locknut, 1/4-28 Nylon Insert 1
28 B990 Tie Wrap, 8" Nylon 2
29 247 Washer, 5/16 TYPe A FIat .. sesesissessssssanne 2
30 7373 Locknut, 5/16-18 NYION INSEIT ....crerereerrrrerrreriiserisesesssssssseanns 2
31 F818 Bolt, Carriage, 5/16-18 X 1.5 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-21


.?sku=1015752
.?sku=1015752
.?sku=101963401
.?sku=1010954
.?sku=1012295
.?sku=1013589
.?sku=1013609
.?sku=1014065
.?sku=1014119
.?sku=1014145
.?sku=1015371
.?sku=1015372
.?sku=1015373
.?sku=1015405
.?sku=1015737
.?sku=1015741
.?sku=1015752
.?sku=1015752
.?sku=1016423
.?sku=101856102
.?sku=102711201
.?sku=103198101
.?sku=1242
.?sku=7893
.?sku=8717
.?sku=8990
.?sku=1241
.?sku=7473
.?sku=7818

e
5
(2 ¢

e

Page 6-22 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ELECTRICAL COMPONENT BOX - CARRYALL 2 PLUS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [OT5753 | Screw, #12-16 X 0.625 Hi-Lo 1
2 [IOTEAZT | FUSE, 20-AMP cooniirrinmscssimssssssssssssssissssssmsssssssssssssssssssssssss s ssssssssssssssse s ssasssssssassssesssssssssssassssissss 1
3 N/A Asm, Electrical Component Box (includes items 4 through 38) .........ccovvveerreerernneerseeneeeseeens 1
4 070954 StU, 1/4-28 X 0.560 Ball ..oeevvereereerersesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
5 [[0T2293 FUSE, TO-AMP oottt ssssssssssss s ssssssssssssssssssssssssssssss s sssss s ssss s st sass s sasss s ssssssssssnss 1
6 1012431 WASHEE, H4 FIAT e eeeieseesstsessssessasessasssssssssssssssssssssssssssssssssssssssassssassssassssssssasassssassssacs b
7 [[0T3589 Ring, 0.338" Internal REtaiNiNg ........ocveiccevineeisnssssismsssssssssssssssssssssssssssssmnssssssssmssssssssnes 1
8 [[0T3609 SOIENO0I, T2-VOIT ..ottt asas s sass s sasa s ssss s 1
9 [[0T4063 Washer, 0.38" ID Delrin FIAL ....iciiriiicisissssscssimsssssssssssssssssssssssssssssssssssssssssssssssiss 1
10 [[0TZTT9 Wire AsSemMDBIY #6 Red ...ttt sssssssssssssssssmsssssasses 1
1 [[0T4T43 Bushing, Secondary Weight, SPlit ... sssssssesssssssnes 2
12 [T0TZ4807 SWILCH, LIMIT ettt ssss s sssssssssssssssssssssssssssss s ssssssssssssssssssssssss 1
13 1014948 DIOAE oottt rttimmssss s s ssssssis s assss s s s bR SRR R R RS Rtn 1
14 1015345 Bell Crank and Shaft ASSEMDIY ...ttt seesseesssessssss s s esssssssssseas 1
15 [[0T5372 COVER, EIQCTIIC BOX ..oouurriimniritimsnrisnnsssiss s sssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssss 1
16 [[0T5373 CaAM, EIECLC BOX ccvveericrrenniriccrinsnsssnsnsssssesnissssssssssssssssessesmssssssssassssssssssssssssssssesssssasssssssssssessess 1
17 [[0T5403 Bolt, Carriage, 5/16-18 X 2.0 ..vvurrssssmmmssssssssssnnssssssssmmmssssssssssssssssssssssssssssssssssssssssssssnss 1
18 [[0T5737 Wire ASSY, #10 REA ...ttt sssssss s sssssss s saas s sssssssssass s sisees 1
19 015747 FUSE BIOCK  «.cvvunnirvermnnnicrrnmmneeermmsnsesmmssssassssnssssssnsesssssasmsssssssssesssssassssssssssssssssssssessassassssssssssesssssssssssssssses 1
20 [[0T57523 Screw, #12-16 X 0.625 Hi-LO ... sssssssssssssssssssssssssssssssssssssssssssssssass 4
21 [[0T5873 Screw, #4-40 Hex Head MaChine .......ciicccsssssssssssssssssssssssssssssssssssssssssans 2
22 [[0Tg Washer, #10 Split Lock ...... 1
23 [[0Tg997 Electrical COMPONENT BOX ..ciumuciinmiisinssisssssssssnsssssssssssssssssssssssssssssssssssssssmssssssssssssssssssass 1
24 [0T7 Nut, #10-24 Stainless-Steel Hex Machine 1
25 N/A Wire Assembly Orange #18 1
26 [[0T7239 REIAY oottt s R AR R bR b 1
27 [[0T7243 Mounting Bracket, Relay 1
28 [[0T856102 SCrew, 1/4-15 X 1.50 Hi-lO HEX ....ovnrreerrinssssssisnssesssisssns s sssssssssssssssssssssssssssssssssssssssss 1
29 [T02803407 Asm, Voltage ReguIator K@Y Sta .......imsisissssmssssssmsssssssssssssssssssessssssssssssssssssssss 1
30 [T03T98007 Asm, Wire Harness, Carryall 2 Plus 1
31 242 Nut, 5/16-18 Hex 2
32 =3 Washer, #10 TYPE A FIAt et ssssssssssssssssssssssssssees 1
33 7893 NUL, #10-32 HEX irciscncsssicsssssssssssssssssssssssssssssssssosss 2
34 B057 Nut, #4-40 Hex Machine 4
35 B053 Lockwasher, #4 HeliCal SPIT ...uiererrcreerineierisississsssssssissssssssssssssssssssssssssssssssssessassans 2
36 B45Q Screw, #10-24 X 0.50 HEX-HEAM ......ccrreeneerncireemreesssesneessesssessssssssessssesssssssassssasees 1
37 B717 Locknut, 1/4-28 Nylon Insert 1
38 B990 Tie Wrap, 8" Nylon 3
39 247 WASHEN, 5/T6 TYPE A FIAT oottt cesesesseeessse s esssesssssesssesessessassessssssssessssessasssssssssnes 2
40 7273 Locknut, 5/16-18 NYION INSEIT ....eveereeeeerrinreeerernreeeeenseeasesssesasenns 2
41 F813 Bolt, Carriage, 5/16-18 X 1.5 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-23


.?sku=1015752
.?sku=1015752
.?sku=1016423
.?sku=1010954
.?sku=1012295
.?sku=1013589
.?sku=1013609
.?sku=1014065
.?sku=1014119
.?sku=1014145
.?sku=1014807
.?sku=1015372
.?sku=1015373
.?sku=1015405
.?sku=1015737
.?sku=1015741
.?sku=1015752
.?sku=1015752
.?sku=1015878
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016997
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017239
.?sku=1017243
.?sku=101856102
.?sku=102803401
.?sku=103198001
.?sku=1242
.?sku=183
.?sku=7893
.?sku=8057
.?sku=8058
.?sku=8450
.?sku=8717
.?sku=8990
.?sku=1241
.?sku=7473
.?sku=7818

000576-001

Page 6-24 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



INSTRUMENT PANEL AND ELECTRICAL COMPONENTS -
XRT 900 AND CARRYALL 2 PLUS

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Washer, #10 PAN-HEAA SCIEW ...t sssessssssssssssssasssses 2
2 [[0T3494 | Cover, SCreW HEad ... ssssssssssssssssssssssssssssssssssssssnss 2
3 [[0T5528 | Screw, #10 X 1-1/4 Phillips HEA .ouuuuccvevtcevetrmninsssssssnnsissssssssssssssssssssmssssssssssssssssssssssssssss 2
4 [[O3TBOTOT] | Cover, Hole, SWitch, ROCKET ...ttt sssssssmsssssssssssssssssssssssssssssssssssssssssses 2
5 N/A Asm, Dash, Gas, Key Start (Instrument Panel) (includes items 6 through 22) .........ccc.e. 1
6 [[0T2503 NG =] f ) ) OO 1
7 [[0T6630 LIGNT, Ol ittt ssssssssss s sssssssssssssssssssssssssssssssssssssssssssssssasssses 1
8 [[0T6849 Screw, #4-24 X 0.33 Pan-Head Machine ........nnnne. 2
9 [[0T&63857] Buzzer, Reverse (9-48 VDC) 1
10 [T0T804307 Screw, #8 X 0.500, HeX-Head Hi-LO ... circcisscssissssnsnssssssssssssssssnssssssnsens 2
1" [[0T825707 DeCal, Off/ON/STAIT ..ovveerirrrerssis s sssssmmsssssssssssssssssssss 1
12 101826401 Key SWitch, 12-VOlt, Off/ON/STArt ...t seesssesssssssssssassssassessssesssssens 1
13 101830601 Screw and Washer ASSEMDIY ........cneniiissiseisissssssssssssssssssssssssssssssssssssssssssssssssssssses 5
14 [TOT830707 NUT, KEY SWICN ooeeii ittt ssss s s ssssssssssssssss s ssss s sssa s ssssassas 1
15 [T0T834502 Cap, Black KeY SWILCH ...ttt issssssssssssssssssssssssssssssssssssssssssssssss 1
16 [[OT85TTOT WaASHEL, KEY SWILCR ..ttt sesssssssssssasssssssssssssssssssssssssssssssssssassessssssssessess 1
17 [[02977007 Panel, Dash, Center, Gas (Instrument Panel) ... 1
18 [T03T99007 Brush, Closeout, FNR 2
19 [[03T99T01) Washer, Retaining, Brush, FNR 2
20 [T03205407) Decal, Warning, ROIOVEL, Ut ... ssssssssssssssssssssssssssssssssssssssssssnss 1
21 [[03ZT0207 Decal, FOrward/REVEISE, GAS ... sssssmmmsssssssssssssmsssssssssssmsssssssssssssssssnss 1
22 [[03390807) Kit, F-h RepImnt Utl Pre2007 (includes items 23 through 26) 1
23 [[03348507 Asm Wire Meter F-h JUMPET .......ricciicssincsssssssssssssssssssssssssssssssssssssssssecs 1
24 [[03348607 Gauge, Fuel-hour,sep Gnd,utl (includes itemM 25) ......cccvecoreeunreerneeeiseersecessesesesessesesssssees 1
25 [[03348207 Clip, Meter, Round 1
26 [T0339T007 Instr, F-h Replmnt Pre2007 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-25


.?sku=1013494
.?sku=1015528
.?sku=103180101
.?sku=1012505
.?sku=1016630
.?sku=1016849
.?sku=1016851
.?sku=101804301
.?sku=101825102
.?sku=101830701
.?sku=101834502
.?sku=101851101
.?sku=102977001
.?sku=103199001
.?sku=103199101
.?sku=103205401
.?sku=103210201
.?sku=103390801
.?sku=103348501
.?sku=103348601
.?sku=103348201
.?sku=103391001

WARN
N\ GER FALLUG OFF May CAUS|
° Berorg Usliig Velilel, 1gag
° Rensi

E DAy,
gy ﬂmﬂmﬁﬁ@ma.

i S3efied apg liold o BBt ey vdille Toving,

° Do fipt gfayg Velblile gy o CCCUpaRfs ayg

°Two (2) pesggy, P80 8650 gy

seafig, R
et} ey N

0 dits sige iy aing g g, Publle rogds,

© Keep ey body lngigy veliel wtijlg oving,

°Drive Slowly [y, it erg) Sfaigls, P 2nid dewy, slopes,

°0o ot lysyg lildser Urielfanided o Veicls,

° Nevar CPEESR Uil 8 il 68 dougs,

° Uss beskag g e i

000576-002

7 I 7 n



INSTRUMENT PANEL AND ELECTRICAL COMPONENTS - TURF/

CARRYALL 2 AND 252
ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Washer, #10 PAN-HEAA SCIEW ...t sssessssssssssssssasssses 2
2 [[0T3494 | Cover, SCreW HEad ... ssssssssssssssssssssssssssssssssssssssnss 2
3 [[0T5528 | Screw, #10 X 1-1/4 Phillips HEA .ouuuuccvevtcevetrmninsssssssnnsissssssssssssssssssssmssssssssssssssssssssssssssss 2
4 [[O3TBOTOT] | Cover, Hole, SWitch, ROCKET ...ttt sssssssmsssssssssssssssssssssssssssssssssssssssssses 2
5 N/A Asm, Dash, Gas, Pedal-Start (Instrument Panel) (includes items 6 through 23) .................. 1
6 N/A Wire Assy #18 Black ......ccoeecerveccrueces 1
7 [[0T2503 KEYS (SET O 2) oovuuureiiirirmmnrissmsmmnssccssssssnsssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
8 [[0T6630 LIGNE, Ol crvvvevirmmmsmcsssssssssssmsssssssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
9 [[0T6849 Screw, #4-24 X 0.33 Pan-Head Machine .........nnnne. 2
10 [[0T6857) Buzzer, ReVErse (9-48 VDC) .....cvrrrissssssssssmmssssssmmssssssssssssssssssssssssssssssssmsssssssssmssssssssass 1
1 [TOT804307 Screw, #8 X 0.500, Hex-Head Hi-Lo 2
12 [[0T825T07) Decal, Off/ON st sssssssssssssssssssssssssssmnsees 1
13 [[0T826307 Key SWitch, 12-VOIt, Off/ON ...t ssssssssssssssssssssssssss 1
14 101830601 Screw and Washer ASSEMDIY ... issceseessssessssseanes 4
15 [TOT830707 NUT, KEY SWICN oottt ssss s s sssssssssssssss s ssss s ssss s ssssassas 1
16 [[0T834507 CaP, BIACK KEY SWILCR ..covervvenccrinnnciericensesesssnsnssssssmessesmsssssssssssssssssssnssssssssssssssasssssssssssessess 1
17 [[OT85TTOT Washer, KEY SWILCR ...ttt sssssssssssssssssssssssssssassssiss 1
18 [[02977007 Panel, Dash, Center, Gas (Instrument Panel) ... 1
19 [T03799007 Brush, ClOSEOUL, FNR ......coorercermmcenrinncessannsssessssessssssssssssssssnsssssssssssssssasssssssssssssssssasssssssssssesses 2
20 [T03T99T07) Washer, Retaining, Brush, FNR ......issicssssisssssssssssssssssssssssssssssssins 2
21 [T03205407) Decal, Warning, ROIOVEL, Ut ... ssssssssssssssssssssssssssssssssssssnss 1
22 [[032T0207) Decal, FOrWard/REVEISE, GAS ..........rimsmmmmmsssssssssmsnssssssssmsssssssssssssssssssissssssssmssssssssssssssssssss 1
23 [T03390807 Kit, F-h RepImnt Utl Pre2007 (includes items 24 through 27) 1
24 [[03348507 Asm Wire Meter F-h JUMPET ... icciicssincssssssssssssssssssssssssssssssssssssssssssecs 1
25 [[03348607 Gauge, Fuel-hour,sep Gnd,utl (includes item 26) .............mnnnneesevsssssssssmmsssnsnnnnss 1
26 [[03348207 Clip, Meter, Round 1
27 [T0339T007 Instr, F-h Replmnt Pre2007 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 6-27


.?sku=1013494
.?sku=1015528
.?sku=103180101
.?sku=1012505
.?sku=1016630
.?sku=1016849
.?sku=1016851
.?sku=101804301
.?sku=101825101
.?sku=101826301
.?sku=101830701
.?sku=101834502
.?sku=101851101
.?sku=102977001
.?sku=103199001
.?sku=103199101
.?sku=103205401
.?sku=103210201
.?sku=103390801
.?sku=103348501
.?sku=103348601
.?sku=103348201
.?sku=103391001

Page 6-28

000331-003

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



HORN AND BRAKE SWITCHES

ITEM PART NO. DESCRIPTION QTY

123 4

[[OTTZBT | LOCKNUL 5/T6-18 ..oivrimcrsismmmnsssssssssnsssssssssmsssssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssss

[[0TT43 | SWitch, LIMit wocicricssicssisscsssssssssssssssssssssssssssanss 2

[[OTT557 | Screw, #6-32 X 1.00 Hex-Head Machine 4

[[O0T93220T] | LOCKNUL, #6-32 NYION ..coviiitirccissismnscrssssssssssssssssssssssssssssssssnsssssssssssssssssssssssssssssssssssssssssssssses 4

Bracket, Brake Light Switch

[[0T96970T] | Horn Button and Wire ASSEMDIY ... sssicssssssssssssssassssssssssssssssssssssssess
[[ZZT | Washer,5/16 Type AFlat ...crrrseccernenne

173 Screw, 5/16-18 X 0.75 Hex-Head Cap .

373 Locknut, 5/16-18 Nylon Insert

O 00 N O U1 A W N =

_ m m

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-29


.?sku=1011280
.?sku=1011439
.?sku=1011557
.?sku=101932201
.?sku=101957101
.?sku=101969701
.?sku=1241
.?sku=7173
.?sku=7473

000124-001

ed Parts

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle Illlustrat

Page 6-30



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY

ot n

[[0T83370T | Starter/Generator (cw) (includes items 2 through 33)

[[O0T875507 Field Stator Coil Assembly
[[0T875607 T U= o Y= PP
[[0T875707 DF INSUIGLOT couevrrenrncerrnnncerrnnsnscnmmmsnecssssnsessesssssessesssssssssssssssssns
[[0T875802 A CONNECLON (CW) witturriimsirissssssssssssssssmssssssssssssssssss s sssssssissssssss s sass s sass s sas s s s bas s et sen
[T0T876007 Screw and Mold ASSEMDIY ... sssssssssssssssssssssssssiss
[[0T876202 Brush ConNector ASSEMDBIY (CW) ....cuuuceercerrceermmsnssesmmssesssssssssssssnsssssssmsssessssssssesssssesssssens

1

2 [[0T3007 Bearing, Output Shaft Ball ...t sssssssssmssssssssssssssssnss
3 [[0T3003 Key, Starter/GENErator .......ensessseessssssseesessanes

4 [[0T3003 BEANNG, BAIl oottt st aRa s rrees
5 [[OT30TT02 Brush Holder Assembly (cw) (includes item 6)

6 [[OT878T07 Brush SPriNG St ..ttt ssss s ssssssss s ssssssssssssssssssnss
7 [[0T869302 Brush and SCreW ST (CW) .....rrivmrissimmmmssssssssnnsssssssmmmsssissssssssssmsssssssssssmsssssssssssssssssnss
8 [[0T874907 FrONT BIACKET ...ttt ssssssssssssss s s ssssssssssssssssssssssss s sssssssssssssens
9 [TOT875007 RELAINET ottt sssssssssssssssssssssssssssins

10 N/A Armature

1 [[0T875207 Field Coil Housing

12 [[0T875307 POLE SO oottt as R AR RS
13 [[0T875407 SCIBW SEU ouurirrrnrniirresmscesssnsissssassessssmmssissssssssesssssassssssssssssssssssssssismssssssssassssssssssssssssssssssssssasssssisssssessoss
14

15

16

17

18

19

B e e T S S N e N N S R O e L0 S T N N N e N . T S N = Y JC S S Sy

20 [[0T876301 Cover Set (includes items 21 @aNd 22) ... ssssssssssssssssmssassiss
21 N/A Brush Inspection Port Cover

22 N/A Brush POrt COVEr W/DIAIN ... sssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssess
23 [[0T876402 Rear Bracket (cw)

24 [[0T876507 Nut and Screw Set (includes items 25 through 29)

25 [[0T896507] Brush Holder Asm Screw

26 N/A Washer, M5 Flat

27 N/A Washer, M14 Lock

28 N/A Nut, Hex, M14 x 2

29 N/A Screw, M5 x 0.8 x 18mm .....

30 [[0T877607 Nut and Washer Set

31 [[0T877707 Nut and Washer Set

32 [TOT879007 Through Bolt Set .....

33 [[0T939907 SPACET ceunirernirirrisisssssisimsssssssasssssssssssssassssss s RS RS R  RRs SRR SRR RS R s S Rt 00 00
34 [[0T875T03 | Armature Asm Conversion Kit (includes items 35 through 38)

35 [[0T3003 KeY, STArter/GENEIATON ......cvvvuscrrissssnsissssssssssssssssssssmsssssssssssmssss s sssssssssssssssssssssssssssssssssssss
36 [[0T4289 Pulley, STArter/GENEIATON ... ssssssmssssssssssssssssssss
37 N/A Armature

38 [[0T939907 SPACET .c.cvvvmumsiirissssmmmnsssssssssms s sassss s aRR AR RR SRR R RR AR08

Note: [tem 36 will ONLY fit Model G425419 Starter/Generator.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-31


.?sku=101833701
.?sku=1013001
.?sku=1013003
.?sku=1013003
.?sku=1013005
.?sku=101301102
.?sku=101878101
.?sku=101869302
.?sku=101874901
.?sku=101875001
.?sku=101875201
.?sku=101875301
.?sku=101875401
.?sku=101875501
.?sku=101875601
.?sku=101875701
.?sku=101875802
.?sku=101876001
.?sku=101876202
.?sku=101876301
.?sku=101876402
.?sku=101876501
.?sku=101896501
.?sku=101877601
.?sku=101877701
.?sku=101879001
.?sku=101939901
.?sku=101939901
.?sku=101875102
.?sku=1013003
.?sku=1013003
.?sku=1014289
.?sku=101939901
.?sku=101939901

000239-001

Page 6-32 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T2830 | Screw, M8-125 X 22 Hex-Head 2
2 [[0T524007 | Bracket, Starter/Generator MOUNTING ...nccismmnsssssssmmsssssssssssssssssssssssssmsssssssssssssssses 1
3 [[0TS937 | BOIt, CArfiage, 5/16-18 ......rerrnsssssissssssssssmmsissssssssssnssssssssssssmssisssssssssssmsssssssssssssssssssssssssssss 1
4 [[O0T6074 | Screw, M8-1.25 X T8MM TOIX ... sssssssmmsnsnssssssssmsssissssssssmsssssssssssssmsssssssssssssmsssssssssssssss 1
5 [[0T6883 | Bracket, Starter/Generator AdjUSTMENT ...cceeimnnneessisssssssssmsssssssssssmssssssssssssssssssssssssssess 1
6 [[OTB373TT] | Wire ASSY, #6 GIEEN .....irisicesissssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
7 [[OTTTETUT] | V-BEIT oottt ssssssssssisssssssssssiissssssssssssssisssssssssss s sssssssssssssssssssssssssssssssssssss 1
8 247 Washer, 5/16 Type A Flat 1
9 232 Nut, 5/16-18 Hex 1
10 705 Screw, Cap-hex Hd 3/8-16x1.25 2
11 173 Lockwasher, 5/16 Split 3
12 B753 Locknut, 3/8-16 Hex 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-33



.?sku=1012830
.?sku=101524002
.?sku=1015932
.?sku=1016074
.?sku=1016883
.?sku=101837301
.?sku=101916701
.?sku=1241
.?sku=1242
.?sku=7174
.?sku=8754

Page 6-34

L[ =
= I T

ey (G \

000240-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



BATTERY

ITEM PART NO. DESCRIPTION QTY
123 4
1 TOT0934 SCrew, 5/16-18 X 1.00 HEX CAP c.vvururerereireirrrsennisesesisssssissassssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessses 1
2 [[0T232§ | Battery, 12-Volt 1
3 [[0T4288 | Screw, 5/16-18 X 0.75 Thread-Forming 1
4 [[0T4373 | Screw, 3/8-16 X 0.50 Stainless Steel Hex-Head 2
5 [[OT89800T] | ClaMP, BATLErY ...cieerrisicrissmcssssmssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 [[02355307 | Lockwasher, 3/8 Stainless Stl 2
7 [[ZZT | Washer, 5/16 Type A Flat 2
8 173 Screw, 5/16-18 X 0.75 Hex-Head Cap. ......... 1
9 373 Locknut, 5/16-18 Nylon Insert 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-35


.?sku=1010934
.?sku=1012328
.?sku=1014288
.?sku=1014375
.?sku=101898001
.?sku=102355301
.?sku=1241
.?sku=7173
.?sku=7473

000755-001

Page 6-36 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



OPERATION AND MAINTENANCE SWITCH

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Switch, Operation/Maintenance (includes items 2 through 5) ......eenernnecennecensesesenense 1
2 [T0T908407) Boot, Switch 1
3 [[0T922507 Bracket, TOW/RUN SWItCh MOUNTING ...covvinnrreerimnssssssssssnssssssssssssssssssssnsssssssssssssssssenss 1
4 [[03T98407 SWItCh, TOGQGIE, SPDT ..ottt tis st sssssssssssisssssssssssssssssssssssssssnsssssssssssssses 1
5 [[03205507] Decal, RUN/SEIVICE SWITCh ..ot sssssssss s ssmmsss s sssssmsssssssssssssssssssssssssssssess 1
6 B32 Washer, 1/4 Type A Narrow Flat 2
7 BZ33 Locknut, 1/4-20 Nylon Insert 2
8 B243 Screw, 1/4-20 X 0.75 Truss-Head MAChINEG ... ssssesssssssnssnsssenes 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 6-37


.?sku=101908401
.?sku=101922501
.?sku=103198401
.?sku=103205501
.?sku=332
.?sku=8233
.?sku=8248




FE350 ENGINE WITH ACR (CARRYALL
2 PLUS)



000201-001

Page 7-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE WITH ACR (AUTOMATIC COMPRESSION
RELEASE) - SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T5337 | Wire Assembly, #10, UNINSUIALEM .......cooiirnnvirrcciinncisscsssissssssssssssssssssssssssssssssssssssssssssnss 1
2 [[OT564Y | ShroUd, FAN ...t sssssssssssssissssssssssssssmsssssssssssssssssssssssssssssssssssssssssssssess 1
3 [[0T5969 | Screw, M6-1.00 X TOMM PaN HA ... ssisssssmsssssssssssssssssssssssssssssssssssssssess 4
4 [[0T88760T | Locknut, M6-1.00 Nylon Insert 1
5 [[0T953807 Engine, FE350 (cw) with ACR * (includes items 6 through 17) ... 1
6 1016456 Bolt, Flange Head, M6 X 1 X T2 MM ...veeerrerrerseesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 14
7 [[0T6507 BOIt, TWO-ENAEA ..ottt ticvasssssssnssssssssssssssssssssssssssssssssssssssmmsssssssssssssssssnss 3
8 1016531 DHPSTICK ovrreeereerrrnsesssssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnses 1
9 [[0T6539 O-RING ettt sssssss s sssssssssssssssssssssssssssssssssssans 1
10 1016547 INUL et ceimeeeesesesseeesassesss s ssssseses s sssssssssssesesssssssssesasssesssssssesssessssssasesssesssssssssssasassssssssssssssssssssses 3
1 [[0T73473 SHIoUd, ENGINE ...ttt ssssssssssssss s ssss s ssssssssssssssssssssssss s ssss s sssssssans 1
12 [[0T7473 SHIoUd, ENGINE ...ttt ssscssssmsssssssssssssssssssssss s ssssssssssssssss s ssss s ssss s ssssassans 1
13 [[0T7479 SHhroud, ENGINE ... sinsisssinssisssisssissssssssssimsssssassssisssssimssssssssssssssssssosss 1
14 [[0T7489 TUDE, Ol FIHIEF .ottt sssssssssss s sssssssssssssss s sssssssssss s sssssssssssssssssssasssssss 1
15 [[0T7500 SPACET 6.50 X T2 X 5.5 eeciicritnrsisssssssmsssssssssssssssssssssssissssssssisssssssssssssssssssssssssssssssssssssssassans 2
16 [[OT9TeTO HOUSING, FE350 FAN .couiiriiiciriinicisssinsssinssssssssinsssssssissssssssssssssssisssssinsssssssssssssssssssssosss 1
17 N/A Washer, 6mMm FIat ... esenaes 3
* Note: FE350 engine component listings span several pages.
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 7-3



.?sku=1015332
.?sku=1015649
.?sku=1015969
.?sku=101887601
.?sku=101953801
.?sku=1016507
.?sku=1016539
.?sku=1017474
.?sku=1017475
.?sku=1017476
.?sku=1017486
.?sku=1017500
.?sku=101916101

HH

Page 7-4

000202-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE - IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
123 4
1 1016445 BraCKet, RPIM LIMITET et seeeereeesesessssessssesssssasssassssssssssssssssssassssssnssssassssssssnssssnssssassesssssssns 1
2 [[0T6453 | BOlt, FlaNGE HEAQ ...ttt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 2
3 1016456 Bolt, Flange Head, M6 X 1 X T2 MM ....cvreerrenernssnsissssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 2
4 [[O0T6497 | Screw, Pan WP Cross ... sssssssssnes 1
5 [TOTE5ZA | SCIEW euciccriiincrissss s sssssssisssssssssssssssssssssss s ssssssssssssssisssssssssssssssssssssssssssnss 1
6 LIS X | R =T o o OO 1
7 [IOTBEBT | KEY coorrriimncsssssmmnsscsssssssssssissssssssssssssssssssssssssss sssssssss s ssssssssssss sssssssssssssssssssssssssssssssssssssssssssssssssss 1
8 LEOICo 4 R I CT0T 0T T PO 1
9 [[0T6579 | Band, RPM Limiter MOUNT ... ssssssssssssssessssnnns 1
10 1016586 Damper, RPM LIMILET ..corerreeeirereisenneneisensesssesessesssssessessesssessessssssessssssssseses 1
1 LEOIC3X =7 G =T o o OO 1
12 [[0T6588 | Tube, 7Mm X TOMM X 70MIM c.crrirrriimnnisinssssssssssssssssssssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssess 1
13 [[OT7ZZ8 | BOIt, FIANGEM ..oocuvriecrrrcerricrrrccsisassissssssssssssssssssssssessssasssssssssssssssssssssssssmsssssssssssssssssssssssssssnsess 3
14 [[0T7453 | Plate, Flywheel Fan 1
15 [[OT7463 | Cap ASM PIUG oottt sssssssssssssssssssssssssssssss s sass s sass s ssss s ssss s sass s ssssassacs 1
16 [MOTTZZEG | ClAMP ceoircrrmrcrminscesrmsnncesssasissssasmsssssssssssssssssesssssssssssssssssesssssasssssssssssssssssssssssssmsssssssssssssssssssssssssssssess 1
17 [[0T7490 | Washer, Flat 1
18 [[OT88TTOTN | Spark Plug, OHV (Autolite) 1
19 [[0T909207] | Coil, Ignition 1
20 [[OTS09307] | Lead Wire Assy 1
21 101909401 Limiter, RPM 1
22 N/A | ClAMP, STEEI .ot eeraeenscees et essssessssesssesssse s sessssas e se s s assseas st s s s s ssasessssseas 1
23 [[0T9T620T | Flywheel 1
24 [[OT9T630T | Fan (cw) 1
25 N/A Nut, Hex, 18 MM FiNe .....icicicinnsinsinssinnes 1
26 BMT0724 Spark Plug, OHV (NGK) 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 7-5

G


.?sku=1016455
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016562
.?sku=1016578
.?sku=1016579
.?sku=1016587
.?sku=1016588
.?sku=1017448
.?sku=1017455
.?sku=1017463
.?sku=1017468
.?sku=1017490
.?sku=101881101
.?sku=101909201
.?sku=101909301
.?sku=101916201
.?sku=101916301
.?sku=AM10724

HH

Page 7-6

000203-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
123 4
1 1016429 SEAL, VAlIUE Ol PrESS REIET .eeeeieeeeetsteeeesesesesessesesssssssssssssssssasssssssasssssssssassssssssssssssssnssssnssssssns 1
2 [[0T6437 | Gasket, Drain PlUg .....riiinriicssimnsssssnssssssssnsssssnnss 1
3 [[0T6457 | BOlt, FlaNGE HEAQ ..ottt ssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 2
4 [[OTBABT] | Filter, Ol oot ssssssssssisssssssssssssss s ssssssssssssssssssssssssssssssssssssss 1
5 [[OTEA73 | Plate, Oil PUMP ..t ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 1
6 [[OTE48203 | Oil PUMP AN ROTOT ..oumriimnrriimncicisnnssissssssssnsssssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssss 1
7 [[0T6502 | Bracket, Oil Filter Mount 1
8 [[0T6537 Ball, Steel, Press, Relief 1
9 [[0T6570 | O-Ring ... 1
10 1016576 Plug, Drain 1
1 [[OTES8T] | SPIiING wcieecrisimsssssssssssssssmssssssssmssssssss s sssssssssssssssssssssssssssssssessssssssssssssssssssssssss 1
12 [[OT74Z | GASKEL .ottt ssss s sssss s s s s ssss s sasss s aass s saas s 1
13 [[OT7458 | BOIt, FIANGEM ..oouvrcrrrcerrecrrrccsisasisissssssssssssssssssssssesssssasnsssssssssssssssssssssssmsssssssssssssssssssssssssssssess 6
14 [MOTTZA5G | FII ottt ssiss st ssss s aas s saas bbb bR e bR bR b 1
15 [[OT7Z80 | COVEL, PUMD ..ooriiimncisississssssssssssssssssssssssssssssssssssssssssissssssssssssssassssssssssssssssssssesssssssssssssssssssssssssens 1
16 [MOTTZE07] | PlUG oorircermnnsceminncnnsssnsecesssasnssssasssssssssssasssssssesssssssssssssssssesssssassssssssssssssssssssssssssssesssssssssssssssssssssssssess 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 7-7


.?sku=1016432
.?sku=1016457
.?sku=1016467
.?sku=1016473
.?sku=101648203
.?sku=1016502
.?sku=1016537
.?sku=1016570
.?sku=1016581
.?sku=1017442
.?sku=1017456
.?sku=1017458
.?sku=1017460
.?sku=1017507

HH

Page 7-8

000204-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0TEA38 | Gasket, ROCKET CASE ....cirririsisiisississsssssssssssssssssssssssssssssmsssssssmssssssssmssssssssssssssssssssssssssssess 1
2 [[0T644 | Retainer, Valve SPriNg ... ssssssssssssssssssssssess 2
3 [[OTEA5T | COlEl ittt cssissssssssssssmsssssss s ssssssssssssssssssssasss 4
4 [[OTBA5T | ShAft, ROCKEL ..ottt rsssismmscsssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
5 [[0T6458 | Bolt, Flange Head, M8 X 1.25 X 45 MM ....irisimssssssssssmsssssssssssssssmsssssssssssssssssssssssssssess 6
6 [[OTBAT7A | PIAtE .ottt sssssssssssssssssmsssssssssssssssss s ssss s ssssssssssssasss 1
7 [[OTBA7T | SCAL SPIiNG weecceriummmrrrssisssissssssssssissssssssssssssss s ssss s sssssssssss s sass s s sssss s sssssssssssssssns 2
8 [[OTEA8T | ValVE cstcsssssssssssssssssssssssssssssssssssssssss 1
9 [[0T648 | Stud, TWO-ENded, M8-T.25 ... sisnnsssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssssssess 2
10 [[OTESTA | Girclip, TYPE-E oeoercrrrcctriccrriscssimsissssmssssssssssisssssssssssssasssssssssssssssssasssoss 1
1 [[0T6544 | Screw 1
12 [[OTE54Y | Washer T2.1XTOXT.8 . iriiritiscssisssssssssssssssssssssssssisssssssssssssssssssssssssssssssssessssssssssssssssssssssassens 1
13 [OTB5BT | PiN .ovvrvvrerssssssseennssessessssssssssssmssnsnssisisssssssssssssssssssssssssmsssssssssenes 2
14 076568 | Seal, Oil ..cciirisisssissssssnsssssssssssinns 2
15 [[OTE58Y | O-RiNG .crrieencrisincssissssssessssssssssssssssssssssssssssns 2
16 [IOTBEBT | BOIt, 6X35 .oovvseiesennevesesssssssssssssssnsssssss s ssssssssssssssssssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssses 2
17 017437 GASKET, HEAA ..ot eeessesesesesessssassasssssssssassssasassssssssssssssasssssssssassssassssasassssasssssssssnssssnssssasen 1
18 [[0T7433 Assembly, Cylinder Head, FE350 (includes items 19 through 21) 1
19 [[0T65TY Guide, Valve, Exhaust 1
20 [[0T&5TY Guide, Valve 1
21 [[0T6560 SNAP RING oottt sssssssssssssssssssss s ssssas st s s ba s RRs s e bR ba s s 2
22 [[OT722 | ValVe, INTAKE .....cooverrrirircrsssisnsssssssssssssissssssssssssssssssssssssssessssssssssssssssssssssssssssssssssssssssssssssssess 1
23 [[OT7Z23 | Valve, EXNAUSE ....cooecieeetsisstssnsssssssssssssssssssssssssssssssssssssssssissssssssssssssssssssssssssssssassssssssssssess 1
24 [[0T7449 | Arm, Rocker 2
25 [[0T7454 | Rod, Push .. 2
26 [[0T7473 | Spring, Engine Valve 2
27 [T02304807 Kit, Gasket, FE350 (includes items 28 through 31) 1
28 [[0T644Q Gasket, Engine to Insulator 1
29 [[0T6904 Gasket, Exhaust 1
30 [[017434 Gasket, Head 1
31 [[0T7443 Gasket, Crankcase Cover 1
32 0 20 Case, Rocker -w/o Logo Fe290 1
Note: Item 28 is not a component of the FE350 engine.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 7-9


.?sku=1016436
.?sku=1016449
.?sku=1016450
.?sku=1016452
.?sku=1016458
.?sku=1016474
.?sku=1016479
.?sku=1016483
.?sku=1016489
.?sku=1016517
.?sku=1016544
.?sku=1016549
.?sku=1016563
.?sku=1016566
.?sku=1016569
.?sku=1016583
.?sku=1017434
.?sku=1017434
.?sku=1017435
.?sku=1016518
.?sku=1016519
.?sku=1016560
.?sku=1017444
.?sku=1017445
.?sku=1017446
.?sku=1017454
.?sku=1017473
.?sku=102304801
.?sku=1016440
.?sku=1016904
.?sku=1017434
.?sku=1017434
.?sku=1017443
.?sku=102753401

000205-001

nd Electric Vehicle Illustrated Parts List

nd XRT 900 Gasoline a

2007 Turf/Carryall 2, 252, 2 Plus, a

Page 7-10



FE350 ENGINE WITH ACR - CRANKCASE, CAMSHAFT, AND

OIL SENSOR
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T6454 | Bolt, Flange Head, M5 X 0.8 X 8 MM ....iriimcismnssssssssssmssissssssssssssssssssssssssssssssssssssssssssess 2
2 [[0T6473 | Plate, Oil Filter Screen 1
3 1016494 Sensor, Oil Level 1
4 [[0T649¢ | Screw, Cross Pan-Head, M4 x 0.7 x 8 mm 3
5 [[OTE508 | Clamp it csssssssssssmssssssmssssssssssssssssssssssssssssssssssssssssssmssssssssssssnss 1
6 [[OTE5TA | Bracket, SWitch, Oil LEVEl ...ttt sssissssssssssssssssssssssssssssssssssssssssssssess 1
7 [[OTBSZT] | SCreen, Oil FIILET .orvvveescrvssimmnsss s ssssssssssassssssssssssssssssssssssmssssssssssssssmsssssssssssssssssssssssssssss 1
8 | LEONISI 1S I I o 4T LYoy (o A @ OO 1
9 [[0T6538 | O-Ring ... 2
10 [[0T6544 | Screw 1
11 [0T6564 | Pin 2
12 [[0T6584 | Bolt, Two-Ended, M8 X 1.25 X 69 MM ....ccririiinsisssssssssssssmsssssssssssssssssssssssssssssssssssssssssssses 2
13 [[O0T7443 | Gasket, CranKCaSe COVEL ...mmmmmmrimmmssssmmmmsssssmsssissssasmssssssmssssssssmsmsssssmssssssssssssssssssssssssssssssess 1
14 [[OT7447] | AdJUSTER, LASH ettt ssss s s ssssssssssss s ssss s ssss s sass s ssssasses 2
15 [[OT7472 | COVEr CranKCaSse ....iiiirisssssssssisssssssssssssssssssssssisssssssssssssssssssssssssssssssssssesssssssssssssssssssssssssass 1
16 [[OT7487 | BEAriNG, BAll .ocercrrrcerrccrrcceisasesmsssssssssssisssssssesssssassssssssssssssssssssssssssssssssssssssssssmssssssssssssess 1
17 [[0T7504 | Seal, Oil 1
18 1017508 | Plug ... 1
19 [[0T75T3 | Bolt 2
20 [[0T75T4 | Screw, M8-1.25 X 45mm Hex 6
21 MOTZETBUT | SHiM, 0.3 oo ssssssssssssssssssssssssssssssssssssssssssssssssssssssessee AR
22 [[OT75TBUT | ShiM, 04 cerrrsssssssmssssssss s sssssssssssssssssssssssssssssssss s sssssssss st ssssssssssssssssssssssmsssssssssses A/R
23 | [OTZETBOT | SHIM, 0.5 cooooeooeeseesesessessesssssssssssssssssssssssssssesssssessessessessessssssssssssssssssssssssssessessesse e AR
24 [[02Z7T607 Camshaft, FE350/FE400 with ACR, 44-tooth (includes item 25) 1
25 [[OT75T7 SPIING ettt s aass s aRRs AR AR AR R AR AR R AR R 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 7-11


.?sku=1016454
.?sku=1016472
.?sku=1016496
.?sku=1016506
.?sku=1016510
.?sku=1016521
.?sku=1016535
.?sku=1016538
.?sku=1016544
.?sku=1016564
.?sku=1016584
.?sku=1017443
.?sku=1017447
.?sku=1017472
.?sku=1017487
.?sku=1017504
.?sku=1017513
.?sku=1017514
.?sku=101751801
.?sku=101751802
.?sku=101751803
.?sku=102271601
.?sku=1017511

000206-001

Page 7-12 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE - CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
123 4

1 1016470 Shaft, GUIAE, COUNTEIDAIANCE ...ttt eeeseestsessesessesessssssssssssstassssssssssssssssnsassssssssens 1
2 [[OTE5AT] | StU, BXT4 eueeincsitcesissssssssssssssssssssssssssssssssssssssssssssases 4
3 TOTB547 | NUL oottt sssssisssnsssssssssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssmsssssss 4
4 [MOTEST7T] | O-RING wriirciiriccimsssssssssssssssssisssssisssssssssssssssssissssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssssess 1
5 [[0T744907] | PiSton, STANAArd ... ssssssssssssssssssssssssssssss 1
6 [[0T744907 | Piston, 0.50 MM OVEISIZE ... sssssssssssssssssssmsssssssssssssssssssssssssssssssssssssssssssssssss 1
7 1017450 PN, PISTON ottt sssss s sase s sesssss st s st s sas s sassssssss s aase s ssssssssasessssssssenens 1
8 [[0T745T0T] | Ring Set, Standard PiSTON ... sssssssssssssssssssssssssssss 1
9 [[0T745T03 | Ring Set, Piston, 0.50 mm Oversize 1
10 [[0T7453 | Weight (includesitem 11) 1
11 1017510 Bearing, Plain 1
12 101745701 Asm, Con. Rod Std (includes item 13) 1
13 [[0T75T2 BOIT wertttrrrrrrsssssssmnnssns s ssssssss s s s 2
14 [[0T745703 | Rod Assembly Connnecting Rod 0.5mm (includes item 15) 1
15 017512 BOIT ..ootertimmcstimsss s ssssssss s ssssssassssssssssiens 2
16 1017501 Spacer 1
17 [[0T7502 | SnapRing .. 2
18 [[0T7503 | Seal, Oil 1
19 01773307 | Shim, Crankshaft, T.T8MIM ... ssssssssssssssssssssssssss A/R
20 [[0T773303 | Shim, Crankshaft, 1.25mm A/R
21 [[0T773303 | Shim, Crankshaft, 1.32mm A/R
22 01773304 | Shim, Crankshaft, 1.39MM ... ssssssmsssssssssssssssssssssssssssssssssssssssssssss A/R
23 [[0T77330 | Shim, Crankshaft, 1.46mm A/R
24 [[0T773304 | Shim, Crankshaft, 1.53mm A/R
25 [[01773307] | Shim, Crankshaft, 1.60mm A/R
26 [[0T773309 | Shim, Crankshaft, 1.67mm A/R
27 [[0T773309 | Shim, Crankshaft, 1.74mm A/R
28 [0T77337q | Shim, Crankshaft, 1.11mm A/R
29 [[0T7733T7 | Shim, Crankshaft, 1.8Tmm A/R
30 [[OTOT600T | Crankcase Complete, FE350 (CW) ...rimmsssssncsssssnsisssssmssssssssssnsssans 1
31 [[02430907 Crankshaft, FE350 Left-Hand, 22-Tooth (includes items 32 through 35) .....ccceverererrrrnrens 1
32 [[0T6562 K@Y ettt rtvttmmmns s sssissnssi s ssssssis s ssssasss s s RR R SRR AR AR bR R 1
33 [[017277 RO .ttt ssssssssssass s ssssassssss s sasss s Rass s RRRR SRR AR AR Rt 2
34 N/A Gear, Helical 1
35 N/A Gear, SPUr ...eerecenns 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 7-13

G


.?sku=1016541
.?sku=1016571
.?sku=101744901
.?sku=101744902
.?sku=101745101
.?sku=101745102
.?sku=1017453
.?sku=1017512
.?sku=1017512
.?sku=101745702
.?sku=1017512
.?sku=1017512
.?sku=1017502
.?sku=1017503
.?sku=101773301
.?sku=101773302
.?sku=101773303
.?sku=101773304
.?sku=101773305
.?sku=101773306
.?sku=101773307
.?sku=101773308
.?sku=101773309
.?sku=101773310
.?sku=101773311
.?sku=101916001
.?sku=102430901
.?sku=1016562
.?sku=1017471

Sp
v

/

000200-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 7-14



ENGINE MOUNTING - TURF/CARRYALL 252 AND XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0TOS77 | Bolt, Hex-Head, 5/16-T8 X 1.50 ....coorrrrnrisssmmmnsssssssmmsssssssssmssnssssssssssmssssssssssssssssssssssssssess 4
2 [[0TT697 | Washer, 5/16 Flat 2
3 1012571 Washer, 5/16 EXIa TRICK FIAt ... sessssessssessssssassssssessssssssssnssessossessones 4
4 [[0T3924 | Nut, 5/16-24 Hex Head CONE .......icsisiisssssssmssssssssssssssssssssssssssses 10
5 [[OT827T0T] | Plate, ENGINE MOUNTING ...coonniiimriiinrissmsssssmsissssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
6 [[0T832607 | Stiffener (PTO Side) ...ciciiirisisnsssmsssssnsssssssssssssssssessssss 1
7 [[OT83Z70T] | Stiffener (FlyWheel Side) ... ssssssmmsssssssssssssssanss 1
8 [[OT833T0T] | Stud, M8-1.25 X 50 MM TWO-ENAEQ ........oiiiiirriicssissssssmsssssssssssssssssssssssssssssssssssns 2
9 [[0T834607] | Snubber Bracket 1
10 [[OT88480T | Screw, 5/16-24 X 0.875 Grade-8 10
1" [[0T96340T | Locknut, 5/16-18 Hex Flange 4
12 [[0206590T | Locknut, 3/8-16 Flanged DIMPIE ... ceinnseseisnsssssssssssssssssmsssssssssssssnsssssssssssssmsssenss 4
13 [[0252030T] | INNEI FramMe SNUDBDET ......couireeciriercririccernanissesssssisssssmssssssmssnssssssssssssssassssssssssssssssasssssssssssesssssass 1
14 B33 Washer, 3/8 Type A Flat 4
15 705 Screw, Cap-hex Hd 3/8-16x1.25 4
16 PE70Z2TE | Nut FIg, M8 X 1.25 SEITALEM ....couecerreercrrrmnncersesnisesssnsisessssmssesssssesssssassssssmssnssssssssssssssasssssssssssessess 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 7-15


.?sku=1010577
.?sku=1011697
.?sku=1013924
.?sku=101827101
.?sku=101832601
.?sku=101832701
.?sku=101833101
.?sku=101834601
.?sku=101884801
.?sku=101963401
.?sku=102065901
.?sku=102540301
.?sku=334
.?sku=96704416

\@\
%5 < "
=
(5)— —

Qe
ﬁ/( A 66'

Page 7-16

//
&

\/
/!

000200-003

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE MOUNTING - TURF/CARRYALL 2 AND CARRYALL

2 PLUS
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0TOS77 | Bolt, Hex-Head, 5/16-T8 X 1.50 ....coorrrrnrisssmmmnsssssssmmsssssssssmssnssssssssssmssssssssssssssssssssssssssess 4
2 [[0TT697 | Washer, 5/16 Flat 2
3 1012571 Washer, 5/16 EXIa TRICK FIAt ... sessssessssessssssassssssessssssssssnssessossessones 4
4 [[0T3924 | Nut, 5/16-24 Hex Head CONE .......icsisiisssssssmssssssssssssssssssssssssssses 10
5 [[OT827T0T] | Plate, ENGINE MOUNTING ...coonniiimriiinrissmsssssmsissssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
6 [[0T832607 | Stiffener (PTO Side) ...ciciiirisisnsssmsssssnsssssssssssssssssessssss 1
7 [[OT83Z70T] | Stiffener (FlyWheel Side) ... ssssssmmsssssssssssssssanss 1
8 [[OT833T0T] | Stud, M8-1.25 X 50 MM TWO-ENAEQ ........oiiiiirriicssissssssmsssssssssssssssssssssssssssssssssssns 2
9 [[0T834607] | Snubber Bracket 1
10 [[OT88480T | Screw, 5/16-24 X 0.875 Grade-8 10
1" [[0T96340T | Locknut, 5/16-18 Hex Flange 4
12 [[0206590T | Locknut, 3/8-16 Flanged DIMPIE ... ceinnseseisnsssssssssssssssssmsssssssssssssnsssssssssssssmsssenss 4
13 [[0252030T] | INNEI FramMe SNUDBDET ......couireeciriercririccernanissesssssisssssmssssssmssnssssssssssssssassssssssssssssssasssssssssssesssssass 1
14 B33 Washer, 3/8 Type A Flat 4
15 705 Screw, Cap-hex Hd 3/8-16x1.25 4
16 PE70Z2TE | Nut FIg, M8 X 1.25 SEITALEM ....couecerreercrrrmnncersesnisesssnsisessssmssesssssesssssassssssmssnssssssssssssssasssssssssssessess 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 7-17

G


.?sku=1010577
.?sku=1011697
.?sku=1013924
.?sku=101827101
.?sku=101832601
.?sku=101832701
.?sku=101833101
.?sku=101834601
.?sku=101884801
.?sku=101963401
.?sku=102065901
.?sku=102540301
.?sku=334
.?sku=96704416

HH



FE350 ENGINE WITHOUT ACR (TURF/
CA 2,252 AND XRT 900)



000201-001

Page 8-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE WITHOUT ACR (AUTOMATIC COMPRESSION
RELEASE) - SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T5337 | Wire Assembly, #10, UNINSUIALEM .......cooiirnnvirrcciinncisscsssissssssssssssssssssssssssssssssssssssssssssnss 1
2 [[OT564Y | ShroUd, FAN ...t sssssssssssssissssssssssssssmsssssssssssssssssssssssssssssssssssssssssssssess 1
3 [[0T5969 | Screw, M6-1.00 X TOMM PaN HA ... ssisssssmsssssssssssssssssssssssssssssssssssssssess 4
4 [[0T88760T | Locknut, M6-1.00 Nylon Insert 1
5 [T0T953802 Engine, FE350 (cw) without ACR * (includes items 6 through 17) 1
6 1016456 Bolt, Flange Head, M6 X 1 X T2 MM ...veeerrerrerseesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 14
7 [[0T6507 BOIt, TWO-ENAEA ..ottt ticvasssssssnssssssssssssssssssssssssssssssssssssssmmsssssssssssssssssnss 3
8 1016531 DHPSTICK ovrreeereerrrnsesssssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnses 1
9 [[0T6539 O-RING ettt sssssss s sssssssssssssssssssssssssssssssssssans 1
10 1016547 INUL et ceimeeeesesesseeesassesss s ssssseses s sssssssssssesesssssssssesasssesssssssesssessssssasesssesssssssssssasassssssssssssssssssssses 3
1 [[0T73473 SHIoUd, ENGINE ...ttt ssssssssssssss s ssss s ssssssssssssssssssssssss s ssss s sssssssans 1
12 [[0T7473 SHIoUd, ENGINE ...ttt ssscssssmsssssssssssssssssssssss s ssssssssssssssss s ssss s ssss s ssssassans 1
13 [[0T7479 SHhroud, ENGINE ... sinsisssinssisssisssissssssssssimsssssassssisssssimssssssssssssssssssosss 1
14 [[0T7489 TUDE, Ol FIHIEF .ottt sssssssssss s sssssssssssssss s sssssssssss s sssssssssssssssssssasssssss 1
15 [[0T7500 SPACET 6.50 X T2 X 5.5 eeciicritnrsisssssssmsssssssssssssssssssssssissssssssisssssssssssssssssssssssssssssssssssssssassans 2
16 [[OT9TeTO HOUSING, FE350 FAN .couiiriiiciriinicisssinsssinssssssssinsssssssissssssssssssssssisssssinsssssssssssssssssssssosss 1
17 N/A Washer, 6mMm FIat ... esenaes 3
* Note: FE350 engine component listings span several pages.
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 8-3



.?sku=1015332
.?sku=1015649
.?sku=1015969
.?sku=101887601
.?sku=101953802
.?sku=1016507
.?sku=1016539
.?sku=1017474
.?sku=1017475
.?sku=1017476
.?sku=1017486
.?sku=1017500
.?sku=101916101

Page 8-4

000202-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE - IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
123 4
1 1016445 BraCKet, RPIM LIMITET et seeeereeesesessssessssesssssasssassssssssssssssssssassssssnssssassssssssnssssnssssassesssssssns 1
2 [[0T6453 | BOlt, FlaNGE HEAQ ...ttt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 2
3 1016456 Bolt, Flange Head, M6 X 1 X T2 MM ....cvreerrenernssnsissssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 2
4 [[O0T6497 | Screw, Pan WP Cross ... sssssssssnes 1
5 [TOTE5ZA | SCIEW euciccriiincrissss s sssssssisssssssssssssssssssssss s ssssssssssssssisssssssssssssssssssssssssssnss 1
6 LIS X | R =T o o OO 1
7 [IOTBEBT | KEY coorrriimncsssssmmnsscsssssssssssissssssssssssssssssssssssssss sssssssss s ssssssssssss sssssssssssssssssssssssssssssssssssssssssssssssssss 1
8 LEOICo 4 R I CT0T 0T T PO 1
9 [[0T6579 | Band, RPM Limiter MOUNT ... ssssssssssssssessssnnns 1
10 1016586 Damper, RPM LIMILET ..corerreeeirereisenneneisensesssesessesssssessessesssessessssssessssssssseses 1
1 LEOIC3X =7 G =T o o OO 1
12 [[0T6588 | Tube, 7Mm X TOMM X 70MIM c.crrirrriimnnisinssssssssssssssssssssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssess 1
13 [[OT7ZZ8 | BOIt, FIANGEM ..oocuvriecrrrcerricrrrccsisassissssssssssssssssssssssessssasssssssssssssssssssssssssmsssssssssssssssssssssssssssnsess 3
14 [[0T7453 | Plate, Flywheel Fan 1
15 [[OT7463 | Cap ASM PIUG oottt sssssssssssssssssssssssssssssss s sass s sass s ssss s ssss s sass s ssssassacs 1
16 [MOTTZZEG | ClAMP ceoircrrmrcrminscesrmsnncesssasissssasmsssssssssssssssssesssssssssssssssssesssssasssssssssssssssssssssssssmsssssssssssssssssssssssssssssess 1
17 [[0T7490 | Washer, Flat 1
18 [[OT88TTOTN | Spark Plug, OHV (Autolite) 1
19 [[0T909207] | Coil, Ignition 1
20 [[OTS09307] | Lead Wire Assy 1
21 101909401 Limiter, RPM 1
22 N/A | ClAMP, STEEI .ot eeraeenscees et essssessssesssesssse s sessssas e se s s assseas st s s s s ssasessssseas 1
23 [[0T9T620T | Flywheel 1
24 [[OT9T630T | Fan (cw) 1
25 N/A Nut, Hex, 18 MM FiNe .....icicicinnsinsinssinnes 1
26 BMT0724 Spark Plug, OHV (NGK) 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 8-5


.?sku=1016455
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016562
.?sku=1016578
.?sku=1016579
.?sku=1016587
.?sku=1016588
.?sku=1017448
.?sku=1017455
.?sku=1017463
.?sku=1017468
.?sku=1017490
.?sku=101881101
.?sku=101909201
.?sku=101909301
.?sku=101916201
.?sku=101916301
.?sku=AM10724

Page 8-6

000203-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
123 4
1 1016429 SEAL, VAlIUE Ol PrESS REIET .eeeeieeeeetsteeeesesesesessesesssssssssssssssssasssssssasssssssssassssssssssssssssnssssnssssssns 1
2 [[0T6437 | Gasket, Drain PlUg .....riiinriicssimnsssssnssssssssnsssssnnss 1
3 [[0T6457 | BOlt, FlaNGE HEAQ ..ottt ssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 2
4 [[OTBABT] | Filter, Ol oot ssssssssssisssssssssssssss s ssssssssssssssssssssssssssssssssssssss 1
5 [[OTEA73 | Plate, Oil PUMP ..t ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 1
6 [[OTE48203 | Oil PUMP AN ROTOT ..oumriimnrriimncicisnnssissssssssnsssssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssss 1
7 [[0T6502 | Bracket, Oil Filter Mount 1
8 [[0T6537 Ball, Steel, Press, Relief 1
9 [[0T6570 | O-Ring ... 1
10 1016576 Plug, Drain 1
1 [[OTES8T] | SPIiING wcieecrisimsssssssssssssssmssssssssmssssssss s sssssssssssssssssssssssssssssssessssssssssssssssssssssssss 1
12 [[OT74Z | GASKEL .ottt ssss s sssss s s s s ssss s sasss s aass s saas s 1
13 [[OT7458 | BOIt, FIANGEM ..oouvrcrrrcerrecrrrccsisasisissssssssssssssssssssssesssssasnsssssssssssssssssssssssmsssssssssssssssssssssssssssssess 6
14 [MOTTZA5G | FII ottt ssiss st ssss s aas s saas bbb bR e bR bR b 1
15 [[OT7Z80 | COVEL, PUMD ..ooriiimncisississssssssssssssssssssssssssssssssssssssssssissssssssssssssassssssssssssssssssssesssssssssssssssssssssssssens 1
16 [MOTTZE07] | PlUG oorircermnnsceminncnnsssnsecesssasnssssasssssssssssasssssssesssssssssssssssssesssssassssssssssssssssssssssssssssesssssssssssssssssssssssssess 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 8-7


.?sku=1016432
.?sku=1016457
.?sku=1016467
.?sku=1016473
.?sku=101648203
.?sku=1016502
.?sku=1016537
.?sku=1016570
.?sku=1016581
.?sku=1017442
.?sku=1017456
.?sku=1017458
.?sku=1017460
.?sku=1017507

Page 8-8

000204-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0TEA38 | Gasket, ROCKET CASE ....cirririsisiisississsssssssssssssssssssssssssssssmsssssssmssssssssmssssssssssssssssssssssssssssess 1
2 [[0T644 | Retainer, Valve SPriNg ... ssssssssssssssssssssssess 2
3 [[OTEA5T | COlEl ittt cssissssssssssssmsssssss s ssssssssssssssssssssasss 4
4 [[OTBA5T | ShAft, ROCKEL ..ottt rsssismmscsssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
5 [[0T6458 | Bolt, Flange Head, M8 X 1.25 X 45 MM ....irisimssssssssssmsssssssssssssssmsssssssssssssssssssssssssssess 6
6 [[OTBAT7A | PIAtE .ottt sssssssssssssssssmsssssssssssssssss s ssss s ssssssssssssasss 1
7 [[OTBATT | SEAL SPIING wccovevirrmnrcirrmmcessissssasnssssssssissssssssssssssssissssssssisssssassssssssmssssssssssssssssmsssssssssssssssssssssssssssssss 2
8 [[OTBA83 | ValVe .cicsissssscsssssssssssnssissians 1
9 [[0T648 | Stud, TWO-ENded, M8-T.25 ... sisnnsssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssssssess 2
10 [[OTESTA | Girclip, TYPE-E oeoercrrrcctriccrriscssimsissssmssssssssssisssssssssssssasssssssssssssssssasssoss 1
1 [[OTE5ZA | SCIEW ..cceccisescssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssasss 1
12 [[OTE54Y | Washer T2.1XTOXT.8 . iriiritiscssisssssssssssssssssssssssssisssssssssssssssssssssssssssssssssessssssssssssssssssssssassens 1
13 [OTB5BT | PiN .ovvrvvrerssssssseennssessessssssssssssmssnsnssisisssssssssssssssssssssssssmsssssssssenes 2
14 076568 | Seal, Oil ..cciirisisssissssssnsssssssssssinns 2
15 [[OTE58Y | O-RiNG .crrieencrisincssissssssessssssssssssssssssssssssssssns 2
16 [IOTBEBT | BOIt, 6X35 .oovvseiesennevesesssssssssssssssnsssssss s ssssssssssssssssssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssses 2
17 O I T £ =] A o 1= T OO 1
18 [[0T7433 Assembly, Cylinder Head, FE350 (includes items 19 through 21) 1
19 [[0T65TY Guide, Valve, Exhaust 1
20 [[0T&5TY Guide, Valve 1
21 [[0T6560 SNAP RING oottt sssssssssssssssssssss s ssssas st s s ba s RRs s e bR ba s s 2
22 [[OT722 | ValVe, INTAKE .....cooverrrirircrsssisnsssssssssssssissssssssssssssssssssssssssessssssssssssssssssssssssssssssssssssssssssssssssess 1
23 [[OT7Z23 | Valve, EXNAUSE ....cooecieeetsisstssnsssssssssssssssssssssssssssssssssssssssssissssssssssssssssssssssssssssssassssssssssssess 1
24 [[0T7449 | Arm, Rocker 2
25 [[0T7454 | Rod, Push .. 2
26 [[0T7473 | Spring, Engine Valve 2
27 [T02304807 Kit, Gasket, FE350 (includes items 28 through 31) 1
28 [[0T644Q Gasket, Engine to Insulator 1
29 [[0T6904 Gasket, Exhaust 1
30 [[017434 Gasket, Head 1
31 [[0T7443 Gasket, Crankcase Cover 1
32 0 20 Case, Rocker -w/o Logo Fe290 1
Note: Item 28 is not a component of the FE350 engine.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 8-9


.?sku=1016436
.?sku=1016449
.?sku=1016450
.?sku=1016452
.?sku=1016458
.?sku=1016474
.?sku=1016479
.?sku=1016483
.?sku=1016489
.?sku=1016517
.?sku=1016544
.?sku=1016549
.?sku=1016563
.?sku=1016566
.?sku=1016569
.?sku=1016583
.?sku=1017434
.?sku=1017434
.?sku=1017435
.?sku=1016518
.?sku=1016519
.?sku=1016560
.?sku=1017444
.?sku=1017445
.?sku=1017446
.?sku=1017454
.?sku=1017473
.?sku=102304801
.?sku=1016440
.?sku=1016904
.?sku=1017434
.?sku=1017434
.?sku=1017443
.?sku=102753401

000205-002

nd Electric Vehicle Illustrated Parts List

nd XRT 900 Gasoline a

2007 Turf/Carryall 2, 252, 2 Plus, a

Page 8-10



FE350 ENGINE WITHOUT ACR -
CRANKCASE, CAMSHAFT, AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T6454 | Bolt, Flange Head, M5 X 0.8 X 8 MM ....iriimcismnssssssssssmssissssssssssssssssssssssssssssssssssssssssssess 2
2 [[0T6473 | Plate, Oil Filter Screen 1
3 1016494 Sensor, Oil Level 1
4 [[0T649¢ | Screw, Cross Pan-Head, M4 x 0.7 x 8 mm 3
5 [[OTE508 | Clamp it csssssssssssmssssssmssssssssssssssssssssssssssssssssssssssssssmssssssssssssnss 1
6 [[OTE5TA | Bracket, SWitch, Oil LEVEl ...ttt sssissssssssssssssssssssssssssssssssssssssssssssess 1
7 [[OTBSZT] | SCreen, Oil FIILET .orvvveescrvssimmnsss s ssssssssssassssssssssssssssssssssssmssssssssssssssmsssssssssssssssssssssssssssss 1
8 | LEONISI 1S I I o 4T LYoy (o A @ OO 1
9 [[0T6538 | O-Ring ... 2
10 [[0T6544 | Screw 1
11 [0T6564 | Pin 2
12 [[0T6584 | Bolt, Two-Ended, M8 X 1.25 X 69 MM ....ccririiinsisssssssssssssmsssssssssssssssssssssssssssssssssssssssssssses 2
13 [[O0T7443 | Gasket, CranKCaSe COVEL ...mmmmmmrimmmssssmmmmsssssmsssissssasmssssssmssssssssmsmsssssmssssssssssssssssssssssssssssssess 1
14 [[OT7447] | AdJUSTER, LASH ettt ssss s s ssssssssssss s ssss s ssss s sass s ssssasses 2
15 [[OT7472 | COVEr CranKCaSse ....iiiirisssssssssisssssssssssssssssssssssisssssssssssssssssssssssssssssssssssesssssssssssssssssssssssssass 1
16 [[OT7487 | BEAriNG, BAll .ocercrrrcerrccrrcceisasesmsssssssssssisssssssesssssassssssssssssssssssssssssssssssssssssssssssmssssssssssssess 1
17 [[0T7504 | Seal, Oil 1
18 1017508 | Plug ... 1
19 [0T75T3 | Bolt 2
20 [[0T75T4 | Screw, M8-1.25 X 45mm Hex 6
21 [[OT75TBUT] | ShiM, 0.3 crrrcssvssssssssss s sssssssssssssssssssss s s asssssss s s S sRR R RRR s A/R
22 [[OT75TBUT | ShiM, 04 cerrrsssssssmssssssss s sssssssssssssssssssssssssssssssss s sssssssss st ssssssssssssssssssssssmsssssssssses A/R
23 [[OT75TBUT | ShiM, 0.5 crrrsisssisssssss s s sssssssssssssssssssss s s s sasssssss s s s R aRss s A/R
24 [[0243T00T] | Camshaft, FE350 without ACR, 44-TOOth .......cimiiiinncciincsscinssssssssssinns 1
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 8-11


.?sku=1016454
.?sku=1016472
.?sku=1016496
.?sku=1016506
.?sku=1016510
.?sku=1016521
.?sku=1016535
.?sku=1016538
.?sku=1016544
.?sku=1016564
.?sku=1016584
.?sku=1017443
.?sku=1017447
.?sku=1017472
.?sku=1017487
.?sku=1017504
.?sku=1017513
.?sku=1017514
.?sku=101751801
.?sku=101751802
.?sku=101751803
.?sku=102431001

000206-001

Page 8-12 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE - CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
123 4

1 1016470 Shaft, GUIAE, COUNTEIDAIANCE ...ttt eeeseestsessesessesessssssssssssstassssssssssssssssnsassssssssens 1
2 [[OTE5AT] | StU, BXT4 eueeincsitcesissssssssssssssssssssssssssssssssssssssssssssases 4
3 TOTB547 | NUL oottt sssssisssnsssssssssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssmsssssss 4
4 [MOTEST7T] | O-RING wriirciiriccimsssssssssssssssssisssssisssssssssssssssssissssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssssess 1
5 [[0T744907] | PiSton, STANAArd ... ssssssssssssssssssssssssssssss 1
6 [[0T744907 | Piston, 0.50 MM OVEISIZE ... sssssssssssssssssssmsssssssssssssssssssssssssssssssssssssssssssssssss 1
7 1017450 PN, PISTON ottt sssss s sase s sesssss st s st s sas s sassssssss s aase s ssssssssasessssssssenens 1
8 [[0T745T0T] | Ring Set, Standard PiSTON ... sssssssssssssssssssssssssssss 1
9 [[0T745T03 | Ring Set, Piston, 0.50 mm Oversize 1
10 [[0T7453 | Weight (includesitem 11) 1
11 1017510 Bearing, Plain 1
12 101745701 Asm, Con. Rod Std (includes item 13) 1
13 [[0T75T2 BOIT wertttrrrrrrsssssssmnnssns s ssssssss s s s 2
14 [[0T745703 | Rod Assembly Connnecting Rod 0.5mm (includes item 15) 1
15 017512 BOIT ..ootertimmcstimsss s ssssssss s ssssssassssssssssiens 2
16 1017501 Spacer 1
17 [[0T7502 | SnapRing .. 2
18 [[0T7503 | Seal, Oil 1
19 01773307 | Shim, Crankshaft, T.T8MIM ... ssssssssssssssssssssssssss A/R
20 [[0T773303 | Shim, Crankshaft, 1.25mm A/R
21 [[0T773303 | Shim, Crankshaft, 1.32mm A/R
22 01773304 | Shim, Crankshaft, 1.39MM ... ssssssmsssssssssssssssssssssssssssssssssssssssssssss A/R
23 [[0T77330 | Shim, Crankshaft, 1.46mm A/R
24 [[0T773304 | Shim, Crankshaft, 1.53mm A/R
25 [[01773307] | Shim, Crankshaft, 1.60mm A/R
26 [[0T773309 | Shim, Crankshaft, 1.67mm A/R
27 [[0T773309 | Shim, Crankshaft, 1.74mm A/R
28 [0T77337q | Shim, Crankshaft, 1.11mm A/R
29 [[0T7733T7 | Shim, Crankshaft, 1.8Tmm A/R
30 [[OTOT600T | Crankcase Complete, FE350 (CW) ...rimmsssssncsssssnsisssssmssssssssssnsssans 1
31 [[02430907 Crankshaft, FE350 Left-Hand, 22-Tooth (includes items 32 through 35) .....ccceverererrrrnrens 1
32 [[0T6562 K@Y ettt rtvttmmmns s sssissnssi s ssssssis s ssssasss s s RR R SRR AR AR bR R 1
33 [[017277 RO .ttt ssssssssssass s ssssassssss s sasss s Rass s RRRR SRR AR AR Rt 2
34 N/A Gear, Helical 1
35 N/A Gear, SPUr ...eerecenns 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 8-13


.?sku=1016541
.?sku=1016571
.?sku=101744901
.?sku=101744902
.?sku=101745101
.?sku=101745102
.?sku=1017453
.?sku=1017512
.?sku=1017512
.?sku=101745702
.?sku=1017512
.?sku=1017512
.?sku=1017502
.?sku=1017503
.?sku=101773301
.?sku=101773302
.?sku=101773303
.?sku=101773304
.?sku=101773305
.?sku=101773306
.?sku=101773307
.?sku=101773308
.?sku=101773309
.?sku=101773310
.?sku=101773311
.?sku=101916001
.?sku=102430901
.?sku=1016562
.?sku=1017471

\\\\\\\\\\\

Sp
v

/
N\
aY

JrQ,

o

Ly
S S—

000200-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 8-14



ENGINE MOUNTING - TURF/CARRYALL 252 AND XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0TOS77 | Bolt, Hex-Head, 5/16-T8 X 1.50 ....coorrrrnrisssmmmnsssssssmmsssssssssmssnssssssssssmssssssssssssssssssssssssssess 4
2 [[0TT697 | Washer, 5/16 Flat 2
3 1012571 Washer, 5/16 EXIa TRICK FIAt ... sessssessssessssssassssssessssssssssnssessossessones 4
4 [[0T3924 | Nut, 5/16-24 Hex Head CONE .......icsisiisssssssmssssssssssssssssssssssssssses 10
5 [[OT827T0T] | Plate, ENGINE MOUNTING ...coonniiimriiinrissmsssssmsissssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
6 [[0T832607 | Stiffener (PTO Side) ...ciciiirisisnsssmsssssnsssssssssssssssssessssss 1
7 [[OT83Z70T] | Stiffener (FlyWheel Side) ... ssssssmmsssssssssssssssanss 1
8 [[OT833T0T] | Stud, M8-1.25 X 50 MM TWO-ENAEQ ........oiiiiirriicssissssssmsssssssssssssssssssssssssssssssssssns 2
9 [[0T834607] | Snubber Bracket 1
10 [[OT88480T | Screw, 5/16-24 X 0.875 Grade-8 10
1" [[0T96340T | Locknut, 5/16-18 Hex Flange 4
12 [[0206590T | Locknut, 3/8-16 Flanged DIMPIE ... ceinnseseisnsssssssssssssssssmsssssssssssssnsssssssssssssmsssenss 4
13 [[0252030T] | INNEI FramMe SNUDBDET ......couireeciriercririccernanissesssssisssssmssssssmssnssssssssssssssassssssssssssssssasssssssssssesssssass 1
14 B33 Washer, 3/8 Type A Flat 4
15 705 Screw, Cap-hex Hd 3/8-16x1.25 4
16 PE70Z2TE | Nut FIg, M8 X 1.25 SEITALEM ....couecerreercrrrmnncersesnisesssnsisessssmssesssssesssssassssssmssnssssssssssssssasssssssssssessess 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 8-15


.?sku=1010577
.?sku=1011697
.?sku=1013924
.?sku=101827101
.?sku=101832601
.?sku=101832701
.?sku=101833101
.?sku=101834601
.?sku=101884801
.?sku=101963401
.?sku=102065901
.?sku=102540301
.?sku=334
.?sku=96704416

\@\
%5 < "
=
(5)— —

Qe
ﬁ/( A 66'

Page 8-16

//
&

\/
/!

000200-003

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FE350 ENGINE MOUNTING - TURF/CARRYALL 2 AND CARRYALL

2 PLUS
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0TOS77 | Bolt, Hex-Head, 5/16-T8 X 1.50 ....coorrrrnrisssmmmnsssssssmmsssssssssmssnssssssssssmssssssssssssssssssssssssssess 4
2 [[0TT697 | Washer, 5/16 Flat 2
3 1012571 Washer, 5/16 EXIa TRICK FIAt ... sessssessssessssssassssssessssssssssnssessossessones 4
4 [[0T3924 | Nut, 5/16-24 Hex Head CONE .......icsisiisssssssmssssssssssssssssssssssssssses 10
5 [[OT827T0T] | Plate, ENGINE MOUNTING ...coonniiimriiinrissmsssssmsissssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssess 1
6 [[0T832607 | Stiffener (PTO Side) ...ciciiirisisnsssmsssssnsssssssssssssssssessssss 1
7 [[OT83Z70T] | Stiffener (FlyWheel Side) ... ssssssmmsssssssssssssssanss 1
8 [[OT833T0T] | Stud, M8-1.25 X 50 MM TWO-ENAEQ ........oiiiiirriicssissssssmsssssssssssssssssssssssssssssssssssns 2
9 [[0T834607] | Snubber Bracket 1
10 [[OT88480T | Screw, 5/16-24 X 0.875 Grade-8 10
1" [[0T96340T | Locknut, 5/16-18 Hex Flange 4
12 [[0206590T | Locknut, 3/8-16 Flanged DIMPIE ... ceinnseseisnsssssssssssssssssmsssssssssssssnsssssssssssssmsssenss 4
13 [[0252030T] | INNEI FramMe SNUDBDET ......couireeciriercririccernanissesssssisssssmssssssmssnssssssssssssssassssssssssssssssasssssssssssesssssass 1
14 B33 Washer, 3/8 Type A Flat 4
15 705 Screw, Cap-hex Hd 3/8-16x1.25 4
16 PE70Z2TE | Nut FIg, M8 X 1.25 SEITALEM ....couecerreercrrrmnncersesnisesssnsisessssmssesssssesssssassssssmssnssssssssssssssasssssssssssessess 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 8-17


.?sku=1010577
.?sku=1011697
.?sku=1013924
.?sku=101827101
.?sku=101832601
.?sku=101832701
.?sku=101833101
.?sku=101834601
.?sku=101884801
.?sku=101963401
.?sku=102065901
.?sku=102540301
.?sku=334
.?sku=96704416




EXHAUST SYSTEM E



000209-001

Page 9-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



EXHAUST SYSTEM - FE350 ENGINE

ITEM PART NO. DESCRIPTION QTY

123 4
[[OTZ5ZG | NUL MB-T.25 HEX cvvviricirsisnicssssssisssssssssssssssissssssssssssssssssssssssssssssssssssssssmssssssssssssssssasssssssssses
[[0T2830 | Screw, M8-125 X 22 Hex-Head
T0T3734 Lockwasher, 8mMm SPIit .....ccevrreerrrerrenernressrnsssssssssssssssssssssssssens
[[OTS8T4 | Bracket, MUFfler MOUNTING ...t sssssssmsssssssssssmsssssssssssssssssssssssssss
[[0TE904 | Gasket, EXNAUST .....iiricicrsicssiscsssssssssssssssssssssssssssnes
1017689 ClamP, 5" MUFFIEN HOSE ..oeeeeereeseesrensesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssanes
EXNAUST SYSTEM, FE350 ..uuiieeiicreietiecieinsesnsncsssessaessassesssssssssssssessssessssessasessssessassssassssassssassssass
247 Washer, 5/16 Type A Flat

B32 Washer, 1/4 Type A Narrow Flat

BST | Lockwasher, 1/4 Helical SPIIt ......criiiicssssinmcsssssssnssnnssssinns
173 Lockwasher, 5/16 Split
7872 Screw, 1/4-20 X 0.75 Hex-Head Cap

S 2o v NOuU A WN =
N = NN = = aa - NN = N

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 9-3


.?sku=1012528
.?sku=1012830
.?sku=1013734
.?sku=1015814
.?sku=1016904
.?sku=101859401
.?sku=1241
.?sku=332
.?sku=451
.?sku=7174
.?sku=7847




FUEL, INTAKE, AND GOVERNOR
SYSTEMS



ic Vehicle lllustrated Parts List

nd Electr

Plus, a

7 Turf/Carryall 2, 252, 2



SPLASH GUARD

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 N/A Instl, Splashguard, Ca (includes items 2 and 3) ....... 1
2 [[0T0434 Barrel - Plastic ....... 3
3 [[03174407) Y o] = 1 T CTUT- o OO 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 10-3



.?sku=1010434
.?sku=103174401

Page 10-4

000609-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FUEL TANK WITH SENDING UNIT

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0Tq WaSHEL, #7100 SPIIt LOCK eurereresreeseeeeesiessess st tsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssnnes 1
2 103187601 Asm, Fuel Tank, Side Fill, Su (includes items 3 through 11) 1
3 [[0T3767] Screw, #10-16 Hex-Head Hi-LO ... csssscsssssssssssssssssssssssssssssssssssssens 5
4 *EXX Sending Unit, FUBI LEVEL ¥ ... sisssassssssssssesssessesasesase 1
5 [[0T5T39 INSUlATION GIOMIMET ..ottt sssss s s saass s aaasss s saen s 1
6 [[0T5T43 VENT, FUBI TANK ..ottt sssssssssssssssssssssssssssssssssssssssssassssssssssssssssssssssssssssssasssss 1
7 N/A Wire ASSEMDBIY #16 BIACK ...cuureeerieeecreecrecieiieiiecnsectetsseassasssassssssssssssssssssssssssssssssssssassssases 1
8 [[025T3707] Valve - Fuel Pickup Tube .....ricrsisccssinnnene, 1
9 [[02522007 GASKET, RUDDET ...ttt s ssssssssssssssssss s sssssssssssssssssssssasssssss 1
10 [[0Z75T607 Cap, Fuel Tank, GasoliNe ... ssssssssssssessess 1
11 N/A Tank, Fuel, Side Fill .. enenees 1
12 =3 Washer, #10 Type A Flat 1
13 B797 | NUL #10-32 Brass HEX ..ccucrmmmccrrmmcmmnsessssmnisssssssessssmsssssssssssssssssssssssssasnssssssssssssssssssassssssssssss 1
**** Special order item available upon request.
* Note: Must replace fuel sending unit gasket when servicing this
component.
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 10-5


.?sku=1016
.?sku=1013461
.?sku=1015139
.?sku=1015143
.?sku=102513701
.?sku=102522001
.?sku=102751601
.?sku=183
.?sku=8797

Page 10-6

000602-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY

123 4

1 [[0T4524 | Kit, Impulse PUMP REDUIIA ...t sssssssisssssssssssssssssssssssssssssssssssssssssssens 1
2 N/A Instl, Fuel Sys, Side Fill,ca2 (includes items 3 through 27) ... 1
3 [[0T2287 Screw, 1/4 X 0.625 HEX-HEAU .......ccoovrvvvernnscssisssssssssssssssssssssssssssssssssssmsssssssssssssssssssssss 4
4 [[0T3687 Clamp, 3/8" HOSE (SCIEW LYPE) ...uuiiisinrsinnssissssssnssssssssssssssssssssssmssssssssssmssssssmssssssssssssssesssss 1
5 [[0T3749 ClampP, 0.307 ID HOSE ...t ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
6 [[0T4TTH NUL, 1/4-20 SPEEM .....covtrcrrrmmssssssissssssssmsss s ssmsssss s ssssssssssssssssssssssssssssssssssssess 1
7 [[0T4573 PUMP, IMPUISE FUEL oottt sstmnssssssssssssssssssssasssssssmnsssssssssssssssssnes 1
8 [[0T5137 Fuel Line (available by the fOOt) ... ssssssssssens A/R
9 [[0Tq Washer, #10 Split Lock 1
10 [T0T824407 VENT BAID cccvveeerrrmccnrrccrricsssssessnssssssssssssssssssisssssassssssssssssssssssssssssssssssssssssssssssssssssssssssssessoss 1
1 [[0T929507 Mount, Fuel Pump ...... 1
12 (02865107 FUBILINE wcccrttttrrrtrtmncssismsnnssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssmssssssssssssssssssess A/R
13 N/A Asm, Fuel Filter 22.93" J1737 (includes items 14 through 17) 1
14 [[0T2649 Clamp, 0.460 Re HOSE ........oriumiisicnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 4
15 [[02003207 Filter, Fuel, 30 Micron

16 N/A Cap, Plug, PIastiC ....vererrerrererennereenns 2
17 [[02865T107] FUBILING otttttrrettmmmccsvissssissssssmmssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassssssssssssssssssnss A/R
18 N/A Asm, Fuel Filter 16.93" J1737 (includes items 19 through 22) ....... 1
19 012649 ClampP, 0.460 REA HOSE .......cevuncerrercrrrinecerssssesssssissessssssssssssssssssmasssssssssmsssssssssassssssssssssssess 3
20 [[02003207 Filter, Fuel, 30 Micron

21 N/A Cap, Plug, Plastic 2
22 [[02865T07] FUBTLINE oottt sssnssssmsssssssssssssssssssssssmssssssssssssssssssssesssssesssssssssssssssssssssssssesss A/R
23 [[02977907 Bezel, Fuel Fill, 5.0 Dia 1
24 [T02978007 Strap, Fuel Tank, Side Fill 1
25 [[03306307 SCreW, BNSC, 1/4-20 X 2.0 .ouurrrrrrcsrvsimsssssssssssssssissssssssssssssssssssssssssssssssssmssssnsssssssssssssss 1
26 =3 Washer, #10 TYPE A FIALt ueeeeereeereeesseiseeiiseeieessssesssssssessssssssssssssssasssssssssssssssons 1
27 B797 NUL, #10-32 Brass HEX ...eeeeeeeeereeeereeensesensesessasessesssssssssssssssssssssssans 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 10-7


.?sku=1014524
.?sku=1012285
.?sku=1013687
.?sku=1013746
.?sku=1014116
.?sku=1014523
.?sku=1015137
.?sku=1016
.?sku=101824401
.?sku=101929501
.?sku=102865101
.?sku=102865101
.?sku=102865101
.?sku=1012649
.?sku=1012649
.?sku=102003201
.?sku=102003201
.?sku=102865101
.?sku=102865101
.?sku=102865101
.?sku=1012649
.?sku=1012649
.?sku=102003201
.?sku=102003201
.?sku=102865101
.?sku=102865101
.?sku=102865101
.?sku=102977901
.?sku=102978001
.?sku=103306301
.?sku=183
.?sku=8797

000212-001

Page 10-8 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



CARBURETOR ASSEMBLY - FE350

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTEAZ57T | Jet, ARTUAE, # 75 . ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes A/R
2 [[0T642578 | Jet, Altitude, # 78 A/R
3 [[0T642580 | Jet, Altitude, # 80 A/R
4 [[OTBAZ58T | Jet, AILIIUAR, # 82 ...t sssssssssssssssssssssssssssssssssssssmsssssssssssssssssassssssssssssins A/R
5 [[0T905907] | Carburetor, FE350D (includes items 6 through 15) 1
6 [[0T642583 JEt, AILITUAE, # 85 .ot 1
7 [[0T6437 Gasket, Carburetor BOWI OHV ... sssssmssssnssssssssssmsssssssssss 1
8 1016486 FIOAt ASSEMDIY ..ot ceseeesseesssesessee s essssssssessasessasessasessas 1
9 [[OT&507 SCrEW ASSEMDIY ...ttt sssssssssssasssssaassas 1
10 1016585 BOIT wertrtrrrrrrsssssssmnssisnns s ssssssss s s 1
11 [[0T746] Chamber Assembly, Float (includes item 12) 1
12 [[0T6499 SCrEW ASSEMDIY ..ottt sssss s ssss s ass s aas b en s 1
13 [[0T973T07 JEU, HAD PHlOT vt ssssssssssssasiissssssss s s sssssssssssssssssssssssssssssssssssssssssssssssssssssssons 1
14 [[0T973307 NOZZIE, MAIN ottt ssss s sssb s s R s RRs b Rs s baRs 08 1
15 N/A Assembly, Pilot Air Screw 1

Note: [T0T642583 for 0 - 3,000 feet; [0T642587 for 3,000 - 5,000 feet;
[[0T&42587 for 5,000 - 8,000 feet; [0T642579 for 8,000 - 10,000 feet;
[[0T642573 for 10,000 feet and higher.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 10-9


.?sku=101642575
.?sku=101642575
.?sku=101642578
.?sku=101642578
.?sku=101642580
.?sku=101642580
.?sku=101642582
.?sku=101642582
.?sku=101905901
.?sku=101642585
.?sku=101642585
.?sku=1016437
.?sku=1016501
.?sku=1017461
.?sku=1016499
.?sku=101973101
.?sku=101973301

Page 10-10

/f\ 000214-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



CARBURETOR INSTALLATION - FE350

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[O0T3728 | Clamp, 0.307 ID HOSE .....covirrirrsisrisismssssssssssssssssssssssssssssssssmssisssssssssssssmsssssssssssssssssssssssssssssess 1
2 [[0T5T37 | FuelLine (available by the fOOt) .. sssssssssssssssssssess A/R
3 [[0T6438 | Gasket, Carb To Intake Manifold ... ssssassens 1
4 [[0T6440 | Gasket, ENGINe 1O INSUIATON .....ccccrriiiicrissssmnssssssssssssssssssmsssisssssssssssssssssssssssssssssssssssss 1
5 [[0T6447 | Gasket, Sprg Brkt To Carb OHV ... sssiscssssmsssssssssssssssssssssssssssssssssssssess 1
6 [[0T6444 | Bracket, Throttle SPring RETUIN ...t sssssssssssssssssssssssssssssess 1
7 1016480 Pipe, INTAKE MANIFOIA ..ottt s sass s sasssasssasssasssassssessassssesssensens 1
8 101648102 [INSUIGTON, CATDUIETOL ettt sstsessssesssssssasesssssasassasssssssssssssssssssssnsssssssssassosassesaens 1
9 [[0T649007 | Stud, M6-1.00 TWO-ENAEQ ...ttt sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 2
10 1016547 Nut 2
1 [[0T6572 | Tube, Crankcase Vent 1
12 [[OTE58 | SPring, TRrOttle RETUIN ...ttt ssissssssssssssssssssssssssisssssssssssssssssssssssssssssssssssssssens 1
13 [OTZZBE | ClAMP ccoircrrmrcrmincensmecesssassssssasmsssssssssssssssssssssmssssssssssssesssssasssssssssssssssssssmsssssmsssssssssssssssssssssssssssssess 2
14 [[0T973407] | Gasket, Insulator To Bracket 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 10-11



.?sku=1013746
.?sku=1015137
.?sku=1016438
.?sku=1016440
.?sku=1016441
.?sku=1016444
.?sku=101649002
.?sku=1016572
.?sku=1016582
.?sku=1017466
.?sku=101973401

Page 10-12

000215-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTTET7] | WAShEr, 5/T6 FIAT ...covvrircrrssimmmncnsssssssnsisssssssmssssssssssssssssssssssssssmssssssssssssssmssssssssssssssssssssssssssss 1
2 [[0T2283 | Screw, 1/4 X 0.625 HEX-HEAM .......coorvvveriiseereismmsnssssssssnssssssssssmssisssssssssssssssssssssssssssssssssssssess 4
3 [[0T2830 | Screw, M8-125 X 22 Hex-Head 1
4 [[OT3700 | ClAMP s ssssssmsssisssssssssssssssss s ssss s sssssssssss s saRs s s RRRs s aR R 80008 2
5 [[0T584507 | Bracket, Governor Cable SNap-IN ... s 1
6 [OTBSAG | NUL crveitssmmsien s ssssssssssssssssssssssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssss 2
7 [[0T832207 | Bracket, Rear Governor Cable SNAP-IN ......msmssssmssssssmmsssssssssssmanes 1
8 [[0T832307 | Bracket, Rear Accelerator Cable Snap-In ......cuens 1
9 [[0233600T] | Cable, GOVEINOL, SNAP-IN ..t sssss s ssssssssssssssssssssasssssss 1
10 [[02Z336T0T] | Cable, ACClerator, SNAP-IN ... icsnmcsssssssmssssssmmsssssssmssssssssssssssssasssssssssssssss 1
11 173 Lockwasher, 5/16 Split 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 10-13



.?sku=1011697
.?sku=1012285
.?sku=1012830
.?sku=1013700
.?sku=101584502
.?sku=1016546
.?sku=101832202
.?sku=101832302
.?sku=102336001
.?sku=102336101
.?sku=7174

Page 10-14

000332-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



AIR BOX AND INTAKE HOSE

ITEM PART NO. DESCRIPTION QTY
123 4
1 075753 | Screw, #12-16 X 0.625 Hi-Lo 3
2 [[OT82T50T] | Assembly, Air Box (includes items 3 through 9) ... 1
3 [[0T5429 L (=T A OO 1
4 [[0T804307 Screw, #8 X 0.500, Hex-Head Hi-LO ......cvveerverrvecrvrnnnn. 2
5 [[OT8TT907] BOTEOM, AN BOX oouuniriirmnriimmnnsissnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 [[OT88T707 Washer, #8 Stainless-Steel FIAt ... ssssssssssssssssssssssssssss 2
7 [[0T9Z2T507) SAN, INTAKE ettt ss st saas s aRs s R s bR bR R0 1
8 [[0T9257017) Latch, WIreform ... cicsssscssssncsssssssssssssssssssns 2
9 [[O0T972807 Top Assy, Air Box (includes items 10 through 16) .........rcnnssismnssisenns 1
10 N/A Valve, Choke ... 1
11 N/A Top, Air BoX ....cceeeenen. 1
12 N/A O-Ring, 5/16 1
13 N/A O-RiNG, 3/8 ....covvrrvrrrrissssssssssssnsssssssssssssssssssmsmssssssssess 1
14 [[OT8T2307) Spring, Extension Return .... 1
15 [TOT8T3007 Retaining Ring 0.25, Shaft 1
16 [[0T9T7607 LEVEL, ChOKE ..ottt ssssssssassssssssssssasssssssssssssssssssssssssssssssssssssssssssssesssss 1
17 [[OTB37TOT] | HOSE, Al INTAKE ...coomeriieriecrctctis s ssss s sssssssssssssss s ssssss s ssss s sssss s s s eas 1
18 [OTO7T30T] | Clamp, 1.58" ID HOSE .....cucirirrisinsssissnssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssssssssssssssssssiss 2
19 B33 | Washer, 1/4 Type A Narrow Flat ............... 3

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 10-15



.?sku=1015752
.?sku=101821501
.?sku=1015426
.?sku=101804301
.?sku=101811901
.?sku=101881701
.?sku=101921501
.?sku=101925701
.?sku=101972801
.?sku=101812301
.?sku=101813001
.?sku=101917601
.?sku=101837101
.?sku=101971301
.?sku=332

000338-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 10-16



INTAKE SYSTEM

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0T2438 | Locknut, #10-24 NYION INSEIT .....coviicrirricsirinnssssssnsssssssssssssmssissssssssssssmssssssssssssssssssssssssssssssess 3
2 [[0T80430T] | Screw, #8 X 0.500, HeX-Head Hi-LO ......ririissiicssssssssssssssssssssssssssssssssssssssssns 1
3 [[0T926807] | Cable, Choke (includes items 4 and 5) 1
4 [[0T933707) Bezel, ChOKE CabIE ...ttt ssis s ssissssssssssssssssmssssssssssssssssssnsensos 1
5 N/A Choke Cable WithOUTt BEZEI, SNOIT ...ttt sesesnsesas s sessssssssssssssssesssssssssses 1
6 [[OTO58TOZ | DUCE ASSEMDIY ..ottt ssssss s ssssssss s sssssssssssss s sass s sasssssssssssss s sassssses 1
7 [[02T90707 | Kit, Air Duct Shield (includes items 8 through 10) ..... 1
8 [[02785407] TaPE, BM VHB 4950 ......ovvrrrrirmnnssesissssssssmmsssssssssssssssssssssssssmssssssssssssssssssssssssssssmsssssssssssssssssss A/R
9 N/A Shield, Air Duct 1
10 7°73 Rivet, 3/16 X 400 BIING ... ssssssmmsssissssssssssmsssssssssssmssssssssssssssssnss 1
11 504 Rivet, 3/16 X .500 Alum Pop . 2
12 637 Screw, #10-24 X 0.75 Phillips Pan-Head 3
13 =3 Washer, #10 Type A Flat 7

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 10-17



.?sku=1012438
.?sku=101804301
.?sku=101926801
.?sku=101933701
.?sku=101958102
.?sku=102190702
.?sku=102185401
.?sku=7973
.?sku=1606
.?sku=1631
.?sku=183




TORQUE CONVERTER E






DRIVE CLUTCH - TURF/CARRYALL 2, AND 252

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OM83390 | Clutch, Drive (includes items 2 through 28) ......... 1
2 1014049 Bearing, Idler 1
3 [[0T4057 Retainer, Spring 1
4 [[0T4057 SPIING, DIVE CIULCH ottt tissssssis s ssssssssssssmsssssssmsssssssassssesssssssenes 1
5 1014052 Movable-Face Assembly (includes items 6 through 8) 1
6 N/A Drive Clutch Movable Face 1
7 [[0T4053 RELAINET ..ottt ssssssssss s sssssssssss s ssssssssssssaess 1
8 N/A Bushing, Split, Drive Clutch 1
9 [[0T4059 Ring, Spiral Backup 2
10 [[0T4057 Ring, 0.810" Internal Retaining 1
11 1014058 Washer, Thrust 1
12 1014059 Drive HUD ASSY, DIVE CIULCH ..ottt ettt sessssessssssssss s ssssessasessssens 1
13 [[0T4453 Kit, Drive Clutch Button (includes items 14 through 17) 1
14 Driver, DriVe CIULCH ..ttt sssssss s ssssssssssssssssssnss 3
15 [[0T4287 Spring, Drive Button ..., 3
16 =3 Washer, #10 Type A Flat 3
17 B45Q Screw, #10-24 X 0.50 Hex-Head 3
18 [[0T6289 Spacer, Fixed Face Shaft 1
19 [[0T&307 Kit, Drive Clutch Weight (includes items 20 through 26) 1
20 [[0TZ4063 Screw, 1/4-20 X 1.00 HEX HEAM ...t ssssssssssssssssssnssssssssssssssnssenss 6
21 N/A Pin, 0.3752 X 1.50 DOWE ..ccecerrrrrmeccccnnrraanssnee 3
22 [[0T40863 Washer, 0.38" ID Delrin FIAt c...cvvcumcrrivisssscssssssmssssssssssssssssssssssssssnsssssssssssssessssssss 6
23 N/A Clutch Weight, Secondary .......ccooeecevmnecernnne. 3
24 N/A WASNET oottt ssssssssssssssssssssssssssssssssons 6
25 [[0T6207 Washer, WaVe .......mcsssssinnsssssssssssssssssssssssssssnsses 3
26 N/A Weight, Primary 3
27 N/A Plug, Drive Clutch 3
28 [[0T929802 Kit, Fxd Face Dr Asm Fe290/350 (includes items 29 and 30) 1
29 N/A Desiccant Bag (Not Shown) 1
30 N/A Assembly, Fixed-Face Drive (includes items 31 through 33) .....ccecnnecnneennressesinnens 1
31 N/A Fixed Face Assembly, Drive Clutch 1
32 [[0T4283 Screw, 5/16-18 X 0.75 Thread-FOrming ... 3
33 N/A Pulley, CIULCR et sesesissesesssessssissesens 1
34 [OTTTETOT] | V-BEIE wceeeeeereesmscersssssssssesssssssssessssssssssssiesssssssssssssssssssssssssesssssssssssssssssessssssssssasssssssssssssssss 1
35 [[03345701T] | Screw 3/8-24x5.5 Hex Loc Ptch 1
36 B03 Washer, 3/8 Type B FIat .....coeeeveeeeeecrrecrncnns 1

Note: Item 29 not shown.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 11-3


.?sku=101833902
.?sku=1014050
.?sku=1014051
.?sku=1014055
.?sku=1014056
.?sku=1014057
.?sku=1014453
.?sku=1014062
.?sku=1014287
.?sku=183
.?sku=183
.?sku=8450
.?sku=1016289
.?sku=1016801
.?sku=1014063
.?sku=1014065
.?sku=1016201
.?sku=101929802
.?sku=1014288
.?sku=101916701
.?sku=103345701
.?sku=808




DRIVE CLUTCH - XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 TO[T833904 Drive Clutch Assy. FE 350/272 (includes items 2 through 28) 1
2 1014049 Bearing, Idler 1
3 [[0T4059 Retainer, Spring 1
4 1014052 Movable-Face Assembly (includes items 5 through 7) 1
5 N/A Drive Clutch Movable Face 1
6 [[0T4053 [2=1 =13 T OO 1
7 N/A Bushing, Split, Drive Clutch ................... 1
8 [[0T4059 RING, SPIral BACKUP ..coorivumnritimnctinn i sssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssssssss 2
9 [[0T2057 Ring, 0.810" Internal REtaiNiNg ... ssssssssssssssssssssssssmsssssssssssssssssnss 1
10 1014058 WASNEE, TRIUST .ceeeeeeercemncnrecmetmeesaeessssessssesssesssessssessssessssessssessassssassasassssssessssessssssssssssssessasassasessases 1
11 1014059 Drive HUD ASSY, DIVE CIULCH ...t eeiseeesseeesseesssessesssessssssssss s sassessasesssseas 1
12 [[0T4453 Kit, Drive Clutch Button (includes items 13 through 16) 1
13 [[0TZ062 Driver, DIiVe CIULCR it sssnsssinssssssssssssssssssssssssssssasssssssssssssssessssssssssssessess 3
14 [[0T4287 Spring, Drive BUTtON ... cssicsssssnssssssssssinns 3
15 =3 Washer, #10 Type A Flat 3
16 B450 Screw, #10-24 X 0.50 Hex-Head ......cvevrevicseinnnnene. 3
17 [[0T6289 Spacer, Fixed Face Shaft 1
18 [[0T&307 Kit, Drive Clutch Weight (includes items 19 through 25) 1
19 [[0TZ4063 Screw, 1/4-20 X 1.00 HEX HEAM .......coccrrmmcerrrseerissesmsnsessessmsssssssssnsssssssssssessasnssssssssses 6
20 N/A Pin, 0.3752 X 1.50 Dowel 3
21 [[0T4063 Washer, 0.38" ID Delrin FIAt ......iriccisicisincsssssssssssssssssssssssssssssssssssssssssssecs 6
22 N/A Clutch Weight, Secondary ......ecnreeseennerneenne 3
23 N/A Washer 6
24 [[0T&207] WaASHEr, WAVE ..ottt ssisssssssssssssssssssssssssssssssssssissssssssssssssssssssssssssssssssssincs 3
25 N/A Weight, Primary ..eececessecsseenseesseennees 3
26 [[0T&907 SPING, DIVE CIULCR ettt ssssss s ssssssssssssssssssssssssssssssssssssssssssess 1
27 N/A Cap PlUG ooeveeererecenneceieeessesesseeesanes 3
28 [[0T929802 Kit, Fxd Face Dr Asm Fe290/350 (includes items 29 and 30) 1
29 N/A Desiccant Bag (Not Shown) 1
30 N/A Assembly, Fixed-Face Drive (includes items 31 through 33) ......ccccneeenneesnressesinnnns 1
31 N/A Fixed Face Assembly, Drive Clutch 1
32 [[0T4283 Screw, 5/16-18 X 0.75 Thread-FOrming ... 3
33 N/A Pulley, CIULCR .. siseseesesesssessssisenens 1
34 [OTOTETTT] | V-BEIT ettt ssss s ssss s sssssssss s sass s asss s aas s sas b s a s s sassss s 1
35 [[03345701T] | Screw 3/8-24x5.5 Hex Loc Ptch 1
36 B03 Washer, 3/8 Type B FIat ......oeeeveeveceecrrecrcnns 1

Note: Item 29 not shown.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 11-5



.?sku=101833906
.?sku=1014050
.?sku=1014055
.?sku=1014056
.?sku=1014057
.?sku=1014453
.?sku=1014062
.?sku=1014287
.?sku=183
.?sku=183
.?sku=8450
.?sku=1016289
.?sku=1016801
.?sku=1014063
.?sku=1014065
.?sku=1016201
.?sku=1016901
.?sku=101929802
.?sku=1014288
.?sku=101916701
.?sku=103345701
.?sku=808




DRIVE CLUTCH - CARRYALL 2 PLUS

ITEM PART NO. DESCRIPTION QTY
123 4
1 T8 33904 Assembly, Drive Clutch (includes items 2 through 33) 1
2 1014049 Bearing, Idler 1
3 [[0T4057 Retainer, Spring 1
4 1014052 Movable-Face Assembly (includes items 5 through 7) 1
5 N/A Drive Clutch Movable Face 1
6 [[0T4053 [2=1 =13 T P 1
7 N/A Bushing, Split, Drive Clutch ................... 1
8 [[0T4059 RING, SPIral BACKUP ..coorivumnritimnctinn i sssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssssssss 2
9 [[0T2057 Ring, 0.810" Internal REtaiNiNg ... ssssssssssssssssssssssssmsssssssssssssssssnss 1
10 1014058 WASNEE, TRIUST .ceeeeeeercemncnrecmetmeesaeessssessssesssesssessssessssessssessssessassssassasassssssessssessssssssssssssessasassasessases 1
11 1014059 Drive HUD ASSY, DIVE CIULCH ...t eeiseeesseeesseesssessesssessssssssss s sassessasesssseas 1
12 [[0T4453 Kit, Drive Clutch Button (includes items 13 through 16) 1
13 [[0TZ062 Driver, DIiVe CIULCR it sssnsssinssssssssssssssssssssssssssssasssssssssssssssessssssssssssessess 3
14 [[0T4287 Spring, Drive BUTtON ... cssicsssssnssssssssssinns 3
15 =3 Washer, #10 Type A Flat 3
16 B450 Screw, #10-24 X 0.50 Hex-Head ......cvevrevicseinnnnene. 3
17 [[0T6289 Spacer, Fixed Face Shaft 1
18 [[0T&307 Kit, Drive Clutch Weight (includes items 19 through 25) . 1
19 [[0TZ4063 Screw, 1/4-20 X 1.00 HEX HEAM .......coccrrmmcerrrseerissesmsnsessessmsssssssssnsssssssssssessasnssssssssses 6
20 N/A Pin, 0.3752 X 1.50 Dowel 3
21 [[0T4063 Washer, 0.38" ID Delrin FIAt ......iriccisicisincsssssssssssssssssssssssssssssssssssssssssssecs 6
22 N/A Clutch Weight, Secondary ......ecnreeseennerneenne 3
23 N/A Washer 6
24 [[0T&207] WaASHEr, WAVE ..ottt ssisssssssssssssssssssssssssssssssssssissssssssssssssssssssssssssssssssssincs 3
25 N/A Weight, Primary ..eececessecsseenseesseennees 3
26 [[0T&907 SPING, DIVE CIULCR ettt ssssss s ssssssssssssssssssssssssssssssssssssssssssess 1
27 101738302 Kit, Fixed Face - Drive (includes items 28 and 29) 1
28 N/A Desiccant Bag (Not Shown) 1
29 N/A Fixed Face Drive (includes items 30 through 32) .........ononneenseensseinseinseesssssesssens 1
30 N/A Fixed Face Assembly, Drive Clutch 1
31 [[0T4289 Screw, 5/16-18 X 0.75 Thread-FOrmMing ......ceunssevsssmsssssssssssnsssssssssssnes 3
32 N/A Pulley, Drive Clutch 1
33 N/A CAP PlUG eereeereieeeseeeeiesesasessiasessssssesssssesssasssssasesssasssssssssssnns 3
34 [OTOTETTT] | V-BEIT ettt ssss s ssss s sssssssss s sass s asss s aas s sas b s a s s sassss s 1
35 [[03345701T] | Screw 3/8-24x5.5 Hex Loc Ptch 1
36 B03 Washer, 3/8 Type B FIat ......oeeeveeveceecrrecrcnns 1

Note: Item 28 not shown.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 11-7


.?sku=101833904
.?sku=1014050
.?sku=1014055
.?sku=1014056
.?sku=1014057
.?sku=1014453
.?sku=1014062
.?sku=1014287
.?sku=183
.?sku=183
.?sku=8450
.?sku=1016289
.?sku=1016801
.?sku=1014063
.?sku=1014065
.?sku=1016201
.?sku=1016901
.?sku=1014288
.?sku=101916701
.?sku=103345701
.?sku=808




DRIVE BELT - FE350

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT7T8Y | Belt, DIiVe (FE350) ...cooiiiiireceissassssssnsissssnssssssssssissssssssesssssssssssssssssssssssssssssssmssssssssssssssssssssssssssssess 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 11-9


.?sku=1017188




DRIVEN CLUTCH - TURF/CARRYALL 2, 252

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T83400T] | Assembly, Driven Clutch (includes items 2 through 10) ........iccimnccsssnecsssesinns 1
2 [[0T407Q Fixed Face Assy, Driven CIUTCH ...t cssssssssmssssssssssssssssnss 1
3 [[0T4072 Movable-Face Assembly With BUSHING ... sssssnsens 1
4 [[0T4073 Key, DIIVEN CIULCR ..ottt smnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes 1
5 [[0T4080 RING, RETAINING oottt sssssssssss s sssss s sssssssssssssssssssssssssssssssssssssss 1
6 [[0T3453 Kit, Driven Clutch Button (includes items 7 and 8) . 1
7 [[0T2839 Screw, #8-32 X 3/4 SOCKet-Head Cap .......orrciimnssisinssssssssssssssssssmssssssssmssssssssnes 3
8 N/A Button, Drive 3
9 [[0T7684 Cam, Driven Clutch 1
10 [[0T836207 Spring, Driven Clutch, Reversed 1
11 Kit, Clutch Repair (includes items 12 throUgh T4) ... eeereesesseseessssssssssssssssesssssssesssens 1
12 [[0T833407 KEY, 3/T6 SO X T.50" oomeirmnnnssrsssssssssssmmsssssssssssssssssssssssssmsssssssssssssssssssssssssssmmsssssssssssssssssssss 1
13 N/A Washer, Driven Clutch 1
14 [[02227707 Screw, 5/16-18 X 3/4 Hex-Head With Patch ...t sssssssssnsinnens 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 11-11


.?sku=101834001
.?sku=1014070
.?sku=1014072
.?sku=1014078
.?sku=1014080
.?sku=1014454
.?sku=1012836
.?sku=1017686
.?sku=101836201
.?sku=AM10419
.?sku=101833401
.?sku=102242101




DRIVEN CLUTCH - CARRYALL 2 PLUS, AND XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T834003 | Clutch, Driven (includes items 2 through 10) 1
2 [[0T407Q Fixed Face Assy, Driven CIUTCH ...t cssssssssmssssssssssssssssnss 1
3 [[0T4072 Movable-Face Assembly With BUSHING ... sssssnsens 1
4 [[0T4073 Key, DIIVEN CIULCR ..ottt smnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes 1
5 [[0T4080 RING, RETAINING oottt sssssssssss s sssss s sssssssssssssssssssssssssssssssssssssss 1
6 [[0T3453 Kit, Driven Clutch Button (includes items 7 and 8) . 1
7 [[0T2839 Screw, #8-32 X 3/4 SOCKet-Head Cap .......orrciimnssisinssssssssssssssssssmssssssssmssssssssnes 3
8 N/A Button, Drive 3
9 [[0T7684 Cam, Driven Clutch 1
10 [[0T836202 Spring, Driven Clutch, Reversed 1
11 Kit, Clutch Repair (includes items 12 throUgh T4) ... eeereesesseseessssssssssssssssesssssssesssens 1
12 [[0T833407 KEY, 3/T6 SO X T.50" oomeirmnnnssrsssssssssssmmsssssssssssssssssssssssssmsssssssssssssssssssssssssssmmsssssssssssssssssssss 1
13 N/A Washer, Driven Clutch 1
14 [[02227707 Screw, 5/16-18 X 3/4 Hex-Head With Patch ...t sssssssssnsinnens 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 11-13


.?sku=101834003
.?sku=1014070
.?sku=1014072
.?sku=1014078
.?sku=1014080
.?sku=1014454
.?sku=1012836
.?sku=1017686
.?sku=101836202
.?sku=AM10419
.?sku=101833401
.?sku=102242101




UNITIZED TRANSAXLE E



12

Q@
\®
5

ag

C_C_0——
/
K

w %ﬁ

000220-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



UNITIZED TRANSAXLE - GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT3067 | Locknut, #10-32 NYION INSEIT ....covriiccirrncsisinnsssisssssssssnsssssssssssssssssssssmsssssssssssssssssssssssssssssess 1
2 [[OTZ007] | WAShEL, T/4 FIAL ..oovrerrrinrserrsissnsssssssssssssssssssssssnssssssssssssssssssssssssssssssssssssssssmssssssssssssssssssssssssssess 1
3 [[0T7083 | Screw, #10-32 X 0.75, Hex-Head Machine 1
4 [[OT7Z3T | Key, WOOAIUST ...t ssssimssssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssssmsssssssssssssssssssssssssssss 1
5 [[OM833607T] | Transaxle, 11.77 Ratio (includes items 6 through 24) 1
6 [[OTZ717 Breather ... sssicssssssssssssssssssnsssssins 1
7 [[0T2752 ROIIPIN ettt timssssssnsssiss s sssssss s s sasssssstas s sssss s sb s s aass s amss s sams s ebn s 1
8 [[0T2894 PiN, DOWEL .oomi ettt ssssss s sssssssss s sssssssssssssssssss s ssss s ssssssssssssassssssssssssssssnssas 2
9 [[0T3767 Fill Plug .. 2
10 [[0T6432 Gasket, Drain PIUg ........criiinnncriinnnns 1
1 [[0T65T3 WaASHEr, MB FIAT ..ottt ssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssss 1
12 [TOT890T0T LeVer, ChaNgE ... sssssssssss s sssss s ssssss st saasss s ssssssssssnss 1
13 [TOT890207 SNAFE = CRANGE oo ssssassssssssssssssssssssssssssissssssasssssssassssssssasssssssssssssss 1
14 [TOT890507 Gear Case (AriVer SIA) ... s s sssssss s sassssssss 1
15 [TOT890607 Gear Case (passenger side) 1
16 [TOT89T307 AN PIVOT ooetriirtirrseeimssnssssassessssmmssissssssssessassassssssssassssssssssmsssssmssssssssassesssssssnsssssssssesssssasssssssssssessess 1
17 [TOT892907 Washer 1
18 [TOT893807 Washer 1
19 [[0T926907 Screw, M8-1.25 X 40mm Hex-Head 15
20 [[0T927107] S€al, Ol .oovvrumcnnrsssissssssssssmssssssssssssssssssssssssssnssisies 1
21 [[0T927207] SEAL, Ol .cvvvvvrumimsrns s issssssssssss s SRR SRR 1
22 [[0T927307] SNAP RING oottt ssssassiss s s ssis s sass s sa s saas s aRR 00 1
23 [[0T928607 T TR @ToT 1 (=T OO OO 1
24 [[0T928707) Liquid Gasket (Transaxle case) A/R
25 [OMBFABOT] | AIMN, GOVEINON couuuuuunnicvvvssssssssssssssnssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssmssssssssssss 1
26 [[OT88BTO0T | Screw, 1/4-20 X 1.00 SQUAre-HEAd .....ccvveurcisiismnssssssssssssssssssssssssssssssnsssssssssssssssssnss 1
27 [[0Z5T540T] | Lever, TransmMiSSiON SHift ... sssssssssisnsssssssssisssssmsssssssssssssssssssssssssssssssins 1
28 [[02526207] | Stud, Thread, 1/4-28 1
29 =3 Washer, #10 Type A Flat 1
30 BZ33 Locknut, 1/4-20 Nylon Insert 1
31 B717 Locknut, 1/4-28 Nylon Insert 1
Note: Unitized transaxle component listings span several pages.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 12-3


.?sku=1013061
.?sku=1014007
.?sku=1017082
.?sku=1017231
.?sku=101833601
.?sku=1012711
.?sku=1012752
.?sku=1012896
.?sku=1013760
.?sku=1016432
.?sku=1016513
.?sku=101890101
.?sku=101890201
.?sku=101890501
.?sku=101890601
.?sku=101891301
.?sku=101892901
.?sku=101893801
.?sku=101926901
.?sku=101927101
.?sku=101927201
.?sku=101927301
.?sku=101928601
.?sku=101928701
.?sku=101834801
.?sku=101886101
.?sku=102515401
.?sku=102526201
.?sku=183
.?sku=183
.?sku=183
.?sku=8233
.?sku=8717

000221-001

Page 12-4 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



TRANSAXLE - TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
123 4
1 072714 | Oil Seal ...
2 [[0T2740 | Synchro Insert
3 [[0T2747 | Synchro Spring
4 [[0T2Z747 | Shifter Ball
5 [[0T2748 | Shifter Spring
6 [[0T6337 | Washer, Thrust
7 [[0T6338 | Washer, Spring
8 [[0T889407] | Guide
9 [[0T89000T | Fork - Shift
10 [[OT89T60T | Sleeve, Governor
1 [[OT89T90T] | Gear, Cluster ...
12 101892001 Rod, SHft ....oeeiiiiciiciccrtisiscssississnnns
13 [[OTBOZZ0T] | PlAte, TRFUST .eucevreeecrrenncerinncrrnmsnsssssesnisssssnsesssssssessssssssesssssssssssssmssssssssssssssssssassessssssssesssssssssssssssssessssssss

14 [[OT89Z30T] | GOVErNOI ASSEMDIY ....coviiiiriiirisssssismnsssssss s ssss s ssssss s ssssssssss s sasss s sass s ssass s ssss s sssnes
15 [[OT89Z40T] | Gear, SPUS ..comrrirmmmcrissmscsssssssssssssssssssassssssssssnes

16 [[OT89250T] | Gear, HEliCal (61 TOOtN) ....ccceercrerinnccrmmesnccsmsasnsssssnsessssssssessssssssssssssssssssssssssssssssssesssssassssssssssssssess
17 [[0T89260T] | Gear, Helical (17 TOOth) .....ricrriccisimscsscsssssssssssssssseees

18 [[OT89320T] | Key SUNK ..ottt csnscsssssssssssssssssssssssssans

19 [[OTBO3TUT] | WASHE oouierecirrimirrmersesseemsssnssesssssssssssssssssssssssssssssessssssssessasssssesssssasssssasssssesssssassesssssassssssssssssssess
20 [[OT9Z750T] | Needle BEArING ... ssssssssssssssssssssssssssssssssssmsssssssssssssssssssssssssssesssssssssssses
21 101927601 NEEAIE BEAING ..ceuvevureeereereeuseisetisetiaetissetsssss e ssssesssssssssessssesssssssssessassssssasssssssssssssssssssssssassssssssssssssessanes

S, NN B N Rk m aa A W, m ama A aa WeEm ama A a N, e, N W .

22 [OTIZ770T | Pin, . 116" Dia X 0.264 DOWEI w.covrrrsersrssrsrssvsssssssssssssssssssssssesssssesssssssssssssssssssssssssssssee
23 [[OTOZ790T] | SIEEVE, SYNCRIO .ottt sssssssssss s ssssssssssssssss s s ssssss s sass s sisss s s sssees
24 [[0T928007] | Hub, Synchro Clutch

25 101928101 BEANING, BAIl oottt sssseses s esassesssessssess st ssasessasess s ssasas s srasessase
26 [[OTO8080T] | Gear Assembly, 16-Degree Synchro (25 TOOth) ... sssssssssssssissssns
27 [[OTO8090T] | Gear Assembly, 16-Degree Rear Synchro (28 Tooth)

28 [[0T98T00T | Ring, 16-Degree Synchronizer.

29 [[0245300T] | Shaft, Trans, With CIrclip .. sssssssssssssssssssssssssssiss
30 [[OZA53TOT] | CIrClD oot ssasssssssssssssssssssssssssssssssssssssssasssssssssssssssssss s sassssssssssssssssssassssins
31 333 | Bearing ...

32 AVITO0S0 Bearing, Ball, Sealed ................

33 BMTO08T | Bearing, Ball, Sealed ................

Note: Items listed on this page are components of the unitized transaxle.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 12-5


.?sku=1012714
.?sku=1012740
.?sku=1012741
.?sku=1012747
.?sku=1012748
.?sku=1016337
.?sku=1016338
.?sku=101889401
.?sku=101890001
.?sku=101891601
.?sku=101891901
.?sku=101892201
.?sku=101892301
.?sku=101892401
.?sku=101892501
.?sku=101892601
.?sku=101893201
.?sku=101893901
.?sku=101927501
.?sku=101927701
.?sku=101927901
.?sku=101928001
.?sku=101980801
.?sku=101980901
.?sku=101981001
.?sku=102453001
.?sku=102453101
.?sku=7335
.?sku=AM10080
.?sku=AM10081

000222-001

Page 12-6 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



TRANSAXLE - DIFFERENTIAL AND AXLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[O0T3770 | Differential IdI@r GEAT ... ssssssssssssssssmsssssssssssssssssmssssssssssssssssasssssssssses 2
2 1013771 Gear, Differential 2
3 [[0T3773 | Pin, Differential .....ccsisssssnssssssssssnnns 1
4 [[O0T3794 | Axle Shaft Oil SEAI .....cviriririmmrrisii s sssssssssss s sssssssssssssssssssss 2
5 N/A | DowelPin ... 1
6 [[OT890T0T] | PIPE wrricrtimncssssnssssssssssssssssssssssssssssssnes 1
7 [[OTBITOTT] | PiIPE wrvverrrisimmcssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
8 [[0T89T40T] | Axle Assembly, Passenger Side (includes items 9 through 13) 1
9 [[OTT297 Outer Axle, Tube Bearing 1
10 [[0T3787 Lug Stud 4
1 [[013793 Circlip Type C 1
12 1014207 BUSHING oottt ssssssssssssssssssssssssssssssssssssssssees 1
13 [[0T6672 REtAiNING RING oot ssisssssissssssisssssisssssssssssssssssssoss 1
14 [[OT89T50T] | Axle Assembly, Driver-Side (includes items 15 through 19) 1
15 [[OTT297 Outer Axle, TUDE BEAIING ...t sssissssssssssissssssssssssssssssssssssssssssssssssssssssssssiss 1
16 [[0T3787 Lug Stud 4
17 013793 Circlip Type C 1
18 1014207 Bushing 1
19 [[0T6672 Retaining Ring ......... 1
20 [[OT8YZ70T] | Gear, HElICAl ...ttt ssstscssssssssssssssssssssssssssssssssssssssssssssasss 1
21 [[OTOTO50T | Kit, Differential Gear Case (includes items 22 through 25) 1
22 1013768 Differential Gear Case, LEft-HaNG ......ccvvvvuccrimsincrrssiminssssssssssssssssssssssssssssssssssnsess 1
23 1013769 Differential Gear Case, RIGht-Hand ... sseisssssssssssss s sassesssssssssseas 1
24 013773 Plate, Thrust (Differential GEAN) ......eeeeeeeeeeeeeeseeseesseeessessssessssessesees 1
25 [[0T3773 Plate, Thrust (Idler Gear) 2
26 [[0T928301T] | Screw, M8-1.25 X 35mm Hex Head 8
27 [[0203T907 | Bolt, M10X 1.5 X 30mm 14
28 F330 | Inner Axle Tube Bearing 2
Note: Items listed on this page are components of the unitized transaxle.
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 12-7


.?sku=1013770
.?sku=1013772
.?sku=1013794
.?sku=101890901
.?sku=101891001
.?sku=101891401
.?sku=1011291
.?sku=1011291
.?sku=1013787
.?sku=1013787
.?sku=1013792
.?sku=1013792
.?sku=1016672
.?sku=1016672
.?sku=101891501
.?sku=1011291
.?sku=1011291
.?sku=1013787
.?sku=1013787
.?sku=1013792
.?sku=1013792
.?sku=1016672
.?sku=1016672
.?sku=101892701
.?sku=101910501
.?sku=1013773
.?sku=1013774
.?sku=101928301
.?sku=102031901
.?sku=7330

12

Page 12-8

000563-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FORWARD/REVERSE SHIFTER

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OZ37600T] | KNOD, FNI wcoiieitctircssiicsssinsssssssssssssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssssns 1
2 [[02969907] Asm, Shifter, FNR (includes items 3 through 20) 1
3 [[0T002§ WaSher, 1/2 TYPE A FIAT .ot ssssssnsssssssssssssisssssssssssssssssssssssssssssssssssssss 1
4 [[0T3061 Locknut, #10-32 NYION INSEIt ...ttt sssssssssssssssssssssssssssssssssssmmssssssssssssssssssss 1
5 [[0T4807 SWILCh, LIMIt et ssssssssssssssssssnnes 2
6 [[0T4809 SWILCh, LIMit ettt ssssssssssssissssnans 1
7 [[0T5873 Screw, #4-40 Hex Head Maching ......ciiicsisssssssinsssisssssssssinssssassnss 2
8 [[02526207) StUd, TAIEAM, 1/4-28 ...ttt sssssmsssssssssssssssssssssssssess 1
9 [[026T6707 Locknut, MTOX1.5 NYION INSEIT c...cuueieiirisisccsissmssssssmsssssssssssssssssssssssssssssssssssssssssssssssssnss 1
10 [[02682607 Shoulder Bolt, M12 X 25.0 ....cccuecccvvvvrncee. 1
1 [[02969407 Bracket, Shifter, FNR ...t s sssssssssssssssssssssssssssssssssssssssens 1
12 [T02969807 Weldment, Shift LEVEL, FNR ...ttt sssssssissssssssssssssssssssssssssssssssssssssssasssss 1
13 (03173307 Bushing, Greaseless, T2MM Id ........imsssssssssssssssines 1
14 [[03177407 Washer, Thrust, Shifter, FNR 1
15 [[03T92707) SPring, ComMP, .97 Od X.75 L i sssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssiss 1
16 [[03369507 Cam, Limit SWItCh, FNF SNIfLEr .....cvecvercerrcceisscsssssnsssssmsssssssssnssssssssssssssssmessesssssesses 1
17 B057 Nut, #4-40 Hex Machine 2
18 Lockwasher, #4 Helical Split 2
19 8104 Screw, #10-32 X .75 Rd HA MaCh ... ccicrncinnccscssnnsssssssssssssnsssns 1
20 B717 Locknut, 1/4-28 Nylon Insert 1
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 12-9

=


.?sku=102376001
.?sku=102969901
.?sku=1010028
.?sku=1013061
.?sku=1014807
.?sku=1014808
.?sku=1015878
.?sku=102526201
.?sku=102616701
.?sku=102684602
.?sku=102969401
.?sku=102969801
.?sku=103173301
.?sku=103177401
.?sku=103192701
.?sku=103369501
.?sku=8057
.?sku=8058
.?sku=8717

12

Page 12-10

000573-002

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



’ ; »’.<
~ = \‘ (Y7
) ( 2 ) (Jh‘»*'
NN s
| N ‘_‘,
B / \‘Af%,‘:)wl'g

—

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

000573-002

Page 12-11




12

Page 12-12

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



FORWARD/REVERSE SHIFTER CABLE

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Instl, Shifter, FNR ,ca2 (includes items 2 through 12) 1
2 [[0T2333 JOINT, #10-32 Ball ..ottt ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 1
3 [[0T963407 Locknut, 5/16-18 HEX FIANGE ....cvvirircveriimmnsssessssnnssssssssssssssssssssssssssssssssssssssssssssssssssssnes 3
4 [[02376007 KNOD, PN ottt ssis s sassssssssas s sssss s sssb s s sass s amss s aams s sabnes 1
5 [[03295T017) Brkt, Spt, Cable ENd, FNI ...ttt sssssssssssssissssssssssssssssssssssssssssssssss 1
6 [[03295202 Cable, Trans, Ball ENd, 1855MM ...uiiriirisissiscssimmssssssssssssssssssssssssssssssssssssssssssssssss 1
7 227 Washer, 5/16 Type A Flat 3
8 304 Screw, 1/4-20 X 1.0 HEX-HEAA CAP ..vrrrrrerrrrernsrersrnsssssssnssssssssssssssssssssssssssssssssssssssssssssssssasssnns 2
9 173 Screw, 5/16-18 X 0.75 Hex-Head Cap 3
10 7893 NUL, #1032 HEX et isesessesssesssssessessesssssssssssssessssssssssses 1
11 BZ33 Locknut, 1/4-20 Nylon Insert 2
12 Be39 Tie Wrap, 11" Nylon 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 12-13



.?sku=1012333
.?sku=101963401
.?sku=102376001
.?sku=103295101
.?sku=103295202
.?sku=1241
.?sku=7173
.?sku=7893
.?sku=8233
.?sku=8639

12



ELECTRICAL SYSTEM - ELECTRIC
VEHICLES



13

Page 13-2

\\ g

o
/ @(f(r(?q/ i ‘o
4 AN
W -

000567-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



HEADLIGHT AND HORN ELECTRICAL COMPONENTS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OTT229 | LOCKNUL, #6-32 WHIZ ..ot ssssssssssssssissssssssssssssssssssssssssssssmssssssssssssssssssssssssssssess 2
2 [[0T7853 | Screw, #6-32 X 0.75 Hex-Head Machine ..., 2
3 N/A Headlight Only, IQ Plus (includes items 4 through 8) 1
4 [[0T3357 Rivet, 5/32 Aluminum Pop 2
5 [[0T6354 Terminal BIOCK With INSUIATON ...t sssisssimsssssssmssssssssss s ssssssssssssssssssssss 1
6 [[02869407 SWItCh, ROCKET, LIGNT ..ottt sssssssssnssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
7 [[03255707 Wire Harness, Hd Lght, Ca, Ele ...ttt ssisssssssssssssssssssssssmssessess 1
8 8990 Tie Wrap, 8" Nylon 8
9 [[0T828607] | Relay, 48-Volt 1
10 101914401 Assembly, Voltage Suppressor 1
11 304 Screw, 1/4-20 X 1.0 Hex-Head Cap . 2
12 B32 Washer, 1/4 Type A Narrow Flat ....... 2
13 B0Z9 | Horn (includes items 14 throUGh 18) .....crrsnccerisismmnsscssmssssssmssnssssssssssssssssnssssssssssssss 1
14 [[0TT823 HOPN BIACKET ..ottt ssss s sssssassssssssssssssss s ssssssssssssssisssssssssssssasssssssssssssssssss 1
15 N/A Horn, 12-VDC 1
16 [[OT955T07 NUL, MB HEX ooonneveanncrrnannernsnnecenmsasniessssnsssssssssssssssssssssssssessssmssssssssassssssssssssessssssssssssssssssssssssssssssansess 1
17 7829 Washer, 5/16 Internal-Tooth 1
18 N/A 5/16 Ring Term. 1
19 59T | Washer, #6 Flat 2
20 BZ33 Locknut, 1/4-20 Nylon Insert 2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-3


.?sku=1011229
.?sku=1017853
.?sku=1013357
.?sku=1016356
.?sku=102869401
.?sku=103255701
.?sku=8990
.?sku=101828601
.?sku=332
.?sku=4029
.?sku=1011825
.?sku=101955101
.?sku=7820
.?sku=7591
.?sku=8233

13

B SONIC WELD 4
4 § 9 =
E 9 1
3 g d 1 ks o
= o o q
El= i
i I —_ o
DASH LIGHT E—
SOLENOID
- u 16 PINK(W
W I8 ORG(WI2)
o
NS
= 0
o
d REVERSE
g L
s 3 4 al
= s
; 035
KEY J i . PROGRAMMER PLUG
| [
2SW\TCH‘) o i L; §
£l d ]
7 E
FORWARD
— 3 C D)
> 5
< E 4 PIN
= al
S L8 BLLOLT) CONNECTOR
= 3 |18 BRN(WI6)
=
© = 18 BIU YFI (W03)
v 9 18 GRN YFI (W04)
= E 18 RED YFI (W05)
< o~ = 18 BIK YFI (W0B)
- N
> = -
A - [0 BLO(W527
§ o | LHT BLU(WIL)
o [0_ORG(W54)
L =
SARNS)
= © =
o
= 2
o
X CONTROLLER
o o
= i
<~ N 43 44
E |
& 2 PIN o ; g 2
© = ONNECTOR 14
> o o ; 4 _GRN(WQ2)
=5 _/ 5
< a9 18 RED(W09) A-WHT(WOI)
- £
o 18 IHT GRN(WOS)
=
g ‘
(a8
wg e BIK WHT(wOT %
KI
=
S 10 Bl K(WAD)
S 3PIN
CONNECTOR (PIN 19) ORG/WHT TO REVERSE BUZZER B-
(PIN 17) BLU/WHT TO LOW SIDE OF SOLENOID COIL
PIN 15) YELLOW TO MCOR SLIDER
(PIN 20) LT PURPLE : TO MODE SWITCH PIN 14) PUR/WHT TO MCOR B-
PIN 13) WHITE MCOR B+
(PIN 23)  GRN/WHT TO RELAY COIL B-
24 | ] 13
12 \ | |
(PIN I1) BLUE TO FNR SWITCH “RE\/“4I LP
(PIN 10) BROWN TO FNR SWITCH “FO‘R—“—‘ IN 1) TAN TO KEY SWITCH
(PIN 9) PINK TO RELAY COIL B+— PIN 2) LT BLUE TO OBC
IN 3) ORANGE TO WALK AWAY BREAKER
IN 4) GRAY TO TOW SWITCH

Page 13-4

000566-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



16 | T GREFN(WA9)

16 GRN(WA8)

6 RED(WST)

SONIC WELD

CIRCUIT BREAKER

16 TAN(W39)

16 TAN(WA4)

18 BRN WHT (W36

16 YFI (W27) | iy
18 WHT(W31) 4 &
E| FUSE & RECEPTACLE
< BRACKET ASM i
El
o O 3
o o 3 A
1 1 1 RELAY
2 al
| =
3 Tow SYITCH = o
= — 3 o
3 3 o
| 3 it
o
o
o 4

10 RFD(WAT)

1 PINK(WIS)

1
\; 10 Bl K(W25)

1 8_GRN_WHT (W24 53—

1 YEL (WP9)
ON-BOARD
COMPUTER

FIELD I
o _
&)
Pt
o
= i
=
o
AN =
>
CONNE[CTOR -
2
T 4 =
z
= <<
> =
@
<
| YFI BLK TP(W )
= 2
=S 3
10 BIK(W53) PO IS
@™ (&)

000566-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-5



13

Page 13-6

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



WIRING - TURF/CARRYALL 2

ITEM PART NO. DESCRIPTION QTY
123 4
1 [T02845407) Wire Harness, Power, IQ Plus (includes items 2 through 7) . 1
2 N/A Asm, #4 Grn Wire, 37" 1
3 N/A ASM, H#A WHEWIEE, 36.5" aeeteeetrtesssesseessesssssssessssssssssassessossessssases 1
4 N/A ASM, HT10 OFG WITE, 39" e csssessssesssessss s ssssessssessssessssessassssssessasessassssassssassssassssass 1
5 N/A Asm, #10 Blu Wire, 46" 1
6 N/A Asm, #4 Red Wire, 33" 1
7 B&39 Tie Wrap, 11" Nylon ....riecerinnns 3
8 103221901 Asm, Wire Harness, Carryall 2, Elec 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-7


.?sku=102845401
.?sku=8639

e

000073-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 13-8



HEADLIGHTS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T98800T] | Headlight Assembly, Driver-Side Single Beam (includes items 2 through 10) ................... 1
2 [[0T3467 Screw, #10-16 Hex-Head Hi-LO ... cisicsssssssssssssssssssssssssssssssssssssssssens 2
3 [[0T6880 Headlight Bezel, LEft ...ttt ttcsssssssmssssssssssssssss s sssssssssssssssssssssssses 1
4 017 Nut, #10-24 Stainless-Steel Hex Machine .....vrvunneee. 2
5 T0T/062 TUIN SIGNALLENS ASSY .eeerreeeererrsersesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes 1
6 TOT /062 MOUNTING BraCKEL ....vevreeeeeeeereeerereenseessssssssssssss s st ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 2
7 T0T/063 Retainer, HEAANGNT ... iesssssssssesssesssss s sasssssssssssssssssessssessassssesssss 1
8 [[0T987907 Connector Harness Assembly, Headlight 1
9 [[OT988T0T Bulb, Headlight 1
10 [[0T988207 Lens, Headlight 1
1 [[0T988007 | Headlight Assy, Passenger-Side Single Beam (includes items 12 through 20) .................... 1
12 [[0T3467 Screw, #10-16 Hex-Head Hi-Lo .....ciciiccsicssssscsssssssenns 2
13 [[0T6879 Headlight Bezel, RIGT ... ssisssssssssssssassssssssssasses 1
14 017 Nut, #10-24 Stainless-Steel Hex Machine 2
15 TOT/062 TUIN SIGNQAILENS ASSY .uveereeneeneeetreetuseisseisseessseesssssssssssssessssesssssssssstasssasssssssesssssssssssasssusssssasessssseas 1
16 TOT/062 MOUNTING BIrACKET ....coueeeeeiecireieieissinseississeisse s sssssssssssesssssssssssssssssssssssssssssssasssssssssssesssssess 2
17 TOT /063 REtAiNEr, HEAANIGNT ..ottt sessssssasssss s s s ssssssssssssssssssssssssssnssanees 1
18 [[0T987907 Connector Harness Assembly, Headlight 1
19 [[OTo88T0T BUID, HEAAIIGNT «..couerreernvrennicrrianncrrinnccerimsnssssmnssssssmsssesesssssnsssssassssssssssssessesssssssssssssssssssssssssssssssess 1
20 [[0T988207 Lens, HEAAIIGNT ...ttt ssssss s ssssssssssssssssssssssssssssssssssssassass 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-9


.?sku=101988001
.?sku=1013461
.?sku=1013461
.?sku=1016880
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017062
.?sku=1017062
.?sku=1017064
.?sku=1017064
.?sku=1017065
.?sku=1017065
.?sku=101987901
.?sku=101987901
.?sku=101988101
.?sku=101988101
.?sku=101988201
.?sku=101988201
.?sku=101988002
.?sku=1013461
.?sku=1013461
.?sku=1016879
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017062
.?sku=1017062
.?sku=1017064
.?sku=1017064
.?sku=1017065
.?sku=1017065
.?sku=101987901
.?sku=101987901
.?sku=101988101
.?sku=101988101
.?sku=101988201
.?sku=101988201

000577-001

Page 13-10 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



INSTRUMENT PANEL WITH ELECTRICAL COMPONENTS - TURF/

CARRYALL 252, AND XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Washer, #10 PAN-HEAA SCIEW ...t sssessssssssssssssasssses 2
2 [[0T3494 | Cover, SCreW HEad ... ssssssssssssssssssssssssssssssssssssssnss 2
3 [[0T5528 | Screw, #10 X 1-1/4 Phillips HEA .ouuuuccvevtcevetrmninsssssssnnsissssssssssssssssssssmssssssssssssssssssssssssssss 2
4 [[O3TBOTOT] | Cover, Hole, SWitch, ROCKET ...ttt sssssssmsssssssssssssssssssssssssssssssssssssssssses 2
5 N/A Asm, Dash, Elec, BCI (Instrument Panel) (includes items 6 through 25) .......cceecrrrcrrrcrernnes 1
6 [[0T2503 NG =] f ) ) OO 1
7 [[0T6849 Screw, #4-24 X 0.33 Pan-Head Machine .......icnnn. 2
8 [[0T6857] Buzzer, REVEISE (9-48 VDIC) .. eereeeeensesensesesssesssssssssssssssssssssssssssssssesess 1
9 [[0T825T07 Decal, Off/On 1
10 [[0T826207 Key Switch, On/Off 1
11 101830601 Screw and Washer Assembly 5
12 [TOT830707 NUT, KEY SWICN oottt ssssss s s sssssssssssssss s ssss s ssss s ssssassans 1
13 [[0T834507 CaP, BIACK K@Y SWILCR .ccovervrenccrrincrermcennesessasnssssssnnssesmssssssssssssssssssssssssssmsssssssasssssssssssessoss 1
14 [[OT85TTOT Washer, KEY SWILCH ...ttt s sssssssssssssssssssssssssssssssssasssssss 1
15 [T0T856007 Switch, Rocker, Double-Pole 1
16 [[0ZT96907 DUSE AP cvvvericrrnmsnecrmmesncssssnsesessssssesssssssessssssssessssssssesssssssssssssssssessssssssssssssassessasssssessssssssssssssssssssssssnsess 1
17 [[02508707 Light, BAtTery .....ciicsrisemcssssssssssssssssssssssssssssssssssssssons 1
18 [[02572407 NUt, DIagNOSTIC POIt, PrEC ....uiveeciivecisinssssssssssnsssssssssssssssssssssssssisssssssssssssssssssssssssssssssssss 1
19 [[02977002 Panel, Dash, Center, Gas (Instrument Panel) ........... 1
20 [[03ZT0307 Decal, Forward/Reverse, EIOCIIIC .....uivvmncrisisissssssmsnnssssssssssnsssssssssssssssssssssssssssess 1
21 [[03ZT8607 Harness, DiagnOStiC POIT ... sssssssssssssssssssssssssssssssssssssssssssssssssssssssass 1
22 [[03354407 Gauge, Battery Cond Ind, Rnd (includes items 23 and 24) 1
23 [[03348202 Clip, BCi, ROUN .ooutiiiettnctrississsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassss 1
24 N/A Battery Condition Indicator Gauge 1
25 [[03299307] Decal, Operating INSt, ON-TOAQ ........coririmmmmmsirismssssssssmmsssssssssssssssssssssssssssssssssesssssssssssss 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-11

e


.?sku=1013494
.?sku=1015528
.?sku=103180101
.?sku=1012505
.?sku=1016849
.?sku=1016851
.?sku=101825101
.?sku=101826201
.?sku=101830701
.?sku=101834502
.?sku=101851101
.?sku=101856001
.?sku=102196901
.?sku=102508701
.?sku=102572401
.?sku=102977002
.?sku=103210301
.?sku=103218601
.?sku=103354401
.?sku=103348202
.?sku=103499301

1

3

Page 13-12

000331-003

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



HORN AND BRAKE SWITCHES

ITEM PART NO. DESCRIPTION QTY

123 4

[[OTTZBT | LOCKNUL 5/T6-18 ..oivrimcrsismmmnsssssssssnsssssssssmsssssssssssssssssssssssssssmssssssssssssssssssssssssssssssssssssssssss

[[0TT43 | SWitch, LIMit wocicricssicssisscsssssssssssssssssssssssssssanss 2

[[OTT557 | Screw, #6-32 X 1.00 Hex-Head Machine 4

[[O0T93220T] | LOCKNUL, #6-32 NYION ..coviiitirccissismnscrssssssssssssssssssssssssssssssssnsssssssssssssssssssssssssssssssssssssssssssssses 4

Bracket, Brake Light Switch

[[0T96970T] | Horn Button and Wire ASSEMDIY ... sssicssssssssssssssassssssssssssssssssssssssess
[[ZZT | Washer,5/16 Type AFlat ...crrrseccernenne

173 Screw, 5/16-18 X 0.75 Hex-Head Cap .

373 Locknut, 5/16-18 Nylon Insert

O 00 N O U1 A W N =

_ m m

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-13


.?sku=1011280
.?sku=1011439
.?sku=1011557
.?sku=101932201
.?sku=101957101
.?sku=101969701
.?sku=1241
.?sku=7173
.?sku=7473

000243-001

Page 13-14 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY
123 4
1 075753 | Screw, #12-16 X 0.625 Hi-Lo 2
2 [[OTO20TOT] | Kit, 3-Pin Wedge LOCK ...ttt ismsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens 1
3 [[OT93680T] | Kit, 2-Pin Wedge LOCK ...ttt issssssssssssssssssissssssssssssssssssssssassssssssssssssssssssssssssess 1
4 102101001 BaI, DIVE, CAST ottt sttt sssssss s s ssassssbssssssas s assssssassssssssssssssssaneos 1
5 [[O2ZTOTTOT] | MCOR .oorcerrrnnnessssmsnssssssssssssssssssssssmssssssssssssssssssssssssssmsssssses 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-15



.?sku=1015752
.?sku=101920101
.?sku=101936801
.?sku=102101101

13

Page 13-16

N
. 2 NINIG
B Pe o ——
* Raistiy g N2, taad] g

and figlg

: %l;@m% St veliigl annz?n
g . M difver gl only
s body Insldy Vehig]

000577-006

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



INSTRUMENT PANEL AND ELECTRICAL COMPONENTS - TURF/
CARRYALL 2

ITEM PART NO. DESCRIPTION QTY 1 3

N/A Washer, #10 PAN-HEAA SCIEW ...t sssessssssssssssssasssses

123 4

1 2
2 [[0T3494 | Cover, SCreW HEad ... ssssssssssssssssssssssssssssssssssssssnss 2
3 [[0T5528 | Screw, #10 X 1-1/4 Phillips HEA .ouuuuccvevtcevetrmninsssssssnnsissssssssssssssssssssmssssssssssssssssssssssssssss 2
4 [[O3TBOTOT] | Cover, Hole, SWitch, ROCKET ...ttt sssssssmsssssssssssssssssssssssssssssssssssssssssses 2
5 N/A Asm, Dash, Elec (Instrument Panel) (includes items 6 through 23) 1
6 [[0T2503 NG =] f ) ) OO 1
7 [[0T6849 Screw, #4-24 X 0.33 Pan-Head Machine .......icnnn. 2
8 [[0T6857] Buzzer, Reverse (9-48 VDO ...veerreeeeeseessessssesessesensssens 1
9 [[0T825T07 Decal, Off/On 1
10 [[0T826207 Key Switch, On/Off 1
11 101830601 Screw and Washer ASSEMDIY ... sseesseeesssessssseanes 2
12 [TOT830707 NUT, KEY SWICN oottt ssssss s s sssssssssssssss s ssss s ssss s ssssassans 1
13 [[0T834507 CaP, BIACK K@Y SWILCR .ccovervrenccrrincrermcennesessasnssssssnnssesmssssssssssssssssssssssssssmsssssssasssssssssssessoss 1
14 [[OT85TTOT Washer, KEY SWILCH ...ttt s sssssssssssssssssssssssssssssssssasssssss 1
15 [T0T856007 Switch, Rocker, Double-Pole 1
16 [[0ZT96907 DUSE AP cvvvericrrnmsnecrmmesncssssnsesessssssesssssssessssssssessssssssesssssssssssssssssessssssssssssssassessasssssessssssssssssssssssssssssnsess 1
17 [[02508707 Light, BAtTery .....ciicsrisemcssssssssssssssssssssssssssssssssssssssons 1
18 [[02572407 NUt, DIagNOSTIC POIt, PrEC ....uiveeciivecisinssssssssssnsssssssssssssssssssssssssisssssssssssssssssssssssssssssssssss 1
19 [[02977002 Panel, Dash, Center, Gas (Instrument Panel) ... 1
20 [[03T98307) Plug, Hole, ROUNG, 2.0 IN ...ttt ssssssssssssssssssssssssssssssssssssssssssssssass 1
21 [[03ZT0307 Decal, Forward/Reverse, EIOCIIIC .....uivvmncsiiinssssismsnnisssssssssnsnssssssssssssssssssssssssnsess 1
22 [[03278607 Harness, DiagnOStiCc POIT ... sisnss s ssssssssssssmssssssssssens 1
23 [[03499307) Decal, Operating INSt, ON-rOad ... sssssssssssssssssssssssssssssssssssssssssssssnss 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-17


.?sku=1013494
.?sku=1015528
.?sku=103180101
.?sku=1012505
.?sku=1016849
.?sku=1016851
.?sku=101825101
.?sku=101826201
.?sku=101830701
.?sku=101834502
.?sku=101851101
.?sku=101856001
.?sku=102196901
.?sku=102508701
.?sku=102572401
.?sku=102977002
.?sku=103198301
.?sku=103210301
.?sku=103218601
.?sku=103499301

000369-002

Page 13-18 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



BATTERY CHARGER RECEPTACLE

ITEM PART NO. DESCRIPTION QTY

123 4

[[OTB0TO0T] | Plate, Receptacle BACKING ... sssissssississsssssissssssssssssssssssssssssssssssssassssssssssssons

[[0T832007T] | Screw, #7-19 X 0.625 Phillips Pan-Head Tap

[[02848707] | Fuse and Receptacle Assembly (includes items 4 through 11)
[[0T7703 Screw, #8 X 5/8 Phillips Pan-Head Type AB ........cccoovuuunne.

[[0T796507 R ol o} - o =TT

[[O0T796807 Fuse Assembly (iNCIUAES ITEM 7) ...t ssssssssssssssssssssssssssssssssssnss
LOCKNUT, #10-32 NYION INSEIT c..euerirerreretinntiserinseisssisssssssssssiasesssssssssssssssssssssssssssssssssssasssessses

[[0T894907 FUSE, 3/8-AIMP ..ottt sans s ssasse s ssssas s s bas s aass s baass s amn s e baes
N/A Wire Assembly, Sense Lead, Gray
N/A Wire Assembly, #10 Red
N/A Wire Assembly, #10 BIaCk .....coccureeereeerecerneciseiineciseennes

N NG I S Gy ') RO NN

2oV NO U D WN =

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-19


.?sku=101801001
.?sku=101832001
.?sku=102848701
.?sku=1017705
.?sku=101796501
.?sku=101796801
.?sku=1013061
.?sku=101894901

000596-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 13-20



000596-001

1./

Page 13-21

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



13

Page 13-22

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ELECTRICAL INSTALLATION

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Inst, Elec Sys, Iq Plus (includes items 2 through 15) 1
2 [[013357 Rivet, 5/32 Aluminum Pop 2
3 [[0T4289 Screw, 5/16-18 X 0.75 Thread-FOrMING ...cunnreevisssssssssssssssssssssnsssssssssssssssssssens 3
4 [[0T5393 RIVEL, 3/T6 POP oottt sssss s sssssss s ssssssssssssnsssssssssssssssssssssssssssssssssssssssssssmsssssssssss 2
5 [[0T6354 Terminal BIOCK With INSUIATON ...t sssisssimsssssssmssssssssss s ssssssssssssssssssssss 1
6 [[0T6967 Blind Rivet, Push Type 3
7 [[025T8307 Decal, Caution, Electrical Component Cover ... 1
8 [[02772407) Cover, Electrical COMPONENT ... ssssssssssssssssssssssssesssss 1
9 [[023 Nut, 1/4-20 Hex 2
10 [[02967601 Decal, Warning, 4 Gauge WiIre ... ssisssssssssssssssssssssines 1
11 103221901 Asm, Wire Harness, Carryall 2, EIeC ... eeeneceneeeseeseceneceneeesseeennee 1
12 222 Nut, 5/16-18 Hex 2
13 E5) Lockwasher, 1/4 Helical Split 2
14 173 Lockwasher, 5/16 Split 2
15 B990 Tie Wrap, 8" Nylon 12

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-23


.?sku=1013357
.?sku=1014288
.?sku=1015392
.?sku=1016356
.?sku=1016967
.?sku=102518301
.?sku=102772401
.?sku=1028
.?sku=102967601
.?sku=1242
.?sku=451
.?sku=7174
.?sku=8990

13

Page 13-24

000425-001

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



TOW/RUN SWITCH

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[OTZT28 | Screw, #10-32 X .625 HX WAShEr .....icrirrcsticsissnsssssssssssssssssssssanss A/R
2 [[O0T3067 | Locknut, #10-32 NYION INSEIT ...corriiriiimmsiiimnsssissssssssssssssssssssssssssssssssssssssssssssssssssssssssess 2
3 N/A Tow/Run Switch Assembly (includes items 4 through 8) ... 1
4 [[OTS08TOT SWitch ASSEMDBIY, TOW/RUN ..oouniitmvetrcevimssissassssssssmssssssssssessssssssssssssssssssssssssssssmsssssoss 1
5 [T0T908407 Boot, Switch 1
6 [T0Z838T07) Circuit Breaker 250VaC-50VAC ... sssssssssssssssssssssssssssssssssssss 1
7 [[02845707 DECal, TOW SWILCH ..ottt smssssssssssssssssssssssssssisssssssssssssassssssssssssssssssnss 1
8 [[029T5707] Plate, Switch, RUN TOW, MOdE ...t sssssssssssssssssssssssses 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-25



.?sku=1012126
.?sku=1013061
.?sku=101908101
.?sku=101908401
.?sku=102838101
.?sku=102845101
.?sku=102915701

000597-001

Page 13-26 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



13

SEE DETAIL A

R

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-27



13

Page 13-28

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS

ITEM PART NO. DESCRIPTION QTY

123 4
N/A Asm, Electrical Component Box (includes items 2 through 23) .........rernernnerennesnseinnns
[[0T2523 NUT, MB-T.25 HEX ..oouirrirmiiimnrismnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssmmsssssssssssssssssss
[[0T3734 Lockwasher, 8mMM SPIIT ... sssssssssssssmssssssssssssssssnss
[[0T5729 Screw, #6-32 X 1/2 Hex Washer-Head ... sssssssssssssssssassens
[[0T828607 REIAY, 48-VOIT ..cuuiienrttnriinriimns s ssssssssssssssssssssssssss s sssss s ssssss s sassssssassssssssssssssssnss
0272050 Bolt, Controller, Terminal
[[02774507 CONLIONIEE, 500 AMP ocunireriirrnsiccriansisssssssi s sssssssissssssssssssmssssssssssssssssssssssssssssssssssasssssssssssssoss
[[02774602 Computer, Onbrd, 8X 6V, 38" ... s
[[0Z774707) S0lenoid, 48V, [th-150 ...t ssss s ssssassens

S I a3 veNoaU s wWN -

[[028T7T107 Screw, 1/4-20 X .50 HEX WSh HU ...occiriccrriccinicisssssssasnssssmssssssssssssssssssnsssssssnsens
[[0Z8T7207 Screw, 1/4-20 X .88 HEX WSh HA .ottt ssssssnssssssssmsssssssssssssssssssns
Wire Harness, Power, IQ Plus (includes items 13 through 18)
N/A ASIMN, HA GIN WIEE, 37" sttt st st st s s sasssss st s sssssssassssssssssssssssassanens
N/A ASIM, HA WHRTWITE, 36.5" ...ttt sssesssssssstssssssssssssssssssssassnssnsssssasasssssans
N/A Asm, #10 Org Wire, 39"
N/A ASMN, HTO BIUWIEE, 46" ....oeeeeetsrreestsssesstsssssssssssassssssssssssssssssssssssssssasssssssssssssssssssassssssassasees
N/A ASM, #4 REA Wi, 33" ettt esssss s ssssnssns s ssssssassnses
B39 Tie Wrap, 11" NYlON ...
[[0Z859507 Screw, M6 X 1 X 20 SeI HEX FIG .iiirincicinissiissssssimsesssassssssssssimsssssssssssssssssssosss

W = = = N W = = @a a o o DN B 2 =2 W= N NNN =

20 [T02863807 Wire Asm, #4 Yellow, 12.5"

21 [[0Z93TT07) Plate, Component, Rear

22 103221901 Asm, Wire Harness, Carryall 2, EI€C .....oveeerreerneerneererernrens
23 BO90 Tie Wrap, 8" Nylon

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-29


.?sku=1012528
.?sku=1013734
.?sku=1015720
.?sku=101828601
.?sku=102240501
.?sku=102774501
.?sku=102774602
.?sku=102774701
.?sku=102817101
.?sku=102817201
.?sku=102845401
.?sku=8639
.?sku=102859501
.?sku=102863801
.?sku=102931101
.?sku=8990

000346-002

Page 13-30 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



HOUR METER - TURF 2, 252, CARRYALL 252, XRT 900

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Hour Meter Installation, 1Q Plus (includes items 2 through 10) .......cccoveonnernercnseeinecesscenenns 1
2 [[0T3547 HOUP Meter Bracket ... riciiincsissssssssssssssssmsssssssssssssssssnssssssssssssssssssssssssssssssssnss 1
3 [[0T14304 Washer, 174" TYPE B FIAL .. vereeertinnsssssissssssssmsssissssssssssnsissssssssssssssssssssssssssssssssssssss 1
4 [[0T4540 Screw, #6-32 X 3/8 TAPLILE .......vrrerrrrrinsseisssssssissssssssssssmnsssssssssaos 3
5 [[0T6877 HOUP MELET .oouritccttincssisss s ssssssssssssssssssssssssssssns 1
6 N/A Wire Assembly #18 Yellow 1
7 [[0T997902 Wire ASSEMDBIY #18 REA ..o s ssssssmsssssssssssmssssssssssssss 1
8 847 Screw, 1/4-20 X 0.75 HEX-HEAA CAP ..vovrrrrrrrrererereessssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssses 1
9 BZ33 Locknut, 1/4-20 Nylon Insert 1
10 8990 TIE WP, 8" NYION .ccueeiireireessesesssssesisseissssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssssssssssessssssssssses 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-31



.?sku=1013547
.?sku=1014306
.?sku=1014540
.?sku=1016877
.?sku=101997902
.?sku=7847
.?sku=8233
.?sku=8990




BATTERIES, T-105

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Battery Install, Carryall 2 1Q Plus w/T-105 Batteries (includes items 2 through 19) ........... 1
2 [TOT090807 HOIA-DOWN, BALEIY ....uuvienniriirnisiicssisnscssssssisssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssens 4
3 1012571 Washer, 5/16 EXIra TRICK FIAT ottt sssssssssssssssssesssssssssssssssssssessossssaes 12
4 1015072 LOCKNUT, 5/16-T8 NYION INSEIT .cueurreereerierernrriiriieriseisesisesssesssessssssssssssssssssssssssssssssssssssssssssssssseses 12
5 [[0T5609 Tube Spacer, Hydraulic CYlINAEr ... ssssssssssssssssssss 2
6 [[0Te6TE0T Battery, 6v Trojan T105 (Wet) (includes item 7) 8
7 [[OT83T407 Battery Cap 6 VOIT .. sssssssssssssssssssssssssssssssssssssssssssssssssssss 1
8 [[0T66T607 Battery, 6v Trojan T105 (Dry, also known as moist) (includes item 9) .......ccceecceeeenecennecnne 8
9 [[OT83T407 Battery Cap 6 Volt 1
10 [[02002907 WIire ASSY, #4 BIACK ..ottt ismss s ssssssssssssssssssssmssssssssssssessssssssssssses 4
1 [[02764007 Wire Asm, #4 Black 3
12 [[02766207 Hold Down, Outside 2
13 [[02845207 Rod, Battery Hold DOWN 9.7" ... sssssssssssssssssssssssssssmsssssssssmssssssssnss 10
14 [[02845203 Rod, Battery Hold Down 10.7" 2
15 [[02873407 5/16-18 Heavy Hex Nut 16
16 [T0Z980801) Extr, Plastic, 1 X 1 X3 ..... 2
17 [T02980907 Clamp, Hose, Nylon, .25 2
18 7373 Locknut, 5/16-18 Nylon Insert 2
19 8063 Screw, 5/16-18 X 1.75 HEX-HEAA CAP .vcvvrrrrrrernrireinnsiseississeisnssssssssssssssssssssssssssssssssssssssssssssssans 2
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-33



.?sku=101090801
.?sku=1015608
.?sku=101661601
.?sku=101831401
.?sku=101831401
.?sku=101661602
.?sku=101831401
.?sku=101831401
.?sku=102002901
.?sku=102764001
.?sku=102766201
.?sku=102845201
.?sku=102845203
.?sku=102873401
.?sku=102980801
.?sku=102980901
.?sku=7473
.?sku=8963

000409-002

Page 13-34 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



BATTERIES, T-145

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Battery Install, Carryall 2 1Q Plus w/T-145 Batteries (includes items 2 through 19) ........... 1
2 [TOT090807 HOIA-DOWN, BALEIY ....uuvienniriirnisiicssisnscssssssisssssssssssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssens 4
3 1012571 Washer, 5/16 EXIra TRICK FIAT ottt sssssssssssssssssesssssssssssssssssssessossssaes 12
4 1015072 LOCKNUL, 5/16-18 NYION INSEIT ..cureurermirmncrrerrciienseensssesssessessssesssssssssssssssssssssssssssssessasssssssess 12
5 [[0T5609 Tube Spacer, Hydraulic CYlINAEr ... ssssssssssssssssssss 2
6 [T02002907 Wire ASSY, #4 BIACK ..ottt ssssssssssssssssssssssssssssssssssssssssssssssssssssens 4
7 [[02764007 WIire ASM, #4 BIACK euu.eevereitrcettcevencetsnssssismsssssssssssssssssssssssssssssssssssmmsssssssssssssssssssssssssses 3
8 [[02764407] Battery, 6v Trojan T145 (wet) (includes item 9) . 8
9 [[OT83T407 Battery Cap 6 Volt 1
10 [[02764402 Battery, 6v Trojan T145 (Dry, also known as moist) (includes item 11) .......vevvvecrvunnne. 8
1 [[OT83T407 Battery Cap 6 Volt 1
12 [[02766207 Hold Down, Outside 2
13 [[02845203 Rod, Battery Hold DOWN T0.7" .....cerisseimnnssssmnssssssssssssssssssssssssssssssmssssssssssssssssssnss 10
14 [[02845204 Rod, Battery Hold Down 12" 2
15 [[02873407 5/16-18 Heavy Hex Nut 16
16 [T0Z980807) Extr, Plastic, 1 X 1 X3 ..... 2
17 [T02980907 Clamp, Hose, Nylon, .25 2
18 373 Locknut, 5/16-18 Nylon Insert 2
19 8063 Screw, 5/16-18 X 1.75 HEX-HEAA CAP .vvcvvvrrrrrernrineirssiseississeassssssssssssssssssssssssssssssssssssssssssssssssess 2
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 13-35



.?sku=101090801
.?sku=1015608
.?sku=102002901
.?sku=102764001
.?sku=102764401
.?sku=101831401
.?sku=101831401
.?sku=102764402
.?sku=101831401
.?sku=101831401
.?sku=102766201
.?sku=102845203
.?sku=102845204
.?sku=102873401
.?sku=102980801
.?sku=102980901
.?sku=7473
.?sku=8963

13



ELECTRIC MOTOR H



14

ITEM 22 INCLUDES 2 SETS
OF WIRE ASSEMBLIES,
TERMINAL HARDWARE,

AND TERMINAL INSULATORS
(NOT SHOWN)

OPTIONAL VENTED HEADBAND \
> A<
A4

ITEM 15 INCLUDES
EXTERNAL HARDWARE
(NOT SHOWN)

@ (NOT SHOWN)

000411-001

Page 14-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



MOTOR (MODEL DA5-4006)

ITEM PART NO. DESCRIPTION QTY

123 4

1 SCrew, 5/16-18 X 1.00 HEX CAP wuuucuvurrversnnsessmnnnsssssssssssssssssssssssssssssssssssssssssssssmssssssssssssssssmnsssssssss 1
2 1014201 SCreW, 1/4-20 X 2.25 HEX CAP ..vvverrrrirerrirersessessessssssessssssssssssssssssssssesssssssssssssssssssssssssssssssasssssssssssssssss 3
3 [[02235207] | BUMPEL, DriVE UNIT c.coeiiicritmccsimssismncsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
4 [[02243203 | Lubricant, Moly-Teflon (Single-Use TUDE) .......ciisscnrsismssssssmssnsssssssssssssees 1
5 [[02775707T] | 1Q Plus Electric Motor, 48-VDC 3.7 hp (includes items 6 through 30) 1
6 [[0ZT86307) Ring, 2.24" Internal REtaining ... s sssssssssssssssses 1
7 [[02T86407 BEANNG, BAIl oottt st aaaa s arns 1
8 [[02704907] Kit, Speed Sensor (includes items 9 through 13) 1
9 [[0T942307) Kit, 3-Pin Wedge LOCK ....crirriiinriiisssimsssssssssssssssssssssisssssssssssssssssssssssssssssssssssssssnss 1
10 N/A Sensor, Motor Speed, ADC ... eenrnrnsiensnsiesssssssssssssenees 1
11 N/A Screw, #8-32, Taptite Thread 2
12 N/A Magnet, ADC Motor ... 1
13 N/A SCreW, 1/4-20 X 0.5 .cieineineinecnesnsisssssssssssssssssssssssssssssssssssssssssssssssss 1
14 [T02938407 Asm, Frame And Field, 3.7 HP .t ssssssssssssssssssssssssssssssssssssssessss 1
15 N/A Armature (Includes external hardware - not shown) 1
16 [[02938601 Kit, Brush, 3.7 Hp (includes items 17 and 18) 1
17 N/A Brush, Motor .......... 8
18 N/A Screw, Taptite 8
19 [[02938707 ASM, Brush BOX, 3.7 HP ettt sssnsssinsessssssssssssssssssssssssssssssessssssssssssessssssssssssosssss 1
20 [T02938807 Kit, Brush Spring, 3.7 Hp (includes item 21) 1
21 N/A Brush Spring 8
22 [[02938907 Kit, Brush Lead Asm, 3.7 Hp (includes items 23 through 28) . 1
23 N/A Terminal and Lead ASSEMDBIY .....cveeceeerereemecenmeremsneesssesssssnessssceenns 2
24 N/A Insulator, Terminal 2
25 N/A WaAShEr, INSUIATING «ocoureureenceecenecenseceaeciseessecesseesssesssessase s eassseasssesssssssssssssssssssssssssssssssssessasees 2
26 N/A Washer, Flat, 5/16, BrasS/BIrONZE ... sesessssssssssssssssssssssssssssasssssnes 2
27 N/A NUL, 5776, STEEI ..t sssss s s ase s sas s ssssssassasssssassssasasssssasases 4
28 N/A Lockwasher, 5/16, Steel 2
29 [T02939007 Commutator ENd Head, 3.7 HP ...ciiccisicscinissssssnsssssssssssssssssssssssssssssssssssessins 1
30 [[02939T107 Sealed Headband, 3.7 HP ... isicsssssssissssssssssssssssssssssssssssssssssssssssssssssossins 1
31 [[02939T073 | Vented Headband, 3.7 HP (optional - NOt ShOWN) .......rivcriinsisnncisssnssinns 1
32 [[0Z95T707 Pkg, Terminal Hardware, 3.7hp (includes items 33 through 36) 1
33 N/A Nut, 5/16, Steel 2
34 N/A Lockwasher, 5/16, Steel 2
35 N/A NUE, 1/4-20, STEI ..oueeecrrerrretrretretesecsscissessessssesssseanes 2
36 N/A Lockwasher, 1/4-20, Steel 2
37 B5) Lockwasher, 1/4 Helical Split 3
38 173 Lockwasher, 5/16 Split ........... 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 14-3


.?sku=1010934
.?sku=102235201
.?sku=102243403
.?sku=102775101
.?sku=102186301
.?sku=102186401
.?sku=102704901
.?sku=101942301
.?sku=102938401
.?sku=102938601
.?sku=102938701
.?sku=102938801
.?sku=102938901
.?sku=102939001
.?sku=102939101
.?sku=102939102
.?sku=102951701
.?sku=451
.?sku=7174

14



TRANSAXLE - ELECTRIC VEHICLES H






TRANSAXLE

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0Z771707] | Transaxle, Electric (includes items 2 through 32) 1
2 [[0T3794 Axle Shaft Oil Seal ...... 2
3 [T0T8954017 Gear Case, Left-Hand ......... 1
4 [[0T895507 Gear Case, PasseNQEr-Side ... ssssssssssssssssssssssissssssmsssssess 1
5 [f0T897007 Screw, M8-1.25 X 60mm Hex-Head 1
6 [[0T897207 BrEatNEr ..o 1
7 [[0T897407 SCreW, M10-1.25 X 25MIM cccriiinsritss s sssssssssssssssssssmssssssssssssesssssssssssssssssessssssssssssssssssssoss 6
8 [[0T897607 Pin, 1Tmm OD X 8.5mm ID X 10mm 2
9 [[0T903607 Washer, Thrust 2
10 [T0T903707 WaAShEr, TRIUST ..ot sssssssssmssssssssssssassssssssssssssss 2
11 [T0T906907 Intermediate Shaft Assembly 1
12 [[0T9227T07) Pin, 15.99mm X 88.7mm Dowel W
13 [[0T923007 Gear, Differential [AIF ... ssssssssssssssssssssssissssssssss 2
14 [[0T923207 GASKEL oottt RS RR RS R RS R008 2
15 101923501 SEAN, LI wrvereerresrerseesstssssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssassassasssssssanes 1
16 [[0T923707 SNAFE, INPUL ceonereercrrrcrricersicessmsssstammssssssssssssssssssisssssssssssssanss 1
17 [[0T923907 Gear, Differential 2
18 [[0T928707) Liquid Gasket (Transaxle case) A/R
19 [[0T972707) Plug, M14-1.5 X 12mm Magpnetic ...... 1
20 [[0T972207) Plug, M14-1.5 X 12mm Hex 1
21 [[02356607 Housing, Differential, 6 Bolt 1
22 [[02356807 Gear, Differential Output, 6-Bolt 1
23 [[02357007 Screw, Flg Hd M10X 1.5 X 30 10
24 [[02886307] Axle Assembly, Driver-Side (includes item 25) 1
25 [[0T922207] LUG STUG oooertiririminccsssissssssssssssssssisssssssssssssisssssssssssssssssssssssssssnsssssssssssssssssssssssssssnssssssssssssss 4
26 [T02886407 Tube, AXIE, DIIVEI-SIAE ...t smssssssssssss s sssssssssssssssssssssssssssssssssssssssass 1
27 [T02886507 Axle Assembly, Passenger-Side (includes item 28) 1
28 [[0T922207] LUG STUA ottt cssssmssssssmsses s ssssssssssss s ssssssssssssssssssssssssssssssssssssssssssesssassss 4
29 [T02886607 Tube, Axle, PaSsSE@NGEI-SIe ... sssssssssssssssssssmssssssssssssssssssass 1
30 7339 INNEr AXIe TUDE BEAING .....ooriieiriicriisisssisinssssssssssssssessssssssssssssssssssssssssssssssssssssssssssssess 2
31 333 Bearing 3
32 7339 Bearing ..ciunnccissnnns 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 15-3


.?sku=102771701
.?sku=1013794
.?sku=101895401
.?sku=101895501
.?sku=101897001
.?sku=101897201
.?sku=101897401
.?sku=101897601
.?sku=101903601
.?sku=101903701
.?sku=101906901
.?sku=101922101
.?sku=101923001
.?sku=101923201
.?sku=101923701
.?sku=101923901
.?sku=101928701
.?sku=101972101
.?sku=101972201
.?sku=102356601
.?sku=102356801
.?sku=102357001
.?sku=102886301
.?sku=101922201
.?sku=101922201
.?sku=102886401
.?sku=102886501
.?sku=101922201
.?sku=101922201
.?sku=102886601
.?sku=7330
.?sku=7335
.?sku=7336




BATTERY CHARGER H



000414-001

Page 16-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



1Q PLUS DOMESTIC BATTERY CHARGER (MODEL 25730)

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[02847807T | 48-V/17-A1Q Plus (9-ft. DC Cord, 6-ft. AC Cord)
2 [[02847807 | 48-V/17-A1Q Plus (12-ft. DC Cord, 9-ft. AC Cord)
3 [[02847803 48-V/17-A 1Q Plus (20-ft. DC Cord, 9-ft. AC Cord) (includes items 4 through 20) ................
4 [[0T2099 BUSHING, DC QO ..ottt ssissssisnsssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssmsssssssssss
5 [[OTZT07] FUSE ASSEMDIY .oomttttrttrts s sssss s ssssssss s sssssssssss s ssssass s ssssssssssssassas
6 [[0T59T4 Rectifier with Heatsink ASSEMDBIY ...t cssssssmssssssssssssssenss
7 [[0T59T7 BUSNING, AC COPA ittt ssissssisnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssmssssssssmsssssssssss
8 Fxx Ammeter
9 [TOT828807) Cord, AC, 80-INCH (203 €M) eovrrrereeeererereceeeeseeeseesseessesessssessasssssssssssssssssssssssssssssssssssssssssssassssssss
10 [T0T828802 Cord, AC, TOB-INCH (274 €M) ceceereerneerseriesiseenesssssassssesssssssssssssssssssssssssssssssssssssssssssssssssassssases
11 [T0T828907 Cord, DG, TT3-INCH (287 €M) cerrrrrrreeeseeeseeseensesessssessassssassssassasssssssssssssessssssssssssnssssasassasess
12 [T0T828902 Cord, DG, T54-INCH (39T €M) cvrrrirerrereeeseeeseneseessesessssessassssassssassssssssssssssssssssssssssssssssssasssssess
13 [[0T828903 Cord, DC, 250-INCh (635 CM) ouuuerreercrrrmcerresnsissssnssssmsnnssesmssssssssssssssssmsssssssssmsssssssasssssssssssessess
14 [[OT83TTOT Wire ASSEMDIY Kit w.couuviieniiiicriiiccsimssssiss s sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssiss
15 101914401 ASSEMDIY, VOItAagE SUPPIESSOL ...oueeeeeeeeeeueisseinnsessseeessesesssssssessssesssssssssssasessssessssssssssssssssssssssasees
16 102275401 REIQY, A8-VDUC ....corirrirrrerrisrississssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssssssssssssssssssssssssssasssssssssssesssssess
17 [T0Z838T07) Circuit Breaker 250Vac-50VAC ... ssssssssssssssssssssssssssssssmsssssss
18 N/A Transformer, Battery Charger
19 N/A Case, Battery Charger ......cereecnerserenenns
20 7577 Screw, #10 X 0.50 Phillips Pan-Head

**¥* Special order item available upon request.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 16-3


.?sku=102847801
.?sku=102847802
.?sku=102847803
.?sku=1012098
.?sku=1012101
.?sku=1015914
.?sku=1015917
.?sku=101828801
.?sku=101828802
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=101831101
.?sku=102275401
.?sku=102838101

)y

/////?

=

000415-001

NG G @
P e ¢
%ylf & &

& % @@,© \

=

=y \
o)

AR
K@/\mnmna/
.

§
V]
D

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page 16-4



1Q PLUS ONBOARD BATTERY CHARGER (MODEL 25260)

ITEM PART NO. DESCRIPTION QTY
123 4
1 [T02837007 Battery Charger, Onboard, 120-VAC, 48-VDC (includes items 2 through 19) ......cccccoevevevunee 1
2 [[0T2093 Bushing, DC Cord 1
3 [[OTZT07] Fuse Assembly 1
4 [[0T59T4 Rectifier with Heatsink ASSEMDBIY ...t ssssssssssssssssssssssnss 1
5 [[0T5917 BUSNING, AC COTd ittt ssssssssssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 Tk Ammeter 1
7 [T0T829007 Cord, AC, 22-INCh (56 €M) oottt sssssssssssssssess 1
8 [[OT83TT07 Wire Assembly Kit 1
9 RRXK Mounting Bracket, Relay 1
10 [TOT84T907 Control Board ....... 1
11 101914401 Assembly, Voltage Suppressor 1
12 [[02Z75407 Relay, 48-VDC 1
13 [[02838T01) Circuit Breaker 250vac-50vdc 1
14 N/A Transformer, Battery Charger .. 1
15 [T02940807 Cord, Dc 1
16 N/A CaSE, BAtLery CRAIQET ....iceeiseisissiseisseississesssssssssssssssssssssssesssssssssssssssssssssssssssssssssssssssssssssssssss 1
17 7577 Screw, #10 X 0.50 Phillips Pan-Head 12
18 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap 4
19 BZ33 Locknut, 1/4-20 NYION INSEIT c.cuuuucrivrrircsissssisssssssssssssssisssssssssssissssssssssssssasses 4

**** Special order item available upon request.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 16-5


.?sku=102837001
.?sku=1012098
.?sku=1012101
.?sku=1015914
.?sku=1015917
.?sku=101829001
.?sku=101831101
.?sku=101841901
.?sku=102275401
.?sku=102838101
.?sku=102940801
.?sku=7847
.?sku=8233

000419-001

Page 16-6 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ONBOARD CHARGER (MODEL 25260) AND REEL MOUNTING

ITEM PART NO. DESCRIPTION QTY
123 4

1 N/A Onboard Charger Installation, 1Q Plus (domestic) (includes items 2 through 7) ................ 1
2 [[0T7187 Retractable Cord REEl ...t ssssssssssssssssssmssssssssssssssssnss 1
3 [[0T7189 Heat Shrink TUDE 1.5"X 4" ...t sssssnnsssssssmsmsss s ssssssssssssssssssssssssssssssssssssnss A/R
4 [[02770707) Bracket, Reel, TADDEA ...ttt ssssssssssssissssssssssssssssssssssssssassens 1
5 [T02844007 Plate, Charger MEG ... sssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 7847 Screw, 1/4-20 X 0.75 HEX-HEAA CAP ..vovrrrrrrrrerereeersssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 8
7 BZ33 Locknut, 1/4-20 Nylon Insert 8

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 16-7


.?sku=1017187
.?sku=1017189
.?sku=102770701
.?sku=102844001
.?sku=7847
.?sku=8233

Turf/Carryall 2 1Q Plus
Onboard Charger (Model 25260) Mounting

I ]| [ .
H I H =i
M@ H%ﬂ H%E Hﬁ@ @
4 il =
=0 20 20 0 20
5 er er e 3 =
=| [BY.E|.8YZ|[:8Ys 2 =
o= ‘ el | = %Z‘ " SEEVIEWB
e H%a@ H%E Hﬁﬁ
= = =
) 3 |, 20 | 20
e e e |
7 82,2 1822 | BLE| ) L
b I L] SEE DETAIL C
/o - > ) > s ﬁ;; \
[ i e I
. W
SEE VIEW A N_T e

DETAIL C

b\ T

<;:.
HVvO 40 LNOHH

il
i<

o

000420-002

Page 16-8 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



000420-002

Page 16-9

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



Page 16-10

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ONBOARD CHARGER (MODEL 25260) AND REEL MOUNTING -
1Q PLUS TURF/CARRYALL 2, CONTINUED

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Onboard Charger Installation, 1Q Plus (domestic) (includes items 2 through 12) .............. 1
2 [[0T4063 Screw, 1/4-20 X 1.00 HEX HEAA .....orvvevrirscrssisnssesssssssssssssssssssssssssssssssssssssssssssssssssssses 1
3 [[0T4289 Screw, 5/16-18 X 0.75 Thread-FOrMING ... ssssssssssssssssssssssssssens 6
4 [[0Te673 HOUSING, COMA REEI ..ottt sssmnssssssssssssssssssssssssss s smnsssssssssssssssssass 1
5 [fOT80T00T Plate, Receptacle BaCKiNg ... ssssssssssssssssssmssssssssssssssssnss 1
6 [[0T966807 5] Yol N 1= 4413 OO 1
7 [[0T968807 RIVET, 3/16", POP ceorerererreineinesiessisssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssssssssssassssassssassssasssssssssasssss 2
8 [[0288T407) Charger Harness, IQ PIUS, 55" .....vvvvnncsssissssssssssnsssssssssssnsisssssssssmssssssssssssssssssssssssssss 1
9 [[02967607 Decal, Warning, 4 Gauge Wire ... ssssssssssssssssssssssssssmsssssssssssssssssssss 1
10 [[03353507 SRIEI oottt ssssssssssssssss s s sbss s bssassssss s sassesasssssssa st s sessassssassssanssssssssans 1
11 B799 Screw, #7-19 X 0.75 Pan-Head Type AB 4
12 B990 Tie Wrap, 8" Nylon 4
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 16-11



.?sku=1014063
.?sku=1014288
.?sku=1016673
.?sku=101801001
.?sku=101966801
.?sku=101968801
.?sku=102881401
.?sku=102967601
.?sku=103353501
.?sku=8796
.?sku=8990

000416-001

Page 16-12 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



1Q PLUS BATTERY CHARGER (MODEL 25880),

EXPORT AND EUROPEAN
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[OT95820T] | Cord, UK, AC, Battery Charger .....imcississssisssssssnssssssssssssssssmsssssssssssessssssssssssssssssins 1
2 101958301 Cord, European AC, Battery Carger ...cnrssesseesssesssssssssssssssssssssssssssssssssssssssssssssssssssans 1
3 [[02892907] | Charger, EXpOrt and EUFOPEAN .......iimcivimcsssscssssmssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
4 [T02892902 Charger, Export and European (includes items 5 through 23) 1
5 [[0T2093 BUShING, DCCOT ..ottt sssisssssssssssssssssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssss 1
6 [[OTZTOT] FUSE ASSEMDIY .oomtttrtttrrtsm i sssis s sssssssssss s ssss s sssssss s sassas 1
7 [[0T59T4 Rectifier with Heatsink ASSEMDBIY ...t ssssssmssssisssssssssssnss 1
8 [f0T828907 Cord, DG, TT3-INCH (287 €M) cerrrrrrereceseeeseensesensesessssessssesssssssassassssssssssasesssssssssasssssssassssasas 1
9 [T0T828902 Cord, DG, T54-INCH (39T €M) cvrrerrercreceeeeseeeseessesessesessssessassssasssssssssssssssssnsasesssssssssssssssssassssassss 1
10 [T0T828903 Cord, DC, 250-INCh (635 CM) .ouuurrreercrrricrmneesssssnsisssmssnssesmmsssssssssssssssmssnssssssmsssssssasssssssssssssess 1
11 101838401 Circuit Breaker 2
12 101838601 Four-Position Switch 1
13 101914401 ASSEMDIY, VOItAgE SUPPIESSOI .eueerieiriseississeissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 1
14 101973501 RECEPLACIE, AT COTU .onrreeeereeereereesseesseesesasssssssss st s ssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssens 1
15 101976601 Ammeter With MOUNTING BraCket .......eeeereeeeressesssessstssssssssssssssssssssssssssssssssssssssssssssnssssssenes 1
16 102275401 REIQY, A8-VDUC ....corirrirrrerrisrississssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssssssssssssssssssssssssssasssssssssssesssssess 1
17 N/A Wire, Jumper 1
18 *EXX Limiter, Current 1
19 FHEX Wire Assembly, Battery Charger 1
20 REXK Transformer, Battery Charger ... ecneeeseeesnetisessssessssessssssssssssasssssssssasessssssssessssssassssass 1
21 [T02940807 LG (o N OO 1
22 N/A Case, Battery Charger ........ 1
23 7577 Screw, #10 X 0.50 Phillips Pan-Head . 10
24 [[02939507] | Cord, European AC, Battery Charger ... ssssssssssssssssssses 1

**** Special order item available upon request.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 16-13


.?sku=101958201
.?sku=102892901
.?sku=102892902
.?sku=1012098
.?sku=1012101
.?sku=1015914
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=102275401
.?sku=102940801
.?sku=102939501

000417-001

Page 16-14 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



1Q PLUS ONBOARD BATTERY CHARGER (MODEL 25660),

EXPORT
ITEM PART NO. DESCRIPTION QTY m
123 4

1 102893001 Battery Charger, Onboard, International, IQ Plus (includes items 2 through 20) .............. 1

2 [[0T2093 Bushing, DC Cord 1 n
3 [[OTZT07] Fuse Assembly 1

4 [[0T59T4 Rectifier with Heatsink ASSEMDBIY ...t ssssssssssssssssssssssnss 1

5 [[0T5917 BUSNING, AC COTd ittt ssssssssssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1

6 FHRX Ammeter 1

7 [T0T829007 Cord, AC, 22-INCh (56 €M) oottt sssssssssssssssess 1

8 [[OT83TT07 Wire Assembly Kit 1

9 101838401 Circuit Breaker 2

10 101838601 Four-Position Switch 1

11 RRXX Mounting Bracket, Relay .. 1

12 [TOT84T907 Control Board ...... 1

13 101914401 ASSEMDIY, VOItAgE SUPPIESSOI .cerierrireireiseisssississsesessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 1

14 [[02Z75407 Relay, 48-VDC 1

15 RRXX Transformer, Battery Charger 1

16 [T02940807 COP, DC cvvrrerrerriseessssisssssnssssssmssssssssasssssssssssssssssssssssssssssessssssssssssssssssesasssssssssssssssassssssssssessssssssss 1

17 N/A Case, Battery Charger ... cnecenneeesneceseeesecsssessasessasesens 1

18 7577 Screw, #10 X 0.50 Phillips Pan-Head ......... 12
19 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap ......cccouveveeveccerrenne 4

20 BZ33 Locknut, 1/4-20 Nylon Insert 4

**¥* Special order item available upon request.
2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 16-15


.?sku=1012098
.?sku=1012101
.?sku=1015914
.?sku=1015917
.?sku=101829001
.?sku=101831101
.?sku=101841901
.?sku=102275401
.?sku=102940801
.?sku=7847
.?sku=8233

000571-001

Page 16-16 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ONBOARD CHARGER (MODEL 25660) AND REEL MOUNTING

ITEM PART NO. DESCRIPTION QTY
123 4

1 N/A Onboard Charger Installation, 1Q Plus (export) (includes items 2 through 7) .............. 1
2 [[0T7187 Retractable Cord REEl ...t ssssssssssssssssssmssssssssssssssssnss 1
3 [[0T7189 Heat Shrink TUDE 1.5"X 4" ...t sssssnnsssssssmsmsss s ssssssssssssssssssssssssssssssssssssnss A/R
4 [[02770707) Bracket, Reel, TADDEA ...ttt ssssssssssssissssssssssssssssssssssssssassens 1
5 [T02844002 AsmM, Charger Plate, INT] ... sssissssscssisssssssssssss s sssssssssssssssssssssssssssoss 1
6 7847 Screw, 1/4-20 X 0.75 HEX-HEAA CAP ..vovrrrrrrrrerereeersssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 8
7 BZ33 Locknut, 1/4-20 Nylon Insert 8

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 16-17


.?sku=1017187
.?sku=1017189
.?sku=102770701
.?sku=102844002
.?sku=7847
.?sku=8233

Turf/Carryall 2 1Q Plus
Onboard Charger (Model 25660) Mounting

I - ][ ]
I 1 T =
M@ H%ﬂ H%E Hﬁ@ oL
=
B | 2 B By
o e | e e 8 =
= %M = %M = %M = 3 =
E%MZ E‘ == e %Z‘ = | SEEVIEWB
= =] —
) X | PV 20
e e e | @
7 1822 1022 |82 Ve
b | L SEE DETAIL C
U =
SEE VIEW A @ v

<;:.

HVvO 40 LNOHH
[
(

SEE DETAILC

000572-002

Page 16-18 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



DETAIL C

000572-002

Page 16-19

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



Page 16-20

See previous two pages for illustration.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



ONBOARD CHARGER (MODEL 25660) AND REEL MOUNTING -
1Q PLUS TURF/CARRYALL 2, CONTINUED

ITEM PART NO. DESCRIPTION QTY

12 3 4
N/A Onboard Charger Installation, 1Q Plus (export) (includes items 2 through 14) ............... 1
[[0T4063 Screw, 1/4-20 X 1.00 HEX HEAA .....orvvevrirscrssisnssesssssssssssssssssssssssssssssssssssssssssssssssssssses 1

1

2

3 [[0T4289 Screw, 5/16-18 X 0.75 Thread-FOrMING ... ssssssssssssssssssssssssssens 4
4 [[0Te673 HOUSING, COMA REEI ..ottt sssmnssssssssssssssssssssssssss s smnsssssssssssssssssass 1
5 [fOT80T00T Plate, Receptacle BaCKiNg ... ssssssssssssssssssmssssssssssssssssnss 1
6 [[O0T832907 Nut, M10-1.25 HexX FIange .......ricnisscesisnnseinns 2
7 [[0T966807 BIOCK, TEIMINAL ..coumeeteeetettrestsmss s sss s ssssss s sssssssssssssmassssassssssssssm s ssssassens 1
8 [[0T968807 RIVEL, 3/T6", POP oottt ssisssssssssssssssssssssssasssesssssnsssssssssssssssssssssssssssssssssassons 2
9 [T0288T407 Charger Harness, IQ PIUS, 55" .....vvvvinnssssissssssssmmnsssssssssssnssssssssssmsssssssssssssssssssssssssssss 1
10 [[02967601 Decal, Warning, 4 Gauge WIre ... issssssmmssssssssssmssssssssines 1
1 [[03T89T0T Retainer, Charger ASM ... s sssssssssssssssssssssssens 1
12 [[03353507] SHIEI oottt SRR SRR RS 1
13 B799 Screw, #7-19 X 0.75 Pan-Head Type AB 4
14 BI90 Tie Wrap, 8" Nylon 4

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 16-21


.?sku=1014063
.?sku=1014288
.?sku=1016673
.?sku=101801001
.?sku=101832901
.?sku=101966801
.?sku=101968801
.?sku=102881401
.?sku=102967601
.?sku=103189101
.?sku=103353501
.?sku=8796
.?sku=8990




MAINTENANCE AND SERVICE TOOLS E



Page 17-2

e e

0

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle Illustrated Parts List

L0

(e

(




MAINTENANCE AND SERVICE TOOLS

QTY | QTY | QTY

ITEM PARTNO. | DESCRIPTION DESEL | GAS | ELEC

123 4

The following tool list includes all tools available from Club Car for

maintenance and service procedures for gasoline, electric, and/or

diesel vehicles, both past and present models. Be sure to carefully

examine the tool list for applicability to your vehicle before ordering.
1 [[OT87T00T] | Accelerator Pedal Adjustment TOOI .....crisisinnisissssssssssnseens 1 1
2 [[0T8T320 | Adhesive, Guide Ring, 3-Gram TUDE ......risisinesicssissssssnseens 1
3 [[OTBATIOT | ArDOF it ssssssssssssssssssssssssssssssssssssssssssssassssssssassssssssssssssss 1
4 [[0T83T90T | Battery Discharge Machine, 36/48 VOIT .......courrrvmmnscrvssimcnssssssnnnsennes 1
5 [[0T4303 | Battery Terminal ProteCtor SPray .......mmssmmssssmmmmsssssmmssssssses 1 1 1
6 1011767 Battery TREIMOMELEN ....ceceeveeeeesesees s ssssss s sssssssssssssssssssssssssssssssssssssssssssses 1 1 1
7 [[0T64T7 | Bearing and Oil Seal Remover Assembly 1 1 1
8 [[OT6ATH | Bearing DriVer St .. sssssssssssssmsssssssssssssssssssssssssss 1 1 1
9 [[OTZBTT] | BEAriNgG PUIIEN ...ooeerietitirictsisscsssssssssssssssssssssssssssisssssssssssssssssssssses 1 1 1
10 [[0TZ8TA | Bearing Puller Wedge Attachment ..........ciunccsssscsissessssssssssssnns 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) 1 1
12 [[0255550T] | Brake Cable Release TOO .......mnrrimissssssssssnsssssssssssssssssssssssssssnees 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15)......cccccvvcrrerrrcrerrneesssesnersneenns 1
14 FrEX Brake Pedal Adjustment Tool 1
15 *r*R Brake Pedal Tension TOO! .......ccccveeemecemmnecernnnee 1
16 [[OT887T0T] | Calibration Test Module 1
17 [[O0T80840T | Cam INStallation TOOI ... ssssssssssssssssssssssssssss 1
18 [[0256740T] | Charger Bezel TOO ... ceiessimmnssssssssmsessssssssssssnsssssssssssssssssssssssssseses 1
19 [[02686T07 | Clutch Removal Tool (for 4x4 VEhicles) ........mnnnevvcvvvssssimmmmsssssssssnnens 1 1

Please refer to the maintenance and service manual
for proper tool application.

FHER Special order item available upon request

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 17-3


.?sku=101871001
.?sku=101813202
.?sku=101641202
.?sku=101831901
.?sku=1014305
.?sku=1016417
.?sku=1016416
.?sku=1012811
.?sku=1012812
.?sku=102555501
.?sku=101887101
.?sku=101808401
.?sku=102562401
.?sku=102686101

Page 17-4 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle Illustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION o | | g
123 4
20 [[0T45Tq | Clutch Tool Kit (includes items 21 - 27) 1
21 [[0T4493 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) 1
22 [[0T4499 Drive Clutch Puller (for Kawasaki engines only) 1
23 Drive Clutch Hub Puller (for Kawasaki engines only) ..., 1
24 [[0T4509 Driven Clutch Cam Puller (for Kawasaki engines only) ........couucvuunreees 1
25 [[0T4507 Driven Clutch Puller Plug (for Kawasaki engines only) ...........cucccuennenuens 1
26 [[0T5529 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) .......... 1
27 [TOT809TOT Press Weldment (for Kawasaki engines only) ..... 1
28 [[0260T507 | Drive ClutchFixed Sheave Tool
(for 4x4 vehicles) 1 1
29 [[0260350T | Driven Clutch Spring Compression Base (for use with items 30
and 31) (for 4x4 vehicles) 1 1
30 [[02605207 | Driven Clutch Spring Compression Collar (for use with items 29
and 31) (for 4x4 vehicles) 1 1
31 [[02606T0T | Driven Clutch Spring Compression Nut (for use with items 29
and 30) (for 4x4 vehicles) 1 1
32 [[026075017] | Drive Clutch Spider Removal Tool
(for 4x4 vehicles) 1 1
33 101831801 Communication Display MOAUIE ......enrinneiiseeisesissssissessssessssssssssssssssases 1
34 101641002 | Compression Gauge and AdAPLET ... cecenneeenneereereeesseresseesssessessssessseses 1
35 1011273 CONTINUITY TESTEI uceeeereereeinserseseressessesssssessessesssessssssssssssssssssssssesssssssssesssssssssssssssss 1 1
36 [[0277380T] | Cutter, Valve Seat, #122 ... issssisssssssssssssssesssssssssssssssssssssssssnees 1
37 [[02773907] | Cutter, Valve Seat #115 ....... 1
38 [[OZ77ZTOT] | WIench, T, #505.... s sisssssssssssssmsssssssssmssssssssssssssssssssssssssssssssssssssss 1
39 [[02774T07 | Adapter, T-Wrench.... 1
40 102675401 Cutter, Valve Seat, 60 Degree (requires item 51)
(for Honda GX620 Gasoling ENGINES) .....eervenrrrenseesmssesmssssnssesssssssssssssssssssssens 1
41 [[0277320T] | Pilot, 6.6 MM .......criiririsissnsssssssssmssssssssssssssissssssssssssssssssssssssssssssssssssssssaes 1
42 MO277Z3TT] | Pilot, 6.62 MM...coooeereeresssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 1
43 0 440 PIlOT, 6.65 MM i....oomeemmrerneeemnensaseeemasenssssesssssesssassesssssesssasssssssessssssssssssssssssssssssssssasesess 1
Please refer to the maintenance and service manual
for proper tool application.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 17-5


.?sku=1014510
.?sku=1014498
.?sku=1014496
.?sku=1014497
.?sku=1014508
.?sku=1014507
.?sku=1015524
.?sku=101809101
.?sku=102601501
.?sku=102603501
.?sku=102605201
.?sku=102606101
.?sku=102607501
.?sku=102773801
.?sku=102773901
.?sku=102774101
.?sku=102774101
.?sku=102774101
.?sku=102774101
.?sku=102774201
.?sku=102774301
.?sku=102774401

i

e

@) =T

Page 17-6 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle Illustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

QTY | QTY | QTY
ITEM PARTNO. | DESCRIPTION DiESEL | GAS | ELEC

123 4
44 [[OTZTST] | Dry MOlY LUBFICANT oottt sssssssissssssssssssssssassssssssasssssssssssssns 1 1 1
45 [[0T6627 | Flywheel Puller Kit (for Kawasaki ENGINES) ........ovveucvrrsnecisunnscrssnesisnanse 1
46 [[02669901T | Gauge, Carburetor Float Level

(for Honda GX620 Gasoling ENQINES) ......vceeerrensenserersssrssssssssssssssssssssssssssaees 1
47 [OTEATY | GEAr YOKE ..ottt ssss s sssssssssssssssssssssssssssssssssssssssssssssssns 1 1 1
48 [[0T933T0T] | Governor ShaftInstallation Tool (for Kawasaki Engine Vehicles) ............... 1

49 102169401 Hydraulic Brake Adjuster (for Turf/CA 272/472, Pioneer/XRT 1200,
BOBCat 2100, HUV 42T13) ..uuerrereerseressssesesssesssssssssssssssessssssnsssssssassssssessanns
50 [[0TT478 | Hydrometer 1 1
51 [[0T3593 | Internal Retaining Ring Pliers 1 1
52 [[02248803 IQ Display Module (IQDM) Kit (IQ System and IQ Plus vehicles) .................
(includes items 54 and 55)

53 102248804 IQ Display Module (IQDM-P) Kit (IQ System and 1Q Plus vehicles).............. 1
(includes items 54 and 55)
54 [[0ZZ5T507 Adaptor, Cable

55 [[0224T1502 IQDM Series 2 Cable
56 [[0224T507T] | IQDM Series 1 Cable (replacement)

57 [[0T928707 | Liquid Gasket (transaxle case) 1 1
58 [[0224320] | Moly-Teflon Lubricant (4-oz. (113-gram) tube)
59 [[0T997207T | Paint, Touch-Up - Beige*
59 [[0T997207 | Paint, Touch-Up - Black*
59 [[0T8972T73 | Paint, Touch-Up - Burgundy* ................

59 [[0T997ZTT | Paint, Touch-Up - Classic Blue (Navy)* .......cenns

59 [[0T997203 | Paint, Touch-Up - Dark Gray*
59 [[0T997209 | Paint, Touch-Up - Dark Green*
59 [[0T997204 | Paint, Touch-Up - Gray*
59 [[0T997203 | Paint, Touch-Up — Red*
59 [[0T9972049 | Paint, Touch-Up — Royal Blue (Pacific Blue)*
59 [[0T997207 | Paint, Touch-Up - White* ...... 1
60 [[02562307] | Paint, Precedent Underbody - Gray
61 [[02587207] | Paint Pen, Touch-Up, Precedent Underbody - Black

_ e

U T W G O O U U QU W T 'y

S T W QU G T W S

Please refer to the maintenance and service manual
for proper tool application.

* [tem 59 is not for use on Surlyn” body material, which is used
on Precedent vehicles.

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 17-7


.?sku=1012151
.?sku=1016627
.?sku=102669901
.?sku=1016418
.?sku=101933101
.?sku=1011478
.?sku=1013593
.?sku=102248803
.?sku=102251501
.?sku=102241502
.?sku=102241501
.?sku=101928701
.?sku=102243402
.?sku=101997201
.?sku=101997207
.?sku=101997212
.?sku=101997211
.?sku=101997205
.?sku=101997209
.?sku=101997204
.?sku=101997203
.?sku=101997206
.?sku=101997202
.?sku=102562301
.?sku=102587201

Page 17-8

S —)
>

®)

D

2

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle Illustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION o | | g
123 4
62 [[0T64T4 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ................. 1
63 [[0T64T3 | Piston Ring Pliers (for Kawasaki Engines) . 1
64 [[02668807 | Puller, Special Use (for Kubota D722 Diesel Engines) 1
65 [[0T2549 | Retaining Ring Pliers, 45° EXtErnal .......iccicnccccsisnsssisnsssisens 1 1 1
66 [[0T2560 | Retaining Ring Pliers, 90° Internal 1 1 1
67 [[OT823T0T] | Safety First Card (50 Per PACK) ....ccirncrismmcissmnsssisssssssssssisssssssssesssssssassss 1 1 1
68 [[OTZBOT | S€&l PUIIEK ...oeoiiiiretiicstsrissssnssssssssssssssssssssssssssssssssssissssssssssssssssssssssns 1 1 1
69 [[02330907 | Spanner Wrench (for coil over shock front
SUSPENSION VENICIES ONIY) oottt sesisssssssssssss s sasssens 1 1
70 [[0T4264 | Steering Column Bearing Press TOO .......cnccresmmmmessssssssmsssnssssessnens 1 1
71 [[0T4259 | Steering Column Retaining Ring Tool 1 1
72 102061201 Steering Wheel Puller Tool ....... 1 1 1
73 BMTO0753 | Tachometer (includes gasoline engine pick up lead only) ... 1 1
74 BMTO777 | Tachometer Diesel Probe (for use with item 73) 1
75 [[0T4T6 | Transaxle Axle SEal TOOI ... ssssssssssssssssmsssssssnss 1
76 1014161 Transaxle Pinion Sal TOOI ... sssssssssssssssssssssssssssssssssens 1
77 [OTZTTY | Transmission TOOI Kit .........mmmmnnnsssssissssmsssmmmssnsnssnssssssssssssssssssssssssssmssssens 1
78 [[0T6TT003 | Tune-Up Kit, All OHV (for FE290, FE350, FE400 only) (includes
air filter, spark plug, oil filter, fuel filters) (not shown) 1
79 BAMTTS04 Tune-Up Kit, Gx620 (for Honda Engines) (includes air filter,
spark plug, oil filter, fuel filters) (not shown) ................ 1
80 BAMTTS03 Tune-Up Kit, D722 (for Kubota Engines) (includes air filter,
oil filter, fuel filters, water separator filter) (not Shown) .......ccceeveereerrrnrrennee. 1
81 BMT22030T | Tune-Up Kit, Precedent (for FE290/350 Engines) (includes air
filter, spark plug, oil filter, fuel filters) (NOt SHOWN) ....ouueveunreererecerceirrneeinnne 1
82 BMT23740T | Tune-Up Kit, FH680D (for Kawasaki V-Twin Engines) (includes oil
filter, fuel filter, air filter, and spark plugs) (not shown)..........cccccveeeveeeneeenens 1
83 [[0T64T3 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............. 1
84 [[02674607T | Valve Guide Driver
(for Honda GX620 Gasoling ENGINES) ......ccwceveerreenseemsinssnssnssnssesssssssssssssssssssanses 1
85 101641201 Valve Guide Reamer (FE290, FE350, and FE400 only) . 1
86 [[02672407 | Valve Guide Reamer, 6.6 mm
(for Honda GX620 Gasoling ENGINES) ......reemrreenmermsessmssesssssssssssssssssssssssssens 1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 17-9


.?sku=1016414
.?sku=1016415
.?sku=102668801
.?sku=1012549
.?sku=1012560
.?sku=101823101
.?sku=1012809
.?sku=102330901
.?sku=1014264
.?sku=1014259
.?sku=AM10753
.?sku=AM10771
.?sku=1014162
.?sku=1014115
.?sku=101611003
.?sku=AM11804
.?sku=AM11805
.?sku=AM1220301
.?sku=AM1232401
.?sku=1016413
.?sku=102674601
.?sku=102674401

Page 17-10

0

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle Illustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

QTY | QTY | QTY

93 [[02570407] | Tool, Tensioning, Starter Generator (For Precedent vehicles) ....................
94 [[0360T40T] | Puller, Drive Clutch, XRT 950.....ciisciiminsssssmsssssssssnsssssssnsssssssssssssssssassss
95 [[0360T707 | Tool, Disassembly, Driven Clutch, XRT 950......crvcmemnescrcummmnsesssssssssnssnnes

ITEM PARTNO. | DESCRIPTION DESEL | GAS | ELEC
123 4

87 [[OTE55 | Valve Seat CUtter GUIE ... circccinnscsssnssssssssssssssssissssssssssssssssssssssess 1

88 [[OTE55T | Valve Seat Cutter T-WIENCh ...t ssssssssssssssssssissssssssssssses 1

89 [[0T6553 Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) ........... 1

90 [[0T6554 Valve Seat Cutter, 45°/30° (35 mm diameter) . 1

91 [[OT64TTOT] | Valve SPring COMPIESSOL ...irivisrissmmsisssissssssssssssssssssssssssssssssssssssssssssssssess 1

92 1011480 VOt ONIM IMELET ..ttt essessasssesss s s sassassssssssessssssnssassassssssasssessassanes 1 1 1
1
1
1

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Page 17-11


.?sku=1016552
.?sku=1016551
.?sku=1016553
.?sku=1016554
.?sku=101641101
.?sku=102570401
.?sku=103601401
.?sku=103601701




Part Number and Page
AM10753 17-9
AM10771  17-9
AM10080 12-5
AM10081 12-5

AM10419 11-11,11-13

AM10724  7-5,8-5

AM10808 1-5

183 6-15, 6-23, 10-5, 10-7, 10-17, 11-3, 11-5,
11-7,12-3

304 1-35,6-15,12-13,13-3

320 4-15

332 1-11, 1-19, 1-21, 1-23, 1-25, 1-27, 1-33,
1-35,6-15, 6-37, 9-3, 10-15, 13-3

334 1-21,4-21,5-3,5-5, 5-11, 7-15, 7-17, 8-15,
8-17

357 1-29,5-17,5-21, 5-25, 5-39, 5-41

403 1-17

451 1-23,4-5,4-11,9-3, 13-23, 14-3

705  1-17,1-29, 6-33, 7-15, 7-17, 8-15,8-17

706 1-29,5-17,5-21,5-25

808 5-39,5-41,11-3,11-5,11-7

1016  6-15,6-23, 10-5, 10-7

1017 6-17,6-23, 13-9

1028  1-23,4-7,4-9, 13-23

1032 1-23,4-7,4-9

1035  1-21,4-19, 5-11, 5-15, 5-19, 5-23

1218 513

1231 1-23

1241 1-3, 1-5, 1-29, 1-31, 4-7, 4-9, 4-17, 4-19,
4-21,5-13,6-19, 6-21, 6-23, 6-29, 6-33, 6-35,
9-3,12-13,13-13

1242 1-29, 1-31, 4-13, 4-17, 4-19, 5-39, 5-41,
6-19,6-21,6-23, 6-33, 13-23

1308  5-15,5-19, 5-23

1606 10-17

1624  4-21,5-11,5-17

1631 10-17

2402 5-15,5-19,5-23

4029 6-15,13-3

7048  5-27,5-29

7049 1-25

7173 5-39, 5-41,6-29, 6-35, 12-13, 13-13

7174 1-29, 1-31, 5-3, 5-5, 5-39, 5-41, 6-33, 9-3,
10-13, 13-23, 14-3

7251 1-3,1-5

7310 2-3,2-5,2-7

7311 5-39, 5-41

7330 12-7,15-3

7335 12-5,15-3

7336 15-3

7473 1-3, 1-5, 1-17, 1-25, 1-27, 4-7, 4-9, 4-13,
4-17,4-19, 421, 5-13, 6-15, 6-19, 6-21, 6-23,
6-29, 6-35, 13-13, 13-33, 13-35

7532 1-17

7539  5-15,5-19, 5-23

7540 5-11,5-15,5-19, 5-23

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

INDEX

7555
7577
7591
7602
7716
7818
7820

5-11, 5-15, 5-19, 5-23

16-3, 16-5, 16-13, 16-15

6-15,13-3

5-11, 5-15, 5-19, 5-23

4-7,4-9,4-21

6-19,6-21,6-23

6-15,13-3

7840 5-27,5-29

7847 1-9, 1-21, 1-33, 9-3, 13-31, 16-5, 16-7,
16-15, 16-17

7893 6-15,6-19,6-21,6-23,12-13

7910 5-27,5-29

7973 1-7,10-17

8057 6-19,6-23,12-9

8058 6-19,6-23, 12-9

8067 5-27,5-29

8104 12-9

8233 1-19, 1-21, 1-25, 1-27, 1-33, 1-35, 4-21,

5-39, 5-41, 6-15, 6-37, 12-3, 12-13, 13-3,
13-31, 16-5, 16-7, 16-15, 16-17

8248 6-37

8251 1-15

8450 6-23,11-3,11-5, 11-7

8639 12-13,13-7,13-29

8717 4-21,6-19,6-21,6-23,12-3,12-9

8745 5-17,5-21,5-25

8754 1-17,4-15,4-21,5-3,5-5,5-11,5-15,5-17,
5-19, 5-21, 5-23, 5-25, 5-31, 5-33, 5-35, 5-37,
6-33

8755 1-17,5-17,5-21, 5-25, 5-31, 5-33, 5-37

8796 16-11,16-21

8797 10-5,10-7

8861 5-15,5-19, 5-23, 5-39, 5-41

8935 1-5

8963 13-33,13-35

8990 5-11, 6-15, 6-19, 6-21, 6-23, 13-3, 13-23,
13-29, 13-31, 16-11, 16-21

1010005  5-27,5-29

1010028 12-9

1010124  5-17,5-21,5-25

1010138  5-15,5-19, 5-23

1010145  5-31, 5-33, 5-35, 5-37

1010150 5-17,5-21,5-25

1010177  5-21,5-25

1010200 5-17

1010219  5-15,5-19, 5-23

1010347 5-27

1010348 5-27

1010434  1-3,1-5,1-23, 10-3

1010435  1-3,1-5,1-17, 1-27

1010436  1-27

1010543  1-11

1010546 1-3

1010577  7-15,7-17,8-15,8-17

1010805 4-7,4-9

1010829 4-13,4-17,4-19

1010850  4-3,4-5,4-11

1010877
1010878
101090801
1010909
1010921
1010927
1010932
1010933
1010934
1010954
1010984
1011014
1011017
1011084
1011114
1011137
1011229
1011273
1011280
1011291
1011303
1011393
1011394
1011402
1011415
1011418
1011439

4-7,4-9

1-19,4-7,4-9
13-33,13-35

6-15

4-7,4-9

4-7,4-9

4-7,4-9

4-7,4-9

1-5, 1-25, 1-29, 1-31, 6-35, 14-3

6-19, 6-21,6-23

2-3,2-5,2-7

1-3,1-5

1-3,1-5

4-23

4-5,4-11

4-11

6-15, 13-3

17-5

6-29, 13-13

12-7

4-5,4-11

5-27,5-29

1-3,1-5

4-7,4-9

5-31,5-33,5-35, 5-37

4-7,4-9

6-29, 13-13

101146302 4-5,4-11

1011464
1011465
1011466
1011467
1011478
1011480
1011553

3-25
1011557
1011578
1011694
1011697
1011700
1011734
1011767
1011779
1011825

4-5,4-11
4-5,4-11

4-3,4-5,4-11

4-5,4-11

17-7

17-11

1-29, 1-31, 3-5, 3-9, 3-13, 3-17, 3-21,

6-29, 13-13

1-5,5-3,5-5

4-21

5-3,5-5,7-15,7-17,8-15,8-17, 10-13
4-21

4-23

17-3

4-13,4-17,4-19

6-15,13-3

101187702 4-7,4-9

1011887
1011892
1011930
1011931
1011990
1012030
1012098
1012101
1012126
1012151

5-27,5-29

5-27,5-29

5-11, 5-15, 5-19, 5-23
4-21

1-23, 1-29

5-17,5-25

16-3, 16-5, 16-13, 16-15
16-3, 16-5, 16-13, 16-15
13-25

17-7

Page i-1



INDEX

1012180 5-37,5-33 1013366 1-27 1014153  4-3,4-5,4-11
1012181 5-35 1013422 1-9 1014161 17-9
1012182 5-35 1013461 6-17,10-5,13-9 1014162 17-9
1012285 1-33,1-35,10-7,10-13 1013483 1-29 1014201 14-3
1012295 6-19,6-21,6-23 1013494  6-25,6-27,13-11,13-17 1014207 12-7
1012303 1-17,5-17,5-21,5-25,5-31,5-33, 5-35, 1013531 4-17,4-19 1014211 5-3,5-5

5-37 1013547  13-31 1014212 5-3,5-5
1012304 5-31 1013582 17-3 1014213 5-3,5-5
1012328 6-35 1013589  6-19, 6-21,6-23 1014214 5-3,5-5
1012333 12-13 1013593 17-7 1014216 5-3,5-5
1012431 6-19,6-23 1013609 6-19, 6-21, 6-23 1014217  5-3,5-5
1012438 10-17 1013677 3-5,3-9 1014259 17-9
1012466  5-3,5-5 1013687 10-7 1014264 17-9
1012467  5-11 1013700 10-13 1014276  5-17,5-21,5-25
1012505  6-25,6-27,13-11,13-17 1013734 9-3,13-29 1014287 11-3,11-5,11-7
1012528  9-3,13-29 1013746 10-7,10-11 1014288 5-3,5-5,6-35, 11-3, 11-5, 11-7, 13-23,
1012549 17-9 1013760 12-3 16-11, 16-21
1012560 17-9 1013768 12-7 1014289 6-31
1012565 5-7 1013769 12-7 1014305 17-3
1012566 5-7 1013770 12-7 1014306 1-27,1-33,1-35,13-31
1012571 7-15,7-17,8-15,8-17, 13-33, 13-35 1013771 12-7 1014321 1-15,1-25
1012604 5-3,5-5 1013772 12-7 1014375 6-35
1012605 5-3,5-5 1013773 12-7 1014387 1-15,1-25
1012649 10-7 1013774 12-7 1014415 1-25,1-27
1012711 12-3 1013787 12-7 1014453 11-3,11-5,11-7
1012714 125 1013792 12-7 1014454 11-11,11-13
1012740 12-5 1013794 12-7,15-3 1014471 1-17
1012741 125 1013861 5-3 1014496 17-5
1012747 12-5 1013869 4-7,4-9 1014497 17-5
1012748 12-5 1013870 4-7,4-9 1014498 17-5
1012752  12-3 1013871 4-21 1014507 17-5
1012809 17-9 1013876 4-7,4-9 1014508 17-5
1012811 17-3 1013924  4-3,4-5,4-11,7-15,7-17,8-15,8-17 1014510 17-5
1012812 17-3 1014007 4-21,12-3 1014523 10-7
1012830 6-33,9-3,10-13 1014049 11-3,11-5,11-7 1014524 10-7
1012836 11-11,11-13 1014050 11-3,11-5,11-7 1014537 1-25,1-27
1012896 12-3 1014051 11-3 1014540 13-31
1013001 6-31 1014052 11-3,11-5,11-7 1014555 5-31, 5-33, 5-35,5-37
1013003 6-31 1014055 11-3,11-5,11-7 1014771 2-3
1013005 6-31 1014056 11-3,11-5,11-7 1014807 6-19,6-23,12-9
101301102 6-31 1014057 11-3,11-5,11-7 1014808 6-19, 12-9
1013035 5-11 1014058 11-3,11-5,11-7 1014902 5-35, 5-37
1013042 5-11 1014059 11-3,11-5,11-7 1014948 6-19,6-21,6-23
1013044 5-11 1014062 11-3,11-5,11-7 101503202 1-5,1-7
1013051  5-11 1014063 11-3,11-5, 11-7, 16-11, 16-21 1015072 13-33,13-35
1013052 5-11 1014065 6-19, 6-21,6-23,11-3, 11-5, 11-7 1015075 1-3,1-5
1013061 12-3,12-9,13-19,13-25 1014070 11-11,11-13 101511303 4-9
1013135 5-27,5-29 1014072 11-11,11-13 1015137 10-7, 10-11
1013207 5-37,5-33 1014078 11-11,11-13 1015139 10-5
1013309 1-11 1014080 11-11,11-13 1015143  10-5
1013311 1-11 1014115 17-9 101524002 6-33
1013312 1-11 1014116 10-7 1015245 1-23
1013317  1-23,3-27, 3-29, 3-31 1014119  6-19, 6-21, 6-23 1015252 1-17
1013343 1-7 1014125 5-3,5-5 1015277 1-19
1013344 1-7 1014126 5-3,5-5 1015313 71-23
1013357 6-15,13-3,13-23 1014145 6-19, 6-21, 6-23 1015332 7-3,8-3

Page i-2 2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



1015345 6-19,6-21,6-23

1015356 1-17

1015363 1-23

1015366 1-23

1015368 1-23

1015371 6-19,6-21

1015372  6-19,6-21,6-23

1015373  6-19,6-21,6-23

1015390 1-23

1015391 1-17

1015392 13-23

1015399 1-17,1-25,1-27

1015400 1-17,1-23

1015405 1-3,6-19,6-21,6-23

1015412 1-23

1015424 1-23

1015426 10-15

101542901 1-17

1015445 1-29

1015453  5-39, 5-41

1015457  5-39, 5-41

101547601  3-13,3-17, 3-21, 3-25

1015507 1-17

1015524 17-5

1015528 6-25,6-27,13-11,13-17

1015530 1-33,1-35

101553901  1-23,3-3,3-7,3-11,3-15,3-19, 3-23

1015583 1-17,5-17,5-21,5-25,5-31,5-33, 5-35,
5-37

1015597  5-11,5-15,5-19, 5-23, 5-27, 5-29

1015607 1-23

1015608 1-5,13-33,13-35

1015613  5-39, 5-41

1015614  5-39, 5-41

101562711 1-11

101562712 1-11

101562714 1-11

101562715  1-11

101564501 1-11

101564502 1-11

101564503 1-11

101564505 1-11

1015649 7-3,8-3

1015720 6-15,13-29

1015737 6-19,6-21,6-23

1015741 6-19,6-21,6-23

1015752  6-19,6-21,6-23,10-15, 13-15

1015760 5-39, 5-41

1015814 9-3

101584502 10-13

1015878 6-19,6-23, 12-9

1015914 16-3,16-5,16-13, 16-15

1015917 16-3,16-5,16-15

1015932 6-33

1015969 7-3,8-3

1016060 1-19

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

1016074
1016078
101609401
101611003
1016154
101615504
1016156
1016183
1016201
1016214
1016219
1016263
1016269
1016289
1016337
1016338
1016346
1016349
1016350
1016353
1016356
1016384
1016385
1016386
1016387
1016389
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
1016423
101642575
101642578
101642580
101642582
101642585
1016429
1016432
1016436
1016437
1016438
1016440
1016441
1016444
1016445
1016449
1016450
1016452
1016454
1016455

INDEX

6-33
1-19

3-3,3-7,3-11, 3-15, 3-19, 3-23

17-9
5-7

5-9
5-7,5-9
5-3,5-5
11-3,11-5,11-7
5-7
5-7
55
5-3,5-5
11-3,11-5,11-7
12-5
12-5
5-15,5-19, 5-23
5-15,5-19, 5-23
5-15,5-19, 5-23
5-15,5-19, 5-23
6-15,13-3,13-23
5-17,5-21, 5-25
5-15,5-19, 5-23
5-17,5-21, 5-25
5-17,5-21, 5-25
5-17,5-21, 5-25

17-5

17-11

17-9

17-3
17-9
17-9
17-9
17-3
17-3
17-7
6-19,6-21,6-23

10-9

10-9

10-9

10-9

10-9
7-7,8-7
7-7,8-7,12-3
7-9,8-9
10-9
10-11
7-9,8-9,10-11
10-11
10-11
7-5,8-5
7-9,8-9
7-9,8-9
7-9,8-9
7-11,8-11
7-5,8-5

1016456
1016457
1016458
1016467
1016470
1016472
1016473
1016474
1016479
1016480
101648102
101648203
1016483
1016486
1016489
101649002
1016494
1016496
1016497
1016499
1016501
1016502
1016506
1016507
1016510
1016513
101651406
101651407
101651409
101651414
1016517
1016518
1016519
1016521
1016531
1016535
1016537
1016538
1016539
1016541
1016544
1016546
1016547
1016549
1016551
1016552
1016553
1016554
1016557
1016560
1016561
1016562
1016563
1016564
1016566
1016569

7-3,7-5,8-3,8-5
7-7,8-7
7-9,8-9
7-7,8-7
7-13,8-13
7-11,8-11
7-7,8-7
7-9,8-9
7-9,8-9
10-11

10-11

7-7,8-7
7-9,8-9
10-9
7-9,8-9

10-11
7-11,8-11
7-11,8-11
7-5,8-5
10-9
10-9
7-7,8-7
7-11,8-11
7-3,8-3
7-11,8-11
12-3

2-3

2-3

2-3

2-3
7-9,8-9
7-9,8-9
7-9,8-9
7-11,8-11
7-3,8-3
7-11,8-11
7-7,8-7
7-11,8-11
7-3,8-3
7-13,8-13
7-5,7-9,7-11,8-5,8-9, 8-11
10-13
7-3,7-13,8-3,8-13, 10-11
7-9,8-9
17-11
17-11
17-11
17-11
4-5,4-11
7-9,8-9
7-5,8-5
7-5,7-13,8-5,8-13
7-9,8-9
7-11,8-11
7-9,8-9
7-9,8-9

Page i-3



1016570
1016571
1016572
1016573
1016576
1016578
1016579
1016581
1016582
1016583
1016584
1016585
1016586
1016587
1016588
101661601
101661602
1016627
1016630
1016663
1016672
1016673
1016679
101670201
1016751
101675511
101675512
101675514
101675515
101677701
101677702
101677703
101677705
1016801
1016813
1016814
1016849
1016851
1016868
1016877
1016879
1016880
1016883
1016901
1016904
101692501
101692502
101692506
101692509
101692510
101692511
101692512
101692513
101692514
101692515
101693201

Page i-4

7-7,87
7-13,8-13
10-11
4-5,4-11
7-7,87
7-5,8-5
7-5,8-5
7-7,87
10-11
7-9,8-9
7-11,8-11
10-9
7-5,8-5
7-5,8-5
7-5,8-5

13-33

13-33
17-7
6-25,6-27
5-7,5-9
12-7
16-11, 16-21
1-33

3-27,3-29, 3-31
1-13

1-13

1-13

1-13

1-13

1-13

1-13

1-13

1-13
11-3,11-5,11-7
5-39, 5-41
5-39
6-25,6-27,13-11,13-17
6-25,6-27,13-11,13-17
1-3,1-5
13-31
6-17,13-9
6-17,13-9
6-33
11-5,11-7
7-9,8-9, 9-3

1-3

1-3

1-3

1-3

1-3

1-3

1-3

1-3

1-3

1-3

3-15,3-23

101693901
101693902
101693906
101693908
101693909
101693910
101693911
101693912
101693913
101693914
1016952
1016967
1016997
1017029
1017062
1017064
1017065
1017080
1017082
1017187
1017188
1017189
1017211
1017226
1017231
1017239
1017243
1017266
1017273
1017313
1017314
1017315
1017317
101734802

INDEX

1-3,1-5
1-3,1-5
1-3,1-5
1-5
1-3,1-5
1-3,1-5
1-3,1-5
1-3,1-5
1-3,1-5
1-3,1-5
1-9
1-3,1-5, 13-23
6-23
4-7,4-9
6-17,13-9
6-17,13-9
6-17,13-9
1-3,1-5
12-3
16-7,16-17
11-9
16-7,16-17
4-13
5-3,5-5
12-3
6-23
6-23
5-15,5-19, 5-23
5-7,5-9
5-3,5-5
5-3,5-5
5-3,5-5
5-3
1-3

101737002 2-3
1017378 4-21
1017380 4-21
101738302 11-7
1017424 4-21
1017434 7-9,8-9
1017435 7-9,8-9
1017442 7-7,8-7

1017443 7-9,7-11,8-9,8-11

1017444  7-9,8-9
1017445 7-9,8-9
1017446 7-9,8-9
1017447 7-11,8-11
1017448 7-5,8-5
101744901 7-13,8-13
101744902 7-13,8-13
1017450 7-13,8-13
101745101  7-13,8-13
101745102 7-13,8-13
1017453 7-13,8-13
1017454 7-9,8-9
1017455 7-5,8-5

1017456 7-7,8-7
101745701 7-13,8-13
101745702 7-13,8-13
1017458 7-7,8-7
1017460 7-7,8-7
1017461 10-9
1017463 7-5,8-5
1017466 10-11
1017468 7-5,8-5
1017471 7-13,8-13
1017472 7-11,8-11
1017473  7-9,8-9
1017474 7-3,8-3
1017475 7-3,8-3
1017476 7-3,8-3
1017486 7-3,8-3
1017487 7-11,8-11
1017490 7-5,8-5
1017500 7-3,8-3
1017501  7-13,8-13
1017502 7-13,8-13
1017503 7-13,8-13
1017504 7-11,8-11
1017507 7-7,8-7
1017508 7-11,8-11
1017510 7-13,8-13
1017511 7-11
1017512 7-13,8-13
1017513 7-11,8-11
1017514  7-11,8-11
101751801 7-11,8-11
101751802 7-11,8-11
101751803 7-11,8-11
1017686 11-11,11-13
1017689 9-3
101769302 2-3
1017696 4-21
1017705 13-19
1017721 6-15
101773301 7-13,8-13
101773302 7-13,8-13
101773303 7-13,8-13
101773304 7-13,8-13
101773305 7-13,8-13
101773306 7-13,8-13
101773307 7-13,8-13
101773308 7-13,8-13
101773309 7-13,8-13
101773310 7-13,8-13
101773311 7-13,8-13
1017853 6-15,13-3
101791101  4-3,4-5
101796201 4-21
101796501 13-19
101796801 13-19

101801001 13-19,16-11, 16-21

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



101804301
101808401
101809101
101811901
101812301
101813001
101813202
101815501
101815502
101816301
101816501
101816502
101817401
101821501
101822001
101823101
101823201
101823301
101823302
101823801
101823901
101824001
101824002
101824401
101825101
13-17
101825102
101826201
101826301
101826401
101827101
101828601
101828801
101828802
101828901
101828902
101828903
101829001
101830601
101830701
101831101
101831401
101831801
101831901
101832001
101832202
101832302
101832601
101832701
101832901
101833101
101833401
101833601
101833701
101833902
101833904

6-25,6-27, 10-15, 10-17
17-3
17-5
10-15
10-15
10-15
17-3
4-3
4-3
4-3
4-3
4-3
4-21
10-15
4-23
17-9
4-3
4-3
4-3
4-3
4-3
4-3
4-3
10-7

3-3, 3-7, 3-11, 3-19, 6-27, 13-11,

3-15,3-23,6-25
13-11,13-17

6-27

6-25
7-15,7-17,8-15,8-17
13-3,13-29

16-3

16-3

16-3, 16-13

16-3, 16-13

16-3, 16-13

16-5, 16-15
6-25,6-27,13-11,13-17
6-25,6-27,13-11,13-17
16-3, 16-5, 16-15
13-33,13-35

17-5

17-3

13-19

10-13

10-13
7-15,7-17,8-15,8-17
7-15,7-17,8-15,8-17
16-21
7-15,7-17,8-15,8-17
11-11,11-13

12-3

6-31

11-3

11-7

101833906
101834001
101834003
101834502
101834601
101834801
101835601
101836201
101836202
101837101
101837301
101838401
101838601
101841901
101851101
101856001
101856102
101859401
101861901
101862001
101865301
101869302
101870401
101870501
101870601
101871001
101874601
101874901
101875001
101875102
101875201
101875301
101875401
101875501
101875601
101875701
101875802
101876001
101876202
101876301
101876402
101876501
101876901
101877001
101877601
101877701
101878101
101878201
101878302
101879001
101879401
101879501
101879601
101879701
101879801
101879901

INDEX

11-5

11-11

11-13
6-25,6-27,13-11,13-17
7-15,7-17,8-15,8-17
12-3
1-17,1-19
11-11

11-13

10-15

6-33

16-13, 16-15
16-13, 16-15
16-5,16-15
6-25,6-27,13-11,13-17
13-11,13-17
6-19,6-21,6-23
9-3

4-21

4-21

4-13

6-31

1-3
5-21,5-25
5-23

17-3

4-13

6-31

6-31

6-31

6-31

6-31

6-31

6-31

6-31

6-31

6-31

6-31

6-31

6-31

6-31

6-31

5-29

5-29

6-31

6-31

6-31

4-7

5-11

6-31

5-11

5-11

5-11

5-11

5-11

5-11

101880001
101880101
101880201
101880301
101881101
101881701
101884801
101884901
101886101
101887101
101887601
101889401
101890001
101890101
101890201
101890501
101890601
101890901
101891001
101891301
101891401
101891501
101891601
101891901
101892001
101892201
101892301
101892401
101892501
101892601
101892701
101892901
101893201
101893801
101893901
101894303
101894304
101894702
101894901
101895401
101895501
101896501
101897001
101897201
101897401
101897601
101898001
101903101
101903601
101903701
101905901
101906901
101908101
101908401
101909201
101909301

5-11
5-11
5-11
5-11
7-5,8-5
10-15
7-15,7-17,8-15,8-17
2-3
12-3
17-3
7-3,83
12-5
12-5
12-3
12-3
12-3
12-3
12-7
12-7
12-3
12-7
12-7
12-5
12-5
12-5
12-5
12-5
12-5
12-5
12-5
12-7
12-3
12-5
12-3
12-5
1-11
1-27
1-25
13-19
15-3
15-3
6-31
15-3
15-3
15-3
15-3
6-35
5-17,5-21, 5-25
15-3
15-3
10-9
15-3
13-25
6-37,13-25
7-5,8-5
7-5,8-5

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

Page i-5



101909401
101910501
101914401
101915201
101916001
101916101
101916201
101916301
101916701
101917601
101918401
101918402
101920101
101921501
101922101
101922201
101922501
101923001
101923201
101923501
101923701
101923901
101925701
101926501
101926801
101926901
101927101
101927201
101927301
101927501
101927601
101927701
101927901
101928001
101928101
101928301
101928601
101928701
101929401
101929501
101929802
101932201
101933101
101933701
101935301
101936801
101939901
101942301
101946201
101953102
101953106
101953801
101953802
101954301
101955001
101955101

Page i-6

7-5,8-5

12-7
6-15,13-3,16-3, 16-5, 16-13, 16-15
3-13,3-17, 3-21, 3-25
7-13,8-13
7-3,83
7-5,8-5
7-5,8-5
6-33,11-3,11-5,11-7
10-15

2-3

2-3

13-15

10-15

15-3

15-3

6-37

15-3

15-3

15-3

15-3

15-3

10-15
5-31,5-33,5-37
10-17

12-3

12-3

12-3

12-3

12-5

12-5

12-5

12-5

12-5

12-5

12-7

12-3
12-3,15-3,17-7
5-31,5-33,5-37
10-7

11-3,11-5
6-29,13-13
17-7

10-17

4-15

13-15

6-31

14-3

1-15

4-19

4-13,4-17

7-3

83

1-11

5-19,5-23
6-15,13-3

101957101
101958102
101958201
101958301
101958601
101960201
101960501
101960601
101963301
101963401

INDEX

6-29,13-13

10-17

16-13

16-13

1-19

3-3,3-11,3-15

3-13,3-17,3-21, 3-25

3-23

1-15

1-15, 1-25, 1-27, 6-21, 7-15, 7-17,

8-15,8-17,12-13

101964001
101966801
101968801
101969701
101971301
101972001
101972002
101972003
101972004
101972005
101972006
101972007
101972009
101972011
101972012
101972101
101972201
101972801
101973101
101973301
101973401
101973501
101976601
101980801
101980901
101981001
101984801
101987901
101988001
101988002
101988101
101988201
101990801
101997902
102002901
102003201
102004001
102004101
102004201
102004301
102004601
102004602
102004901
102006701
102009201

1-15
16-11, 16-21
16-11, 16-21
6-29,13-13
10-15

17-7

17-7

17-7

17-7

17-7

17-7

17-7

17-7

17-7

17-7

15-3

15-3

10-15

10-9

10-9

10-11
16-13
16-13

12-5

12-5

12-5
5-3,5-5
6-17,13-9
6-17,13-9
6-17,13-9
6-17,13-9
6-17,13-9
4-17,4-19
13-31
13-33,13-35
10-7

5-21

55

5-33

1-5

1-35

1-35

5-41
3-7,3-19, 3-23
2-5

102009202
102009301
102009302
102009401
102009402
102009501
102009502
102009901
102009902
102010001
102010002
102022101
102025401
102026001
102031901
102056001
102061201
102065103
102065901
102066001
102066201
102075801
102101001
102101101
102169401
102185401
102186301
102186401
102190702
102196901
102199001
102221301
102221401
102221501
102221701
102221801
102222001
102222101
102222201
102224001
102231601
102235201
102239901
102240501
102241501
102241502
102242101
102243402
102243403
102248803
102249901
102251501
102264001
102271601
102275401
102278001

2-5

2-5

2-5

2-5

2-5

2-5

2-5

2-7

2-7

2-7

2-7

4-19

4-15

4-21

12-7

1-31

17-9

1-31
1-17,7-15,7-17,8-15, 8-17
1-17
5-35,5-37
3-7,3-19, 3-23
13-15

13-15

17-7

10-17

14-3

14-3

10-17
13-11,13-17
6-15

1-27

1-27

1-27

1-27

1-27

1-27

1-27

1-27
1-35,3-21, 3-25
3-9,3-21, 3-25
14-3

1-27

13-29

17-7

17-7
11-11,11-13
17-7

14-3

17-7

17-3

17-7

6-21

7-11

16-3, 16-5, 16-13, 16-15
5-3,5-5

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



INDEX

102292801 4-13,4-17 102684602 12-9 102938901 14-3

102301401 1-21 102686101 17-3 102939001 14-3

102304801  7-9, 8-9 102704901 14-3 102939101 14-3

102323101  4-7,4-9,4-13,4-17,4-19 102711201  6-19,6-21 102939102 14-3

102323201 4-7,4-9,4-13,4-17,4-19 102751601 10-5 102939501 16-13

102330901 17-9 102753401 7-9,8-9 102940801 16-5,16-13,16-15
102336001 10-13 102764001 13-33,13-35 102951701 14-3

102336101 10-13 102764401 13-35 102966401 1-15

102345901 3-25 102764402 13-35 102966501 1-15

102355301 6-35 102766201 13-33,13-35 102966502 1-15

102356601 15-3 102770701 16-7,16-17 102967601  3-5,3-9, 13-23, 16-11, 16-21
102356801 15-3 102771701  15-3 102969401 12-9

102357001 15-3 102772401 13-23 102969801 12-9

102376001 12-9,12-13 102774501  13-29 102969901 12-9

102399001 5-37 102774602 13-29 102977001 6-25,6-27
102418101  1-21 102774701  13-29 102977002 13-11,13-17
102430901 7-13,8-13 102775101  14-3 102977901 10-7

102431001 8-11 102803401 6-23 102978001 10-7

102453001 12-5 102817101 13-29 102980801 13-33,13-35
102453101 12-5 102817201 13-29 102980901 73-33,13-35
102459301  3-5, 3-9, 3-13, 3-15, 3-19, 3-23 102837001 16-5 102989501 1-15,1-17
102508701  13-11,13-17 102838101 13-25,16-3, 16-5 103173301 12-9

102513701  10-5 102844001 16-7 103174401 10-3

102515401 12-3 102844002 16-17 103177401 12-9

102518001  3-3,3-7 102845101  3-5,3-9,13-25 103180101 6-25,6-27,13-11,13-17
102518301  3-5,3-9,13-23 102845201 13-33 103187601 10-5

102519201  3-171,3-19 102845203 13-33,13-35 103189101 16-21

102522001 10-5 102845204 13-35 103192701  12-9

102526201 12-3,12-9 102845401 13-7,13-29 103197101  6-5,6-19

102540301 7-15,7-17,8-15,8-17 102847801 16-3 103198001 6-9, 6-23

102555501 17-3 102847802 16-3 103198101 6-13,6-21
102562401 17-3 102847803 16-3 103198301 13-17

102570401  17-11 102848701 13-19 103198401 6-37

102572401  13-11,13-17 102852101 4-17 103199001 6-25,6-27
102601501 17-5 102859501 13-29 103199101 6-25,6-27
102603501 17-5 102863801 13-29 103205401  3-3,3-7,3-11,3-15,3-19,6-25,6-27
102605201 17-5 102865101 10-7 103205501  3-13,3-17, 3-21, 3-25, 6-37
102606101 17-5 102869401 6-15,13-3 103210201 3-13,3-17, 3-21, 3-25, 6-25, 6-27
102607501 17-5 102871801  5-31,5-33, 5-35, 5-37 103210301  3-5,3-9, 13-11, 13-17
102614401 1-27 102873401 13-33,13-35 103218601 13-11,13-17
102616701  12-9 102881401 16-11,16-21 103221901  13-7,13-23,13-29
102668801 17-9 102886301 15-3 103234301 3-27, 3-29, 3-31
102669901 17-7 102886401 15-3 103245201 1-15

102673201 1-27 102886501 15-3 103245301 1-15

102674001 17-5 102886601 15-3 103255601 6-15

102674101 17-5 102891101  5-35,5-37 103255701 13-3

102674201 17-5 102892901 16-13 103260101  3-27

102674401 17-9 102892902 16-13 103260801 3-27

102674601 17-9 102893001 16-15 103260901 3-27

102675001 17-5 102915701  13-25 103295101 12-13

102675101 17-5 102917101  5-35 103295202 12-13

102675201 17-5 102931101  13-29 103306301 10-7

102675301 17-5 102938401 14-3 103324801 5-37

102675401 17-5 102938601 14-3 103345701 171-3,11-5,11-7
102683701  3-37 102938701 14-3 103348201 6-25,6-27
102683801 3-371 102938801 14-3 103348202 13-11

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List Pagei-7



103348501 6-25,6-27
103348601 6-25, 6-27
103350901  5-37
103351001  5-15,5-19
103351101 5-33,5-35,5-37
103353501 16-11, 16-21

103354401 13-11
103369501 12-9
103388601 1-23
103388602 1-23
103390801 6-25, 6-27
103391001 6-25, 6-27
103406501 1-23
103406502 1-23
103406601 1-23
103452901 14-3
103499301 13-11,13-17
96704416 7-15,7-17,8-15,8-17

A

absorber, shock  5-23
ACcord 16-3,16-5,16-13,16-15
AC cord receptacle 16-13
accelerator bracket and bearing assembly
4-21
accelerator cable  70-13
accelerator pedal  4-21
accelerator pedal adjustment tool 17-3
accelerator pivotrod 4-21
accelerator return spring  4-21
acceleratorrod  4-23
adapter
cable (IQDM) 17-7
adhesive, guidering  17-3
adjuster
hydraulic brake  17-7
adjuster, lash  7-11,8-11
airbox 10-15
airboxtop 10-15
airduct 10-17
air duct shield 170-17
air filter  70-15
air intake hose  10-15
ammeter 16-3, 16-5, 16-13, 16-15
anchor body 4-5,4-11
4-5,4-11
4-5,4-11
anti-sway bar  5-39, 5-41
A-plate strap  5-15, 5-19, 5-23

anchor body kit
anchor, piston

A-plate, delta  5-15, 5-19, 5-23
arbor 17-3
arm

governor 12-3

pivot 12-3

7-9, 8-9

6-31,14-3

rocker
armature

Page i-8

INDEX

armature conversion kit 6-31
assembly

accelerator bracket and bearing  4-21

accelerator pivotrod  4-21

airbox 10-15

airboxtop 10-15

airduct 10-17

armature 6-317

axle 12-7

bearing, steering shaft  5-3, 5-5

bell crank and shaft  6-19, 6-21, 6-23

brake lever 4-3

brush connector  6-37

brush holder  6-31

carburetor  10-9

choke cable 10-17

connectingrod 7-13,8-13

cylinder head 7-9, 8-9

delta A-plate  5-15, 5-19, 5-23

delta shock and gear support 5-15, 5-19,
5-23

drive clutch  77-7

drive hub 11-3,11-5,11-7

driven clutch  77-77

driven clutch fixed-face 17-11,11-13

field coil  6-31

float 10-9

fuel tank vent  70-5
governor 12-5

headlight 6-17,13-9
headlight harness  6-17, 13-9
hinge, tiltbed 71-17

idle screw  10-9

inner ball joint  5-11

kingpin  5-17,5-21, 5-25
latchweld 7-17

moveable-face 171-3, 11-5, 11-7, 11-11,
11-13

pilot air screw  10-9

plugcap 7-5,8-5

ratchet 4-7,4-9

score card plate  5-7

secondary clutch weight  171-3,11-5, 11-7
steering shaft  5-3, 5-5
steering wheel  5-7,5-9
tailgate 71-27
tether 1-27
tiltbed 71-17
turn signallens  6-17, 13-9
axle 12-7,15-3
axle shaft oil seal 12-7, 15-3

axle tube 75-3

B
backing plate, brake 4-3,4-5,4-11

bag, desiccant  11-3,11-5, 11-7

ball bearing 7-11,8-11

ball joint  4-7, 4-9, 4-23, 5-11, 5-15, 5-19, 5-23,
12-13

ball joint, left-hand thread 5-11, 5-15, 5-19,
5-23

ball stud 6-19, 6-21, 6-23

ball, shifter 12-5

ball, steel pressure relief  7-7,8-7

band, RPM limiter mount 7-5, 8-5

bar, drive  13-15

bar, stabilizer 5-39, 5-41

barb, vent 10-7

1-3,1-5, 1-23, 10-3

13-33,13-35

16-3,16-13,16-17

16-3, 16-5, 16-13, 16-15

16-11, 16-21

battery charger mounting plate  16-7

barrel, plastic
battery cap, 6-volt
battery charger

battery charger case
battery charger harness

battery charger receptacle 13-19
battery charger retainer  16-21
battery charger shield  16-11, 16-21
battery charger transformer  16-3, 16-5, 16-13,
16-15

battery charger wire assembly  16-13
battery charger, onboard  16-5, 16-15
battery clamp  6-35
battery condition indicator  713-71
battery discharge machine 17-3
battery hold-down  13-33, 13-35
battery hold-downrod  13-33, 13-35
battery light 13-17,13-17
battery terminal protector spray  17-3
battery thermometer 17-3
battery, 12-volt  6-35
battery, 6-volt, Trojan T105  73-33
battery, 6-volt, Trojan T105, moist  13-33
battery, 6-volt, Trojan T145  13-35
battery, 6-volt, Trojan T145, moist  13-35
bearing 15-3

ball 7-11,8-11

ball (motor) 14-3

ball (steering pinion)  5-11

front wheel hub  5-27, 5-29

hub  5-27,5-29

idler 11-3,11-5,11-7
12-7,15-3
lower pinion (steering)  5-11
needle 712-5
outer axle tube 72-7

inner axle tube

pivot support  4-21
steering shaft  5-3, 5-5
thrust 5-17,5-21, 5-25
bearing and oil seal remover 17-3
bearing driver set  17-3
bearing puller  17-3
bearing puller wedge 17-3

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



bearing seal  5-3, 5-5
bearing seat  5-3,5-5
bed floor plate  1-17
bed latch  7-23
bed latch spring  1-23
bedseal 1-15,1-17
bed, tilt 1-17
bell crank and shaft  6-19, 6-21, 6-23
bellows 5-71
belt, drive 17-9
belt, starter/generator  6-33, 11-3, 11-5,11-7
bezel, choke cable 10-17
bezel, headlight 6-17, 13-9
block, brake-mounting  4-7, 4-9
block, fuse 6-19,6-21,6-23
block, terminal  6-15, 13-3, 13-23
body, anchor 4-5,4-11
bolt, U-  5-35, 5-37
boot, steering column  5-3, 5-5
boot, switch 6-37, 13-25
bottom, airbox 10-15
box
air  10-15
cargo 1-23,1-27
electrical component  6-19, 6-21, 6-23
steering gear 5-11

box, electrical component 6-19, 6-21, 6-23,

13-29
brace, trailer hitch  7-29
bracket 5-31,5-33,5-37

accelerator cable  70-13
adjustable starter/generator  6-33
brake cable guide  5-19, 5-23
brake light switch  6-29, 13-13
FNR shifter  12-9

governor cable 10-13

headlight mounting 6-17, 13-9
horn 6-15,13-3

hour meter  13-31

muffler mounting  9-3

7-7,8-7

oil level switch  7-11,8-11

relay mounting  6-23, 16-5, 16-15
RPM limiter  7-5, 8-5

shock absorber  5-35

shock mounting  5-35
7-15,7-17,8-15,8-17
stabilizer bar mounting  5-39, 5-41
starter/generator mounting  6-33
5-3,5-5
steering column mounting  5-3, 5-5

oil filter mount

snubber

steering column

throttle spring return  10-11
Tow/Run switch  6-37
45,411
brake adjusting mechanism 4-3

brake actuator kit

brake adjustment tool 17-3

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

INDEX

brake backing plate  4-3,4-5,4-11
4-13,4-17,4-19

brake cable equalizer 4-13,4-17,4-19
brake cable hanger  5-31, 5-33

brake cable release tool 17-3

brake cluster 4-3,4-5,4-11

brake drum 4-3,4-5,4-11

brake lever 4-3

brake cable

brake leverarm 4-5,4-11
brake light switch bracket  6-29, 13-13
brake mounting block  4-7, 4-9
brake pedal 4-7

pedal, brake 4-9
brake pedal adjustment tool 17-3
brake pedal pad  4-7,4-9
brake pedal tension tool  17-3
brake return spring 4-17,4-19
brake self-adjusting mechanism 4-3
4-3,4-5,4-11
brake spring  4-3,4-5,4-11
breaker, circuit  16-13, 16-15
12-3, 15-3
brush and screw set  6-31

brake shoe

breather

brush box assembly  74-3
brush connector 6-37
brush guard 71-5
brush holder  6-31
brush inspection port cover 6-31
brush kit, motor  14-3
brush port cover  6-31
brush rigging 74-3
brush spring  14-3
brush spring set  6-37
brush, motor 14-3
bulb, headlight 6-17, 13-9
bumper
drive unit (motor) 714-3
front 1-3,1-5
front, heavy duty 71-3
front, kit  71-3, 1-5
rubber 1-19,1-27,4-7,4-9
seal,long 1-71
spring return  4-21
bumper, heavy duty 7-3
bumper, seat 1-11
bushing 11-3,11-5,11-7, 12-9
bronze 5-27,5-29
nylon 1-23,1-25,4-7,4-9
snap-in  1-23
spindle  5-27, 5-29
stabilizer bar  5-39, 5-41
steel 1-17,5-17,5-21,5-25,5-31,5-33, 5-35,
5-37
urethane 1-17, 5-15, 5-17, 5-19, 5-21, 5-23,
5-25, 5-31, 5-33, 5-35, 5-37
bushing support  5-39, 5-41

button, drive  17-11,11-13

buzzer, reverse 6-25,6-27,13-11,13-17

C

cable

accelerator  10-13

brake 4-13,4-17,4-19

choke 710-17

FNR shifter 12-13

governor 10-13

QDM 17-7
calibration test module  17-3
cam

driven clutch 11-11,11-13

electrical component box
cam installation tool  77-3
cam, FNR shifter  72-9
camshaft 7-11,8-11
camshaft shim 7-11,8-11
camshaft spring  7-11

6-19,6-21,6-23

cap
battery, 6-volt  13-33, 13-35
corner 1-15,1-25
dust 13-11,13-17
fuel tank 70-5
key switch  6-25,6-27, 13-11, 13-17
plug 7-5,8-5
seatback 7-13
cap, front corner  1-27
carburetor  10-9
carburetor float level tool  17-7
carburetor gasket  10-11
carburetor insulator  70-11
carburetor mounting gasket  70-11
card, safety first  17-9
cargo bed, side panel 7-23

cargobox 1-23,1-27
case
battery charger 16-3, 16-5, 16-13, 16-15

differential gear 12-7
gear 12-3,15-3
7-9,8-9
charger bezel tool 17-3

rocker

charger receptacle 13-19

16-3, 16-13, 16-17
16-5, 16-15

16-11, 16-21

charger, battery
charger, battery, onboard
charger, battery, shield
choke cable 10-17
choke cable bezel 10-17
choke valve 10-15
circuit breaker 13-25, 16-3, 16-5, 16-13, 16-15
clamp

battery 6-35

cable retaining  70-13

hose 10-7,10-11,10-15

muffler hose  9-3

Page i-9



clevis, upper delta
clip

hairpin  1-27
clip, meter 6-25,6-27
clip, score card  5-7

5-17,5-21, 5-25

cluster idler gear 12-5
4-3,4-5,4-11
clutch alignment tool  17-5
clutch pulley 177-3, 11-5
clutch removal tool  77-3
clutch repair kit 77-11,11-13
clutch tool kit 17-5
11-3,11-5,11-7
11-3,11-5
11-11,11-13

cluster, brake

clutch weight
clutch, drive
clutch, driven
coil, field 6-37

coil, ignition  7-5, 8-5

collet 7-9,8-9

column, steering  5-3,5-5

communication display module  17-5
component box, electrical  6-19, 6-21, 6-23
component mounting plate  73-29
compression gauge  17-5

compression mount  5-39, 5-41
compressor, pistonring  17-9

compressor, valve spring  17-11
computer, onboard  13-29
connectingrod 7-13,8-13

connector,a- 6-31

continuity tester  17-5

16-5, 16-15

controller, speed  13-29

7-11,8-11

16-7,16-11, 16-17, 16-21

cord, AC 16-3,16-5,16-13, 16-15

cord, DC  16-3, 16-5, 16-13, 16-15
cornercap 1-27

control board

cord connector
cord reel

counterbalance guide shaft  7-13, 8-13
counterbalance weight  7-13, 8-13
cover

brush inspection port  6-317

brush port  6-37
7-11,8-11
dust 4-3,4-5,4-11,5-3, 5-5, 5-27, 5-29
6-19, 6-21, 6-23
electrical component  713-23

crankcase

electrical box

oil pump 7-7,8-7
rocker switch hole  6-25,6-27,13-11,13-17
screw head 6-25,6-27,13-11,13-17
steering column  5-3
steering column tube  5-5

cowl 1-3,71-5

7-13,8-13

7-11,8-11

crankcase vent tube  10-71

7-13,8-13

crankcase
crankcase cover

crankshaft

Pagei-10

INDEX

crankshaftrod 7-13,8-13

crankshaft shim  7-13,8-13

C-typestopring 5-11

cup holder 71-9

cup, spring  4-21

current limiter  76-13

cushion, shock absorber  5-31, 5-33, 5-35, 5-37
cutter, valve seat 17-5,17-11

D

damper, RPM limiter  7-5, 8-5

dash 6-25,6-27,13-11,13-17

dash component 1-7
6-25,6-27,13-11, 13-17

16-3, 16-5, 16-13, 16-15

dash panel
DC cord
decal
4-gauge wire warning 3-5, 3-9, 13-23,
16-11, 16-21
battery danger  3-5, 3-9
bedload warning  1-23, 3-3, 3-7,3-11, 3-15,
3-19, 3-23
Carryall  3-27,3-29
Carryall2  3-27
Carryall 2Plus  3-27
Carryall 252 3-29
Club Car tailgate  7-27
crush area warning  3-3, 3-5, 3-7, 3-9, 3-11,
3-13,3-15, 3-19, 3-23
dash warning  3-23
diode safety  3-25
driver/passenger 3-13,3-17, 3-21, 3-25
electrical cover safety ~ 3-5, 3-9, 13-23
FNR  3-5, 3-9, 3-13, 3-17, 3-21, 3-25, 6-25,
6-27,13-11,13-17
frame ground  3-13, 3-17, 3-21, 3-25
IR 3-27,3-29, 3-31
key switch ~ 3-15, 3-23, 6-25
on/off 3-3, 3-7, 3-11, 3-19, 6-27, 13-11,
13-17
operating instructions  3-15, 3-23
operating instructions (electric)  3-3,3-7
operating instructions (gas) 3-11, 3-19
rollover warning  3-3, 3-7, 3-11, 3-15, 3-19,
6-25, 6-27
rotating parts  1-35, 3-13, 3-17, 3-21, 3-25
run/service switch 3-13, 3-17, 3-21, 3-25,
6-37
tailgate 1-23, 3-27, 3-29, 3-31
Tow/Run switch  3-5, 3-9, 13-25
trailer hitch  1-29, 1-31, 3-5, 3-9, 3-13, 3-17,
3-21, 3-25
Turf2 3-27
Turf 252  3-29
vehicle loading  3-3, 3-7, 3-11, 3-15, 3-19,
3-23
winch cable warning  3-9, 3-21, 3-25
XRT900 3-31

young driver warning  3-7, 3-19, 3-23
delta A-plate  5-15, 5-19, 5-23
delta A-plate sub-assembly  5-75, 5-19, 5-23
delta shock and gear support  5-15, 5-19, 5-23
11-3,11-5,11-7
DF-terminal insulator  6-31
13-11,13-17
diesel tachometer probe 17-9
differential
drive unit  75-3
12-7,15-3
differential gear case 12-7

desiccant bag

diagnostic port

differential gear

differential housing  75-3
differential idler gear 12-7
differential pin  72-7
diode 6-19,6-21,6-23
dipstick  7-3, 8-3
drainplug 7-7,8-7

drain plug gasket  7-7,8-7, 12-3
drive bar  13-15

drive belt  77-9

drive button 17-17,11-13
drive clutch 11-3,11-5

drive clutch assembly 171-7
11-3,11-5,11-7
drive clutch fixed sheave tool  17-5
drive clutch fixed-face 171-3,11-5,11-7
drive clutch holder tool  17-5

drive clutch hub puller 717-5

drive clutch puller 17-5

drive clutch button

drive clutch pulley 11-7

drive clutch spider removal tool  17-5

drive clutch spring  11-3,11-5,11-7

drive clutch weight  17-3,11-5, 11-7

drive hub 11-3,11-5,11-7

drive unit bumper 74-3

11-11,11-13
11-11,11-13

11-11,11-13

driven clutch cam puller  17-5

driven clutch

driven clutch button

driven clutch cam

driven clutch fixed-face assembly  11-11,11-13

driven clutch puller plug  17-5

driven clutch spring compression base tool
17-5

driven clutch spring compression collar tool
17-5

driven clutch spring compression nut tool
17-5

driver, drive clutch  171-3,11-5,11-7

drum, brake 4-3, 4-5,4-11

dry moly lubricant  17-7

dustcap 13-11,13-17

dust cover 4-3,4-5,4-11, 5-3, 5-5, 5-27, 5-29

eccentric adjustment screw  5-17, 5-21, 5-25

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



E-clip 4-13,4-17,4-19
6-19,6-21,6-23
6-19, 6-21, 6-23,

electrical box cover

electrical component box
13-29

electrical component cover 13-23

end bell, commutator 6-37

end bell, output shaft  6-317

end cap, motor  14-3

engine 7-3

engine mounting plate  7-15, 7-17, 8-15,8-17

engine shroud 7-3,8-3

engine, FE350 CW without ACR  8-3

equalizer pivot  4-13

equalizerrod 4-13,4-17,4-19

equalizer, brake cable 4-13,4-17,4-19

exhaust system 9-3

7-9,8-9

extension, I-beam  5-13

exhaust valve

extension, spring latch  71-17
extrusion, fender 1-3

F
face, moveable 171-3,11-5,11-7,11-11,11-13
fan housing  7-3, 8-3
fan shroud 7-3,8-3
fan, flywheel 7-5,8-5
fender 1-35
fender extrusion  1-3
fender,rear 1-33, 1-35
field coil  6-31
field coil housing  6-317
fillplug 12-3
filter

air  10-15

fuel 10-7

oil 7-7,87

oil pump 7-7,8-7
fitting, thread-forming grease

5-23,5-27,5-29

fixed-face, drive clutch

5-11,5-15,5-19,

11-3,11-5,11-7
fixed-face, driven clutch  17-11,11-13
float 10-9
floormat 1-5,1-7

floor plate, bed 1-17

7-5,8-5

7-5,8-5

7-5,8-5
flywheel puller  17-7

FNR closeout brush  6-25, 6-27
FNR shift lever 12-3

FNR shifter  12-9

FNR shifter bracket  72-9

FNR shifter cable 712-13

FNR shifter cam  12-9

fork, shift 12-5

frame and field, motor 14-3

flywheel
flywheel fan
flywheel fan plate

INDEX

frame, tilt bed 1-17
1-3,1-5
front bumper kit 7-3, 7-5
front spring retainer plate
F-terminal hardware  6-37

front bumper

5-17,5-21, 5-25

f-terminal insulator  6-31

fuel filter 10-7

fuel gauge sending unit  10-5

10-7, 10-11
6-25,6-27

fuel pickup tube  170-5

fuel line
fuel meter

fuel pump mount  10-7

fuel pump, impulse  10-7

fuel tank 70-5

fueltankcap 10-5

fuel tank strap  710-7

fuel tank vent  70-5

fuse 13-19,16-3,16-5, 16-13, 16-15
10-amp 6-19,6-21, 6-23
20-amp  6-19, 6-21, 6-23
3/8-amp 13-19

fuse and receptacle 13-719

fuse block 6-19, 6-21, 6-23

G

gasket 15-3
carburetor  10-11
carburetor mounting  70-9, 10-11
crankcase cover 7-9,7-11,8-9,8-11
drainplug 7-7,8-7,12-3
exhaust 7-9, 8-9, 9-3
head 7-9,8-9
7-9,8-9,10-11
12-3,15-3,17-7
7-9,8-9
sending unit  10-5
gasket kit, FE350  7-9, 8-9
gauge, battery condition  13-71

insulator
liquid
rocker case

gauge, compression  17-5
gauge, fuel-hour  6-25, 6-27
gear
case 12-3,15-3
clusteridler 12-5
12-7, 15-3
differential idler 72-7,15-3
differential output  75-3
helical 7-13,8-13,12-5,12-7
spur 7-13,8-13, 12-5
synchro 12-5

differential

gearyoke 17-7

governor 12-5

governorarm 12-3

governor cable 70-13

governor cable bracket  70-13
governor shaft installation tool  17-7
grip, pencil  5-7

grip, tilt latch hand  1-17, 1-23
grommet  10-5
guard, brush  7-5
guard, splash  70-3
guide
intake valve 7-9, 8-9
valve 7-9,8-9
valve seat cutter 17-11
guide ring adhesive  17-3

H
hair pinclip  1-27
hanger, brake cable  5-37, 5-33
hardware, F-terminal  6-31
harness, battery charger
harness, headlight  6-15, 13-3
harness, wire
13-7, 13-23, 13-29
head gasket 7-9, 8-9
head, cylinder  7-9, 8-9
headband, sealed, motor 14-3
headband, vented, motor 74-3
headlight assembly 6-17, 13-9
headlightbulb  6-17, 13-9
headlight harness  6-17, 13-9
headlight retainer 6-17, 13-9
headlight wire harness
heat shrink tube 16-7, 16-17
heatsink and rectifier
heavy duty bumper 7-3
helical gear
hill brake rod  4-7, 4-9

16-11,

16-21

6-5, 6-9, 6-13, 6-19, 6-21, 6-23,

6-15,13-3

16-3,16-5, 16-13, 16-15

7-13,8-13,12-5,12-7

hill brake weld assembly  4-7, 4-9

hinge, tiltbed 1-17
hitch, trailer 1-29
hold-down rod, battery
hold-down, battery
holder,cup 1-9
hole plug 13-17
horn 6-15,13-3
6-15,13-3

horn button and wire assembly
hose, airintake  710-15

hose, fuel 10-7

horn bracket

hour meter 6-25,6-27, 13-31
housing
2-pin  13-15

3-pin  13-15,14-3

differential  75-3

fan 7-3,8-3

field coil  6-31
hub  5-27,5-29
hub bearing  5-27,5-29
hub, synchronizer clutch  72-5
hydraulic brake adjuster  17-7
hydrometer 17-7

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

13-33,13-35
13-33,13-35

6-29,13-13

Pagei-11



I-beam extension  5-13

idle screw assembly  70-9

idler bearing 171-3,11-5,11-7

idler gear, differential  75-3

ignition coil  7-5, 8-5

indicator, battery condition  13-771

inner frame snubber  7-15, 7-17, 8-15, 8-17
input shaft  15-3

insert, synchronizer 12-5

instrument panel  6-25, 6-27, 13-11, 13-17
insulating washer  74-3

insulator gasket  7-9, 8-9, 10-11

insulator, carburetor 10-11

insulator, motor terminal  74-3

intake pipe  10-117

intake valve  7-9, 8-9

intermediate shaft  15-3

intermediate steering shaft  5-3

internal retaining ring pliers  17-7

1Q display module (IQDM) 17-7

J
jet, main  710-9
jet, pilot  10-9
joint
ball  4-7,4-9,4-23,5-15,5-19,5-23, 12-13

left-hand thread ball  5-17, 5-15, 5-19, 5-23

steering 5-5

K
key
crankshaft 7-5,7-13,8-5, 8-13
driven clutch 117-11,11-13
On/Off 6-25,6-27,13-11,13-17
square 171-11,11-13
starter/generator  6-31
woodruff  72-3
key switch  6-25, 6-27
key switch cap  6-25,6-27,13-11,13-17
key switch, On/Off  13-11,13-17
kingpin  5-17,5-21, 5-25
kit
2-pin housing  13-15
3-pin housing  13-15, 14-3
accelerator pivotrod 4-21
anchor body 4-5,4-11
brake cable 4-79
brake pedal 4-7
brake pedal adjustment tool 17-3
brake shoe retainer 4-3,4-5,4-11
clutch repair  171-11,11-13
differential gear case 12-7
drive clutch button 17-3,11-5,11-7
drive clutch weight  171-3,11-5,11-7

Pagei-12

INDEX

driven clutch button 17-17,11-13
impulse fuel pump rebuild  70-7
1Q display module (IQDM)  17-7
motor brush  74-3

motor speed sensor  14-3

park brake latch  4-7,4-9

park brake pedal 4-7,4-9

rear receiver hitch  7-31

shock absorber cushion 5-31, 5-33, 5-35,

5-37
steering column rebuild ~ 5-3, 5-5
tune-up 17-9
kit, tailight mounting  7-23
knob, forward/reverse 12-9, 12-13

L

lash adjuster 7-11,8-11
latch plate, tiltbed  7-719
latchweld 7-17

latch, airbox 10-15
latch, bed 17-23

latch, park brake  4-7,4-9
latch, slam 1-27

latch, spring  1-27

leaf spring  5-17, 5-21, 5-25, 5-31, 5-33, 5-35,

5-37
lens, headlight  6-17, 13-9
lever
change 12-3
choke 710-15
light
battery 13-11,13-17
oil 6-25,6-27

limit switch  6-19, 6-23, 6-29, 12-9, 13-13
limiter

current  16-13

RPM  7-5,8-5

voltage 6-15
line, fuel 10-7,10-11
link, rack and pinion drag  5-171
link, stabilizer bar  5-39, 5-41
liquid gasket 12-3,15-3,17-7
low oil warning light  6-25, 6-27
lubricant, dry moly  17-7
lubricant, moly-teflon  74-3, 17-7
lugnut  2-3,2-5,2-7
lug stud  5-27,5-29,12-7, 15-3

M

magnet, speed sensor  14-3

main jet 10-9
maintenance/operation switch  6-37
mat, floor 1-5,1-7

MCOR 13-15

mechanism, brake adjusting 4-3
meter clip 6-25,6-27

meter, hour 13-31
meter, voltohm  17-11
module
calibration test  17-3
communication display  17-5
moly-teflon lubricant  17-7
motor
48-volt IQ Plus  74-3
motor brush  74-3
motor brush kit 74-3
motor brush spring  74-3
motor bumper  74-3
motor controller  13-29
motorend cap 14-3
motor frame and field  74-3
motor headband, sealed 74-3
motor headband, vented 74-3
motor magnet, speed sensor  14-3
motor speed sensor  14-3
motor speed sensor kit 714-3
motor terminal and lead assembly  74-3
motor terminal insulator  74-3
motor, AC electric  14-3
mount, compression  5-39, 5-41
mount, fuel pump  10-7
mounting block, brake  4-7, 4-9
moveable-face 11-3,11-5,11-7,11-11,11-13
muffler hose clamp  9-3

N

name plate  3-27, 3-29, 3-31
needle bearing 12-5
nozzle, main  10-9

nut, lug 2-3,2-5,2-7

(o)

OBC 13-29

oil filler tube  7-3, 8-3

oil filter  7-7,8-7

oil filter mount bracket  7-7, 8-7

oil filter screen  7-11, 8-11

oil filter screen plate  7-17, 8-11

oil level sensor  7-11,8-11

oil level switch bracket  7-17,8-11

oil pump and rotor  7-7, 8-7

oil pump cover  7-7,8-7

oil pump filter  7-7,8-7

oil pump plate  7-7, 8-7

oil seal 7-9, 7-11, 7-13, 8-9, 8-11, 8-13, 12-3,
12-5

oil warning light, low  6-25, 6-27

onboard battery charger 16-5, 16-15

onboard computer  13-29

operation/maintenance switch  6-37

O-ring 7-3,7-9,7-11,7-13,8-3,8-9,8-11,8-13

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



P

pad
accelerator pedal  4-21
brake pedal 4-7,4-9
park brake 4-7,4-9
paint, touch-up 17-7

panel
left 1-27
right 1-27

panelbox 7-23
panel, front  1-23,1-27
panel, instrument  6-25,6-27, 13-11, 13-17
park brake latch  4-7, 4-9
park brake pedal 4-7, 4-9
park brake rod sleeve 4-7,4-9
park brake spacer 4-7,4-9
park brake torsion spring  4-7, 4-9
pawl 4-7,4-9
pedal group 4-9
pedal, accelerator  4-21
pedal, brake 4-7
pedal, park brake  4-7,4-9
pencil grip  5-7
pilot air screw assembly ~ 710-9
pilotjet 10-9
pin, differential  12-7
pin, piston  7-13, 8-13
pinion, steering  5-11
pipe, intake  10-171
piston 7-13,8-13
piston anchor  4-5,4-11
piston pin  7-13,8-13
pistonring 7-13,8-13
piston ring compressor  17-9
piston ring pliers  17-9
pistonring set 7-13,8-13
pivotarm 12-3
pivot support bearing  4-21
plate
backing (brake) 4-3
component mounting 73-29
engine mounting 7-15,7-17,8-15,8-17
flywheel fan  7-5, 8-5
front spring retainer  5-17, 5-21, 5-25
latch 1-19
name 3-27,3-29, 3-31
oil filter screen  7-11,8-11
oil pump 7-7,8-7
receptacle backing 13-19, 16-11, 16-21
score card  5-7,5-9
spring mounting 5-17, 5-21, 5-25
steering wheel  5-9
thrust 12-5,12-7
plate, Tow/Run switch  13-25
pliers

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

INDEX

internal retaining ring  17-7
pistonring 17-9
retaining ring  17-9
plug

drain 7-7,8-7

driven clutch puller 17-5
fill 12-3

hole 13-17

spark 7-5,8-5

plugcap 7-5,8-5

poleset 6-31

port, diagnostic  13-11, 13-17
press weldment  17-5
proprod 1-21

protector spray, battery terminal  17-3
puller

bearing 17-3

clutch 17-3

drive clutch  17-5

drive clutch hub  17-5
driven clutchcam 17-5
flywheel 17-7

seal 17-9
special use tool 17-9
pulley

clutch 171-3,11-5

drive clutch  771-7
starter-generator  6-31
pump, impulse fuel  10-7
pushrod 7-9,8-9

R

race, front hub bearing  5-27, 5-29

rack and pinion drag link  5-11

rack guide pressure spring  5-11

rack, steering  5-11

ratchet, park brake 4-7, 4-9

reamer, valve guide  17-9

rear fender 1-33

rear spring shackle  5-31, 5-33

receiver hitch  7-37

receptacle and fuse  13-19

receptacle backing plate  13-19, 16-11, 16-21

receptacle, ACcord 16-13

receptacle, battery charger 13-19

rectifier with heatsink  16-3, 16-5, 16-13, 16-15

reel bracket 16-7,16-17

reelcord 16-7,16-11,16-17, 16-21

regulator, voltage  6-19, 6-21, 6-23

relay 6-23

relay mounting bracket 6-23, 16-5, 16-15

relay, 12-volt  6-15

relay, 48-volt 13-3, 13-29, 16-3, 16-5, 16-13,
16-15

remover, bearing and oil seal  17-3
retainer

accelerator pedal spring  4-21
brake shoe 4-3,4-5,4-11
headlight 6-17,13-9
shock absorber cushion 5-31, 5-33, 5-35,
5-37
spring (drive clutch) 17-3,11-5,11-7
valve spring  7-9, 8-9
retainer, battery charger  16-21
retaining ring  5-3,5-5
retaining ring pliers  17-9
return spring bumper  4-21
reverse buzzer 6-25,6-27,13-11,13-17
rim, wheel 2-5,2-7
rim, wheel, silver  2-5, 2-7
rim, wheel, white  2-3
ring
piston 7-13,8-13
retaining 5-3, 5-5, 6-19, 6-21, 6-23, 11-3,
11-5,11-7, 11-11, 11-13
snap 5-11,7-9,7-13,8-9,8-13
spiral backup  171-3,11-5,11-7
synchronizer 12-5
ring, C-type stop  5-11
ring, piston  7-13,8-13
rivet, blind push  1-3, 7-5, 13-23
rockerarm 7-9, 8-9
rocker case 7-9, 8-9
rocker case gasket  7-9, 8-9
rocker shaft  7-9, 8-9
rocker switch  13-11,13-17
rocker switch (lights) 6-15, 13-3
rod
accelerator  4-23
accelerator pivot  4-21
battery hold-down  13-33, 13-35
connecting 7-13,8-13
crankshaft 7-13,8-13
equalizer 4-13,4-17,4-19
hill brake 4-7,4-9
prop 1-21
push 7-9,8-9
shift  12-5
tie 5-15,5-19,5-23
rotor, oil pump and  7-7, 8-7
RPM limiter 7-5, 8-5
RPM limiter bracket 7-5, 8-5
RPM limiter damper  7-5,8-5
RPM limiter mount band  7-5, 8-5
rubber bumper  1-27

S

safety firstcard  17-9

score card clip  5-7

score card plate  5-7

screen, oil filter 7-11,8-11

screw, eccentric adjustment  5-17, 5-21, 5-25

Pagei-13



screw, valve clearance adjuster  17-9
seal

bearing 5-3,5-5

intake  10-15

lip 15-3

oil 7-9, 7-11, 7-13, 8-9, 8-11, 8-13, 12-3,

12-5,12-7,15-3

steering pinion dust  5-71

vertical socket dust  5-11, 5-15,5-19, 5-23
seal puller 17-9

1-15,1-17

12-3,15-3

seal, bed
sealant
seat
spring 7-9,8-9
valve 7-7,8-7
seat back 7-13
seat back assembly  7-13
seat backcap 71-713
seat backtube 71-15
seat back, white  7-13
seat bottom assembly 71-77
seat bumper 1-71
seat cover, vinyl  1-11
seatstrap 1-71
seat, bearing  5-3,5-5
sending unit, fuel gauge 10-5
sensor, motor speed  74-3
7-11,8-11
set, brush and screw  6-31
set, pole 6-317
shackle weldment  5-35

sensor, oil level

shackle, rear spring  5-31, 5-33
shaft
change 12-3
counterbalance guide 7-13,8-13
input  75-3
intermediate  75-3
intermediate steering  5-3
rocker 7-9, 8-9
steering column  5-3, 5-5
transmission  12-5
shield, airduct 10-17
shield, battery charger
shift fork  12-5
shift lever 12-3
shiftrod 12-5
shifter, FNR 712-9
shim, camshaft 7-11, 8-11
shim, crankshaft 7-13,8-13
shim, latch plate  7-79
shim, tilt bed pivot 1-17
shock absorber 5-15, 5-19, 5-23, 5-31, 5-33,
5-35,5-37
shock absorber cushion  5-37, 5-33, 5-35, 5-37

shock absorber cushion retainer 5-37, 5-33,
5-35,5-37

16-11, 16-21

Page i-14

INDEX

shock extension  5-37
shock mounting bracket  5-35
shoe, brake 4-3,4-5,4-11
shroud 7-3,8-3
shroud, engine  7-3, 8-3
shroud, fan 7-3,8-3
slam latch  71-27
sleeve
delta A-plate  5-15, 5-19, 5-23
governor 12-5
park brakerod 4-7,4-9
synchronizer 12-5
snapring 5-11,7-9,7-13,8-9,8-13
snubber bracket 7-15,7-17,8-15,8-17
snubber, inner frame 7-15,7-17,8-15,8-17
socket 5-11,5-15,5-19, 5-23
solenoid  13-29
solenoid, 12-volt 6-19, 6-21, 6-23
1-5,13-33, 13-35
accelerator pivotrod  4-21
park brake 4-7,4-9
spanner wrench 17-9

spacer

spark plug  7-5,8-5
speed controller  13-29
speed sensor  14-3
speed sensor magnet  14-3
speed sensor, motor  14-3
spindle  5-27, 5-29
spiral backup ring 11-3,11-5,11-7
splash guard  70-3
spray, battery terminal protector 17-3
spring
accelerator return  4-21
brake 4-3,4-5,4-11
brake return 4-17,4-19
brush 6-31, 14-3
camshaft  7-11
compression  5-7
11-3,11-5,11-7
11-3,11-5,11-7
driven clutch  77-11
extensionreturn 10-15
latch tilt  7-23
leaf 5-17,5-21, 5-25, 5-31, 5-33, 5-35, 5-37
park brake torsion 4-7, 4-9
rack guide pressure  5-11
shifter 12-5
steering shaft compression  5-3, 5-5

drive button
drive clutch

synchronizer 12-5
throttle return  70-71
valve 7-9,8-9
springcup  4-21
spring latch  1-27
spring mounting plate  5-17, 5-21, 5-25
spring, motor brush  714-3
spurgear 7-13,8-13,12-5

stabilizer bar  5-39, 5-41
stabilizer bar link  5-39, 5-41
stabilizer bar mounting bracket  5-39, 5-41
starter/generator  6-31
starter/generator belt  6-33,11-3, 11-5, 11-7
starter/generator pulley  6-37
steel bushing  1-17,5-17, 5-21, 5-25, 5-31, 5-33,
5-35,5-37
steel pressure relief ball  7-7, 8-7
steering column  5-3, 5-5
steering column bearing press tool  17-9
steering column retaining ring tool  17-9
steering gear box  5-11
steering joint  5-5
steering pinion  5-11
steering pinion dust seal  5-71
steeringrack  5-11
steering shaft assembly ~ 5-3, 5-5
steering shaft compression spring ~ 5-3, 5-5
steering wheel  5-7,5-9
steering wheel plate  5-9
steering wheel puller tool  77-9
stem, valve 2-3,2-5,2-7
stiffener  1-11
stiffener, flywheel side  7-15,7-17, 8-15,8-17
stiffener, PTO side  7-15,7-17, 8-15, 8-17
strap, A-plate  5-15,5-19, 5-23
strap, fuel tank  10-7
strap, seat 1-11
stud 7-15,7-17,8-15,8-17
lug 5-27,5-29,12-7,15-3
self-clinching 1-25, 1-27
stud, ball  6-19, 6-21, 6-23
support yoke (steering) 5-11
support, bushing  5-39, 5-41
suppressor, voltage 6-15, 13-3, 16-3, 16-5,
16-13,16-15
switch
four-position 16-13, 16-15
key 6-25,6-27,13-11,13-17
lightrocker 6-15,13-3
limit  6-19, 6-23, 6-29, 12-9, 13-13
13-11,13-17
Tow/Run  13-25
switch plate, Tow/Run  13-25
switch rubber boot  6-37, 13-25
switch, operation/maintenance 6-37

rocker

switch, toggle 6-37
synchrogear 12-5
synchronizer clutch hub  72-5
synchronizerinsert  12-5
synchronizer sleeve  12-5
synchronizer spring  12-5
system, exhaust  9-3

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List



T

12-volt battery  6-35

12-volt solenoid 6-19, 6-21, 6-23

tachometer 17-9

tachometer probe, diesel 17-9

tailgate 1-23,1-27

tailgate angle  1-25, 1-27

taillight mounting kit  7-23

tailskirt  7-33, 7-35

tank, fuel 10-5

tape 10-17

tape, vinyl foam 1-17

terminal block  6-15, 13-3, 13-23, 16-11, 16-21

tester, continuity 17-5

tether 1-27

thermometer, battery  17-3

thread-forming grease fitting  5-17, 5-15, 5-19,
5-23,5-27,5-29

throttle return spring  10-11

throttle spring return bracket  70-11

thrust bearing  5-17, 5-21, 5-25

thrust plate  72-5,12-7

tierod 5-15,5-19, 5-23

tie wrap  5-11, 6-15, 6-19, 6-21, 6-23, 12-13,
13-3,13-7,13-23, 13-29, 13-31, 16-11, 16-21

tiltbed 1-17

tilt bed frame 1-17

tilt latch hand grip

tire 2-3,2-5,2-7

tire and wheel assembly  2-3

toggle switch  6-37

1-17,1-23

tool

accelerator pedal adjustment  77-3

belt tensioning, starter/generator  17-11

brake adjustment  17-3

brake cable release 17-3

brake pedal adjustment 717-3

brake pedal tension  17-3

cam installation 17-3

carburetor float level  17-7

charger bezel 17-3

clutch alignment  17-5

cT-wrench  17-5

drive clutch fixed sheave 17-5

drive clutch holder 17-5

drive clutch spider removal 17-5

driven clutch spring compression base
17-5

driven clutch spring compression collar
17-5

driven clutch spring compression nut  17-5

governor shaft installation 17-7

puller, special use  17-9

steering column bearing press  17-9

steering column retaining ring  17-9

steering wheel puller  17-9

2007 Turf/Carryall 2, 252, 2 Plus, and XRT 900 Gasoline and Electric Vehicle lllustrated Parts List

INDEX

transaxle axle seal 17-9
transaxle pinion seal  17-9
transmission  17-9
valve guide driver  17-9
valve seat cutter 17-5
tool kit, clutch  17-5
touch-up paint  17-7
Tow/Run switch  13-25
Tow/Run switch bracket 6-37
Tow/Run switch plate  73-25
track, proprod  1-21
trailer hitch  7-29
trailer hitch brace  7-29
transaxle 715-3
transaxle axle seal tool  17-9
transaxle housing  75-3
transaxle pinion seal tool  17-9
transaxle, unitized 12-3

transformer, battery charger
16-15

transmission shaft  712-5

16-3,16-5, 16-13,

transmission tool  17-9

trim
cowl 1-3,1-5
seat bottom  71-15
tube

crankcase vent  10-11
fuel pickup  170-5
oil filler  7-3, 8-3
seatback 71-75
tune-up kit  17-9
turn signallens  6-17, 13-9
T-wrench tool  17-5

U

U-bolt  5-35, 5-37

u-bolt  5-317,5-33

unitized transaxle  12-3

5-17,5-21, 5-25

urethane bushing 1-17, 5-15, 5-17, 5-19, 5-21,
5-23,5-25,5-31, 5-33, 5-35, 5-37

upper delta clevis

Vv

valve
choke 10-15
7-9,8-9
intake 7-9, 8-9
reed 7-9,8-9
valve clearance adjuster screw  17-9
7-9, 8-9
valve guide driver tool  17-9

exhaust

valve guide

valve guide reamer 17-9
valve guide, intake  7-9, 8-9
7-7,8-7
17-5,17-11
valve seat cutter guide 17-11

valve seat
valve seat cutter

valve seat cutter tool  17-5

valve seat t-wrench  17-11

valve spring  7-9, 8-9

valve spring compressor  17-11

valve spring retainer  7-9, 8-9

valve stem 2-3,2-5,2-7

ventbarb 10-7

vertical socket dust seal 5-11, 5-15, 5-19, 5-23

volt ohm meter 17-11

voltage limiter 6-15

6-19,6-21,6-23

voltage suppressor 6-15, 13-3, 16-3, 16-5,
16-13, 16-15

voltage regulator

w

warning light, low oil ~ 6-25, 6-27

washer, insulating  74-3

wedge, bearing puller  17-3

weight
clutch 11-3,11-5,11-7

7-13,8-13

11-3,11-5,11-7

counterbalance
secondary clutch
weldment
press 17-5
weldment, receiver hitch  7-31
weldment, tilt bed frame 1-17
wheel 2-3
wheel and tire assembly  2-3
wheel rim  2-5,2-7
wheel rim, silver  2-5,2-7
wheel rim, white  2-3
wheel, steering  5-7, 5-9
wire assembly, battery charger  16-13
wire harness  6-5, 6-9, 6-13, 6-19, 6-21, 6-23,
13-7,13-23,13-29
wire harness, headlight
woodruff key 12-3
wrap, tie 5-11, 6-15, 6-19, 6-21, 6-23, 12-13,
13-3,13-7,13-23, 13-29, 13-31, 16-11, 16-21
wrench, spanner  17-9

6-15,13-3

Y

yoke, gear 17-7
yoke, support (steering)  5-77

Pagei-15





















@ Ingersoll Rand

Industrial Technologies

CubCar }

Club Car, Inc. Web  www.clubcar.com
P.O. Box 204658 Phone 1.706.863.3000
Augusta, GA 30917-4658 1.800.ClubCar
USA Int’l  +1706.863.3000

Fax  1.706.863.5808



	Section 1 - Body and Trim
	Section 2 - Wheels and Tires
	Section 3 - Decals
	Section 4 - Brakes, Pedal, and Cable Assemblies
	Section 5 - Steering, Front and Rear Suspension
	Section 6 - Electrical System - Gasoline Vehicle
	Section 7 - FE350 Engine with ACR (Carryall 2 Plus)
	Section 8 - FE350 Engine without ACR (Turf/CA 2, 252 and XRT 900)
	Section 9 - Exhaust System
	Section 10 - Fuel, Intake, and Governor Systems
	Section 11 - Torque Converter
	Section 12 - Unitized Transaxle
	Section 13 - Electrical System - Electric Vehicles
	Section 14 - Electric Motor
	Section 15 - Transaxle - Electric Vehicles
	Section 16 - Battery Charger
	Section 17 - Maintenance and Service Tools
	Body and Trim
	Front Body and Trim - Turf/ Carryall 2 and Carryall 2 Plus
	Front Body and Trim - Turf/Carryall 252 and XRT 900
	Dash Pockets and Floormat
	Beverage Holder
	Seat Bottom
	Seat Back Assembly
	Hip Restraints and Seat Back Mounting
	Tilt Bed, Hinge, and Latch - Turf/Carryall 2, 252, 2 XRT, and Carryall 2 Plus
	Latch Plate
	Prop Rod
	Cargo Box (Aluminum)
	Cargo Box Mounting
	Cargo Box (Steel)
	Trailer Hitch
	Receiver Hitch - XRT 900
	Rear Body Trim - Turf/Carryall 2, and Carryall 2 Plus
	Rear Body Trim - Turf/Carryall 252 and XRT 900

	Wheels and Tires
	Wheels and Tires - Turf/Carryall 2
	Wheels and Tires, Off-Road Tread - Turf/Carryall 252 and XRT 900
	Wheels and Tires, Turf Tread - Turf/Carryall 252 and XRT 900

	Decals
	Decals - Turf/Carryall 2 IQ Plus Vehicles
	Decals - Turf/Carryall 2 IQ Plus Vehicles, Continued
	Decals - Turf/Carryall 252 and XRT 900 IQ Plus Vehicles
	Decals - Turf/Carryall 252 and XRT 900 IQ Plus Vehicles, Continued
	Decals - Turf/Carryall 2 Gasoline Vehicles
	Decals - Turf/Carryall 2 Gasoline Vehicles, Continued
	Decals - Carryall 2 Plus Gasoline Vehicles
	Decals - Carryall 2 Plus Gasoline Vehicles, Continued
	Decals - Turf/Carryall 252 Gasoline Vehicles
	Decals - Turf/Carryall 252 Gasoline Vehicles, Continued
	Decals - XRT 900 Gasoline Vehicles
	Decals - XRT 900 Gasoline Vehicles, Continued
	Decals, Logo - Turf/Carryall 2, and Carryall 2 Plus
	Decals, Logo - Turf/Carryall 252
	Decals, Logo - XRT 900

	Brakes, Pedal, and Cable Assemblies
	Rear Brake Assembly, Self-Adjusting - Vehicle with 2- Wheel Brakes
	Rear Brake Assembly, Manually-Adjusted - Vehicles with 4-Wheel Brakes
	Brake Pedal Assembly - Vehicles with Two- Wheel Brakes
	Brake Pedal Assembly - IQ Plus Vehicles
	Front Brake Assembly - Vehicles with Four- Wheel Brakes
	Front Brake Cables and Equalizer - Vehicles with Four-Wheel Brakes
	Front Brake Cable Clips and Hardware - Vehicles with Front-Wheel Brakes
	Rear Brake Cables and Equalizer - IQ Plus Electric Vehicles
	Brake Cables and Equalizer - Turf/Carryall 2 Vehicles with Two-Wheel Brakes
	Accelerator Pedal Assembly - Electric Vehicles
	Accelerator Rod

	Steering, Front and Rear Suspension
	Steering Column - All Vehicles Except Turf/Carryall 252 and XRT 900
	Steering Column - Turf/Carryall 2 XRT and Turf/ Carryall 252 Vehicles
	Steering Wheel - Turf Vehicles
	Steering Wheel - Carryall and XRT Vehicles
	Steering Gear Assembly
	Front Frame Plates - Turf/Carryall 252 and XRT 900
	Front Suspension, Upper - Vehicles with Two-Wheel Brakes
	Front Suspension, Lower - Vehicles with Two-Wheel Brakes
	Front Suspension, Upper - Turf/Carryall 252 and XRT 900
	Front Suspension, Lower - Turf/Carryall 252 and XRT 900
	Front Suspension, Upper - Turf/Carryall 2 and 2 Plus with Four-Wheel Brakes
	Front Suspension, Lower - Turf/Carryall 2 and 2 Plus with Four-Wheel Brakes
	Front Spindles and Hubs - Vehicles with Two-Wheel Brakes
	Front Spindles and Hubs - Vehicles with Four-Wheel Brakes
	Rear Suspension - Gasoline Turf/Carryall 2 and Carryall 2 Plus
	Rear Suspension - Gasoline Turf/ Carryall 252 and XRT 900
	Rear Suspension - Turf/Carryall 2 IQ Plus Vehicles
	Rear Suspension - Turf/Carryall 252 and XRT 900 IQ Plus Vehicles
	Stabilizer Bar - Turf/Carryall 2 and Carryall 2 Plus Gasoline Vehicles
	Stabilizer Bar - Gasoline Turf/Carryall 252 and XRT 900

	Electrical System - Gasoline Vehicle
	Wiring - Turf/Carryall 2 and 252
	Wiring - Carryall 2 Plus
	Wiring - XRT 900
	Headlight and Horn Electrical Components
	Headlights
	Electrical Component Box - Turf/Carryall 2, and 252
	Electrical Component Box - XRT 900
	Electrical Component Box - Carryall 2 Plus
	Instrument Panel and Electrical Components - XRT 900 and Carryall 2 Plus
	Instrument panel and Electrical Components - Turf/ Carryall 2 and 252
	Horn and Brake Switches
	Starter/Generator Assembly
	FE350 Starter/Generator Mounting
	Battery
	Operation and Maintenance Switch

	FE350 Engine with ACR (Carryall 2 Plus)
	FE350 Engine with ACR (Automatic Compression Release) - Shrouds and Brackets
	FE350 Engine - Ignition Components and Flywheel
	FE350 Engine - Oil Circulation
	FE350 Engine - Cylinder Head
	FE350 Engine with ACR - Crankcase, Camshaft, and Oil Sensor
	FE350 Engine - Crankcase and Crankshaft
	Engine Mounting - Turf/Carryall 252 and XRT 900
	FE350 Engine Mounting - Turf/Carryall 2 and Carryall 2 Plus

	FE350 Engine without ACR (Turf/ CA 2, 252 and XRT 900)
	FE350 Engine without ACR (Automatic Compression Release) - Shrouds and Brackets
	FE350 Engine - Ignition Components and Flywheel
	FE350 Engine - Oil Circulation
	FE350 Engine - Cylinder Head
	FE350 Engine without ACR - Crankcase, Camshaft, and Oil Sensor
	FE350 Engine - Crankcase and Crankshaft
	Engine Mounting - Turf/Carryall 252 and XRT 900
	FE350 Engine Mounting - Turf/Carryall 2 and Carryall 2 Plus

	Exhaust System
	Exhaust System - FE350 Engine

	Fuel, Intake, and Governor Systems
	Splash Guard
	Fuel Tank with Sending Unit
	Fuel System
	Carburetor Assembly - FE350
	Carburetor Installation - FE350
	Governor and Accelerator Cables
	Air Box and Intake Hose
	Intake System

	Torque Converter
	Drive Clutch - Turf/Carryall 2, and 252
	Drive Clutch - XRT 900
	Drive Clutch - Carryall 2 Plus
	Drive Belt - FE350
	Driven Clutch - Turf/Carryall 2, 252
	Driven Clutch - Carryall 2 Plus, and XRT 900

	Unitized Transaxle
	Unitized Transaxle - Gear Cases and Brackets
	Transaxle - Transmission and Gear Reduction
	Transaxle - Differential and Axles
	Forward/Reverse Shifter
	Forward/Reverse Shifter Cable

	Electrical System - Electric Vehicles
	Headlight and Horn Electrical Components
	Wiring - Turf/Carryall 2
	Headlights
	Instrument Panel with Electrical Components - Turf/ Carryall 252, and XRT 900
	Horn and Brake Switches
	Motor Controller Output Regulator (MCOR)
	Instrument Panel and Electrical Components - Turf/ Carryall 2
	Battery Charger Receptacle
	Electrical Installation
	Tow/Run Switch
	Electrical Components
	Hour Meter - Turf 2, 252, Carryall 252, XRT 900
	Batteries, T-105
	Batteries, T-145

	Electric Motor
	Motor (Model DA5-4006)

	Transaxle - Electric Vehicles
	Transaxle

	Battery Charger
	IQ Plus Domestic Battery Charger (Model 25730)
	IQ Plus Onboard Battery Charger (Model 25260)
	Onboard Charger (Model 25260) and Reel Mounting
	Onboard Charger (Model 25260) and Reel Mounting - IQ Plus Turf/Carryall 2, Continued
	IQ Plus Battery Charger (Model 25880), Export and European
	IQ Plus Onboard Battery Charger (Model 25660), Export
	Onboard Charger (Model 25660) and Reel Mounting
	Onboard Charger (Model 25660) and Reel Mounting - IQ Plus Turf/Carryall 2, Continued

	Maintenance and Service Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Part Number and Page
	A
	B
	C
	D
	E
	F
	G
	H
	I
	J
	K
	L
	M
	N
	O
	P
	R
	S
	T
	U
	V
	W
	Y





